
How to read this Parts Catalog. 
1. • Parts mentioned in Parts Catalog may not necessarily be standard equipping parts 
2. • Parts change may be made without prior notice. 
3. • Form of this Parts Catalog. 

29. FUEL INJECTION PUMP(W/BOOST) (D)=4JH-DTZA 

(D Ref. No. 

4 
5 
6 

FUEL INJECTION PUMP 
-51391 FUEL INJECTION PUMP 

(B=E00200) 

26022-060162 SCREW M 6X 16 
2 26022-060162 SCREW M 6X 16 

(A=E00156) (B=E00156) ( 
2 129470-51040 
2 122710-51050 
2 129470-50160 

(1) OOST COMPEMSATOR TYPE. 
OPTIONAL PART. TO E/#00155 

(4JH-DT.4JH-DTZ) 

-4JH-DTZ (E)=4JH-DTZ 
(C 4JH-DTZP (F)= 

(E=E00156) 
1 1 1 1 1 
2 2 2 2 2 
1 1 1 1 1 

The Ref. No. in the list may not be accord with the Ref. No. on Illustration. 

K 

(Ex.) Illustration No. Ust head No. r-:, 
1 1 (Befor change) ----1► 1 i.=.1.J (After change) 

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted. 
® Lev.(Level) 

Indication and Meaning of Level 
Level Hereunder is given the relation among the number of number (1.2,3) the level and the nominal parent-child relationship. 
1 ----- Parent parts (Assembly parts) 
2 ----- Child pats included in " 1 " (Semi-Assembly parts. component parts of Assembly parts.) 
3 ----- Child pats included in " 2 ". Grand-child parts in terms of " 1 ". 

(Compoment parts of Semi- Assembly parts.) 
Note) A parts of non- sale parts are illustlated but not listed. 

@Change Mark 
Change Mark "I" is given to the part for which a desigh change was made at this time. 
The design change was not shown in the last published Parts Catalog. 

@Interchangeability Mark 
In the case where a part change took place,one of the following Interchangeability marks is indicated for that part. 
Symbol Interchangeability Contents note 

N Old .:.a_ New New Part Is Interchangeable for Old Part but not interchangeable conversely. 

a Old ~ New New Part is not interchangeable for Old Part but interchangeable conversely. 

R Old:= = New New Part Is interchangeable for Old Part and vice versa. 

s Old :: ~= New New Part is not interchangeable for Old Part and vice versa. 

w Part newly added. 
z Part discontinued. 
F Not Interchangeable single part but Interchangeable by set of the related parts. 
K Changed only In quantity used. 

@Effective Machine No. 
When a part Is changed,Effective Machine No. of a Model for which the part Is applicable is Indication 
in each column of (A)- (F). 
Product Symbol Product No. Product Symbol Product No. 

C Clutch No. Compressor No. M Machine No. 
D Drive No. T Tractor No. 
E Engine No. Note1) * Date 

Note1) Date may follow the symbol in some cases. (Ex.) * 1996.01 
Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be 

predicted or the engine models themselves could not be Identified. 
Note3) A=E/#00185 means that the desi n chan e on the rt has been effective for the model at the 

column (A)(in this case, or 4JH- T) on and om E #(Engine Serial Number) 00185. 
@ Remarks Mark 

Figures or alphabets (Symbols) are entered In the remark column. 
The comments(remarks)on the pertinent parts are Indicated in the lower part of the list by the same symbols 
as those stated above. 



PREFACE 
1. This parts catalog is the last edition of Yan mar crawler backhoe B50-2 (for Japan, 

Overseas except Europe). 

2. Part catalog history 

Parts catalog No. 

1st edition 000YO0K2780 

last edition 000YO0K2781 

3. Model name 

SECTION Column Model name 

(A) B50-2 C(R)F 

I 
(B) B50-2 C(R)S 

(Vehicle) 
(C) B50-2 P(R)F 

(D) B50-2 P(R)S 

Il(Engine) (A) 4TNC88L-RB 

(Remarks) C: cabin, P: canopy, R: rubber crawler, 

F: front lever, S: side lever. 

Published Remarks 

Nov., 1992 Disuse old edition 

Aug., 1995 

4. Your understanding is asking that this parts catalog is not a technical data manual setting 

forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure tc use Yanmar Genu,ne Parts in your maintenance servicing of Yanmar 

products. 

Be careful not to use the simple parts available in the market; otherwise their use in 

repairing causes such as an early breakage, for instance. 

I 



SPECIFICATIONS 

Name YANMAR CRAWLER BACHOE 

Model 850-2-P[R] B50-2-C[R] 

Model Vertical 4-cylinder water-cooled diesel 
Engine 

Type 4TNC88L-RB 

Transport length mm 5460 

Dimensions Transport width mm 1820 [1840] 

Transport height mm 2490 

Std. bucket capacity ni 0.14 (0.24 old) 

Std. bucket width(Outside) mm 700 

Max. digging depth mm 3600 (3800 Blade) 

Max. cutting height mm 5900 5500 

Max. dump height mm 4250 3900 

Max. reach at ground level mm 5700 

Min. swing radius mm 1900 (Swing 1500) 2100 ( Swing 1650) 

Boom swing angle degree Left 57 & Right 83 

Max. digging force(Std. bucket) kgf 3300 

Travel speed(High/Low) km/h 4.3(4.5]/2.2[2.3] 

Gradability degree 30 

Average ground pressure kgf/cni 0.27 [0.26] 0.28 [0.27] 

Track shoe width(Std.) mm 380 [400] 

Width x height mm 1840 X 350 
Biade 

Capacity l 0.22 m 

Machine mass kg 4150 4300 

[ ] shows to the specification of rubber crow I er. 



2 

2 

$Flr ~~ 

PART OESC 
RI PT ION 

1 [*•~~tg] 
[PAINTED COLOR LIST] 

~~~ PAINTED COLOR 
v :::,,, "E ; L, ~c ""5" MUNSEL No. 

[ =f 1' J ~fr~) 
(CANOPY SPEC. J 

(=\:1' ~~fr~) 
[CABIN SPEC. J 

~~5.r 
COLOR 
CODE 

CD V,A -p::,;7-flj-/\'.-7=?-::,; 1--- 1 IO- YANMAR NEW PERMANENT YELLOW 87 (3: 1 ) 5. 2Y8. 5/11 5. 2Y8. 5/11 

CD V,A -p::,;7-.:::::,;t,...I.Jlj-::,; YANMAR MINT GREEN 85 012) 1BG7/8 1BG7/8 

® 1nm -p::,;y-fli-T-1 --.JI.JI)-::,; YANMAR NEW DEEP GREEN 88 0. 68B2.2/4.2 0.6882. 2/4.2 

@ -p::,;7-tfl.JL,1' 'JY ~ I.JI)-::,; YANMAR NEW GRAYISH GREEN 86 2. 9BG4. 8/3.0 2.9BG4. 8/3.0 

@ 17 /y-/y-lJ :;f" lj--_J I.JL,- YANMAR DARK OLIVE GREY 72 5. 39Y2.92/0. 78 5.39Y2.92/0. 78 

® -p::,;7-7;, ::::i-JL,I.JL,- YANMAR CHARCOAL GRAY 7 1 N2.0 N2.0 
011 ) :;t- 7- r-- 5 1J yft~:Wffl. (NOTEll FOR AUSTRALIA. 
c~2>m~-~ffl-~ffi~~©~~- (NOTE2lFOR JAPAN.OVERSEAS EXCEPT EUROPE & AUSTRAL! A. 



2 [~~sa&•~ J 
[PAINT PART No. l 

B!IFJr ~~§ 
PART PAINTED COLOR 

CD 1' :::,,,7-ffi /,-7 :?-:::; I-- -1' ID-
YANMAR NEW PERMANENT YELLOW 

CD 1':::,; 7-,::: "y 1-- IJ IJ - :::,; 
YANMAR MINT GREEN 

® -p:::,;7-ffi'f-1-7,:JIJ-:::,; 
YANMAR NEW DEEP GREEN 

® -p:::,,,7-ffilj[..,--f ~y::i,':JIJ-:::,; 
YANMAR NEW GRAYISH GREEN 

0 -p:::,,,7-~-IJ-;f"IJ-7.IJL,-
YANMAR DARK OLIVE GREY 

® 1':::,; "y-7;, ::::i-J[;lj L,-
YANMAR CHARCOAL GRAY 

~~~dfl-ffi:% 
PAINT PART No. 

1 612 $ 412ffi J..7L,-
16QCAN 4QCAN SPRAY 

9 8 1 10 1 -0 9 5 1 9 977620-40870 977620-30871 

981101-09700 977620-40850 977620-30851 0!2) 

981101-09588 977620-40880 977620-30881 

981101-09616 977620-40860 977620-30861 

977620-40720 TOR-90460003 
-

981101-09516 977620-40710 977620-30371 

3[~-~~~~~~t!t'E*c~~~~©©§~No.tiJ 
[DESCRIPTION OFF PART No. WHICH COLOR IS DIFFERENT FROM PREVIOUS ONE.] 

1~:No. fJi§ll~: PART No. fJi§l:ti~:PART NAME ~~~ PAINT COLOR 
1 XXXXXX-XXXXX-1 xxxxxxxxxxxx (85) t,:::,;y-2:::,; t---71J-:::,; YANMAR MINT GREEN 
2 XXXXXX-XXXXX-2 xxxxxxxxxxxx (88) i7:::,;y-tj'71-7-11J-:::,; YANMAR NEW DEEP GREEN 
3 XXXXXX-XXXXX-3 xxxxxxxxxxxx (86) t,:::,;v-ti'-1Ld -:;:,,:i-'.flJ-Y YANMAR NEW GRAYISH GREEN 

(*1)8~::::i-~*Mror-1J~.~-@Mt,:::,;7-.::::::,;t--lJ1J-:::,;~~~-~~~. 
(*2) £13~~*~© ( ) !;t;J/1. fg~?}-18:~~-
0~1) '-1" AT THE END OF PART No. SHOWS YANMAR MINT GREEN. 
(*2) ( ) AT THE END OF PART NAME SHOWS COLOR CODE. 

4 [±¥~~0)~~~] 
[COLOR OF MA IN PARTS] 
~~§ 
PAINTED COLOR 

-t,::,,y-tj'/'\-y*:::,;t----(IO-
YANMAR NEW PERMANENT YELLOW 

-t,::,,y-.:::::,, t---'.f 1)-:::,; 

YANMAR MINT GREEN 

i7::_,,y-flr71-7-1 1)-:::,; 

YANMAR NEW DEEP GREEN 

-t,::,,y-flr-'.f L,,-1 •Y:,, :i -'.f lJ--Y 
YANMAR NEW GRAYISH GREEN 

17::_,,y>-5'-Q;:t 1)--:J-'.f 1.,,-

YANMAR DARK OLIVE GREY 
-t,::,,-y>-7;, :::::J-Jl.,-'.f[.,,-
YANMAR CHARCOAL GRAY 

.:t tJ: Bl3 a1I 

7-b. 
y-1..,. 
-:J-J..,.:,tl)Yly 
y-1..,.:,t I) yly 
/i."J"•y j-,.:,,lj:::,;-$1 
~fl-$1>? 
fl=l/J~ -$1 >? 
;r-:::,;i-:.i t--
fJ-? 5 ::,,7'f] /~ -

/ i. '7 'J t--
7v-t-: 
7v-t-::,, 1J:::,;-$" 
A 1-Y-1:,, 1) ::,,-$" 
=f1' ~':,;f-:y 
:IJ':J:::,;-$1,jI--( 1--
IY:J::,,j,lijtJ 
5:Efi~ffi 
=f 1' ~/ 
=f1' / ~ 
7..'T':17 
/J1E[g]"Jl.,,-J..,. 
yl)YlytJ/i.-

Jfi'l=fll! 

~?□-5 

MAIN PARTS 

BOOM 
ARM 
BOOM CYLINDER 
ARM CYLINDER 
BUCKET CYLINDER 
FUEL TANK 
HYO.OIL TANK 
BONNET 
WORK LAMP COVER 
BUCKET 
BLADE 
BLADE CYLINDER 
SWING CYLINDER 
CABIN DOOR 
COUNTER WEIGHT 
ENGINE SURROUNDINGS 
TRAVEL CONNECTION 
CABIN 
CANOPY 
STEP 
TURNING FRAME 
CYLINDER COVER 

OPERATIONAL PART 

IRON CRAWLER 



~§~ ( 1 ) 
PICTURESQUE INDEX (1) · · · · 

..... i:~$8o 
· ·MAIN PARTS 

~i · · · F i g . 1 ~ 8 
LABEL 
I~· · ·Fig. 9 
TOOL 

/('J"f 1J · · ·Fig. 19 
BATTERY 
J..1Y'fy~:.,,1• · ·Fig. 63,64 
SW I NG CYLINDER 
'JIJ-:O'f· ··Fig. 96 
GREASING 

J'./1L.,•Jt/-&V7- 1J- · · ·Fig. 13 
COMPRESSOR & V PULLER 
ll!~il/i · · · F i g . 2 0 • 2 1 • 2 2 
ELECTRIC PARi 
t-9&fJ □ J..9· · ·Fig.24 
HEATER & DEFROSTER 

~~!&~WD· ··Fig. 10 
INLETHOUSE & EXHAUST PIPE 
•"9:.,,-, &lft/~17 
FUEL TANK & FUEL LINE 

· · ·Fig. 17. 1 8 
tUJJ~9:.,,-? · · · Fi g. 77 
HYO. OIL TANK 
5:iI-9&'t1 Jl,-?-5 · · ·Fi g. 1 4 
RADIATOR & OIL COOLER 
IY:.iYv'JYt-- · · ·Fi g. 1 2 
ENGINE MOUNT 

1v-t-:~~:.,,1• · ·Fig. 65 
BLADE CYLINDER 
1v-t-:· ··Fig. 100 
BLADE 

?-il&/i-'nt-- 1JY-?· · ·Fig. 98 
ARM & BUCKET LINK 
11-'nt--· ··Fig. 99, 102~105 
BUCKET 

/( 1 t'.Y'f · · · F i g . 1 5 
PIPING 
~fffl· · ·Fig. 78~89 
HYO. OIL PIPrnG 
J:.,,t,. □-1~£1· ··Fig. 90~95 
CONTROL PIPING 

-,1 __ ,o+t;;r.:.,_,..•'7lll',.rl ... C:n Ali A1 
/VJ.1.0l.~'/··J ✓ / •1~-""Tv,--.., 

FRAME & TURNING BEARING 
i@'E--9 · · · F i g . 6 7 
TURNING MOTOR 
J..1r:.Jv:i=11Yt-- · · ·Fig. 68 
SWIVEL JOINT 
□-111/iJv7· ··Fig. 75 
LOW-HIGH VALVE 

5:.i:.i · · ·Fig. 25 
RADIO 
Y-t--&Y-1--vi:JYt--· · ·Fig. 44 45 46 47 
SEAT & SEAT MOUNT ' ' ' 
y-t--vi:JYl--&A"f'Y7 ···Fig. 48 
SEAT MOUNT & STEP 
Ht:Y· ··Fig. 52 53 54 
CABIN ' ' 
Ht:Yt-:?···Fig.55 
CABIN DOOR 
HJt:···Fig.56 
CANOPY 

nH-· ··Fig. 16 
COVER 
Jv-LIM- · · · Fi g. 42 43 
FRAME COVER ' 
J.."f-:;7•··Fig.49 50 
STEP ' 
f.Yi 11-- · · ·Fi g. 51 
BONNET 

□-5&?:.iHI-- · · · i g. 26 
ROLLER & ADJUST 
-? □-5 · · ·Fig. 27, 101 
CRAWLER 
iEfi'E-9 ···Fig. 66 
TRAVEL MOTOR 

?-?~/l, · · · Fi g. 1 1 
ACCELERATOR 
1J:.,,-?~&t'F.lvH-· ··Fig. 28, 29, 30 
LINK STAND & OPERATION LEVER 
iEfivH-· ··Fig. 31 
TRAVELING LEVER 
7v-t-:vJi- ···Fig. 32 
BLADE LEVER 
□-Mr:.1/v· ··Fig. 33 
LOW-HIGH PEDAL 
Mt--:tJt.,H-· ··Fig. 34~3tl 
CUT OFF LEVER 
11'.~I · · · F i. g . 3 9 
CONTROL EQUIPMENT 
~fff-Y1&~@~· ··Fig. 58 
HYO. OIL PUMP & JOINT 
JYt-- □ -Jl,/W:1 · · ·Fi g. 69, 70 
CONTROL VALVE 
1JF::JY/()l,;· · ·Fig. 71, 72, 73 
REMOTE CONTROL VAL-IE 
tJ-9 1JiiJv7 · · ·Fi g. 7 4 
ROTARY VALVE 
P. T. 0. mv7 · · ·Fi g. 76 
P. T.O. VALVE 



li§~ (2) 
PICTURESQUE 

· · · · · · · · · · · · · · · ;mffOO~ 
INDEX (2) ···HYDRAULIC SECTION 

1Jt:JY/i/l,7 · · · Fi g. 71 
REMOTE CONTROL VALVE 

5VI-9&2111,1-5· · ·Fig. 14 
RADIATOR & OIL COOLER 

/i[g)'!:--9 · · · F i g. 6 7 
TURNING MOTOR ~ ~ 

:i::.,t,.[J-/l,//1, ... 
CONTROL VALVE 

O-$' 'J /iii, · · · F i g . 7 4 
ROTARY VALVE 



~§'JR ( 3) . . . . . . . . 
PICTURESQUE INDEX (3) 

. . . }ff §l ,8ij 
····FIGURE 

, u (:Ht'.::,) (J □::.tt,.L,/t-) 
Fig. LABEL<CAB I Nl (FRONT LEVER! I Ai (=H/1:'.l (J□ ::.,1-1.,1t-l 

FI g. LABEL (CANOPY! (FRONT LEVER! 

1/9 

Fi11.8 froL 

2 ILi (:fvl:'.::.,) (-tt-(t,:L,H-l 
Fi g. LABEUCAB I NI IS I OE LEVERI 8 U (Hit'.) (-tt-(t,:L,Jt-) 

Fl 11- LABEL (CANOPY! (SIDE LEVER! 1 O ntt&iat11□ 
Fig. INLETHOUSE & EXHAUST 

I U(Hl:'.::.t) (AS) 
Fig. LABEL (CAB I Nl (AS) 

- a..~ 

8 -B 
~ ~ 0 

~ c@ • 

~~] 

~ 
~ ILi (Hl:'.::.t) (EX) 

Fig ... LABEL (CABIN) (EX) 

71-i(H/l:'.l (AS) 
Fi Q. LABEL (CANOPY) (AS) 

lirll a; ~ (;@ 
-.::, Q 8 p 

{i)fml.~ 

~ . 
--· ~~I 

I 
8 tfifi (H/1:'.) (EX) 

Fi a. LABEL ICANOPYI IEXl 

..l!lll ea> 

m • 
:,.. ___ _ 
_......_. .... 
;!T~D9- 1 llff-'D­

;"-l.90'",_ 

~ 

PIPE 

, , 7?t?A, 
Fig. ACCELERATOR 

, 2 r:--~::.t"?9YI-
Fi a. ENGINE MOUNT 



~§IX (3) · · · · · · 
PICTURESQUE INDEX(3) 

. . . ~§JJIJ 
····FIGURE 2/9 

18 :::i;.,:tv,-tt-& V:1-IJ 
Fig. (?-5-frll) 

COMPRESSOR & V PULLEY 
!COOLER SPEC. l 

1~ 5::J.r.-~&:t-(A,?-5 
Fig. .. RADIATOR & OIL COOLER 

11 M~;.,IJ (?-5-frlll 
Fig. PIP I NG (COOLER SPEC. l 

,,..:. 

'.f·~ 
,_ / 

··~ 

11 nit- (?-5-frll) 
Fi 11, COVER (COOLER SPEC. l 

17 aft~;.,? &lft/H'1 
Fig. FUEL TANK & FUEL PIPE 

18 lffl$1;.,?&llfl/H'1 (AS) 
Fill, FUEL TANK I FUEL PIPE<AS 

, a /f-,'flJ 
Fig. BATTERY 

20 IIM (H~;.,. H/~8) 
Fig. ELECTRIC PART 

(CABIN. CANOPY) 

21 Uai(H~;.,•.111> 
fig. ELECTRIC PARTICABIN> 

22 IM (?-5-H> 
fig. ELECTRIC PART 

(COOLER SPEC. ) 

la 'J--'J5';.t'1 
Fig. IORK LAMP 

a ... t-~&v□~~ 
Fill,&111 HEATER I DEFROSTER 



t§ IX ( 3) · · · · · · 
PICTURESQUE INDEX (3) 

. . !ff §JJU 
····FIGURE 3/9 

211 5:1;t (;t1~aY) 
Fig. RADIO(OPTIONALI 28 IJ::;?tt&W•L,H- (ifff) 

Fig. LINK STAND & OPERATION 
LEVER (SIDE) 

88 □-/\1' l'\~JI, 
FIi, LOW-HIGH PEDAL 

21 □-5&?:11'J.t-Fig, ROLLER & ADJUST 80 1J::;?tt&1f.L,/{- (AS) 
Fil, LINK STAND & OPERATION 

LEVER (AS) 
84 1)-,t,.t"Jl.,/{- ("J □ Yt-) 

Fig. CUT OFF LEVER (FRONT) 

27 1□-5 
Fi I, CRAWLER 81 ffiL,H-

Fig, TRAVELING LEVER 8• :n,t-;t7l.,/{-
FJg. U (JOY!-) (?-5-tUll 

CUT OFF LEVER 
(FRONT> (COOLER SPEC. l 

28 ~::;?tt&iflv/t- !Jo::;t-) 
FiG, LINK STAND l OPERATION 

LEVER (FRONT) 
a2 1L,-j-:l.,/{-

Fi a. BLADE LEVER 88 :h1t-;tJL,H- (ifff) 
Fig. CUT OFF LEVER (SIDE) 



~§IX (3) · · · · · · 
PICTURESQUE INDEX(3) 

87 .tJ,t-·kJt..,/t-
Fi 11. (-IJ-1' t:l ( ?-5-fral 

CUT OFF LEVER 
(SIDE) (COOLER SPEC. l 

al Ml-:t7lt/t- (AS) 
Fi a. CUT OFF LEVER lASl 

Fi11.a1•,~- T.Q.:::i::.,t- □-11,) 
CONTROL EQUIPMENT 

IP. T. 0. CONTROL! 

40 71,,-L.&fflr(pl.J::.,~ 
Fill, FRAME & TURNING BEARING 

.1 7L,-.L.&&ffl1Q11.J::.,~ (ASl 
Fig. FRAME & TURNING BEARING 

(AS) 

42 7v-M1Jt- (H~::.,) 
Fi II• FRAME COVER (CABIN! 

48 71,-A:M- (H/~l 
Fl g. FRAME COVER (CANOPY! 

44 :1-t-&:1-t-y,:,:.,t-Fig. (7□ :.,t-t.,/H 
SEAT I SEAT MOUNT 

(FRONT LEVER) 

4/9 

•
• V-1-&~-t- y!)::.,t-

Fig. U (7□::.,t-L,,/t-) (?-5-d) 
SEAT & SEAT MOUNT 

!FRONT LEVER> (COOLER SPEC. 

48 :1-t- &:1-t-yi};/~ 
Fig. (11"1 ~t,/t-) 

SEAT & SEAT MOUNT 
(SIDE LEVER) 

47 V-1-&V-t-yr:,::.,t-
FIII, (-IJ-1'~1,,/t-) (?-5-fra) 

SEAT & SEAT MOUNT 
!SIDE LEVER) !COOLER SPEC. I 

48 V-1-yrj::.,f,.&J.-,-•,7 (AS) 
Fig, SEAT MOUNT & STEPIASl 



t§JX (3) · · · · · · · · 
PICTURESQUE INDEX(3) 

... ~§,8ij 
····FIGURE 5/9 

.I ").=f,"'J 
Fig. STEP 

Ila ").=f•rJ (?-5-frtl) 
Fig. STEP (COOLER SPEC. l 

· 111 ;1<::,,;,1-FI g. BONNET 

Ill! HI:'.::; 
Fia, CABIN 

Ila :f1'1:'.::; (?-'5-frll) 
FiG, CABIN(COOLER SPEC.) 

•4 :f1'1:'.Y (AS) 
Fi a.u CABIN (AS) 

. •11Hl:'.Yt-=J' Fia-u CABIN DOOR 

118 :f'l>/1:'. 
Fig. CANOPY 

117 :Hl:'.YiH 
Fig. CABIN REMODELING 

118 lkl£;1(Y"'J &U.fo 
Fia. HYO.OIL PUMP & JOINT 

. 118 "'J-J..:,1IJ::,,~ (Hl:'.Y) 
F1a. BOOM CVLINDER(CABINl 

8D 7-b.V1JY~ (H/1:'.) 
Fi a. BOOM CYLINDER (CANOPY) 



ij§~ (3) . . . . . . 
PICTURESQUE INDEX(3) 

81 y-J.,.",/IJ';/.lj 
Fia. ARM CYLINDER 

82 wr,t-'illJ':/JJ 
Fig. BUCKET CYLINDER 

a.ti kf'://f'il'J':/JJ (H / ~) 
Fig. • SWING CYLINDER (CANOPYI 

8• :1v-t-:VIJ':/JJ 
Fig. U BLADE CYLINDER 

aa ifH:-? 
Fia. TRAVEL MOTOR 

87 ffll:-? 
Fig. TURNING MOTOR 

88 kfl'{J1,::J:1-C.1t-
Fia. SWIVEL JOINT 

6/9 

88 ::J':/t-ll-Jl,/U,:1 
Fig. CONTROL VALVE 

70 ::J':/t-ll-Ai/U,:1 (3RD) 
Fig. CONTROL VALVE(3RDI 

71 IJl:::J'://U,1' 
Fig. REMOTE CONTROL VALVE 

72 IJ'E::J'://U,'1 (~) (AS) 
Fla. REMOTE CONTROL VALVE 

IR I GHTI (AS) 



t§~ ( 3) · · · · · · · · 
PICTURESQUE INDEX (3) 

... ~§,8ij 
····FIGURE 7/9 

78 IJ'l::::e,,u,,- (~> <AS> 
Fia, REMOTE CONTROL VALVE 

(LEFTl (AS) 

74 □--91J/tA,7 (vJl,-f-fI ✓:J) 
Fig. ROTARY VALVE 

(MULT i CHANGE) 

711 Q-1\-(/tA,1 
Fig. LOW-HIGH VALVE 

71 P. T. O. liA,7 
Fig. P. T.O.VALVE 

77 Mijlj-9✓? Fig. HYO.OIL TANK 

78 lllffl!I (9✓?~;tt✓"1~/tJ1,7l 
Fig. HYO.OIL PIPING 

!TANK ~ PUMP ~ VALVE) 

78 lllffl!I (/tJ!,7~7-b.l 
Fig. HYO.OIL PIPING 

(VAL VE ~ BOOMJ 

Fi a.SO ~~A,1~J.-< ~A,~'1:--9) 
HYO.Oil PIPING 
(VALVE~ SWIVEL~ MOTOR) 

8, lllffl!I ( 1H-✓) 
Fia. HYO.OIL PIPING(RETURNl 

82 ll!Ul(tffl 
Fig. HYO.OIL PIPING(TRAVELl 

88 lllffl!I (1-b.l 
Fig. HYO.OIL PIPING(BOOMl 

84~1 (P. T. 0. JV.,"1, 
Fig. 7-J...) (AS) 

HYO.Oil PIPING (P. t. 0. VALVE. BOOM) (AS) 



t§JX ( 3) · · · · . . . lfiEl~1J 
···FIGURE PICTURESQUE INDEX (3) 

Fig.88 ~,. T. 0. Jl,-h.IY~) 
HYO.OIL PIPING 

(P. T. 0. FRAME END) 

F. 88 ~It (P. T. 0. H/1,7, , a. Jv-.Ld (AS) 
HYO.OIL PIPING 

CP. T. 0. VALVE. FRAME) CASI 

87 21illl IP. T. 0.11-ill 
Fia, HYO.OIL PIPING 

(P. T.O.CONFLUENCE) 

88 ~ (P. T. O. ifiHMVl 
Fia, HYO.OIL PIPING 

(P. T. O. CONFLUENCE) (MVI 

88 11191 
Fig, (PLT.0.J'-Li.D~) 

HYO.OJ PIPING 
(P. T. 0. ARM END) 

80 ::J/l-ll-/1,l!I 
Fla. (JO~H,/t-, ~11,11-) 

CONTROL PIPING 
(FRONT LEVER.DI RECTl 

81 ::J:Jl- □-A-EI 
Fig, (if·ffl,/t-, $'1'1,?I-) 

CONTROL PIPING 
(SI DE LEVER, DI RECTl 

82 ::JYl-0-/1,l!I 
Fla. (S'1v?l-l (AS) 

CONTROL PIPING 
(DI RECTI (ASI 

8/9 

88 ::J/1-0-/1,~lt 
Fig. C"Jll/l-YJt,-fil-/\1/(lt,7~ 

"fx./:JIVv7) 
CONTROL PIPINGCFRONT MULTI 

ROW-HIGH VALVE~ CHANGE VALVE! 

84 ::JYl-ll-/1,l!tf 
Fi a. <-tt1t-=vA,-f□-l\1 tt1t,1~ 

7I./:)/t/l,7) 
CONTROL PIPINGCSIDE MULTI 

ROW-HIGH VALVE~ CHANGE VALVE! 

8• ::J:Jl- □-A,£1 
Fig. U (v/l,"f"fr.:J~/t/1,7~ 

::J:Jl- □-/1,/{/l,7) 
CONTROL PIPING 
(MULTICHANGE VALVE~ 

CONTROL VALVE) 

BB ljl)-;,J/lj 
Fla. GREASING 



~§IX (3) · · · · · · · · 
PICTURESQUE INDEX (3) 

. . . !ff§.8~ 
····FIGURE 9/9 

87 7-b.&7-b.757,t-
Flg. BOOM & BOOM BRACKET 101 ?IJ-'5 (J19,f.)(/f,.) 

Fig. CRAWLER!ATTACHMENTI 1 O• ltJr-,t-S91'7 
Fig. U (J19,f.)(::,t,.) 

BUCKETS TYPE 
<A TT ACHMENTl 

88 y-b.&lt7,t-lJ✓? F;g. ARM & BUCKET LINK 102 Jt;-,i,. (y~,f)(/t-) 
Fig. BUCKET(ATTACHMENTJ 1 OB ?-'5-=l'.,t- ('JIJ/t-) 

Fig. COOLER KJT!FRONT) 

88 1{7-,t,. 
Fi II• BUCKET 107 ?-5-:l',t- (if-ft-:) 

Fig. COOLER KJT(SIDEl 

100 71., i-: 
Fig. BLADE 10. lt7,t-S~1'7 

Fi 11. (y~,t)(/f,.) 
BUCKETS TYPE 

(A TT ACHMENTJ 



G :Green (U) 
B :Black (II) 
R :Red (;ff-) 

L : Blue (lit) 
W :White (S) 

Y :Yellow (1i0 
Or :Orange (ffl) 
Lg:Llght·green ('lit~) 

Br:Brown (~) 
Gr:Gray (r:Ji.) 

1:,,.i ,,1.,­
SAFETY RELAY 

I ll 
16151817 

~ ~ ► 3 
:() ~ :() ~ 

.:z;;.,::;;.,~ ~ "J7 
'JV,1,f f 

ENGIN STOP 
SOLENOID 

JO w f:>'X) J r:w 
I:Iill-G l!I OR 

2 R Hbl .O y 

70:, t ~II.,, 
,:'RONT 6PEC. 

I 

"RW 

.:t-1"t:.' ✓ (41.) 

CABIN 

'),f1(-~-? 

l! ... ~:,,if­
FUEL SENSOR 

JO RB 

0 12 

OY 40J_J_Q_Y I 
:JORB~J RB 

"© i 
:t-f'11,7'1,,.,y.,.. Jkll;\1'•1'1-
A 1 ·1 T WATER TEMP 

OIL PRESSURE SWITCH 
SWITCH 

JO RW l S • 

, 0 wn 
0 R 
0 RB 

·--:-::-:-:, 
•-tn, • .,,' 
SIDE SPEC ' 

t774~1?f- ~774~17~ _i_,,_r· 

y~~ 
~~ -
:():() --~ 
~ 

~7+f­

r++--'"-'L'!!BL..:'c' ~o ll•_:'--~~_) BUZZER 

". 0. YR 

I G 

we 
l OR 

RB 
0 RW 

OS B 

" 0 YR 

" O.~ G 

-~~~ 'BR 
0 ~ 
0.5L-

,. . 
" • < eo 

,;.,7f-1•11l-
LAMP ~ECK . (7"-.,_) (E ARTH) 
(At-tSW)(S TARTER) 

G (~,--::.>) IC HG) 
(7'"1-) ( 8Ul2ER) 
(,t,f',11,) "" L) 

'*:.I) IT EMP) 
(ZJ"-) ,., Rl -

0 



1,1,,772165-03100,,"LABEL ASSY",1,,,,,,,,,,,,,,,,, 
1-1,1,,772165-03101,,"LABEL ASSY",1,,,,,,N,,,M20842,,,,,,,, 
1-2,1,,772165-03102,,"LABEL ASSY",1,,,,,,N,,,M21005,,,,,,,, 
2,2,,172165-03110,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172165-03120,,"LABEL, FEED WATER",1,,,,,,,,,,,,,,,,, 
4,2,,172165-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
5,2,,172165-03150,,"LABEL(B50 L",1,,,,,,,,,,,,,,,,, 
5-1,2,,172165-03151,,"LABEL(B50 L",1,,,,,,N,,,M20842,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172165-03160,,"LABEL(B50 R",1,,,,,,,,,,,,,,,,, 
7-1,2,,172165-03161,,"LABEL(B50 R",1,,,,,,N,,,M20842,,,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
9,2,,172165-03170,,LABEL,1,,,,,,Z,,,M20842,,,,,,,, 
10,2,,172165-03180,,LABEL,1,,,,,,Z,,,M20842,,,,,,,, 
11,2,,172165-03190,,LABEL,1,,,,,,,,,,,,,,,,, 
11-1,2,,172165-03191,,LABEL,1,,,,,,N,,,M20842,,,,,,,, 
12,2,,172165-03200,,LABEL,1,,,,,,,,,,,,,,,,, 
12-1,2,,172165-03201,,LABEL,1,,,,,,S,,,M20842,,,,,,,, 
13,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
14,2,,172141-03250,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
14-1,2,,172155-03310,,"LABEL, OILING",1,,,,,,N,,,M21091,,,,,,,, 
15,2,,172165-03260,,"LABEL, BOOM",2,,,,,,,,,,,,,,,,, 
15-1,2,,172165-03261,,"LABEL, BOOM",2,,,,,,N,,,M20842,,,,,,,, 
16,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,, 
17,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,,,,,,,,,,,, 
18,2,,172142-03300,,LABEL,1,,,,,,,,,,,,,,,,, 
18-1,2,,172142-03301,,LABEL,1,,,,,,N,,,M21381,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
20,2,,172141-03370,,"LABEL, PROTECTOR",2,,,,,,,,,,,,,,,,, 
20-1,2,,172141-03371,,"LABEL, PROTECTOR",2,,,,,,N,,,M21381,,,,,,,, 
21,2,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
22,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
23,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,, 
24,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,,,,,,,,,,, 
25,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,, 
26,2,,172165-03300,,"LABEL,CAB",1,,,,,,,,,,,,,,,,, 
26-1,2,,172165-03301,,"LABEL,CAB",1,,,,,,N,,,M20842,,,,,,,, 
27,2,,172165-03310,,LABEL,1,,,,,,,,,,,,,,,,, 
27-1,2,,172165-03311,,LABEL,1,,,,,,N,,,M20842,,,,,,,, 
28,2,,172165-03320,,LABEL,1,,,,,,,,,,,,,,,,, 
28-1,2,,172165-03321,,LABEL,1,,,,,,N,,,M20842,,,,,,,, 
29,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
30,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
31,2,,172511-03250,,"LABEL, LEVER LOCK",2,,,,,,W,,,M22195,,,,,,,, 
32,2,,172165-03610,,"LABEL A",1,,,,,,W,,,M21381,,,,,,,, 
33,2,,172165-03620,,"LABEL B",1,,,,,,W,,,M21381,,,,,,,, 
34,2,,172165-03660,,"LABEL, BATTERY",1,,,,,,W,,,M21381,,,,,,,, 
35,1,,172165-03240,,LABEL,1,,,,,,,1,,,,,,,,,, 
37,1,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,, 
37-1,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,N,,,M22873,,,,,,,, 
38,1,,172165-03471,,LABEL,1,,,,,,,2,,,,,,,,,, 
39,1,,172165-03211,,"LABEL, PTO SELECT",1,,,,,,W,,,M21005,,,,,,,, 
39-1,1,,172165-03212,,"LABEL, PTO SELECT",1,,,,,,N,,,M22873,,,,,,,, 
40,1,,172165-03280,,"LABEL, PTO SWITCH",1,,,,,,W,,,M21005,,,,,,,, 
41,1,,172168-03250,,LABEL,1,,,,,,,3,,,,,,,,,, 
42,1,,172168-03260,,"LABEL, PATTERN D",1,,,,,,W,3,,M21199,,,,,,,, 
43,1,,172168-03410,,LABEL,1,,,,,,W,3,,M21199,,,,,,,, 



1 t%i ( =t;, I::::; ) ( "J D ::; ~ v I\ - ) 
Fig. LABEL (CABIN) (FRONT LEVER) 

Jtl:tlL,NO. l !;t • .JtttlL,N0.2tJ,.; 31~~.;i,.*"t". 
1 inc. 2 - 31 
Jilli 1., NO. 1 -2 It, JUl::I L-N 0. 2:IJ,.:; 34 ~~.;i,.*"t'. 
l -2 inc. 2 - 34 =f ~ t:::>pgfflll 

CABIN INSIDE 
~ ® tJ,.:;JH, 

ifiEWED FROM@ 19 

~2 

tit~, Mm!NO.tJt1Jtt;:iW 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

-e/ 
30 

A'1-'1 A,( ·:;r 
STARTER SWTCH 

34 22 

:jftlllJNO.tJtlJ{nll: 5 
MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

20 

38 29,41 
\ 

10 
18~ 
PREVIOUS 

~21 

If-~*~ 23 BONNET INSIDE 
14 18 

27 

26 

7 



1,1,,772165-03100,,"LABEL ASSY",,1,,,,,,,,,,,,,,,, 
1-1,1,,772165-03101,,"LABEL ASSY",,1,,,,,N,,,,,M20842,,,,,, 
1-2,1,,772165-03120,,"LABEL ASSY",,1,,,,,N,,,,,M21005,,,,,, 
2,2,,172165-03110,,LABEL,,1,,,,,,,,,,,,,,,, 
3,2,,172165-03120,,"LABEL, FEED WATER",,1,,,,,,,,,,,,,,,, 
4,2,,172165-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
5,2,,172165-03150,,"LABEL(B50 L",,1,,,,,,,,,,,,,,,, 
5-1,2,,172165-03151,,"LABEL(B50 L",,1,,,,,N,,,,,M20842,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
7,2,,172165-03160,,"LABEL(B50 R",,1,,,,,,,,,,,,,,,, 
7-1,2,,172165-03161,,"LABEL(B50 R",,1,,,,,N,,,,,M20842,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
9,2,,172165-03170,,LABEL,,1,,,,,Z,,,,,M20842,,,,,, 
10,2,,172165-03180,,LABEL,,1,,,,,Z,,,,,M20842,,,,,, 
11,2,,172165-03190,,LABEL,,1,,,,,,,,,,,,,,,, 
11-1,2,,172165-03191,,LABEL,,1,,,,,N,,,,,M20842,,,,,, 
12,2,,172165-03200,,LABEL,,1,,,,,,,,,,,,,,,, 
12-1,2,,172165-03201,,LABEL,,1,,,,,S,,,,,M20842,,,,,, 
13,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
14,2,,172141-03250,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
14-1,2,,172155-03310,,"LABEL, OILING",,1,,,,,N,,,,,M21091,,,,,, 
15,2,,172165-03260,,"LABEL, BOOM",,2,,,,,,,,,,,,,,,, 
15-1,2,,172165-03261,,"LABEL, BOOM",,2,,,,,N,,,,,M20842,,,,,, 
16,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,, 
17,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,, 
18,2,,172142-03300,,LABEL,,1,,,,,,,,,,,,,,,, 
18-1,2,,172142-03301,,LABEL,,1,,,,,N,,,,,M21381,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
20,2,,172141-03370,,"LABEL, PROTECTOR",,2,,,,,,,,,,,,,,,, 
20-1,2,,172141-03371,,"LABEL, PROTECTOR",,2,,,,,N,,,,,M21381,,,,,, 
21,2,,121470-44540,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
22,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
23,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,1,,,,,,,,,,,,,,,, 
24,2,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,,,,,,,,,,, 
25,2,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,,,,,,,,,,, 
26,2,,172165-03300,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
26-1,2,,172165-03301,,"LABEL,CAB",,1,,,,,N,,,,,M20842,,,,,, 
27,2,,172165-03310,,LABEL,,1,,,,,,,,,,,,,,,, 
27-1,2,,172165-03311,,LABEL,,1,,,,,N,,,,,M20842,,,,,, 
28,2,,172165-03320,,LABEL,,1,,,,,,,,,,,,,,,, 
28-1,2,,172165-03321,,LABEL,,1,,,,,N,,,,,M20842,,,,,, 
29,2,,172165-03460,,"LABEL, PATERN A",,1,,,,,,,,,,,,,,,, 
30,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
31,2,,172183-03280,,"LABEL, LOCK",,2,,,,,W,,,,,M22195,,,,,, 
32,2,,172165-03610,,"LABEL A",,1,,,,,W,,,,,M21381,,,,,, 
33,2,,172165-03620,,"LABEL B",,1,,,,,W,,,,,M21381,,,,,, 
34,2,,172165-03660,,"LABEL, BATTERY",,1,,,,,W,,,,,M21381,,,,,, 
35,1,,172165-03240,,LABEL,,1,,,,,,1,,,,,,,,,, 
37,1,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,, 
37-1,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,,,,,M22873,,,,,, 
38,1,,172165-03471,,LABEL,,1,,,,,,2,,,,,,,,,, 
39,1,,172165-03211,,"LABEL, PTO SELECT",,1,,,,,W,,,,,M21005,,,,,, 
39-1,1,,172165-03212,,"LABEL, PTO SELECT",,1,,,,,N,,,,,M22873,,,,,, 
40,1,,172165-03280,,"LABEL, PTO SWITCH",,1,,,,,W,,,,,M21005,,,,,, 
41,1,,172168-03250,,LABEL,,1,,,,,,3,,,,,,,,,, 
42,1,,172168-03260,,"LABEL, PATTERN D",,1,,,,,W,3,,,,M21199,,,,,, 
43,1,,172168-03410,,LABEL,,1,,,,,W,3,,,,M21199,,,,,, 



2 iji ( t-v 1::::;) (-tf1 r: l/ /\-) 
Fig. LABEL (CABIN) (SI DE LEVER) 

37 

30 <J:'J )'J\1:,Jl{> 
rfEWED FROM@ 17 

2 

,r-:..,:;t..•;, 1--ri,Jffl.~ 
BONNET I NS I DE 

2~1 

34 22 14 

~\ii~~~© 40w 
39 8 2-4 25 

6 
A7-7A-f ·;;-'f­
ST ARTER SWTCH 

t»1~ n 
@ fi'i:>JH, 
VI EWED FROM @ 

12 

13 

-~- ffl!K!NOJT~lf:i111 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

fft!VINO.tH1J-(1rlll 5 
MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

38 

20 

15---i~=~~ 16 

11 

27 

26 

28 

20 

9 , 
IOUS 



1,1,,772165-03320,,"LABEL ASSY",,1,,,,,,,,,,,,,,,, 
2,2,,172165-03151,,"LABEL(B50 L",,1,,,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
4,2,,172165-03161,,"LABEL(B50 R",,1,,,,,,,,,,,,,,,, 
5,2,,172141-03440,,LABEL,,1,,,,,,,,,,,,,,,, 
6,2,,172165-03211,,"LABEL, PTO SELECT",,1,,,,,,,,,,,,,,,, 
6-1,2,,172165-03212,,"LABEL, PTO SELECT",,1,,,,,N,,,,,M22873,,,,,, 
7,2,,172171-03730,,LABEL,,2,,,,,,,,,,,,,,,, 
8,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",,1,,,,,,,,,,,,,,,, 
10,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
13,2,,172165-03490,,LABEL,,1,,,,,,,,,,,,,,,, 
13-1,2,,172165-03850,,LABEL,,1,,,,,S,,,,,M22875,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
16,2,,172165-03261,,"LABEL, BOOM",,2,,,,,,,,,,,,,,,, 
17,2,,172165-03451,,LABEL,,1,,,,,,,,,,,,,,,, 
18,2,,172165-03480,,LABEL,,1,,,,,,,,,,,,,,,, 
19,2,,22857-300050,,"SCREW 3X 5",,4,,,,,,,,,,,,,,,, 
20,2,,172155-03790,,LABEL,,1,,,,,,,,,,,,,,,, 
20-1,2,,172149-03980,,"LABEL, OILING E",,1,,,,,S,,,,,M22875,,,,,, 
21,2,,933112-52100,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
22,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,, 
23,2,,124764-44810,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,121120-44800,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
25,2,,124764-44920,,"LABEL, ANTI-FREEZING",,1,,,,,,,,,,,,,,,, 
26,2,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,,,,,,,,,,, 
27,2,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,,,,,,,,,,, 
28,2,,172165-03301,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
29,2,,172165-03311,,LABEL,,1,,,,,,,,,,,,,,,, 
30,2,,172165-03321,,LABEL,,1,,,,,,,,,,,,,,,, 
31,2,,172165-03460,,"LABEL, PATERN A",,1,,,,,,,,,,,,,,,, 
32,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
33,2,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,, 
33-1,2,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,,,,,M22873,,,,,, 
34,2,,172183-03280,,"LABEL, LOCK",,1,,,,,W,,,,,M22342,,,,,, 
35,2,,172165-03270,,LABEL,,1,,,,,,,,,,,,,,,, 
36,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
37,2,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
38,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
39,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
40,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
41,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
42,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
43,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
44,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
45,2,,172165-03280,,"LABEL, PTO SWITCH",,1,,,,,,,,,,,,,,,, 



3 atii ( ~;, ~::;) ( A S ) 
Fig. LABEL {CABIN) (AS) 

~ 
JllliL..ND. l lt.JUilL..N0.2tJ,i:,45'1-*~*"t• 

1 inc. 2-45 

45 6 26 27 

25 24 

~ 
44 ,. 

14~8 (e) t,,i:,JU, 
VT EWED FROM © 

,3 
U"e) .ii ll 
(D) t,, .; Jl -li 
VIEWED FROM@ 

~ E? 

11 
® t,,i;Ju, 
rf EIED FROM @ 

7~.r.-~ 
RADIATOR 

10 22 

"mi" 
.r."77 I) --r 
AIR CLEANER 

34 
33 

23 
if-J.t- '::I t-Pl• 
BONNET INSIDE 

~41 

(f=) fJ'l;Jt,{i 
VTEWED FROM (c) 

32 (Ju t,, .; JU> 
V'f EIED FROM @ 

~2 

7.. 9 -9 :X.,f 'YT 
STARTER SWTCH 

~"" t:Ji;'qfflll 
CABIN INSIDE 35 

15 

19 

-~- llllllNO.trllltti:IR 
MACHINE SERIAL NQ& 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

9 

8 

37 42 

!Hr# 
36 39 

allftNO.tl.iJitrlR 
MACHINE SERIAL NO. 
15 ST AMPED INTO 
THIS LOCATION 

43 7 
17 

2 

~ -v I:: J I-! 7 p;Jfflll 
CABIN DOOR INSIDE 

20 38 

29 

28 

4 40 



1,1,,772165-03260,,"LABEL ASSY",,1,,,,,,,,,,,,,,,, 
2,2,,172165-03151,,"LABEL(B50 L",,1,,,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
4,2,,172165-03161,,"LABEL(B50 R",,1,,,,,,,,,,,,,,,, 
5,2,,172141-03440,,LABEL,,1,,,,,,,,,,,,,,,, 
6,2,,172165-03211,,"LABEL, PTO SELECT",,1,,,,,,,,,,,,,,,, 
6-1,2,,172165-03212,,"LABEL, PTO SELECT",,1,,,,,N,,,,,M22873,,,,,, 
7,2,,172171-03730,,LABEL,,2,,,,,,,,,,,,,,,, 
8,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",,1,,,,,,,,,,,,,,,, 
10,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
13,2,,172165-03490,,LABEL,,1,,,,,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
16,2,,172165-03261,,"LABEL, BOOM",,2,,,,,,,,,,,,,,,, 
17,2,,172165-03451,,LABEL,,1,,,,,,,,,,,,,,,, 
18,2,,172165-03480,,LABEL,,1,,,,,,,,,,,,,,,, 
19,2,,22857-300050,,"SCREW 3X 5",,4,,,,,,,,,,,,,,,, 
20,2,,172155-03790,,LABEL,,1,,,,,,,,,,,,,,,, 
21,2,,933112-52100,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
22,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,, 
23,2,,124764-44810,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,121120-44800,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
25,2,,124764-44920,,"LABEL, ANTI-FREEZING",,1,,,,,,,,,,,,,,,, 
26,2,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,,,,,,,,,,, 
27,2,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,,,,,,,,,,, 
28,2,,172165-03301,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
29,2,,172165-03311,,LABEL,,1,,,,,,,,,,,,,,,, 
30,2,,172165-03321,,LABEL,,1,,,,,,,,,,,,,,,, 
31,2,,172165-03460,,"LABEL, PATERN A",,1,,,,,,,,,,,,,,,, 
32,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
33,2,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,, 
33-1,2,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,,,,,M22873,,,,,, 
34,2,,172183-03280,,"LABEL, LOCK",,2,,,,,W,,,,,M22342,,,,,, 
35,2,,172165-03270,,LABEL,,1,,,,,,,,,,,,,,,, 
36,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
37,2,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
38,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
39,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
40,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
41,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
42,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
43,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
44,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
45,2,,172165-03280,,"LABEL, PTO SWITCH",,1,,,,,,,,,,,,,,,, 



10 22 

~ 
I.7~ 1) --j-
AIR CLEANER 

35 

12 

~ 
::X.?-?::X.-f ·1'f­
STARTER SWTCH 

25 24 

~ 
=j':)::r.-? 
RADIATOR 

15 
19-~::::::Wi-;VL'a:==!rl 

~41 

® tJ,1:,JU, 
VfEIED FROM® 

MU:, MIVlNO.flt1Jil'r11. 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 

lllVJNO.fltlJ-fi'I.a 2 
MACHINE SERIAL NO. 

IS STAMPED INTO 
THIS LOCATION 

IS STAMPED INTO 
THIS LOCATION 

7 

17 

;f.~;t.-;, !--~­
BONNET I NS I DE 

23 

20 38 

29 

4 40 

44 



1,1,,772165-03110,,"LABEL ASSY",,,1,,,,,,,,,,,,,,, 
1-1,1,,772165-03111,,"LABEL ASSY",,,1,,,,N,,,,,,,M20842,,,, 
1-2,1,,772165-03112,,"LABEL ASSY",,,1,,,,N,,,,,,,M21005,,,, 
2,2,,172165-03110,,LABEL,,,1,,,,,,,,,,,,,,, 
3,2,,172165-03120,,"LABEL, FEED WATER",,,1,,,,,,,,,,,,,,, 
4,2,,172165-03130,,"LABEL,GREASE FEED",,,1,,,,,,,,,,,,,,, 
5,2,,172165-03150,,"LABEL(B50 L",,,1,,,,,,,,,,,,,,, 
5-1,2,,172165-03151,,"LABEL(B50 L",,,1,,,,N,,,,,,,M20842,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,,1,,,,,,,,,,,,,,, 
7,2,,172165-03160,,"LABEL(B50 R",,,1,,,,,,,,,,,,,,, 
7-1,2,,172165-03161,,"LABEL(B50 R",,,1,,,,N,,,,,,,M20842,,,, 
8,2,,172141-03170,,"LABEL, RESTART",,,1,,,,,,,,,,,,,,, 
9,2,,172165-03170,,LABEL,,,1,,,,Z,,,,,,,M20842,,,, 
10,2,,172165-03180,,LABEL,,,1,,,,Z,,,,,,,M20842,,,, 
11,2,,172165-03190,,LABEL,,,1,,,,,,,,,,,,,,, 
11-1,2,,172165-03191,,LABEL,,,1,,,,N,,,,,,,M20842,,,, 
12,2,,172165-03200,,LABEL,,,1,,,,,,,,,,,,,,, 
12-1,2,,172165-03201,,LABEL,,,1,,,,S,,,,,,,M20842,,,, 
13,2,,172165-03220,,"LABEL, GREASE",,,1,,,,,,,,,,,,,,, 
14,2,,172141-03250,,"LABEL, OILING",,,1,,,,,,,,,,,,,,, 
14-1,2,,172155-03310,,"LABEL, OILING",,,1,,,,N,,,,,,,M21091,,,, 
15,2,,172165-03260,,"LABEL, BOOM",,,2,,,,,,,,,,,,,,, 
15-1,2,,172165-03261,,"LABEL, BOOM",,,2,,,,N,,,,,,,M20842,,,, 
16,2,,172519-03290,,"LABEL, ENG.COVER",,,1,,,,,,,,,,,,,,, 
17,2,,172137-03301,,"LABEL, TURNING LOCK",,,1,,,,,,,,,,,,,,, 
18,2,,172142-03300,,LABEL,,,1,,,,,,,,,,,,,,, 
18-1,2,,172142-03301,,LABEL,,,1,,,,N,,,,,,,M21381,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,,1,,,,,,,,,,,,,,, 
20,2,,172141-03370,,"LABEL, PROTECTOR",,,2,,,,,,,,,,,,,,, 
20-1,2,,172141-03371,,"LABEL, PROTECTOR",,,2,,,,N,,,,,,,M21381,,,, 
21,2,,121470-44540,,"LABEL, SUB-TANK",,,1,,,,,,,,,,,,,,, 
22,2,,933112-52400,,"LABEL, FUEL",,,1,,,,,,,,,,,,,,, 
23,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,1,,,,,,,,,,,,,,, 
24,2,,172165-03140,,"LABEL,FRONT",,,1,,,,,,,,,,,,,,, 
24-1,2,,172165-03141,,"LABEL,FRONT",,,1,,,,R,,,,,,,M20842,,,, 
25,2,,172151-03540,,"LABEL,PATTERN A",,,1,,,,,,,,,,,,,,, 
26,2,,172147-03210,,LABEL,,,1,,,,,,,,,,,,,,, 
27,2,,172511-03250,,"LABEL, LEVER LOCK",,,1,,,,W,,,,,,,M22195,,,, 
28,2,,172165-03610,,"LABEL A",,,1,,,,W,,,,,,,M21381,,,, 
29,2,,172165-03620,,"LABEL B",,,1,,,,W,,,,,,,M21381,,,, 
30,2,,172165-03660,,"LABEL, BATTERY",,,1,,,,W,,,,,,,M21381,,,, 
31,1,,172165-03240,,LABEL,,,1,,,,,1,,,,,,,,,, 
32,1,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,2,,,,,,,,,, 
34,1,,172165-03230,,"LABEL, P.T.O.",,,1,,,,,,,,,,,,,,, 
34-1,1,,172165-03231,,"LABEL, P.T.O.",,,1,,,,N,,,,,,,M22873,,,, 
35,1,,172165-03211,,"LABEL, PTO SELECT",,,1,,,,W,,,,,,,M21005,,,, 
35-1,1,,172165-03212,,"LABEL, PTO SELECT",,,1,,,,N,,,,,,,M22873,,,, 
36,1,,172165-03280,,"LABEL, PTO SWITCH",,,1,,,,W,,,,,,,M21005,,,, 
37,1,,172141-03160,,"LABEL, OPERATION(C)",,,1,,,,,3,,,,,,,,,, 
38,1,,172141-03390,,LABEL,,,1,,,,,3,,,,,,,,,, 
39,1,,172168-03400,,LABEL,,,1,,,,W,3,,,,,,M21199,,,, 



27 

5 ij:tJj (=ti' Jr:) (J □Yt'--v/,-) 
Fi g. LABEL (CANOPY) (FRONT LEVER) 

26 

A?-?A1'7'T 
STARTER SWTCH 

19 

-el 
® tJ, i;Jti, 

32 VIEWED FROM @ 
37 
38 

' 

12 

13 

:tll-f:$, M!IIINO.fl~Jitra 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

15 

24 

MJVINOAJ~J-«t. S: 
MACHINE SERIAL N 
rs STAMPED INTO 
THIS LOCATION 

16 20 

22 

~21 

Ir-✓~~ 
23 BONNET I NS I DE 

14 18 

~ 
28 29 

20 

9 
IBM 
PREVIOUS 



1,1,,772165-03110,,"LABEL ASSY",,,,1,,,,,,,,,,,,,, 
1-1,1,,772165-03111,,"LABEL ASSY",,,,1,,,N,,,,,,,,,M20842,, 
1-2,1,,772165-03130,,"LABEL ASSY",,,,1,,,N,,,,,,,,,M21005,, 
2,2,,172165-03110,,LABEL,,,,1,,,,,,,,,,,,,, 
3,2,,172165-03120,,"LABEL, FEED WATER",,,,1,,,,,,,,,,,,,, 
4,2,,172165-03130,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
5,2,,172165-03150,,"LABEL(B50 L",,,,1,,,,,,,,,,,,,, 
5-1,2,,172165-03151,,"LABEL(B50 L",,,,1,,,N,,,,,,,,,M20842,, 
6,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
7,2,,172165-03160,,"LABEL(B50 R",,,,1,,,,,,,,,,,,,, 
7-1,2,,172165-03161,,"LABEL(B50 R",,,,1,,,N,,,,,,,,,M20842,, 
8,2,,172141-03170,,"LABEL, RESTART",,,,1,,,,,,,,,,,,,, 
9,2,,172165-03170,,LABEL,,,,1,,,Z,,,,,,,,,M20842,, 
10,2,,172165-03180,,LABEL,,,,1,,,Z,,,,,,,,,M20842,, 
11,2,,172165-03190,,LABEL,,,,1,,,,,,,,,,,,,, 
11-1,2,,172165-03191,,LABEL,,,,1,,,N,,,,,,,,,M20842,, 
12,2,,172165-03200,,LABEL,,,,1,,,,,,,,,,,,,, 
12-1,2,,172165-03201,,LABEL,,,,1,,,S,,,,,,,,,M20842,, 
13,2,,172165-03220,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
14,2,,172141-03250,,"LABEL, OILING",,,,1,,,,,,,,,,,,,, 
14-1,2,,172155-03310,,"LABEL, OILING",,,,1,,,N,,,,,,,,,M21091,, 
15,2,,172165-03260,,"LABEL, BOOM",,,,2,,,,,,,,,,,,,, 
15-1,2,,172165-03261,,"LABEL, BOOM",,,,2,,,N,,,,,,,,,M20842,, 
16,2,,172519-03290,,"LABEL, ENG.COVER",,,,1,,,,,,,,,,,,,, 
17,2,,172137-03301,,"LABEL, TURNING LOCK",,,,1,,,,,,,,,,,,,, 
18,2,,172142-03300,,LABEL,,,,1,,,,,,,,,,,,,, 
18-1,2,,172142-03301,,LABEL,,,,1,,,N,,,,,,,,,M21381,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
20,2,,172141-03370,,"LABEL, PROTECTOR",,,,2,,,,,,,,,,,,,, 
20-1,2,,172141-03371,,"LABEL, PROTECTOR",,,,2,,,N,,,,,,,,,M21381,, 
21,2,,121470-44540,,"LABEL, SUB-TANK",,,,1,,,,,,,,,,,,,, 
22,2,,933112-52400,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,, 
23,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,,1,,,,,,,,,,,,,, 
24,2,,172165-03140,,"LABEL,FRONT",,,,1,,,,,,,,,,,,,, 
24-1,2,,172165-03141,,"LABEL,FRONT",,,,1,,,R,,,,,,,,,M20842,, 
25,2,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,,,,,,,,,,, 
26,2,,172147-03210,,LABEL,,,,1,,,,,,,,,,,,,, 
27,2,,172183-03280,,"LABEL, LOCK",,,,2,,,W,,,,,,,,,M22195,, 
28,2,,172165-03610,,"LABEL A",,,,1,,,W,,,,,,,,,M21381,, 
29,2,,172165-03620,,"LABEL B",,,,1,,,W,,,,,,,,,M21381,, 
30,2,,172165-03660,,"LABEL, BATTERY",,,,1,,,W,,,,,,,,,M21381,, 
31,1,,172165-03240,,LABEL,,,,1,,,,1,,,,,,,,,, 
32,1,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,2,,,,,,,,,, 
34,1,,172165-03230,,"LABEL, P.T.O.",,,,1,,,,,,,,,,,,,, 
34-1,1,,172165-03231,,"LABEL, P.T.O.",,,,1,,,N,,,,,,,,,M22873,, 
35,1,,172165-03211,,"LABEL, PTO SELECT",,,,1,,,W,,,,,,,,,M21005,, 
35-1,1,,172165-03212,,"LABEL, PTO SELECT",,,,1,,,N,,,,,,,,,M22873,, 
36,1,,172165-03280,,"LABEL, PTO SWITCH",,,,1,,,W,,,,,,,,,M21005,, 
37,1,,172141-03160,,"LABEL, OPERATION(C)",,,,1,,,,3,,,,,,,,,, 
38,1,,172141-03390,,LABEL,,,,1,,,,3,,,,,,,,,, 
39,1,,172168-03400,,LABEL,,,,1,,,W,3,,,,,,,,M21199,, 



B ttii ( =ti' Jc::) (if 1 ~ v J,-) 
Fig. LABEL (CANOPY) (S [ DE LEVER) 

J!tl:l L. N 0. 1 f;t.R.tl:l l-N 0.2t.l'i:, 27 ~~~*T". 
1 inc. 2 - 27 
Jttl:l L. NO, l -2 l;t. ~tl:l L. N 0.2 t,,,; 30 ~*~*T. 
1-2 inc. 2 -30 
~ 

34 25.39 
37 
38 

(C) IJ,i:,Je~ 
91"EWED FRDM © 36. 

35 8 
2 

_Ml 
® IJ,,;jl_~ 
VIEWED FROM (f;) 

12 

13 

fflf:$, :ll!IIINO.nt1Jfti:JW 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

15 

17 

24 

111111 NO. fl"l!Jftl lW 
MACHINE SERIAL NO. 
IS ST AMPED INTO 
THIS LOCATION 

16 

11 

10 
IBfn 
PREVIOUS 

7 



1,1,,772165-03310,,"LABEL ASSY",,,,1,,,,,,,,,,,,,, 
2,2,,172165-03151,,"LABEL(B50 L",,,,1,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
4,2,,172165-03161,,"LABEL(B50 R",,,,1,,,,,,,,,,,,,, 
5,2,,172141-03440,,LABEL,,,,1,,,,,,,,,,,,,, 
6,2,,172165-03211,,"LABEL, PTO SELECT",,,,1,,,,,,,,,,,,,, 
6-1,2,,172165-03212,,"LABEL, PTO SELECT",,,,1,,,N,,,,,,,,,M22873,, 
7,2,,172171-03730,,LABEL,,,,2,,,,,,,,,,,,,, 
8,2,,172171-03810,,LABEL,,,,1,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",,,,1,,,,,,,,,,,,,, 
10,2,,172171-03800,,LABEL,,,,1,,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,1,,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
13,2,,172165-03490,,LABEL,,,,1,,,,,,,,,,,,,, 
13-1,2,,172165-03850,,LABEL,,,,1,,,S,,,,,,,,,M22875,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
16,2,,172165-03261,,"LABEL, BOOM",,,,2,,,,,,,,,,,,,, 
17,2,,172165-03451,,LABEL,,,,1,,,,,,,,,,,,,, 
18,2,,172165-03480,,LABEL,,,,1,,,,,,,,,,,,,, 
19,2,,22857-300050,,"SCREW 3X 5",,,,4,,,,,,,,,,,,,, 
20,2,,172155-03790,,LABEL,,,,1,,,,,,,,,,,,,, 
20-1,2,,172149-03980,,"LABEL, OILING E",,,,1,,,S,,,,,,,,,M22875,, 
21,2,,933112-52100,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,, 
22,2,,172125-03950,,"LABEL, AIR CLEANER",,,,1,,,,,,,,,,,,,, 
23,2,,124764-44810,,"LABEL, SUB-TANK",,,,1,,,,,,,,,,,,,, 
24,2,,121120-44800,,"LABEL, RADIATOR",,,,1,,,,,,,,,,,,,, 
25,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,1,,,,,,,,,,,,,, 
26,2,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,,,,,,,,,,, 
27,2,,172147-03210,,LABEL,,,,1,,,,,,,,,,,,,, 
28,2,,172165-03230,,"LABEL, P.T.O.",,,,1,,,,,,,,,,,,,, 
28-1,2,,172165-03231,,"LABEL, P.T.O.",,,,1,,,N,,,,,,,,,M22873,, 
29,2,,172183-03280,,"LABEL, LOCK",,,,1,,,W,,,,,,,,,M22342,, 
30,2,,172165-03270,,LABEL,,,,1,,,,,,,,,,,,,, 
31,2,,172165-03141,,"LABEL,FRONT",,,,1,,,,,,,,,,,,,, 
32,2,,172171-03700,,LABEL,,,,1,,,,,,,,,,,,,, 
33,2,,172171-03710,,LABEL,,,,1,,,,,,,,,,,,,, 
34,2,,172171-03720,,LABEL,,,,1,,,,,,,,,,,,,, 
35,2,,172171-03740,,LABEL,,,,1,,,,,,,,,,,,,, 
36,2,,172171-03750,,LABEL,,,,2,,,,,,,,,,,,,, 
37,2,,172171-03760,,LABEL,,,,1,,,,,,,,,,,,,, 
38,2,,172171-03770,,LABEL,,,,1,,,,,,,,,,,,,, 
39,2,,172171-03780,,LABEL,,,,1,,,,,,,,,,,,,, 
40,2,,172171-03790,,"LABEL, RADIATOR",,,,1,,,,,,,,,,,,,, 
41,2,,172165-03280,,"LABEL, PTO SWITCH",,,,1,,,,,,,,,,,,,, 



~ 
41~ 

6 
© t.,,.:;Ju, © 
VTEWED FRDM C 

,3 

25 24 

~ 
?~I.-1 
RADIATOR 

10 22 

'ml" 
:X.77 1) --J-
AIR CLEANER 

29 

30 

15 

19 

14 13 

M~, ltlll'l~ERIAL NO. 
MACHIN~ERIAL NO. 
ENGINiMPED INTO 

T A TION=---~ 

9 

-#, ½ .. , 1-i,;;i11 ,,,::,,.,,., I NS I DE BONNET 

18 

31 

0 fJilJftLS M!VIN . SERIAL NO. 
MACH:MEPED INTO 
15 STLOCATION THIS 

7 

17 

12 

~ 
"T1":l'T ~.,_,,"''I WTCH 

STARTERS 

D 20 34 21 
1-® 

7 



1,1,,772165-03250,,"LABEL ASSY",,,,1,,,,,,,,,,,,,, 
2,2,,172165-03151,,"LABEL(B50 L",,,,1,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
4,2,,172165-03161,,"LABEL(B50 R",,,,1,,,,,,,,,,,,,, 
5,2,,172141-03440,,LABEL,,,,1,,,,,,,,,,,,,, 
6,2,,172165-03211,,"LABEL, PTO SELECT",,,,1,,,,,,,,,,,,,, 
6-1,2,,172165-03212,,"LABEL, PTO SELECT",,,,1,,,N,,,,,,,,,M22873,, 
7,2,,172171-03730,,LABEL,,,,2,,,,,,,,,,,,,, 
8,2,,172171-03810,,LABEL,,,,1,,,,,,,,,,,,,, 
9,2,,172165-03261,,"LABEL, BOOM",,,,1,,,,,,,,,,,,,, 
10,2,,172171-03800,,LABEL,,,,1,,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,1,,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
13,2,,172165-03490,,LABEL,,,,1,,,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
16,2,,172165-03261,,"LABEL, BOOM",,,,2,,,,,,,,,,,,,, 
17,2,,172165-03451,,LABEL,,,,1,,,,,,,,,,,,,, 
18,2,,172165-03480,,LABEL,,,,1,,,,,,,,,,,,,, 
19,2,,22857-300050,,"SCREW 3X 5",,,,4,,,,,,,,,,,,,, 
20,2,,172155-03790,,LABEL,,,,1,,,,,,,,,,,,,, 
21,2,,933112-52100,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,, 
22,2,,172125-03950,,"LABEL, AIR CLEANER",,,,1,,,,,,,,,,,,,, 
23,2,,124764-44810,,LABEL,,,,1,,,,,,,,,,,,,, 
24,2,,121120-44800,,"LABEL, RADIATOR",,,,1,,,,,,,,,,,,,, 
25,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,1,,,,,,,,,,,,,, 
26,2,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,,,,,,,,,,, 
27,2,,172147-03210,,LABEL,,,,1,,,,,,,,,,,,,, 
28,2,,172165-03230,,"LABEL, P.T.O.",,,,1,,,,,,,,,,,,,, 
28-1,2,,172165-03231,,"LABEL, P.T.O.",,,,1,,,N,,,,,,,,,M22873,, 
29,2,,172183-03280,,"LABEL, LOCK",,,,2,,,W,,,,,,,,,M22342,, 
30,2,,172165-03270,,LABEL,,,,1,,,,,,,,,,,,,, 
31,2,,172165-03141,,"LABEL,FRONT",,,,1,,,,,,,,,,,,,, 
32,2,,172171-03700,,LABEL,,,,1,,,,,,,,,,,,,, 
33,2,,172171-03710,,LABEL,,,,1,,,,,,,,,,,,,, 
34,2,,172171-03720,,LABEL,,,,1,,,,,,,,,,,,,, 
35,2,,172171-03740,,LABEL,,,,1,,,,,,,,,,,,,, 
36,2,,172171-03750,,LABEL,,,,2,,,,,,,,,,,,,, 
37,2,,172171-03760,,LABEL,,,,1,,,,,,,,,,,,,, 
38,2,,172171-03770,,LABEL,,,,1,,,,,,,,,,,,,, 
39,2,,172171-03780,,LABEL,,,,1,,,,,,,,,,,,,, 
40,2,,172171-03790,,"LABEL, RADIATOR",,,,1,,,,,,,,,,,,,, 
41,2,,172165-03280,,"LABEL, PTO SWITCH",,,,1,,,,,,,,,,,,,, 



8 ij:tJx (*;, J t::) (EX) 
Fig. LABEL (CANOPY) (EX) 

©t.,,,;Ju, -&© 
41.~ 

6 5 

18 

~ 
® t.,,i;Jt~ 
VIEWED FRDM <E.) 

10 22 

~ 
I.7~ 1)-T 
AIR CLEANER 

30 

15 

19 

25 24 

~ 
., ::; .r. -1' 
RADIATOR 

31 

M1'-, MIIIJNO.fllllt'!S 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. MIIIINO.fT'lllilt■ 

MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

IS STAMPED INTO 
THIS LOCATION 

7 

17 

20 34 21 

7 

4 36 

40 

35 
38 



1,1,,772147-05100,,"TOOL SET",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,772176-05100,,"TOOL SET",1,1,1,1,,,N,,,M22038,,M22038,,M22038,,M22038,, 
1-2,1,,772165-05100,,"TOOL SET",1,1,1,1,,,N,,,M22165,,M22165,,M22165,,M22165,, 
2,2,,172122-05100,,NOZZLE,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172112-38111,,"PIN, COTTER",2,2,2,2,,,,,,,,,,,,,, 
4,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,,,,,,,,,,,,,, 
5,2,,171301-92750,,"WRENCH, L.O. FILTER",1,1,1,1,,,,,,,,,,,,,, 
5-1,2,,119640-92750,,"WRENCH, 
FILTER",1,1,1,1,,,S,,,M22165,,M22165,,M22165,,M22165,, 
6,2,,22417-800630,,"COTTER PIN 
8.0X63",4,4,4,4,,,Z,,,M22038,,M22038,,M22038,,M22038,, 
7,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,,,,,,,,,,,,,, 
8,2,,28110-120140,,"WRENCH 12X14",1,1,1,1,,,,,,,,,,,,,, 
8-1,2,,28110-120140,,"WRENCH 
12X14",2,2,2,2,,,K,,,M22195,,M22195,,M22195,,M22195,, 
9,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,,,,,,,,,,,,,, 
10,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,,,,,,,,,,,,,, 
11,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,,,,,,,,,,,,,, 
12,2,,28110-320360,,"WRENCH 
32X36",1,1,1,1,,,Z,,,M22179,,M22179,,M22179,,M22179,, 
13,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,,,,,,,,,,,,,, 
14,2,,28150-140000,,"BAR WRENCH 14",1,1,1,1,,,,,,,,,,,,,, 
15,2,,28227-271400,,"BOX WRENCH 27X140",1,1,1,1,,,,,,,,,,,,,, 
16,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,,,,,,,,,,,,,, 
17,2,,933110-09700,,"HOSE, GREASE",1,1,1,1,,,,,,,,,,,,,, 
18,2,,933110-09800,,"GUN 800, GREASE",1,1,1,1,,,,,,,,,,,,,, 
19,2,,933110-90000,,"BAG, TOOL",1,1,1,1,,,,,,,,,,,,,, 
20,2,,933110-90600,,"WRENCH 24, SOCKET",1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
21,2,,933171-00470,,"PLIER (200)",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172165-07312,,"INSTRUCTION BOOK",1,1,1,1,,,,,,,,,,,,,, 



18~ 
PREVIOUS 

19 

S IJl 
Fig. TOOL 

IBff 
PREVIOUS 

6 

22 

2 18 

1am 
PREVIOUS 

90 

16 y 

17 

21 

IBff 
PREVIOUS 



1,1,,172165-11300,,DUCT,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172151-11311,,"FLANGE, MUFFLER",1,1,1,1,,,,,,,,,,,,,, 
3,1,,129400-13201,,"GASKET, (NON-ASB.)",1,1,1,1,,,,,,,,,,,,,, 
4,1,,121120-13580,,CLAMP,1,1,1,1,,,,,,,,,,,,,, 
5,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,, 
6,1,,26106-100652,,"BOLT M10X 65 PLATED",1,1,1,1,,,,,,,,,,,,,, 
7,1,,26706-100002,,"NUT M10",1,1,1,1,,,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,, 
9,1,,172165-11500,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
10,1,,23000-070000,,"CLAMP 70",3,3,3,3,,,,,,,,,,,,,, 
11,1,,1A1102-57390,,"CLIP BAND",1,1,1,1,,,,,,,,,,,,,, 



1 0 ll~ff&lltBD 
Fig. INLETHOUSE & EXHAUST PIPE 



1,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,,,,,,,,,,,,,, 
1A,2,,172165-
12140,,GRIP(RED,1,1,1,1,,,,,,*1996.05,,*1996.05,,*1996.05,,*1996.05,, 
2,1,,172147-12100,,SUPPORT,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172165-12160,,"CABLE,ACCEL(S)",,1,,1,,,,,,,,,,,,,, 
4,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,,,,,,,,,,,,,, 
8,1,,22137-060000,,"WASHER 6, POLISHED",1,1,1,1,,,,,,,,,,,,,, 
8-1,1,,22137-060000,,"WASHER 6, 
POLISHED",2,2,2,2,,,K,,,M22164,,M22164,,M22164,,M22164,, 
9,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
10,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
12,1,,172165-12110,,"CABLE,ACCELERATOR",1,,1,,,,,,,,,,,,,,, 



I ~ft 1jS , . Q9 

~,VISED: Sep .. l , ylJ~)l,, , ACCELERATOR Fig. 

12 

>~~ 
/ . "·, . I"--.. l 

---~, 

I 

, . i ,,----< / .• 
' ·----:---- L //. / / I--- l.,,/\-fr~ 7 □ :Y LEVER SPEC. FRONT 

.f.t-{ "L,LE/~ERfr~EC. SIDE 3 
-~ -~, 58- l \l 

--.......< .. ~ 9) 10 

~"---~ 

~--~:~,~ 
/ 

~--
. "'-'::::, .. 

¾::-._ 
·-. 



1,1,,172165-13130,,"BRACKET RF CMP",2,2,2,2,,,,,,,,,,,,,, 
2,1,,172165-13160,,"BRACKET LR ASSY",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-13170,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
4,1,,172162-13190,,"BOLT M16X150",4,4,4,4,,,,,,,,,,,,,, 
5,1,,172165-13190,,"BRACKET RR ASSY",1,1,1,1,,,,,,,,,,,,,, 
5-1,1,,172165-13191,,"BRACKET RR 
CMP",1,1,1,1,,,S,,,M00810,,M00810,,M00810,,M00810,, 
6,1,,172162-13200,,"BOLT M10X30",12,12,12,12,,,,,,,,,,,,,, 
7,1,,172165-13240,,STOPPER,2,2,2,2,,,,,,,,,,,,,, 
7-1,1,,172165-13241,,"STOPPER 
ASSY",2,2,2,2,,,R,,,M22873,,M22873,,M22873,,M22873,, 
8,1,,172165-13270,,MOUNT.ENGINE,8,8,8,8,,,,,,,,,,,,,, 
9,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,,,,,,,,,,,,,, 
9-1,1,,26076-120352,,"BOLT M12X 
35",8,8,8,8,,,N,,,M21967,,M21967,,M21967,,M21967,, 
10,1,,172137-46040,,"SEAT, SPRING",12,12,12,12,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",12,12,12,12,,,,,,,,,,,,,, 
12,1,,22217-120000,,"WASHER 12,SPRING",8,8,8,8,,,,,,,,,,,,,, 
13,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,,,,,,,,,,,,,, 
14,1,,172165-13220,,WASHER,8,8,8,8,,,W,,,M21967,,M21967,,M21967,,M21967,, 
15,1,,172162-13200,,"BOLT M10X30",10,10,10,10,,,,1,,,,,,,,,, 
16,1,,172165-13610,,"BOLT M10X 40",2,2,2,2,,,,1,,,,,,,,,, 



1 2 IY:::iYvlJ Y ~ 
Fig. ENGINE MOUNT 

IBB 
~IOUS 

~ 7 

r4 :: 
@--13 e I 

~7-1 ,, 

J . IBB e,---s i.:....:..:PR=-:....:.EVl..:..::..::OUS:__ __ 

5-1 



1,1,,172165-08010,,"REMODEL KIT, COOLER",1,,,,,,,1,,,,,,,,,, 
2,1,,172165-08020,,"REMODEL KIT, COOLER",,1,,,,,,2,,,,,,,,,, 
3,1,,172165-08030,,"REMODEL KIT, COOLER",1,,,,,,,3,,,,,,,,,, 
4,1,,172165-08040,,"REMODEL KIT, COOLER",,1,,,,,,4,,,,,,,,,, 
5,2,,172162-18020,,COMPRESSOR,1,1,,,,,,,,,,,,,,,, 
6,2,,172165-18370,,COVER,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-18600,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
7-1,2,,172165-18601,,"BRACKET ASSY",1,1,,,,,N,,,M22553,,M22553,,,,,, 
8,2,,172165-18630,,"ADJUSTER ASSY",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-18670,,BOSS,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-18680,,PULLEY,1,1,,,,,,,,,,,,,,,, 
11,2,,172165-18690,,V-BELT,1,1,,,,,,,,,,,,,,,, 
12,2,,172165-18700,,BRACKET,1,1,,,,,,,,,,,,,,,, 
13,2,,172165-18750,,PLATE,1,1,,,,,,,,,,,,,,,, 
13-1,2,,172165-18751,,PLATE,1,1,,,,,N,,,M22553,,M22553,,,,,, 
14,2,,172165-18930,,"PULLEY, TENSION",1,1,,,,,,,,,,,,,,,, 
15,2,,172112-13310,,NUT,1,1,,,,,,,,,,,,,,,, 
15-1,2,,172164-19310,,NUT,1,1,,,,,N,,,M22473,,M22473,,,,,, 
16,2,,129155-42350,,"V-PULLEY, C.W. PUMP",1,1,,,,,,,,,,,,,,,, 
17,2,,22157-080000,,"WASHER  8",1,1,,,,,,,,,,,,,,,, 
17-1,2,,1A1040-43900,,"SPRING WASHER",1,1,,,,,N,,,M22816,,M22816,,,,,, 
18,2,,22190-080002,,"SEAL WASHER  8S",4,4,,,,,,,,,,,,,,,, 
19,2,,22217-060000,,"SPRING WASHER  6",1,1,,,,,,,,,,,,,,,, 
20,2,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
21,2,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
22,2,,22252-000400,,"CIRCLIP   40",1,1,,,,,,,,,,,,,,,, 
23,2,,24104-062034,,"BALL BEARING",1,1,,,,,,,,,,,,,,,, 
24,2,,26013-080252,,"BOLT M 8X 25",4,4,,,,,,,,,,,,,,,, 
25,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
26,2,,26106-080202,,"BOLT M 8X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
27,2,,26106-080552,,"BOLT M 8X 55 PLATED",2,2,,,,,,,,,,,,,,,, 
28,2,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,,,,,,,,,,,,,,,, 
29,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
30,2,,26716-060002,,"NUT M6",2,2,,,,,,,,,,,,,,,, 
30-1,2,,26716-060002,,"NUT M6",1,1,,,,,K,,,M22473,,M22473,,,,,, 
31,2,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
32,2,,172162-03510,,"LABEL, CAUTION",1,1,,,,,,,,,,,,,,,, 
33,2,,172162-13200,,"BOLT M10X30",10,10,,,,,,,,,,,,,,,, 
34,2,,172165-13610,,"BOLT M10X 40",2,2,,,,,,,,,,,,,,,, 



13 J~7~1~-&V7-ij (1-5-fr~) 
Fig. COMPRESSOR & V PULLEY(COOLER SPEC.) 

16 

11 

26 

30-1 

~ 
9--@ 

15-1---flj 
9 

Q 

~IJ 7-1 

0 

0 11 

0 IEI~ 25 
PREVI~ 

~ 

' 7-7-~-;.,I- (FR) l 
COOLER KIT (FR) 
(172165-08010) 
Fig.13 REF.No. I 
inc.F g.13 REF.No.5~34 

F u.15 REF.No.1~53 
F g.16 REF.No.1~55 
F u.22 REF.No.1~11 
F g.106 REF.No.1~32 

27 

10 

.& 
?-5-~'/ I- (SI) 2 
COOLER KIT (SI) 
(172165-08020) 
Fig.13 REF.No. 2 
inc.Fiu.13 REF.No.5~34 

Fig.15 REF.No.1~53 
FiQ.16 REF.No.1~55 
Fig. 22 REF.ND. !~9 
Fiu.107 REF. No.1~25 

', 

C) 

)?) 
C) 

32 

REFER TO FIG. I 2 

REFER TO A 
F'IG.12 ~ 

-~. 33 

',,~ 

~ 
4 

--~ 

~ 
?-5-~·:,l-(FR. V)3 
COOLER KIT (FR.Y) 
(17 216 5-0 80 3D) 
Fig. 13 REF.No. 3 
inc.Fig.13 REF. No. 5~34 

Fiu. 15 REF. No.1~53 
Fig. 16 REF. No.1~55 
Fig. 22 REF. No. I~ 11 
Fiu.106 REF.No.1~33 

?-5-::\'-·:, I- (SI. V) 
COOL ER KIT {SI. V) 
(172165-08040) 
Fiu.13 REF.No.4 
inc.Fig.13 Rff.No. 5~34 

Fig.15 REF.No.1~53 
Fiu.16 REF.No.1~55 
Fig. 22 REF.No.1~9 
Fig.107 REF.No.1~26 



1,1,,172165-13300,,"STAND F CMP",1,1,1,1,,,,,,,,,,,,,, 
2,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,,,,,,,,,,,,,, 
3,1,,172165-13330,,"STAND R ASSY",1,1,1,1,,,,,,,,,,,,,, 
4,1,,172151-13350,,HOSE(A),1,1,1,1,,,,,,,,,,,,,, 
4-1,1,,172164-13210,,"HOSE B",1,1,1,1,,,R,,,M21967,,M21967,,M21967,,M21967,, 
5,1,,172165-13350,,"BRACKET F CMP(EV)",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172165-13500,,"PIPE A,DRAIN",1,1,1,1,,,,,,,,,,,,,, 
6-1,1,,172165-13501,,"HOSE 
7.5X13",1,1,1,1,,,N,,,M22392,,M22392,,M22392,,M22392,, 
7,1,,172165-13510,,"PIPE B,DRAIN",1,1,1,1,,,,,,,,,,,,,, 
7-1,1,,172124-14650,,"HOSE L=1100, 
FUEL",1,1,1,1,,,N,,,M21702,,M21702,,M21702,,M21702,, 
8,1,,172116-13400,,"HOSE(A), WATER DRAIN",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172165-13410,,"BRACKET R ASSY(EV)",1,1,1,1,,,,,,,,,,,,,, 
10,1,,172165-13480,,HOSE(B),1,1,1,1,,,,,,,,,,,,,, 
11,1,,129430-44500,,RADIATOR,1,1,1,1,,,,,,,,,,,,,, 
12,2,,124450-44590,,"CAP, RADIATOR",1,1,1,1,,,,,,,,,,,,,, 
14,2,,129430-44660,,SHROUD,1,1,1,1,,,,,,,,,,,,,, 
15,2,,124450-44800,,"LABEL, RADIATOR",1,1,1,1,,,,,,,,,,,,,, 
16,2,,26014-060122,,"BOLT M 6X 12",4,4,4,4,,,,,,,,,,,,,, 
17,1,,171064-44510,,"SUB-TANK ASSY",1,1,1,1,,,,,,,,,,,,,, 
18,2,,171064-44520,,"BODY, SUB-TANK",1,1,1,1,,,,,,,,,,,,,, 
19,2,,121450-44531,,CAP,1,1,1,1,,,,,,,,,,,,,, 
20,2,,124450-44560,,CLAMP,1,1,1,1,,,,,,,,,,,,,, 
21,2,,121470-44581,,GASKET,1,1,1,1,,,,,,,,,,,,,, 
22,2,,23065-070225,,"PIPE  7X 225",1,1,1,1,,,,,,,,,,,,,, 
23,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,1,1,,,,,,,,,,,,,, 
24,1,,129403-44592,,"NET,WIRE",1,1,1,1,,,,,,,,,,,,,, 
25,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,1,1,,,,,,,,,,,,,, 
26,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,,,,,,,,,,,,,, 
28,2,,121250-49121,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
29,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,, 
30,1,,124766-59050,,"CLAMP 12",6,6,6,6,,,,,,,,,,,,,, 
31,1,,22137-080000,,"WASHER 8, POLISHED",6,6,6,6,,,,,,,,,,,,,, 
32,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,,,,,,,,,,,,,, 
33,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,,,,,,,,,,,,,, 
34,1,,22217-080000,,"SPRING WASHER  
8",2,2,2,2,,,Z,,,M22553,,M22553,,M22553,,M22553,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,,,,,,,,,,,,,, 
37,1,,23010-038000,,"CLAMP 38",4,4,4,4,,,,,,,,,,,,,, 
38,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,4,4,,,,,,,,,,,,,, 
39,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
40,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
41,1,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,3,3,,,,,,,,,,,,,, 
42,1,,26557-080202,,"SCREW M 8X 20",2,2,2,2,,,,,,,,,,,,,, 
42-1,1,,26022-080162,,"SCREW M 8X 
16",2,2,2,2,,,N,,,M22553,,M22553,,M22553,,M22553,, 
43,1,,26716-080002,,"NUT M 8",8,8,8,8,,,,,,,,,,,,,, 
44,1,,26716-080002,,"NUT M 8",3,3,3,3,,,,,,,,,,,,,, 
45,1,,933152-09280,,"BAND 170",2,2,2,2,,,,,,,,,,,,,, 
46,1,,933152-09280,,"BAND 170",1,1,1,1,,,,,,,,,,,,,, 
47,1,,172165-74900,,"COOLER,OIL",1,1,1,1,,,,,,,,,,,,,, 
48,1,,172165-74910,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
49,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,,,,,,,,,,,,, 
50,1,,22157-080000,,"WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
51,1,,22217-080000,,"SPRING WASHER  8",6,6,6,6,,,,,,,,,,,,,, 
52,1,,26116-080202,,"BOLT M 8X 20 PLATED",6,6,6,6,,,,,,,,,,,,,, 
53,1,,172122-13400,,"CLAMP,RADIATOR HOSE",1,1,,,,,,1,,,,,,,,,, 
54,1,,172165-13600,,HOSE,1,1,,,,,,1,,,,,,,,,, 
55,1,,22137-080000,,"WASHER 8, POLISHED",1,1,,,,,,1,,,,,,,,,, 
56,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,1,,,,,,,,,, 
57,1,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,,,,,,1,,,,,,,,,, 



P/C NE S No: YOOK278 l-5 
PUBLISHED:1997/10 

14 5VI-9&"t1Jv?-5 
Fig. RADIATOR & OIL COOLER 

JU±lu No. 1 1 lcl:, J!WL, No. ( 1 1 ) t.1'6 1 6~~ih-*9". 
llinc. (11) ~16 
~ 8~ 

52 
51 
49 

5251 

238 I 
~I 

43 
3 

35 
40-i ~ 
~; 

(· 

Q.,/'52 
V _.,51 

~45 

fl: 37~ 

1 u--4-1 37 

?-5-fr~ 
COOLER SPEC. 



1,2,,172162-18000,,"COOLER NO.1 ASSY",1,1,,,,,,,,,,,,,,,, 
2,3,,172162-18030,,CONDENSER,1,1,,,,,,,,,,,,,,,, 
3,3,,172162-18040,,BRACKET,1,1,,,,,,,,,,,,,,,, 
4,3,,172162-18160,,TUBE,1,1,,,,,,,,,,,,,,,, 
5,3,,172162-18170,,TUBE,1,1,,,,,,,,,,,,,,,, 
6,3,,1E8080-79430,,"SWITCH ASSY, CONTROL",1,1,,,,,,,,,,,,,,,, 
7,3,,1E8080-79450,,"KNOB,FAN",2,2,,,,,,,,,,,,,,,, 
8,3,,198325-87110,,DRYER,1,1,,,,,,,,,,,,,,,, 
9,3,,198325-87200,,"CASE,LOWER",1,1,,,,,,,,,,,,,,,, 
10,3,,197821-88070,,GRILLE,2,2,,,,,,,,,,,,,,,, 
11,2,,172165-18010,,"COOLER NO.2 ASSY",1,1,,,,,,,,,,,,,,,, 
12,3,,172162-18050,,CLAMP,1,1,,,,,,,,,,,,,,,, 
13,3,,172165-18050,,CLAMP,1,1,,,,,,,,,,,,,,,, 
14,3,,172162-18060,,CLAMP,1,1,,,,,,,,,,,,,,,, 
15,3,,172162-18070,,"PLUG, DRAIN",2,2,,,,,,,,,,,,,,,, 
16,3,,172165-18080,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
17,3,,172165-18100,,HOSE,1,1,,,,,,,,,,,,,,,, 
18,3,,172165-18110,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,3,,172165-18120,,HOSE,1,1,,,,,,,,,,,,,,,, 
20,3,,172165-18130,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,3,,172165-18140,,TUBE,1,1,,,,,,,,,,,,,,,, 
22,3,,172165-18200,,HOSE,1,1,,,,,,,,,,,,,,,, 
23,3,,172165-18210,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,3,,172165-18220,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,3,,197821-88380,,INSULATOR,1,1,,,,,,,,,,,,,,,, 
26,2,,172165-18770,,"GUIDE, HOSE",1,1,,,,,,,,,,,,,,,, 
27,2,,172165-18900,,BRACKET,1,1,,,,,,,,,,,,,,,, 
28,2,,172165-18920,,COVER,1,1,,,,,,,,,,,,,,,, 
29,2,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
30,2,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,, 
31,2,,172165-61801,,PLUG,1,1,,,,,,,,,,,,,,,, 
32,2,,172137-62970,,"GROMMET 16",1,1,,,,,,,,,,,,,,,, 
33,2,,172122-79930,,CLAMP,2,2,,,,,,,,,,,,,,,, 
34,2,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
35,2,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
36,2,,22217-060000,,"SPRING WASHER  6",1,1,,,,,,,,,,,,,,,, 
37,2,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,, 
38,2,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
39,2,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
40,2,,26013-060252,,"BOLT M 6X 25",2,2,,,,,,,,,,,,,,,, 
41,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
42,2,,26116-060122,,"BOLT M 6X 12",1,1,,,,,,,,,,,,,,,, 
43,2,,26116-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,, 
44,2,,26116-080162,,"BOLT M 8X 16 PLATED",4,4,,,,,,,,,,,,,,,, 
45,2,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
46,2,,26579-050162,,"SCREW  5* 16",8,8,,,,,,,,,,,,,,,, 
47,2,,933166-16110,,"GROMMET 30X9.5",1,1,,,,,,,,,,,,,,,, 
48,2,,933171-15680,,"GROMMET 40X13",1,1,,,,,,,,,,,,,,,, 
49,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
50,2,,26013-080252,,"BOLT M 8X 25",1,1,,,,,,,,,,,,,,,, 
51,2,,172165-03800,,LABEL,1,1,,,,,,,,,,,,,,,, 
52,2,,172162-18580,,PLATE,1,1,,,,,,,,,,,,,,,, 
53,2,,172162-18590,,PLATE,1,1,,,,,,,,,,,,,,,, 



40 
34 \:a 

20 ~ n 
8 

51 

(~~3~~ 
o-f•J 
f;:? 

:9tJ3)l1 t 
15~ 

2 



1,2,,172122-13310,,"MOUNT, RADIATOR",7,7,,,,,,,,,,,,,,,, 
2,2,,172165-18250,,COVER,1,1,,,,,,,,,,,,,,,, 
3,2,,172165-18260,,PLATE,1,1,,,,,,,,,,,,,,,, 
4,2,,172165-18300,,COVER,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-18330,,COVER,1,1,,,,,,,,,,,,,,,, 
6,2,,172165-18360,,FILTER,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-18400,,DUCT,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-18480,,STAY,1,1,,,,,,,,,,,,,,,, 
9,2,,172162-18500,,BRACKET,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-18500,,SEAL,1,1,,,,,,,,,,,,,,,, 
11,2,,172165-18510,,SEAL,1,1,,,,,,,,,,,,,,,, 
12,2,,172165-18530,,DUCT,1,1,,,,,,,,,,,,,,,, 
13,2,,172162-03500,,LABEL,1,1,,,,,,,,,,,,,,,, 
14,2,,172165-18580,,STAY,2,2,,,,,,,,,,,,,,,, 
16,2,,172165-18590,,STAY,1,1,,,,,,,,,,,,,,,, 
17,2,,172162-18650,,COVER,1,1,,,,,,,,,,,,,,,, 
18,2,,172165-18800,,STAY,1,1,,,,,,,,,,,,,,,, 
19,2,,172165-18820,,COVER,1,1,,,,,,,,,,,,,,,, 
20,2,,172165-18840,,TRIM,1,1,,,,,,,,,,,,,,,, 
21,2,,172165-18860,,INSULATOR,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-18870,,INSULATOR,1,1,,,,,,,,,,,,,,,, 
23,2,,172165-18940,,SEAL,1,1,,,,,,,,,,,,,,,, 
24,2,,172165-18950,,SEAL,1,1,,,,,,,,,,,,,,,, 
25,2,,194940-61790,,"SCRFW 5X16",2,2,,,,,,,,,,,,,,,, 
26,2,,172162-61880,,"SEAL,PLATE B",2,2,,,,,,,,,,,,,,,, 
27,2,,172519-63240,,"BOLT  8X 16",6,6,,,,,,,,,,,,,,,, 
28,2,,172164-65760,,"SEAL A",2,2,,,,,,,,,,,,,,,, 
29,2,,172141-65970,,"RUBBER, PLATE",1,1,,,,,,,,,,,,,,,, 
30,2,,172164-66640,,"RUBBER, SEAL 400",2,2,,,,,,,,,,,,,,,, 
31,2,,26716-120002,,"NUT M12",1,1,,,,,,,,,,,,,,,, 
32,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
33,2,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
34,2,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
35,2,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
36,2,,22217-080000,,"SPRING WASHER  8",6,6,,,,,,,,,,,,,,,, 
37,2,,22217-080000,,"SPRING WASHER  8",8,8,,,,,,,,,,,,,,,, 
38,2,,22217-080000,,"SPRING WASHER  8",5,5,,,,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
40,2,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
41,2,,22217-120000,,"WASHER 12,SPRING",1,1,,,,,,,,,,,,,,,, 
42,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
43,2,,26013-120202,,"BOLT W/WASHER M12X20",4,4,,,,,,,,,,,,,,,, 
44,2,,26023-050122,,"SCREW M 5X 12",2,2,,,,,,,,,,,,,,,, 
45,2,,26023-050122,,"SCREW M 5X 12",4,4,,,,,,,,,,,,,,,, 
46,2,,26023-050122,,"SCREW M 5X 12",3,3,,,,,,,,,,,,,,,, 
47,2,,26116-080122,,"BOLT M 8X 12 PLATED",4,4,,,,,,,,,,,,,,,, 
48,2,,26116-080162,,"BOLT M 8X 16 PLATED",4,4,,,,,,,,,,,,,,,, 
49,2,,26116-080162,,"BOLT M 8X 16 PLATED",5,5,,,,,,,,,,,,,,,, 
50,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
51,2,,26116-100202,,"BOLT M10X 20 PLATED",3,3,,,,,,,,,,,,,,,, 
52,2,,26116-120352,,"BOLT M12X 35 PLATED",1,1,,,,,,,,,,,,,,,, 
53,2,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
54,2,,26716-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,, 
55,2,,26716-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,, 



?--5-4-;, 1- (FR) 
COOLER KIT (FR) 
(17216 HBOlO) 
Fiu.13 RH.No.! 
inc.fig.13 REF.No.5~34 

Fig.15 REF.h.1~53 
Fig.16 REF.No.1~55 
Fig.22 REF.No.1~11 
Fig. 106 REF. No.1~32 

?--5-::\'-·;., 1- (SI) 
COOLER K(T (SI) 
(172165-08020) 
Fiu.13 REF.llo. 7 
inc.Fig.13 RH. No. 5~34 

Fig. 15 REF. No.1~53 
Fig.16 REF.No.1~55 
Fig.22 REF.No.1~9 
Fig. 107 REF.No.1~15 

49 17 

?-:,,-4-;, I- (FR. V) 
COOLER K lT (FR. V) 
(172165-08030) 
Fiu.13 REF.No. 3 
inc.Fig.13 REF.No.5~34 

Fig.15 REF. No. !~53 
Fig.16 REF.l/o.1~55 
Fi;. 22 REF.Ha.1~11 
fig.106 REF.No.1~33 

?--5-4-;, I- (SI. V) 
COOLER KIT (SJ.V) 
(!72165-08040) 
Fig.13 REF.No.4 
inc.Fig.13 REF.No. 5~34 

Fio.15 REF.No.1~53 
Fig. 16 REF.No.1~55 
Fig.22 REF.No.1~9 
Fi a. 10 7 REF. No. 1 ~ 2 6 

Fia.16 

7 

8 



1A,1,,772165-14100,,"TANK ASSY, FUEL",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,772165-14100-1,,"TANK ASSY, FUEL",1,1,1,1,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172151-14190,,"GAUGE, FUEL OIL",1,1,1,1,,,,,,,,,,,,,, 
4-1,2,,172151-14191,,HOSE,1,1,1,1,,,N,,,M22392,,M22392,,M22392,,M22392,, 
5,2,,172141-14260,,FLOAT,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172122-14300,,"CAP, FUEL TANK",1,1,1,1,,,,,,,,,,,,,, 
7,3,,105430-55070,,GASKET,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,,,,,,,,,,,,,, 
9,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,1,1,,,,,,,,,,,,,, 
10,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,,,,,,,,,,,,,, 
11,2,,23010-014000,,"CLAMP 14",2,2,2,2,,,,,,,,,,,,,, 
12,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,,,,,,,,,,,,,, 
13,2,,172162-14200,,GASKET,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172165-14170,,PIPE,1,1,1,1,,,,,,,,,,,,,, 
15,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,,,,,,,,,,,,,, 
16,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,,,,,,,,,,,,,, 
17,1,,26116-140402,,"BOLT M14X 40 PLATED",4,4,4,4,,,,,,,,,,,,,, 
18,1,,29321-255050,,"GROMMET, RUBBER",1,1,1,1,,,,,,,,,,,,,, 
19,1,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,,,,,,,,,,,,,, 
20,1,,933168-55770,,"BAND 146",3,3,3,3,,,,,,,,,,,,,, 
21,1,,172165-14610,,"HOSE L=2500, FUEL",2,2,2,2,,,,,,,,,,,,,, 
22,1,,172165-14600,,"HOSE, FUEL",1,1,1,1,,,,,,,,,,,,,, 
22-1,1,,172116-14620,,"PIPE, 
FUEL",1,1,1,1,,,R,,,M22037,,M22037,,M22037,,M22037,, 
23,1,,26116-080702,,"BOLT M 8X 70 PLATED",1,1,1,1,,,,,,,,,,,,,, 
24,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,,,,,,,,,,,,,, 
25,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,,,,,,,,,,,,,, 
26,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,,,,,,,,,,,,,, 
27,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,,,,,,,,,,,,,, 
28,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,,,,,,,,,,,,,, 
29,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,,,,,,,,,,,,,, 
30,2,,102103-55520,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
31,2,,110250-55610,,"RING, RETAINING",1,1,1,1,,,,,,,,,,,,,, 
32,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,,,,,,,,,,,,,, 
33,2,,121257-55731,,FLOAT,1,1,1,1,,,,,,,,,,,,,, 
35,2,,101720-55750,,"PLUG 6",2,2,2,2,,,,,,,,,,,,,, 
36,2,,104200-55750,,"SCREW M 4",1,1,1,1,,,,,,,,,,,,,, 
37,2,,171081-55910,,SCREEN,1,1,1,1,,,,,,,,,,,,,, 
38,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,,,,,,,,,,,,,, 
39,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,,,,,,,,,,,,,, 
40,1,,124766-59050,,"CLAMP 12",6,6,6,6,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,, 



1 7 l~-9'YIJ &l~J,17 
Fig. FUEL TANK & FUEL PIPE 

39 27 26 36 

28r/~w 
35~ ~ 
38~~(25) 37~__Jtit 25 

30~ 32 ~ 
29 __I.A 

33__..--:,.,:::; 

31 

Jlt:1:1 LN o. 1 It . .Jll:li LN a. ( 1 )f.J,i; 13~*'1-*T• 
1 inc. ( 1 ) - 13 
~ 

40 
22 

COLIN TRY J P A S E X 
F i g. No. 17 18 17 

40 

21 



1,1,,772165-14110,,"TANK ASSY, FUEL",,1,,1,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,,1,,1,,,,,,,,,,,,,, 
4,2,,172151-14190,,"GAUGE, FUEL OIL",,1,,1,,,,,,,,,,,,,, 
4-1,2,,172151-14191,,HOSE,,1,,1,,,N,,,,,M22392,,,,M22392,, 
5,2,,172141-14260,,FLOAT,,1,,1,,,,,,,,,,,,,, 
6,2,,172122-14300,,"CAP, FUEL TANK",,1,,1,,,,,,,,,,,,,, 
7,3,,105430-55070,,GASKET,,1,,1,,,,,,,,,,,,,, 
8,2,,172162-14180,,"GAUGE UNIT,FUEL",,1,,1,,,,,,,,,,,,,, 
9,2,,101504-55101,,"STRAINER,FUEL INLET",,1,,1,,,,,,,,,,,,,, 
10,2,,22217-050000,,"SPRING WASHER  5",,5,,5,,,,,,,,,,,,,, 
11,2,,23010-014000,,"CLAMP 14",,2,,2,,,,,,,,,,,,,, 
12,2,,26557-050122,,"SCREW M 5X 12",,5,,5,,,,,,,,,,,,,, 
13,2,,172162-14200,,GASKET,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-14170,,PIPE,,1,,1,,,,,,,,,,,,,, 
15,1,,22137-140000,,"WASHER 14,POLISHED",,4,,4,,,,,,,,,,,,,, 
16,1,,22217-140000,,"SPRING WASHER 14",,4,,4,,,,,,,,,,,,,, 
17,1,,26116-140402,,"BOLT M14X 40 PLATED",,4,,4,,,,,,,,,,,,,, 
18,1,,29321-255050,,"GROMMET, RUBBER",,1,,1,,,,,,,,,,,,,, 
19,1,,23080-013000,,"CLAMP 13,HOSE",,1,,1,,,,,,,,,,,,,, 
20,1,,933168-55770,,"BAND 146",,3,,3,,,,,,,,,,,,,, 
21,1,,172165-14610,,"HOSE L=2500, FUEL",,2,,2,,,,,,,,,,,,,, 
22,1,,172165-14600,,"HOSE, FUEL",,1,,1,,,,,,,,,,,,,, 
22-1,1,,172116-14620,,"PIPE, FUEL",,1,,1,,,R,,,,,M22037,,,,M22037,, 
23,1,,26116-080702,,"BOLT M 8X 70 PLATED",,1,,1,,,,,,,,,,,,,, 
24,1,,172126-16540,,"CLAMP 10X70",,1,,1,,,,,,,,,,,,,, 
25,1,,129335-55700,,"SEPARATOR, WATER",,1,,1,,,,,,,,,,,,,, 
26,2,,104200-55321,,"VALVE, TAPER",,1,,1,,,,,,,,,,,,,, 
27,2,,104200-55330,,"SPRING, TAPER VALVE",,1,,1,,,,,,,,,,,,,, 
28,2,,104200-55341,,"HANDLE, COCK",,1,,1,,,,,,,,,,,,,, 
29,2,,124064-55510,,"BOWL, FUEL STRAINER",,1,,1,,,,,,,,,,,,,, 
30,2,,102103-55520,,O-RING,,1,,1,,,,,,,,,,,,,, 
31,2,,110250-55610,,"RING, RETAINING",,1,,1,,,,,,,,,,,,,, 
32,2,,121257-55720,,"SPRING, SCREEN",,1,,1,,,,,,,,,,,,,, 
33,2,,121257-55731,,FLOAT,,1,,1,,,,,,,,,,,,,, 
35,2,,101720-55750,,"PLUG 6",,2,,2,,,,,,,,,,,,,, 
36,2,,104200-55750,,"SCREW M 4",,1,,1,,,,,,,,,,,,,, 
37,2,,171081-55910,,SCREEN,,1,,1,,,,,,,,,,,,,, 
38,2,,23418-060000,,"GASKET 6, NYLON",,2,,2,,,,,,,,,,,,,, 
39,2,,24311-240100,,"O-RING 1A P-10A",,1,,1,,,,,,,,,,,,,, 
40,1,,124766-59050,,"CLAMP 12",,6,,6,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",,1,,1,,,,,,,,,,,,,, 



18 1~9-YIJ&iflJ,1"1 (AS) 
Fig. FUEL TANK & FUEL PIPE(AS) 

39 27 26 36 

28--rJV/,/ 
35-Qi, !'~(25) 
38~'W 
37~~ 

30~ 32 ~ 
29 ~ 
33------=:-::,:::; 
31 

25 

~liiLNo.1 r~.~tl:ILNo. (1 )fJ'bl3~tf.1j.*"j"• 
1 inc. ( 1 ) - 13 ., 18 

COUNTRY J PAS E X 
Fig. No. 17 18 17 

40 

21 



1,1,,172165-16100,,"BATTERY 95D31R",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-16101,,BATTERY,1,1,1,1,,,N,,,M21803,,M21803,,M21803,,M21803,, 
1-2,1,,172165-16102,,BATTERY,1,1,1,1,,,N,,,M21890,,M21890,,M21890,,M21890,, 
2,1,,172165-16110,,"CORD,BATTERY POS",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172142-16110,,"CORD(-), BATTERY",1,1,1,1,,,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
6,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,, 
7,1,,26716-100002,,"NUT M10",1,1,1,1,,,,,,,,,,,,,, 
8,1,,172116-16310,,"RETAINER, BATTERY",1,1,1,1,,,,,,,,,,,,,, 
9,1,,22157-080000,,"WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
10,1,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,, 
11,1,,933171-15710,,"ROD(B), BATTERY FIX",2,2,2,2,,,,,,,,,,,,,, 
12,1,,172142-16200,,COVER,1,1,1,1,,,,,,,,,,,,,, 
12-1,1,,172165-16130,,"COVER, 
BATTERY",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
13,1,,933171-15801,,"WIRE, EARTH",1,1,1,1,,,,,,,,,,,,,, 
14,1,,124550-77030,,"COVER, TERMINAL",1,1,1,1,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,, 
16,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,, 
17,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,, 



B J\~j-lj 
. , BATTERY FI g. 

3 1 

(~~ •. -..,...-r . 9 1: '\, ·- -- ,10 8 
tl~ 9 

.,,, • 14 

1 

,,<:~r ~ ... 
• 5 7 

I r<J"' '-,~; 
-- ~ --~ ·-

~ ·-" 
: 16 

~u=, t=13 --- I ~ IJ'-:,,_,.ffl1 
ENG I NE SIDE 



1,1,,172165-16500,,"HARNESS A",1,1,1,1,,,,,,,,,,,,,, 
2,1,,172165-16510,,HARNESS(B),1,1,1,1,,,,,,,,,,,,,, 
2-1,1,,172165-16511,,"HARNESS 
(B)",1,1,1,1,,,S,,,M00836,,M00836,,M00836,,M00836,, 
2-2,1,,172165-16512,,"HARNESS B",1,1,1,1,,,S,1,,M22230,,M22230,,M22230,,M22230,, 
3,1,,172165-16520,,"HARNESS C",1,,1,,,,,,,,,,,,,,, 
4,1,,172151-16530,,"WIRE, LEAD",1,1,1,1,,,,,,,,,,,,,, 
4-1,1,,172151-16531,,"WIRE, 
LEAD",1,1,1,1,,,S,1,,M22230,,M22230,,M22230,,M22230,, 
5,1,,172165-16530,,"HARNESS D",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",2,2,2,2,,,,,,,,,,,,,, 
7,1,,172165-16520,,"HARNESS C",,1,,1,,,,,,,,,,,,,, 
8,1,,172137-16560,,BAND,5,5,5,5,,,,,,,,,,,,,, 
9,1,,172165-16560,,"HARNESS (G)",,1,,1,,,,,,,,,,,,,, 
10,1,,172122-16570,,"LINK, FUSIBLE",1,1,1,1,,,,,,,,,,,,,, 
11,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,,,,,,,,,,,,,, 
12,1,,22217-050000,,"SPRING WASHER  5",1,1,1,1,,,,,,,,,,,,,, 
13,1,,22137-180000,,"WASHER 18",2,2,2,2,,,,,,XXX,,XXX,,XXX,,XXX,, 
14,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,, 
15,1,,26776-180002,,"NUT M18,LOCK",2,2,2,2,,,,,,,,,,,,,, 
16,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,, 
17,1,,26716-050002,,"NUT M 5",1,1,1,1,,,,,,,,,,,,,, 
18,1,,29311-515000,,"GROMMET 51X5",1,1,1,1,,,,,,,,,,,,,, 
19,1,,29321-255050,,"GROMMET, RUBBER",2,2,2,2,,,,,,,,,,,,,, 
20,1,,933152-09280,,"BAND 170",1,1,1,1,,,,,,,,,,,,,, 
20-1,1,,194250-51660,,"BAND  250",1,1,1,1,,,N,,,M21282,,M21282,,M21282,,M21282,, 
21,1,,172142-16550,,CLAMP,1,1,1,1,,,,,,,,,,,,,, 
22,1,,933168-55770,,"BAND 146",1,2,1,2,,,,,,,,,,,,,, 
22-1,1,,933168-55770,,"BAND 146",2,3,2,3,,,K,,,M21282,,M21282,,M21282,,M21282,, 
23,1,,172151-17100,,"LAMP, CHECKER",1,1,1,1,,,,,,,,,,,,,, 
24,1,,172162-17100,,"BOX ASSY, INDICATOR",1,1,1,1,,,,,,,,,,,,,, 
24-1,1,,172162-17101,,"BOX ASSY, 
INDICATOR",1,1,1,1,,,N,,,M22343,,M22343,,M22343,,M22343,, 
25,2,,172162-17120,,VALVE,4,4,4,4,,,,,,,,,,,,,, 
25A,2,,172162-17130,,HOURMETER,1,1,1,1,,,W,,,M22343,,M22343,,M22343,,M22343,, 
26,1,,172165-17100,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172141-17150,,BUZZER,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172141-17160,,"BOX, FUSE",1,1,1,1,,,,,,,,,,,,,, 
28-1,1,,172141-17161,,"BOX, FUSE",1,1,1,1,,,N,,,M21702,,M21702,,M21702,,M21702,, 
29,2,,29411-050000,,"FUSE ( 
5A),CARTRIDGE",1,1,1,1,,,Z,,,M21702,,M21702,,M21702,,M21702,, 
30,2,,29411-100000,,"FUSE 
(10A),CARTRIDGE",2,2,2,2,,,Z,,,M21702,,M21702,,M21702,,M21702,, 
31,2,,29411-150000,,"FUSE (15A),CARTRIDGE",2,2,2,2,,,,,,,,,,,,,, 
31-1,2,,29411-150000,,"FUSE 
(15A),CARTRIDGE",5,5,5,5,,,K,,,M21702,,M21702,,M21702,,M21702,, 
32,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,1,1,,,,,,,,,,,,,, 
33,2,,172141-17230,,"BULB 24V- 6W",1,1,1,1,,,,,,,,,,,,,, 
34,1,,1A1380-62480,,"BOLT 6X12,SLIT",2,2,2,2,,,,,,,,,,,,,, 
35,1,,129432-77100,,RELAY,1,1,1,1,,,,,,,,,,,,,, 
36,1,,119650-77910,,"RELAY, GROW",1,1,1,1,,,,,,,,,,,,,, 
39,1,,119632-77920,,TIMER,1,1,1,1,,,,,,,,,,,,,, 
39-1,1,,119632-77921,,"TIMER(1 
SEC.",1,1,1,1,,,N,,,M22875,,M22875,,M22875,,M22875,, 
40,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,, 
41,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,,,,,,,,,,,,,, 
42,1,,22217-060000,,"SPRING WASHER  6",3,3,3,3,,,,,,,,,,,,,, 
43,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,,,,,,,,,,,,, 
44,1,,26022-050162,,"SCREW M 5X 16",2,2,2,2,,,,,,,,,,,,,, 
45,1,,26022-060122,,"SCREW M 6X 12",2,2,2,2,,,,,,,,,,,,,, 
46,1,,26022-060202,,"SCREW M 6X 20",2,2,2,2,,,,,,,,,,,,,, 
47,1,,26116-060122,,"BOLT M 6X 12",1,1,1,1,,,,,,,,,,,,,, 
48,1,,26589-040202,,"SCREW M4,BINDING",4,4,4,4,,,,,,,,,,,,,, 



49,1,,26716-060002,,"NUT M6",2,2,2,2,,,,,,,,,,,,,, 
50,1,,26716-060002,,"NUT M6",1,1,1,1,,,,,,,,,,,,,, 
51,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,1,1,,,,,,,,,,,,,, 
52,2,,933110-00200,,"SWITCH ASSY,STARTER",1,1,1,1,,,,,,,,,,,,,, 
53,2,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,, 
54,1,,933110-05300,,HORN,1,1,1,1,,,,,,,,,,,,,, 
55,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,1,1,,,,,,,,,,,,,, 
56,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,1,1,,,,,,,,,,,,,, 
57,2,,29220-788200,,BULB,1,1,1,1,,,,,,,,,,,,,, 
58,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
59,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,2,2,,,,,,,,,,,,,, 
60,1,,194464-52190,,"SWITCH, SAFETY START",2,2,2,2,,,,,,,,,,,,,, 
61,1,,26116-060122,,"BOLT M 6X 12",1,1,1,1,,,,,,,,,,,,,, 
62,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,,,,,,,,,,,,,, 
63,1,,172165-
17000,,"SWITCH,ROTARY",1,1,1,1,,,W,2,,M21005,,M21005,,M21005,,M21005,, 
64,1,,172165-17010,,"HARNESS, 
P.T.O.",1,1,1,1,,,W,2,,M20927,,M20927,,M20927,,M20927,, 
65,1,,172165-17020,,"SWITCH 
W/LAMP",1,1,1,1,,,W,2,,M20927,,M20927,,M20927,,M20927,, 
66,1,,119247-77100,,"RELAY, 
SAFETY",1,1,1,1,,,W,2,,M20927,,M20927,,M20927,,M20927,, 
67,1,,26022-060122,,"SCREW M 6X 
12",1,1,1,1,,,W,2,,M20927,,M20927,,M20927,,M20927,, 



2 0 ffllim (=Ft t:Y, =Ft J r:#ii) 
Fig. ELECTRIC PART(CABIN,CANOPY) 

32 

33 63 

4 
~ 2

1
- l 

1am ~ 
PREVIOUS 

24 
17 

25A_ 25 12 
42 

49'---------' 

45 
'-- 40 

'-.. 

1am 
PREVIOUS 



1,1,,172137-16000,,WIRE,1,1,,,,,,,,,,,,,,,, 
2,1,,172165-16540,,"HARNESS E",1,1,,,,,,,,,,,,,,,, 
3,1,,172165-16550,,"HARNESS (F)",1,1,,,,,,,,,,,,,,,, 
4,1,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
5,1,,172137-62970,,"GROMMET 16",2,2,,,,,,,,,,,,,,,, 
6,1,,172122-79890,,"CLAMP 350",1,1,,,,,,,,,,,,,,,, 
7,1,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
8,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
8-1,1,,26022-050202,,"SCREW M 5X 20",1,1,,,,,S,,,M00675,,M00675,,,,,, 
9,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
10,1,,22857-400100,,"SCREW 4X10",2,2,,,,,,,,,,,,,,,, 
11,1,,933113-05150,,"LAMP, ROOM",1,1,,,,,,,,,,,,,,,, 
12,2,,933113-05160,,"BULB (12V5W)",1,1,,,,,,,,,,,,,,,, 
13,1,,172734-17070,,"BLADE 450, WIPER",1,1,,,,,,,,,,,,,,,, 
14,1,,172165-17130,,ARM,1,1,,,,,,,,,,,,,,,, 
15,1,,172312-17250,,ASHTRAY,1,1,,,,,,,,,,,,,,,, 
16,1,,172151-17300,,COVER,1,1,,,,,,,,,,,,,,,, 
17,1,,172162-17330,,"SWITCH,WIPER",1,1,,,,,,,,,,,,,,,, 
18,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,1,,,,,,,,,,,,,,,, 
19,1,,22867-400100,,"SCREW 4X10",3,3,,,,,,,,,,,,,,,, 
20,1,,26013-060122,,"BOLT M 6X 12",3,3,,,,,,,,,,,,,,,, 
21,1,,172165-16200,,"MOTOR 520A, WIPER",1,1,,,,,,,,,,,,,,,, 



21 -~ar, ( =f i' t:./<fjij) 
Fig. ELECTRIC PART (CABIN) 

5 



1,2,,172122-16590,,"BAND 200F",3,3,,,,,,,,,,,,,,,, 
2,2,,172165-16700,,"HARNESS, WIRE",1,1,,,,,,,,,,,,,,,, 
3,2,,172165-16710,,"HARNESS, WIRE",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-16730,,"HARNESS, WIRE",1,1,,,,,,,,,,,,,,,, 
5,2,,172162-16740,,"HARNESS, WIRE",1,1,,,,,,,,,,,,,,,, 
6,2,,119247-77100,,"RELAY, SAFETY",2,2,,,,,,,,,,,,,,,, 
7,2,,22857-400120,,"SCREW 4X12",3,3,,,,,,,,,,,,,,,, 
8,2,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
9,2,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
10,2,,172165-62800,,"GROMMET 26",1,,,,,,,,,,,,,,,,, 
11,2,,172165-16560,,"HARNESS (G)",1,,,,,,,,,,,,,,,,, 



2 2 II~ ( 1-5-ft~) 
Fig. ELECTRIC PART{COOLER SPEC.) 

7 CJ:,, t- Lo<-tt.ft 
FRONT LEVER SPEC. 

(~~: 

~~ c- 111/ 
:~I 

8 

6 
3 

. ",~~ 2 

-'.1-?-"'°':, I- (FR) 
COOLER KIT (fR) 
(I 12165-0801 Di 
Fig. 13 REF. No. I 
inc.Fig.I] REF.No.5~34 

Fig. 15 REf. No.1~53 
Fig.16 REF.No.1~55 
Fig.H REF.No.1~11 
F ig.106 REF.No.1~32 

.. ~ .. 

-'.1-?-"f':, I- (S ! ) 
COOLER KIT (SI) 
(112165-08020) 
Fiu. 13 REF.No. 2 
inc.Fig. 13 ffEF. No. 5~34 

Fig.15 REF.No.1~53 
Fig.16 REF.No.1~55 
Fiu.22 REF.No.1-g 
Fiu. 107 REF. No.1~25 

-. 10----@ 
~ / 7 CJ:,, t- L.,/~-tt 
~ RONT LEVER SPEC. 

-'.1-?-.>f,:, I- (FR. V) 
COOLER KIT (FR. V) 
{17216H8030) 
Fia.13 REF.Na.a 
inc.Fig. 13 REF. No. 5~34 

Fig. IS REF. No.1~53 
FiQ.16 REF.No.1~55 
Fig.22 REF.No.1~11 
Fig.106 REF.No.1~33 

-'.1-?-"f,:, I- (SI. V) 
COOLER KIT (Sl.V) 
(172165-08040) 
Fig.13 REF.No.4 
inc. Fig.13 REF. No. 5~34 

Fig.IS REF.No.1~53 
Fig.16 REF. No.1~55 
Fig.22 REF.No.1~9 
Fig.107 REF. No.1~26 



1,1,,172141-17201,,"LAMP, WORK",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172141-17211,,"BULB 12V55W",1,1,1,1,,,,,,,,,,,,,, 
3A,1,,172137-17401,,COVER,1,1,1,1,,,,,,,,,,,,,, 
3B,1,,172137-17401-1,,"COVER, LAMP (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
4,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,1,1,,,,,,,,,,,,,, 
5,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,1,1,,,,,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,2,2,,,W,,,M22230,,M22230,,M22230,,M22230,, 



23 r:J-1J5'J7 
Fig. WORK LAMP 

2 

@>---6 

REFER TO FIG.2O 
(No. 4-1) 

4 5 3 '· ,. 

,, \ 
--/-- •' ,/~~ -,, 

0-/ \ 



1,1,,772165-17600,,"HEATER ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,172165-17610,,"HOSE, HEATER",2,2,,,,,,,,,,,,,,,, 
3,3,,172151-17610,,"HOSE, HEATER",4,4,,,,,,,,,,,,,,,, 
4,3,,172165-17620,,TUBE,4,4,,,,,,,,,,,,,,,, 
5,2,,172165-17600,,"HEATER COMPL.",1,1,,,,,,,,,,,,,,,, 
5-1,2,,172165-17601,,"HEATER ASSY",1,1,,,,,N,,,M21702,,M21702,,,,,, 
6,2,,172162-17610,,"SWITCH,HEATER",1,1,,,,,,,,,,,,,,,, 
7,2,,172124-17630,,"VALVE, MINIATURE",1,1,,,,,,,,,,,,,,,, 
8,2,,172124-17640,,"JOINT 3/8",2,2,,,,,,,,,,,,,,,, 
9,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,, 
10,2,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,, 
11,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
12,2,,933152-09280,,"BAND 170",3,3,,,,,,,,,,,,,,,, 
13,2,,933166-24240,,"ELBOW, SWIVEL JOINT",1,1,,,,,,,,,,,,,,,, 
13-1,2,,172732-76161,,ELBOW,1,1,,,,,N,,,M21282,,M21282,,,,,, 
13-2,2,,23392-030000,,JOINT,1,1,,,,,F,2,,*1996.06,,*1996.06,,,,,, 
13A,2,,172135-76100,,"ELBOW 3/8",1,1,,,,,W,2,,*1996.06,,*1996.06,,,,,, 
14,2,,933171-15680,,"GROMMET 40X13",2,2,,,,,,,,,,,,,,,, 
15,1,,772165-17700,,"DEFROSTER ASSY",1,1,,,,,,1,,,,,,,,,, 
16,2,,172122-16590,,"BAND 200F",2,2,,,,,,1,,,,,,,,,, 
17,2,,172165-17701,,"BRACKET COMPL.",1,1,,,,,,1,,,,,,,,,, 
18,2,,172120-17710,,"NOZZLE, DEFROSTER",1,1,,,,,,1,,,,,,,,,, 
19,2,,172122-17730,,"COVER, DEFROSTER",1,1,,,,,,1,,,,,,,,,, 
20,2,,172165-17800,,HOSE,1,1,,,,,,1,,,,,,,,,, 
21,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,1,,,,,,,,,, 
22,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,1,,,,,,,,,, 
23,2,,26557-050102,,"SCREW M 5X 10",2,2,,,,,,1,,,,,,,,,, 



P/C NE S No :Y00K2781-4 
PUBLISHE□ :1996/12 

18% 
PREVIOUS 

13-----$ 

--0--
13-1 

~ 

23 

2 4 t--9 &-1"7 □ 7/9 
Fig. HEATER & DEFROSTER 

18 



1,1,,772165-17800,,"RADIO ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
3,2,,172112-17190,,"ANTENNA (NCP-314)",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-17800,,RADIO,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-17820,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-17850,,HARNESS,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-17860,,"STAY ASSY, RADIO",1,1,,,,,,,,,,,,,,,, 
8,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
9,2,,22857-500120,,"SCREW 5X12",2,2,,,,,,,,,,,,,,,, 
10,2,,26023-050122,,"SCREW M 5X 12",10,10,,,,,,,,,,,,,,,, 
11,2,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
12,2,,933168-56000,,"GROMMET 17X19",2,2,,,,,,,,,,,,,,,, 



25 5Si-;t (-;t7S.,=1:,t) 
Fig. RADIO(OPTIONAL) 

I ~:~n~v l81A_s,E_x, Jtl:fH .. No.1I:t.Jtl:fiLNo.2:IJ,i; 12 ~,a-~*t"" 
1 inc.2-12 ... rlO 

. 10 

I 

~ I 
I 

-·r,~--

10 



1,1,,172119-35010,,SPROCKET,2,2,2,2,,,,,,,,,,,,,, 
2,1,,22217-140000,,"SPRING WASHER 14",18,18,18,18,,,,,,,,,,,,,, 
3,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,18,18,,,,,,,,,,,,,, 
4,1,,772147-37300,,"ROLLER ASSY,TRACK",8,8,8,8,,,,,,,,,,,,,, 
5,2,,172147-37300,,ROLLER,8,8,8,8,,,,,,,,,,,,,, 
6,3,,172124-37310,,"BUSH, ROLLER",16,16,16,16,,,,,,,,,,,,,, 
8,2,,172147-37320,,"SHAFT, ROLLER",8,8,8,8,,,,,,,,,,,,,, 
11,2,,172147-37340,,"COVER, SEAL",8,8,8,8,,,,,,,,,,,,,, 
12,2,,22242-000300,,"CIRCLIP   30",8,8,8,8,,,,,,,,,,,,,, 
13,2,,24321-000350,,"O-RING 1A G-35.0",8,8,8,8,,,,,,,,,,,,,, 
14,2,,933112-00400,,"SEAL 64 78 25",16,16,16,16,,,,,,,,,,,,,, 
15,2,,933171-13691,,"PLUG PT1/8",8,8,8,8,,,,,,,,,,,,,, 
16,1,,172113-36050,,"BOLT, ROLLER ADJUST",6,6,6,6,,,,,,,,,,,,,, 
17,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,8,8,,,,1,,,,,,,,,, 
18,1,,172116-37350,,"BOLT, ROLLER ADJUST",2,2,2,2,,,,,,,,,,,,,, 
19,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,,,,,,,,,,, 
20,1,,26657-160002,,"CAP NUT M16",8,8,8,8,,,,,,,,,,,,,, 
21,1,,772147-37500,,"ROLLER ASSY,CARIA",2,2,2,2,,,,,,,,,,,,,, 
23,2,,172147-37510,,"SHAFT, CARIA ROLLER",2,2,2,2,,,,,,,,,,,,,, 
24,2,,172124-37520,,"COVER, SEAL",2,2,2,2,,,,,,,,,,,,,, 
25,2,,172124-37530,,COVER,2,2,2,2,,,,,,,,,,,,,, 
26,2,,172124-37540,,"O-RING P52",2,2,2,2,,,,,,,,,,,,,, 
27,2,,22252-000620,,"CIRCLIP 62(H)",4,4,4,4,,,,,,,,,,,,,, 
28,2,,22252-000750,,"CIRCLIP   75",2,2,2,2,,,,,,,,,,,,,, 
29,2,,24101-062064,,"BALL BEARING",4,4,4,4,,,,,,,,,,,,,, 
30,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,,,,,,,,,,,,,, 
31,2,,933171-13820,,"SEAL WSF30X62X20",2,2,2,2,,,,,,,,,,,,,, 
32,1,,22217-120000,,"WASHER 12,SPRING",2,2,2,2,,,,,,,,,,,,,, 
33,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,2,2,,,,,,,,,,,,,, 
34,1,,26716-120002,,"NUT M12",2,2,2,2,,,,,,,,,,,,,, 
35,1,,772124-37100,,"IDLER ASSY",2,2,2,2,,,,,,,,,,,,,, 
35A,1,,772147-37100,,"IDLER ASSY,",2,2,2,2,,,,1,,,,,,,,,, 
35B,2,,172124-99490,,"KIT, FRONT IDLER",2,2,2,2,,,,,,,,,,,,,, 
36,3,,172124-37120,,"BUSH 40",4,4,4,4,,,,,,,,,,,,,, 
37,3,,172124-37130,,"SHAFT, IDLER",2,2,2,2,,,,,,,,,,,,,, 
38,3,,172124-37160,,PIN,2,2,2,2,,,,,,,,,,,,,, 
39,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,,,,,,,,,,,,,, 
40,3,,24321-000350,,"O-RING 1A G-35.0",4,4,4,4,,,,,,,,,,,,,, 
41,3,,933112-00500,,"SEAL 66 86 28",4,4,4,4,,,,,,,,,,,,,, 
42,2,,172124-37100,,"IDLER ASSY",2,2,2,2,,,,,,,,,,,,,, 
43,2,,172147-37100,,IDLER(R),2,2,2,2,,,,1,,,,,,,,,, 
44,2,,172124-37140,,"COVER(A),IDLER SEAL",2,2,2,2,,,,,,,,,,,,,, 
45,2,,172124-37150,,"COVER(B),IDLER SEAL",2,2,2,2,,,,,,,,,,,,,, 
46,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,,,,,,,,,,,,,, 
47,1,,172147-37700,,PLAET,4,4,4,4,,,,1,,,,,,,,,, 
48,1,,26013-120402,,"BOLT M12X 40",8,8,8,8,,,,,,,,,,,,,, 
49,1,,26013-120502,,"BOLT M12X 50",8,8,8,8,,,,1,,,,,,,,,, 
50,1,,172124-37700,,"SPRING, ADJUSTING",2,2,2,2,,,,,,,,,,,,,, 
51,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,2,2,,,,,,,,,,,,,, 
52,1,,172122-37752,,"ADJUST CYLINDER",2,2,2,2,,,,,,,,,,,,,, 
53,2,,172122-37782,,"ADJUST TUBE",2,2,2,2,,,,,,,,,,,,,, 
54,2,,172122-37810,,PISTON,2,2,2,2,,,,,,,,,,,,,, 
55,2,,172122-37820,,"ADJUST SEAL SET",2,2,2,2,,,,,,,,,,,,,, 
56,1,,172122-37842,,"VALVE ASSY, NIPPLE",2,2,2,2,,,,,,,,,,,,,, 
57,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,, 
58,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 



48,49 

~ ~· 53 

47 ~:\ \)(s/ 
~ , \ s1/s2 

51 
50 

1 a 7 /j 

3 

□ -'5 
LER,RUB 

56 



1,1,,772124-38101,,"CRAWLER ASSY, 380",2,2,2,2,,,,,,,,,,,,,, 
2,2,,172124-38250,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
3,2,,172124-38101,,"CRAWLER ASSY, 380",2,2,2,2,,,,,,,,,,,,,, 
4,3,,172124-38111,,"LINK ASSY, TRUCK",2,2,2,2,,,,,,,,,,,,,, 
5,4,,172112-38041,,"LINK (L), TRACK",72,72,72,72,,,,,,,,,,,,,, 
6,4,,172112-38051,,"LINK (R), TRACK",72,72,72,72,,,,,,,,,,,,,, 
7,4,,172124-38260,,"LINK (L), MASTER",2,2,2,2,,,,,,,,,,,,,, 
8,4,,172124-38270,,"LINK (R), MASTER",2,2,2,2,,,,,,,,,,,,,, 
9,4,,172112-38081,,BUSH,74,74,74,74,,,,,,,,,,,,,, 
10,4,,172112-38091,,"PIN, TRACK",72,72,72,72,,,,,,,,,,,,,, 
11,3,,172112-38130,,"BOLT, SHOE",296,296,296,296,,,,,,,,,,,,,, 
12,3,,172112-38140,,"NUT, SHOE",296,296,296,296,,,,,,,,,,,,,, 
13,3,,172112-38152,,"SHOW PLATE",74,74,74,74,,,,,,,,,,,,,, 
14,2,,172112-38111,,"PIN, COTTER",2,2,2,2,,,,,,,,,,,,,, 
15,1,,172124-38140,,"MASTER TRUCK",2,2,2,2,,,,,,,,,,,,,, 
16,2,,172112-38130,,"BOLT, SHOE",8,8,8,8,,,,,,,,,,,,,, 
17,2,,172112-38140,,"NUT, SHOE",8,8,8,8,,,,,,,,,,,,,, 
18,2,,172112-38152,,"SHOW PLATE",2,2,2,2,,,,,,,,,,,,,, 
19,2,,172124-38300,,"LINK, MASTER",2,2,2,2,,,,,,,,,,,,,, 
20,3,,172112-38081,,BUSH,2,2,2,2,,,,,,,,,,,,,, 
21,3,,172124-38260,,"LINK (L), MASTER",2,2,2,2,,,,,,,,,,,,,, 
22,3,,172124-38270,,"LINK (R), MASTER",2,2,2,2,,,,,,,,,,,,,, 
23,1,,172147-38600,,"CRAWLER, RUBBER",2,2,2,2,,,,,,,,,,,,,, 
23-1,1,,172147-38601,,"CRAWLER, 
RUBBER",2,2,2,2,,,R,,,M22164,,M22164,,M22164,,M22164,, 



27 QD-5 
Fig. CRAWLER 

19 17 

22~ 

15 "' ~ 21 

1s~J;;S~ 
16~ 

·liUflifi:i 
REPAIR PART 

=Ik-7 □ -5i±:jf 
CRAWLER.RUBBER SPEC. 



1,1,,172165-45030,,LEVER(R),1,,1,,,,,,,,,,,,,,, 
2,1,,172165-45070,,KNOB(L),1,,1,,,,,,,,,,,,,,, 
2-1,1,,172165-45071,,"KNOB (L) ASSY",1,,1,,,,N,,,M21381,,,,M21381,,,, 
3,1,,172165-45080,,KNOB(R),1,,1,,,,,,,,,,,,,,, 
3-1,1,,172165-45081,,"KNOB R COMPL.",1,,1,,,,N,,,M21381,,,,M21381,,,, 
4,1,,26116-100504,,"BOLT M10X 50 PLATED",4,,4,,,,,,,,,,,,,,, 
5,1,,26587-040062,,"SCREW M 4X  6",2,,2,,,,,,,,,,,,,,, 
6,1,,26716-100002,,"NUT M10",4,,4,,,,,,,,,,,,,,, 
7,1,,26736-140002,,"NUT M14",2,,2,,,,,,,,,,,,,,, 
8,1,,172165-45000,,"LEVER L CMP",1,,1,,,,,,,,,,,,,,, 
9,1,,194300-21450,,"CAP 20",1,,1,,,,,,,,,,,,,,, 
10,1,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,, 
11,1,,172151-45010,,"BOOT P,LEVER",2,,2,,,,,,,,,,,,,,, 
12,1,,172165-45300,,"SUPPORT, FRONT",1,,1,,,,,,,,,,,,,,, 
13,1,,172151-45320,,"PLATE,BOOT",2,,2,,,,,,,,,,,,,,, 
14,1,,172165-45420,,COVER,1,,1,,,,,,,,,,,,,,, 
15,1,,172165-45450,,"COVER(R), SUPPORT",1,,1,,,,,,,,,,,,,,, 
16,1,,172165-45470,,"COVER(L), SUPPORT",1,,1,,,,,,,,,,,,,,, 
17,1,,172165-45620,,"COVER, SUPPORT",1,,1,,,,,,,,,,,,,,, 
18,1,,194630-62360,,GROMMET,4,,4,,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",2,,2,,,,,,,,,,,,,,, 
20,1,,172519-63240,,"BOLT  8X 16",8,,8,,,,,,,,,,,,,,, 
21,1,,172519-63240,,"BOLT  8X 16",5,,5,,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
23,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,8,,,,,,,,,,,,,,, 
24,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
25,1,,26116-100902,,"BOLT M10X 90 PLATED",2,,2,,,,,,,,,,,,,,, 
26,1,,172165-45490,,CUSHION,5,,5,,,,,,,,,,,,,,, 
27,1,,172165-45500,,PLATE,1,,1,,,,,,,,,,,,,,, 
28,1,,22252-000280,,"CIRCLIP   28",5,,5,,,,,,,,,,,,,,, 
29,1,,26106-100352,,"BOLT M10X 35 PLATED",5,,5,,,,,,,,,,,,,,, 
30,1,,933168-55770,,"BAND 146",2,,2,,,,W,,,M21381,,,,M21381,,,, 





1,1,,172151-45010,,"BOOT P,LEVER",,2,,2,,,,,,,,,,,,,, 
2,1,,172165-47820,,"LEVER R ASSY, SI",,2,,2,,,,,,,,,,,,,, 
2-1,1,,172165-47821,,"LEVER R ASSY, SI",,1,,1,,,N,,,,,M21381,,,,M21381,, 
3,1,,172519-63240,,"BOLT  8X 16",,2,,2,,,,,,,,,,,,,, 
4,1,,172165-47870,,KNOB(A),,1,,1,,,,,,,,,,,,,, 
4-1,1,,172165-47871,,"KNOB (A) ASSY",,1,,1,,,S,,,,,M21381,,,,M21381,, 
5,1,,172165-47880,,KNOB(B),,1,,1,,,,,,,,,,,,,, 
5-1,1,,172165-45071,,"KNOB (L) ASSY",,1,,1,,,S,,,,,M21381,,,,M21381,, 
6,1,,26116-100504,,"BOLT M10X 50 PLATED",,4,,4,,,,,,,,,,,,,, 
7,1,,26716-100002,,"NUT M10",,4,,4,,,,,,,,,,,,,, 
8,1,,26776-140002,,"LOCK NUT M14 PLATED",,2,,2,,,Z,,,,,M21381,,,,M21381,, 
9,1,,194300-21450,,"CAP 20",,1,,1,,,,,,,,,,,,,, 
10,1,,172146-41320,,GROMMET,,1,,1,,,,,,,,,,,,,, 
11,1,,194145-04810,,"WASHER 10",,2,,2,,,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",,1,,1,,,,,,,,,,,,,, 
13,1,,172165-46400,,SUPPORT,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-46660,,COVER,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-47100,,"STAND R, LEVER",,1,,1,,,,,,,,,,,,,, 
16,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
18,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
19,1,,172165-47300,,"STAND L, LEVER",,1,,1,,,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
23,1,,172165-47710,,PLATE,,2,,2,,,,,,,,,,,,,, 
24,1,,172165-47730,,"GUIDE, HOSE",,2,,2,,,,,,,,,,,,,, 
24-1,1,,172165-47730,,"GUIDE, HOSE",,1,,1,,,K,,,,,M21091,,,,M21091,, 
25,1,,172165-47770,,"BRACKET, ACCEL",,1,,1,,,,,,,,,,,,,, 
26,1,,172151-53430,,GROMMET,,2,,2,,,,,,,,,,,,,, 
27,1,,194630-62360,,GROMMET,,4,,4,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",,5,,5,,,,,,,,,,,,,, 
29,1,,172165-47990,,WASHER,,2,,2,,,,,,,,,,,,,, 
30,1,,26013-080162,,"BOLT W/WASHER M8X16",,8,,8,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",,7,,7,,,,,,,,,,,,,, 
32,1,,22242-000250,,"CIRCLIP 25S",,2,,2,,,,,,,,,,,,,, 
33,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
34,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,,,,,,,,,,,,,, 
35,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,,,,,,,,,,,,,, 
36,1,,26116-100902,,"BOLT M10X 90 PLATED",,2,,2,,,,,,,,,,,,,, 
37,1,,172165-45490,,CUSHION,,5,,5,,,,,,,,,,,,,, 
38,1,,172165-45500-2,,"PLATE, LINK",,1,,1,,,,,,,,,,,,,, 
39,1,,22252-000280,,"CIRCLIP   28",,5,,5,,,,,,,,,,,,,, 
40,1,,26106-100352,,"BOLT M10X 35 PLATED",,5,,5,,,,,,,,,,,,,, 
41,1,,24311-000340,,"O-RING 1A P-34.0",,4,,4,,,,,,,,,,,,,, 
42,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,4,,4,,,,,,,,,,,,,, 
43,1,,172165-47980,,"SHIM 42X25.5X0.5",,4,,4,,,,,,,,,,,,,, 
44,1,,26736-140002,,"NUT M14",,2,,2,,,,,,,,,,,,,, 
45,1,,172165-47851,,"LEVER L, SI",,1,,1,,,W,,,,,M21381,,,,M21381,, 
46,1,,26587-040062,,"SCREW M 4X  6",,2,,2,,,W,,,,,M21381,,,,M21381,, 
47,1,,933168-55770,,"BAND 146",,2,,2,,,W,,,,,M21381,,,,M21381,, 
48,1,,172165-47720,,"GUIDE COMP.,HOSE",,1,,1,,,W,,,,,M21091,,,,M21091,, 



2 e IJ :;-,~ & fl=lL,, I\- (-if 1 ~) 
Fig. LINK STAND & OPERATION LEVER (SI DE) 

~58 

~2 

IBM\ 
PREVIOUS 

'· 

~~ :7 ~__.,_.......___,~, r~ 

10 

38 



1,1,,172146-41320,,GROMMET,,1,,1,,,,,,,,,,,,,, 
2,1,,194145-04810,,"WASHER 10",,2,,2,,,,,,,,,,,,,, 
3,1,,172165-46400,,SUPPORT,,1,,1,,,,,,,,,,,,,, 
4,1,,172165-46660,,COVER,,1,,1,,,,,,,,,,,,,, 
5,1,,172165-47100,,"STAND R, LEVER",,1,,1,,,,,,,,,,,,,, 
6,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
8,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
9,1,,172165-47300,,"STAND L, LEVER",,1,,1,,,,,,,,,,,,,, 
10,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
12,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
13,1,,172165-47730,,"GUIDE, HOSE",,1,,1,,,,,,,,,,,,,, 
14,1,,172165-47770,,"BRACKET, ACCEL",,1,,1,,,,,,,,,,,,,, 
15,1,,172165-47900,,"BRACKET R",,1,,1,,,,,,,,,,,,,, 
16,1,,172165-47930,,"BRACKET L",,1,,1,,,,,,,,,,,,,, 
17,1,,172165-47960,,"BOLT M 8",,4,,4,,,,,,,,,,,,,, 
18,1,,26116-100504,,"BOLT M10X 50 PLATED",,4,,4,,,,,,,,,,,,,, 
19,1,,172165-47980,,"SHIM 42X25.5X0.5",,4,,4,,,,,,,,,,,,,, 
20,1,,172151-53430,,GROMMET,,2,,2,,,,,,,,,,,,,, 
21,1,,172165-47990,,WASHER,,2,,2,,,,,,,,,,,,,, 
22,1,,26716-100002,,"NUT M10",,4,,4,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",,7,,7,,,,,,,,,,,,,, 
24,1,,22242-000250,,"CIRCLIP 25S",,2,,2,,,,,,,,,,,,,, 
25,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,4,,4,,,,,,,,,,,,,, 
26,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
27,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
28,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,,,,,,,,,,,,,, 
29,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,,,,,,,,,,,,,, 
30,1,,26116-100902,,"BOLT M10X 90 PLATED",,2,,2,,,,,,,,,,,,,, 
31,1,,172165-45490,,CUSHION,,5,,5,,,,,,,,,,,,,, 
32,1,,172165-45500-2,,"PLATE, LINK",,1,,1,,,,,,,,,,,,,, 
33,1,,22252-000280,,"CIRCLIP   28",,5,,5,,,,,,,,,,,,,, 
34,1,,26106-100352,,"BOLT M10X 35 PLATED",,5,,5,,,,,,,,,,,,,, 
35,1,,194630-62360,,GROMMET,,4,,4,,,,,,,,,,,,,, 
36,1,,172519-63240,,"BOLT  8X 16",,8,,8,,,,,,,,,,,,,, 
37,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,,,,,,,,,,,, 
38,1,,24311-000340,,"O-RING 1A P-34.0",,4,,4,,,,,,,,,,,,,, 
39,1,,172165-47720,,"GUIDE COMP.,HOSE",,1,,1,,,,,,,,,,,,,, 



3 

3 0 IJ ::J-? ii & if~~ I, -( A S ) 
Fig. LINK ST AND & OPE RAT I ON LEVER (AS) 

COUNTRY J PAS E X 
fig. No. 29 30 29 

9 

34~ 

33-------©l 

31-----e I 



1,1,,172141-41340,,BOOTS,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172122-45050,,"KNOB (L)",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172165-46000,,"LEVER(L), TRACK",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,, 
6,1,,172165-46050,,"LEVER(R), TRACK",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,, 
9,1,,26756-100002,,"LOCK NUT M10 PLATED",1,1,1,1,,,,,,,,,,,,,, 
10,1,,26756-100002,,"LOCK NUT M10 PLATED",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172122-45060,,"KNOB (R)",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-45630,,"SHAFT(A)ASSY,TRACK",1,1,1,1,,,,,,,,,,,,,, 
13,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172124-46200,,"O-RING 27X5.7",5,5,5,5,,,,,,,,,,,,,, 
15,1,,172165-46300,,"LINK W/BUSH",1,1,1,1,,,,,,,,,,,,,, 
16,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,, 
18,1,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,,,,,,,,,,,,, 
19,1,,172165-46390,,"PIN 14X105",1,1,1,1,,,,,,,,,,,,,, 
19-1,1,,172146-41910,,"PIN 14-
100",1,1,1,1,,,R,,,M21199,,M21199,,M21199,,M21199,, 
20,1,,172165-46800,,SHAFT,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-46830,,"BOSS, SWING",1,1,1,1,,,,,,,,,,,,,, 
22,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
25,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,,,,,,,,,,,,, 
26,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,,,,,,,,,,,,, 
27,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
27-1,1,,24761-050000,,"NIPPLE 
C,GREASE",1,1,1,1,,,N,,,M21199,,M21199,,M21199,,M21199,, 
28,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
29,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,, 
32,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,,,,,,,,,,,,, 
33,1,,172165-46100,,"PEDAL L ASSY",1,1,1,1,,,,,,,,,,,,,, 
34,1,,172165-46150,,"PEDAL R COMP",1,1,1,1,,,,,,,,,,,,,, 
35,1,,172165-46230,,"SHAFT, SWING",2,2,2,2,,,,,,,,,,,,,, 
36,1,,172165-46260,,"COVER, PEDAL",2,2,2,2,,,,,,,,,,,,,, 
36-1,1,,172165-46261,,"COVER, 
PEDAL",2,2,2,2,,,N,,,M21967,,M21967,,M21967,,M21967,, 
37,1,,172165-46280,,"PEDAL ASSY, SWING",1,1,1,1,,,,,,,,,,,,,, 
37-1,1,,172165-46281,,"PEDAL ASSY, 
SWING",1,1,1,1,,,R,,,M21702,,M21702,,M21702,,M21702,, 
38,1,,172165-46340,,BOLT,2,2,2,2,,,,,,,,,,,,,, 
39,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,, 
40,1,,22351-040020,,"SPRING PIN 4X20",2,2,2,2,,,,,,,,,,,,,, 
41,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,,,,,,,,,,,,,, 
42,1,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,2,2,,,,,,,,,,,,,, 
42-1,1,,26116-080304,,"BOLT M 8X 30 
PLATED",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
43,1,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,, 
44,1,,26756-080002,,"LOCK NUT M 8 PLATED",4,4,4,4,,,,,,,,,,,,,, 
44-1,1,,26716-080002,,"NUT M 8",4,4,4,4,,,R,,,M22229,,M22229,,M22229,,M22229,, 
45,1,,194200-37780,,"LS-NUT 8",1,1,1,1,,,,,,,,,,,,,, 
46,1,,172150-42620,,"ROD(B), BOOM",1,1,1,1,,,,,,,,,,,,,, 
47,1,,172165-45600,,"ROD 160ASSY",2,2,2,2,,,,,,,,,,,,,, 
48,1,,172147-45620,,"ROD, LINK 215",1,1,1,1,,,,,,,,,,,,,, 
49,1,,172146-45701,,"ROD(D), SPOOL",1,1,1,1,,,,,,,,,,,,,, 
49-1,1,,172146-45740,,"ROD(D), 
SPOOL",1,1,1,1,,,R,,,M22553,,M22553,,M22553,,M22553,, 
50,1,,172122-46590,,"ELBALL 8",3,3,3,3,,,,,,,,,,,,,, 
51,1,,172122-46590,,"ELBALL 8",2,2,2,2,,,,,,,,,,,,,, 
52,1,,172165-46860,,"TURNBUCKLE  M8",1,1,1,1,,,,,,,,,,,,,, 
53,1,,22137-080000,,"WASHER 8, POLISHED",3,3,3,3,,,,,,,,,,,,,, 
54,1,,22417-160160,,"COTTER PIN 1.6X16",3,3,3,3,,,,,,,,,,,,,, 



55,1,,26051-080002,,"NUT M 8",6,6,6,6,,,,,,,,,,,,,, 
56,1,,26051-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,, 
57,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,, 
58,1,,933110-54100,,"PIN 4.75X14",3,3,3,3,,,,,,,,,,,,,, 
59,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,, 
60,1,,172068-28490,,"SPRING  8",4,4,4,4,,,,,,,,,,,,,, 



34 
41 . 

' 

31 5:Efi L,, / \ -
TR AVELING LEVER Fig. 

14 7 ~41 {fr., 

14 4 3 
c> 

26 5 4 

- 58 14 <- ' 5426 
..,,.,,, 56 47 58 !--54 
5~53 56 

~~ 47 



1,1,,172165-45100,,"LEVER ASSY, BLADE",1,,1,,,,,,,,,,,,,,, 
2,1,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,,,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,1,1,,,,,,,,,,,,,, 
4,1,,172165-45140,,"LINK, BLADE",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172165-45180,,"BRACKET ASSY, REAR",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,, 
8,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,,,,,,,,,,,,, 
10,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,2,2,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT M10",2,2,2,2,,,,,,,,,,,,,, 
12,1,,172165-45130,,"CABLE, BLADE",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172141-42960,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172165-45250,,"SUPPORT,BR CABLE",1,1,1,1,,,,,,,,,,,,,, 
15,1,,172142-45670,,"ROD, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
16,1,,172122-46590,,"ELBALL 8",1,1,1,1,,,,,,,,,,,,,, 
17,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
19,1,,26051-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,, 
20,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,, 
21,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172165-45270,,"LEVER ASSY, BLADE S",,1,,1,,,,,,,,,,,,,, 
23,1,,22351-030032,,"SPRING PIN 
3X32",1,1,1,1,,,W,,,M22118,,M22118,,M22118,,M22118,, 



' 1-1.,,,,-lt;\f 
{ff~( LEVER SPEC. 



1,1,,172165-45720,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172122-45830,,"PAD, METAL",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172165-46170,,"PADAL ASSY, LOW-HIGH",1,1,1,1,,,,,,,,,,,,,, 
4,1,,172165-46190,,"LINK ASSY, LOW-HIGH",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172165-46210,,ROD,1,1,1,1,,,,,,,,,,,,,, 
6,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",1,1,1,1,,,,,,,,,,,,,, 
6-1,1,,22417-200200,,"COTTER PIN 
2.0X20",1,1,1,1,,,S,,,M22038,,M22038,,M22038,,M22038,, 
7,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,,,,,,,,,,,,, 
8,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,, 
9,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,, 
10,1,,26347-100002,,"U-NUT M10",1,1,1,1,,,,,,,,,,,,,, 
11,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,, 
12,1,,933171-21700,,"PIN (B), SPOOL LINK",1,1,1,1,,,,,,,,,,,,,, 
12-1,1,,22486-080160,,"PIN  8X 
16",1,1,1,1,,,N,,,M21831,,M21831,,M21831,,M21831,, 
13,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
14,1,,26716-100002,,"NUT M10",1,1,1,1,,,,,,,,,,,,,, 
15,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,1,1,,,,,,,,,,,,,, 



( ) 
1-....c--L ___ / 

- "· I 

\B~ 
PREVIOUS 

67 
6-1~ 

th~ 
NEW 

3 3 □-J\1 I'\~)~ 
Fig. LOW-HIGH PEDAL 

·-. 

4 

y------13 '~::: 

JO 
6 ~ // 

6-1 o.~ 
a~__,,, 

5 
11 

6,-15 
®-14 

/ ..... ,,,, / 

//0--' #1// 

<> ,, ~· /--/ 
/ / 

', 



1,1,,172519-17111,,BRACKET,1,,1,,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,1,,1,,,,N,,,M22280,,,,M22280,,,, 
2,1,,172165-45800,,"LEVER R ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
3,1,,172165-45840,,"LEVER L ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
4,1,,172165-45880,,SHAFT,1,,1,,,,,,,,,,,,,,, 
5,1,,172165-45900,,"BRACKET R ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
8,1,,172165-45930,,"BRACKET L COMP",1,,1,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
11,1,,172165-45970,,SPRING,1,,1,,,,,,,,,,,,,,, 
12,1,,172165-45980,,"BOLT 10X65",1,,1,,,,,,,,,,,,,,, 
13,1,,172116-46630,,"KNOB, LOCK LEVER",2,,2,,,,,,,,,,,,,,, 
14,1,,22137-080000,,"WASHER 8, POLISHED",2,,2,,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
16,1,,22351-050025,,"SPRING PIN 5X25",2,,2,,,,,,,,,,,,,,, 
17,1,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
19,1,,26716-100002,,"NUT M10",4,,4,,,,,,,,,,,,,,, 



34 1J1r--.t7v/,- (7 □ Yr-) 
Fig. CUT OFF LEVER (FRONT) 

I ~:~rn: lolA_slE_x, ./' 

13 

l 

IBJ!t 
PREV I OLIS l 

16 , 

6 

' 1 

2 I 
' 

4 

19/' 
~ _//j~'~, 16 1815 19 

, , 18 ' .· >-1 ;, ~ '-, ~~ 12 

. ~ r··,. - - - , , '-----~j , -;3 ' . 
·. ,. . . - 11 " '[--,, 

REFER TO FIG.44 



1,1,,172519-17111,,BRACKET,1,,,,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,1,,,,,,N,,,M22280,,,,,,,, 
2,1,,172165-45970,,SPRING,1,,,,,,,,,,,,,,,,, 
3,1,,172165-45980,,"BOLT 10X65",1,,,,,,,,,,,,,,,,, 
4,1,,172116-46630,,"KNOB, LOCK LEVER",1,,,,,,,,,,,,,,,,, 
5,1,,172165-48100,,LEVER,1,,,,,,,,,,,,,,,,, 
6,1,,172165-48130,,PIN,1,,,,,,,,,,,,,,,,, 
7,1,,172165-48170,,BRACKET,1,,,,,,,,,,,,,,,,, 
8,2,,172141-41360,,"BUSH 1415",2,,,,,,,,,,,,,,,,, 
10,1,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",2,,,,,,,,,,,,,,,,, 
12,1,,22351-050025,,"SPRING PIN 5X25",1,,,,,,,,,,,,,,,,, 
13,1,,24761-040000,,"NIPPLE B,GREASE",1,,,,,,,,,,,,,,,,, 
14,1,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
15,1,,26116-100202,,"BOLT M10X 20 PLATED",1,,,,,,,,,,,,,,,,, 



3 5 n 'Y 1---"if""J Lt J,- ("J □ ::;I'--) ( Q-5-fr~) 
Fig. CUT OFF LEVER (FRONT) (COOLER SPEC.) 

REFER TO FIG.45 



1,1,,172519-17111,,BRACKET,,2,,2,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,,2,,2,,,N,,,,,M22280,,,,M22280,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,2,,2,,,,,,,,,,,,,, 
3,1,,172165-47400,,"LEVER R ASSY, LOCK",,1,,1,,,,,,,,,,,,,, 
4,1,,172165-47450,,"LEVER (L), LOCK",,1,,1,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",,2,,2,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,,2,,2,,,,,,,,,,,,,, 
7,1,,172165-47600,,"GUIDE R ASSY, LOCK",,1,,1,,,,,,,,,,,,,, 
7-1,1,,172165-47601,,"GUIDE R ASSY, LOCK",,1,,1,,,N,,,,,M21702,,,,M21702,, 
8,1,,172165-47620,,"GUIDE L COMP.,LOCK",,1,,1,,,,,,,,,,,,,, 
8-1,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",,1,,1,,,N,,,,,M21702,,,,M21702,, 
9,1,,172165-47801,,"SPRING,GAS",,2,,2,,,,,,,,,,,,,, 
10,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,2,,2,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",,2,,2,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",,2,,2,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",,4,,4,,,,,,,,,,,,,, 
15,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
16,1,,22351-035040,,"SPRING PIN 3.5X40",,2,,2,,,,,,,,,,,,,, 
17,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
19,1,,172124-46200,,"O-RING 27X5.7",,4,,4,,,,,,,,,,,,,, 



9 

' 

tJ 
3 19 



1,1,,172519-17111,,BRACKET,,1,,,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,,1,,,,,N,,,,,M22280,,,,,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,,,,,,,,,,,,,,, 
3,1,,172165-47950,,BAR,,1,,,,,,,,,,,,,,,, 
4,1,,172165-47450,,"LEVER (L), LOCK",,1,,,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",,1,,,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,,1,,,,,,,,,,,,,,,, 
7,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,,,,,,,,,,,,,,, 
8,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",,1,,,,,,,,,,,,,,,, 
9,1,,172165-47801,,"SPRING,GAS",,1,,,,,,,,,,,,,,,, 
10,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,1,,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",,4,,,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",,1,,,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",,1,,,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",,4,,,,,,,,,,,,,,,, 
15,1,,172124-46200,,"O-RING 27X5.7",,2,,,,,,,,,,,,,,,, 
16,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,,,,,,,,,,,,,,, 
17,1,,22351-035040,,"SPRING PIN 3.5X40",,1,,,,,,,,,,,,,,,, 
18,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,,,,,,,,,,, 



3 7 f.11 r-- i"J I,; I\- (-if 1 ~) ( 1-5-fr~) 
Fig. CUT OFF LEVER (SI DE) (COOLER SPEC. ) 

REFER TO FIG.29 

IBB 
PREVIOUS 

~ 
1 

7 '.i]a 12 ~%5 
~~- 11 ~-

~ ~ I 

, ,-

3 9 
' 

.~ 
1-1 

i:4 I~ .i 
'% 10 
~ 0-2 g~ 

4 
17~ 

,, 



1,1,,172519-17111,,BRACKET,,1,,2,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,,1,,2,,,N,,,,,M22280,,,,M22280,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,2,,,,,,,,,,,,,, 
3,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,4,,,,,,,,,,,,,, 
4,1,,172165-47680,,"LEVER L",,1,,1,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",,1,,2,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,,1,,2,,,,,,,,,,,,,, 
7,1,,172124-46200,,"O-RING 27X5.7",,2,,4,,,,,,,,,,,,,, 
8,1,,172165-47620,,"GUIDE L COMP.,LOCK",,1,,1,,,,,,,,,,,,,, 
8-1,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",,1,,1,,,N,,,,,M21702,,,,M21702,, 
9,1,,172165-47801,,"SPRING,GAS",,1,,2,,,,,,,,,,,,,, 
10,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,1,,2,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",,2,,4,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",,1,,2,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",,1,,2,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",,2,,4,,,,,,,,,,,,,, 
15,1,,172165-47600,,"GUIDE R ASSY, LOCK",,,,1,,,,,,,,,,,,,, 
15-1,1,,172165-47601,,"GUIDE R ASSY, LOCK",,,,1,,,N,,,,,M21702,,,,M21702,, 
16,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,4,,,,,,,,,,,,,, 
17,1,,22351-035040,,"SPRING PIN 3.5X40",,1,,2,,,,,,,,,,,,,, 
18,1,,22137-080000,,"WASHER 8, POLISHED",,2,,4,,,,,,,,,,,,,, 
19,1,,172165-47970,,BAR,,1,,,,,,,,,,,,,,,, 
20,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,,,,,,,,,,, 
21,1,,22417-200200,,"COTTER PIN 2.0X20",,2,,,,,,,,,,,,,,,, 
22,1,,172168-47700,,LEVER,,,,1,,,,,,,,,,,,,, 



/\- (AS) a 8 t.J ~ t-- "if"7F [.;LEVER (AS) . CUT OF F1 g. 

CANOPY SPEC. 

00]::~~ 

-«~--). '-'-..... 9 ll\ 4 

@. -, J ~ 

<-C,~ N><. 

13..,.\- ·o... I 612 

I ~ 1s 3 
7 

8 1 

ITH] 
141~ ·x-:::::r--.:::i:. 

9 /4-/'t- ,,:,'/ ! 
r /,, .. )' 

4 

1-1 
18 A"'<. 
16~ 

!,• 



1,1,,172165-74600,,"P.T.O.KIT(FRAME END)",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,172165-62150,,STEP(T),1,1,1,1,,,Z,,,M21199,,M21199,,M21199,,M21199,, 
3,2,,1C6141-35370,,"SPRING,LOCK",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172165-45240,,"SUPPORT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172165-45260,,CABLE(2300,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172165-46280,,"PEDAL ASSY, SWING",1,1,1,1,,,,,,,,,,,,,, 
9-1,2,,172165-46281,,"PEDAL ASSY, 
SWING",1,1,1,1,,,R,,,M21702,,M21702,,M21702,,M21702,, 
10,2,,172165-46340,,BOLT,2,2,2,2,,,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,,,,,,,,,,,,, 
12,2,,172165-46390,,"PIN 14X105",1,1,1,1,,,,,,,,,,,,,, 
12-1,2,,172146-41910,,"PIN 14-
100",1,1,1,1,,,R,,,M21199,,M21199,,M21199,,M21199,, 
13,2,,172165-46450,,"LOCK CMP",1,1,1,1,,,,,,,,,,,,,, 
14,2,,172165-46480,,BOLT,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172165-46490,,SHIM,5,5,5,5,,,,,,,,,,,,,, 
16,2,,172165-46500,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172122-46590,,"ELBALL 8",1,1,1,1,,,,,,,,,,,,,, 
18,2,,172165-46600,,"LINK, PEDAL",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,, 
21,2,,172165-46630,,PIN,1,1,1,1,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,, 
23,2,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,, 
24,2,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,,,,,,,,,,,,, 
25,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,, 
27,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
27-1,2,,24761-050000,,"NIPPLE 
C,GREASE",1,1,1,1,,,N,,,M21199,,M21199,,M21199,,M21199,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
29,2,,26013-100202,,"BOLT W/WASHER M10X20",1,1,1,1,,,,,,,,,,,,,, 
30,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
31,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
32,2,,26051-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,, 
33,2,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,2,2,,,,,,,,,,,,,, 
33-1,2,,26116-080304,,"BOLT M 8X 30 
PLATED",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
34,2,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,, 
35,2,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,2,2,,,,,,,,,,,,,, 
35-1,2,,26716-080002,,"NUT M 8",2,2,2,2,,,R,,,M22229,,M22229,,M22229,,M22229,, 
36,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,, 
37,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,,,,,,,,,,,,, 
38,2,,22272-000090,,"CIRCLIP E- 9",2,2,2,2,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
39,2,,26647-100152,,"WING BOLT M10X15",2,2,2,2,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
40,2,,26013-100202,,"BOLT W/WASHER M10X20",6,6,6,6,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
41,2,,172165-03231,,"LABEL, 
P.T.O.",1,1,1,1,,,W,,,M22873,,M22873,,M22873,,M22873,, 



3 9 llli ( P . T . 0 . =i:; t-- □-J~) 
Fig. CONTROL EQUIPMENT(P. T.O.CONTROL) 

I x~:~rn: 1g1A_s1E_x, 

2 

P.T.O.~-:, I- (71,-.t..:r:::.,r) 
P.T.O. KIT(FRAHE END) 

( I 72 I 65· 74600) 
Fig. 39 Ref. No. l 

1 INC. Fig. 39 Re1. No.2-4 1 
~ Fig. 85 Ref. No. 1-21 >t 1~; j 

~ '1. __ .,· •• 

REFER TO FIG.69, 70 



1,1,,172151-50101,,"FRAME, LOWER",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172151-50102,,"FRAME, 
LOWER",1,1,1,1,,,S,,,M21920,,M21920,,M21920,,M21920,, 
1-2,1,,172151-50103,,"FRAME, 
LOWER",1,1,1,1,,,N,,,M22718,,M22718,,M22718,,M22718,, 
2,1,,172141-50890,,GROMMET,2,2,2,2,,,,,,,,,,,,,, 
3,1,,22217-100000,,"SPRING WASHER 10",16,16,16,16,,,,,,,,,,,,,, 
4,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,1,,,,,,,,,, 
5,1,,26116-100202,,"BOLT M10X 20 PLATED",16,16,16,16,,,,,,,,,,,,,, 
6,1,,26116-160302,,"BOLT M16X 30 PLATED",8,8,8,8,,,,1,,,,,,,,,, 
7,1,,172147-50800,,"GUARD, CRAWLER",2,2,2,2,,,,,,,,,,,,,, 
8,1,,172147-50810,,"GUARD, CRAWLER",2,2,2,2,,,,,,,,,,,,,, 
9,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,,,,,,,,,,, 
10,1,,26116-160452,,"BOLT M16X 45 PLATED",8,8,8,8,,,,,,,,,,,,,, 
11,1,,172165-53300-2,,"WEIGHT, COUNTER(L)",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-53360-2,,"WEIGHT, COUNTER(R)",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172165-53410-2,,"WEIGHT, CENTER",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172151-53430,,GROMMET,11,11,11,11,,,,,,,,,,,,,, 
15,1,,172165-53500,,WASHER,11,11,11,11,,,,,,,,,,,,,, 
16,1,,22217-160000,,"SPRING WASHER 16",11,11,11,11,,,,,,,,,,,,,, 
17,1,,172165-53490,,"BOLT M16X 40",6,6,6,6,,,,,,,,,,,,,, 
18,1,,172165-53480,,"BOLT M16X 60",5,5,5,5,,,,,,,,,,,,,, 
19,1,,172165-53450-2,,"WEIGHT,SIDE",1,1,1,1,,,,,,,,,,,,,, 
20,1,,172165-54100,,"FRAME, TURNING",1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-53460-2,,"WEIGHT, SIDE(R)",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-57650,,"BOLT M16X90",20,20,20,20,,,,M,,,,,,,,,, 
22-1,1,,172124-57610,,"BOLT M16X80",20,20,20,20,,,,,,,,,,,,,, 
23,1,,172124-57600,,"BEARING,REVOLVE",1,1,1,1,,,,,,,,,,,,,, 
23-1,1,,172124-
57601,,"BEARING,TURNING",1,1,1,1,,,R,,,M00501,,M00501,,M00501,,M00501,, 
24,2,,172124-57620,,"SEAL, UPPER",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172124-57630,,"SEAL, LOWER",1,1,1,1,,,,,,,,,,,,,, 
26,1,,172124-57610,,"BOLT M16X80",20,20,20,20,,,,M,,,,,,,,,, 
26-1,1,,172162-57650,,"BOLT M16X90",20,20,20,20,,,,,,,,,,,,,, 
27,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,,,,,,,,,,,,,, 
28,1,,172124-50810,,"GUARD (R), STONE",1,1,,,,,Z,2,,XXX,,XXX,,,,,, 
29,1,,172124-50820,,"GUARD (L), STONE",1,1,,,,,Z,2,,XXX,,XXX,,,,,, 
30,1,,22217-140000,,"SPRING WASHER 14",6,6,,,,,Z,2,,XXX,,XXX,,,,,, 
31,1,,26116-140302,,"BOLT M14X 30 PLATED",6,6,,,,,Z,2,,XXX,,XXX,,,,,, 
32,1,,172165-54900,,"FRAME W/BUSH,TURNING",1,1,,,,,,3,,,,,,,,,, 



COUNTRY J p AS EX 40 "Jl;-b.&~@!'(ylj:;lj 
Fig. FRAME & TURNING BEARING 

Fig. No. 40 41 40 

21 

18% 1 
PREY I OUS 1-1 ~ 

8 

~, 
6 4 

23 

5lf 
3-----® 

10 g 

-:ik.? J:1-5-1±~ 
CRAWLER,RUBBER SPEC. 

20 
32 

14--0 
18~ 
16------® 
15-1 

~ 
1 3 

(r-14 
_ v-----1 8 

®-1 6 
, ~ 

1 5 

- - ..__ ~.A~J 1 1 

·.22 19 
~ 

C 31 

2s~i ---~ 28 3tk 
21-J _________ ,,,,Ir_~/ ~:v,ous ~8:v,ous 

@ , ~7::J=l 'Y 31 
0 ', OPTIONAL 30), 
. 

2Ll 
/f~ 

r 

.. / 
/ 

// 

~7::J=l'Y 
OPTIONAL 

2 ______ _ 
-"'-~ @t.J'G~Q 

VIEWED FROM @ 

~~ 
18% ffi% 
PREVIOUS NEW 

:. ijl;o<~@~ic~lTiE L. t=~rfi-c:"t o 

:.MARKED PART HAS BEEN CORRECTED. 



1,1,,172151-50101,,"FRAME, LOWER",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172151-50102,,"FRAME, 
LOWER",1,1,1,1,,,S,,,M21920,,M21920,,M21920,,M21920,, 
1-2,1,,172151-50103,,"FRAME, 
LOWER",1,1,1,1,,,N,,,M22718,,M22718,,M22718,,M22718,, 
2,1,,172141-50890,,GROMMET,2,2,2,2,,,,,,,,,,,,,, 
3,1,,22217-100000,,"SPRING WASHER 10",16,16,16,16,,,,,,,,,,,,,, 
4,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,1,,,,,,,,,, 
5,1,,26116-100202,,"BOLT M10X 20 PLATED",16,16,16,16,,,,,,,,,,,,,, 
6,1,,26116-160302,,"BOLT M16X 30 PLATED",8,8,8,8,,,,1,,,,,,,,,, 
7,1,,172147-50800,,"GUARD, CRAWLER",2,2,2,2,,,,,,,,,,,,,, 
8,1,,172147-50810,,"GUARD, CRAWLER",2,2,2,2,,,,,,,,,,,,,, 
9,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,,,,,,,,,,, 
10,1,,26116-160452,,"BOLT M16X 45 PLATED",8,8,8,8,,,,,,,,,,,,,, 
11,1,,172165-53300-2,,"WEIGHT, COUNTER(L)",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-53360-2,,"WEIGHT, COUNTER(R)",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172165-53410-2,,"WEIGHT, CENTER",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172151-53430,,GROMMET,11,11,11,11,,,,,,,,,,,,,, 
15,1,,172165-53500,,WASHER,11,11,11,11,,,,,,,,,,,,,, 
16,1,,22217-160000,,"SPRING WASHER 16",11,11,11,11,,,,,,,,,,,,,, 
17,1,,172165-53490,,"BOLT M16X 40",6,6,6,6,,,,,,,,,,,,,, 
18,1,,172165-53480,,"BOLT M16X 60",5,5,5,5,,,,,,,,,,,,,, 
19,1,,172165-53450-2,,"WEIGHT,SIDE",1,1,1,1,,,,,,,,,,,,,, 
20,1,,172165-54900,,"FRAME W/BUSH,TURNING",1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-53460-2,,"WEIGHT, SIDE(R)",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-57650,,"BOLT M16X90",20,20,20,20,,,,,,,,,,,,,, 
23,1,,172124-57601,,"BEARING,TURNING",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172124-57620,,"SEAL, UPPER",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172124-57630,,"SEAL, LOWER",1,1,1,1,,,,,,,,,,,,,, 
26,1,,172124-57610,,"BOLT M16X80",20,20,20,20,,,,,,,,,,,,,, 
27,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,,,,,,,,,,,,,, 



Fig. 41 

23 

us 1-

5~ 

----0 14 ----n 
1 8 li 

16~ 
1 5 I 

1 

3---® ' .. 

1 3 

• • 

/ 

~ 0 --- / 

/ ' 

' ✓ / 8 2 @/J'E,l!D ~ROM@ 
;,r ~ VIEWE 8 ~ /4 0 

1-2 17 '/ '~? (I 7 10 g 

f IE3% ===~+-iffi-c:::t 
4 6 1 0 Ef.lRKED PA T HAS B EN C - 1--1-f-ft .MA "1,. 'J i::::i - 7 I.I.. SP 'J i::::i - 7 tl:f-ft C ~AWL ER RUBBER lifwLER,RUBBER SPE. 



1,1,,172732-11510,,GROMMET,1,1,,,,,,,,,,,,,,,, 
2,1,,172165-61190-3,,"COVER R",1,1,,,,,,,,,,,,,,,, 
3,1,,172165-61290,,COVER,1,1,,,,,,,,,,,,,,,, 
4,1,,172147-61300,,"COVER(R), DRIVING",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-61300-3,,"COVER A",1,1,,,,,,,,,,,,,,,, 
6,1,,172147-61310,,"COVER(L), DRIVING",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-61310-3,,"COVER B",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-61320-3,,"COVER C",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-61330-3,,"COVER D",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-61340-3,,"COVER E",1,1,,,,,,,,,,,,,,,, 
11,1,,172165-61350-3,,"COVER, LAMP",1,1,,,,,,,,,,,,,,,, 
12,1,,172165-61420-3,,"COVER H",1,1,,,,,,,,,,,,,,,, 
13,1,,172147-61450,,"COVER, UNDER",1,1,,,,,,,,,,,,,,,, 
14,1,,172165-61450-3,,"COVER I, EV",1,1,,,,,,,,,,,,,,,, 
15,1,,172165-61500,,"COVER(A),MOTOR",1,1,,,,,,,,,,,,,,,, 
16,1,,172165-61540,,"COVER(B),MOTOR",1,1,,,,,,,,,,,,,,,, 
17,1,,172165-61620,,RUBBER,1,1,,,,,,,,,,,,,,,, 
18,1,,172165-61650,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,, 
19,1,,172165-61660-3,,"COVER K",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-61700,,"COVER ASSY, BL LINK",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-61720,,RUBBER,1,1,,,,,,,,,,,,,,,, 
22,1,,172165-61740-3,,"COVER M",1,1,,,,,,,,,,,,,,,, 
23,1,,172165-61780-3,,BRACKET,1,1,,,,,,,,,,,,,,,, 
24,1,,172165-61801,,PLUG,5,5,,,,,,,,,,,,,,,, 
25,1,,172519-63240,,"BOLT  8X 16",1,1,,,,,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
27,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
28,1,,22137-100000,,"WASHER 10,POLISHED",5,5,,,,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",17,17,,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",32,32,,,,,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",16,16,,,,,,,,,,,,,,,, 
33,1,,22217-120000,,"WASHER 12,SPRING",6,6,,,,,,,,,,,,,,,, 
34,1,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
35,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,, 
36,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
37,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
38,1,,26106-100162,,"BOLT M10X 16 PLATED",4,4,,,,,,,,,,,,,,,, 
39,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,,,,,,,,,,,,,,,, 
40,1,,26116-100202,,"BOLT M10X 20 PLATED",29,29,,,,,,,,,,,,,,,, 
41,1,,26116-100202,,"BOLT M10X 20 PLATED",16,16,,,,,,,,,,,,,,,, 
42,1,,26116-100352,,"BOLT M10X 35 PLATED",5,5,,,,,,,,,,,,,,,, 
43,1,,26116-120252,,"BOLT M12X 25 PLATED",6,6,,,,,,,,,,,,,,,, 
44,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
45,1,,172165-61550,,COVER,1,1,,,,,,1,,,,,,,,,, 
46,1,,172165-61890,,"COVER A",1,1,,,,,,1,,,,,,,,,, 
48,2,,172165-61930,,EV,1,1,,,,,,1,,,,,,,,,, 



. 42 71/-b.tJ/\- (:;\:i71::Y) 
Fig. FRAME COVER(CABIN} 

24-g 

42------i 
30 
28 
2 

46 



1,1,,194145-04810,,"WASHER 10",,,3,3,,,,,,,,,,,,,, 
2,1,,172165-61100-3,,"COVER L",,,1,,,,,,,,,,,,,,, 
3,1,,172165-61190-3,,"COVER R",,,1,1,,,,,,,,,,,,,, 
4,1,,172165-61290,,COVER,,,1,1,,,,,,,,,,,,,, 
5,1,,172147-61300,,"COVER(R), DRIVING",,,1,1,,,,,,,,,,,,,, 
6,1,,172165-61300-3,,"COVER A",,,1,1,,,,,,,,,,,,,, 
7,1,,172147-61310,,"COVER(L), DRIVING",,,1,1,,,,,,,,,,,,,, 
8,1,,172165-61310-3,,"COVER B",,,1,1,,,,,,,,,,,,,, 
9,1,,172165-61320-3,,"COVER C",,,1,1,,,,,,,,,,,,,, 
10,1,,172165-61330-3,,"COVER D",,,1,1,,,,,,,,,,,,,, 
11,1,,172165-61340-3,,"COVER E",,,1,1,,,,,,,,,,,,,, 
12,1,,172165-61350-3,,"COVER, LAMP",,,1,1,,,,,,,,,,,,,, 
13,1,,172165-61380-3,,"COVER F",,,1,1,,,,,,,,,,,,,, 
14,1,,172165-61820-3,,"COVER L",,,,1,,,,,,,,,,,,,, 
15,1,,172147-61450,,"COVER, UNDER",,,1,1,,,,,,,,,,,,,, 
16,1,,172165-61450-3,,"COVER I, EV",,,1,1,,,,,,,,,,,,,, 
17A,1,,172165-61480,,COVER,,,1,1,,,,,,,,,,,,,, 
17B,1,,172165-61480-1,,COVER,,,1,1,,,,,,,,,,,,,, 
18,1,,172165-61500,,"COVER(A),MOTOR",,,1,1,,,,,,,,,,,,,, 
19,1,,172165-61540,,"COVER(B),MOTOR",,,1,1,,,,,,,,,,,,,, 
20,1,,172165-61600,,"COVER,FRONT",,,1,1,,,,,,,,,,,,,, 
21,1,,172165-61620,,RUBBER,,,1,1,,,,,,,,,,,,,, 
22,1,,172165-61660-3,,"COVER K",,,1,1,,,,,,,,,,,,,, 
23,1,,172165-61700,,"COVER ASSY, BL LINK",,,1,1,,,,,,,,,,,,,, 
24,1,,172165-61720,,RUBBER,,,1,1,,,,,,,,,,,,,, 
25,1,,172165-61801,,PLUG,,,7,7,,,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",,,4,4,,,,,,,,,,,,,, 
27,1,,172519-63240,,"BOLT  8X 16",,,4,4,,,,,,,,,,,,,, 
28,1,,22137-100000,,"WASHER 10,POLISHED",,,7,7,,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",,,17,17,,,,,,,,,,,,,, 
30,1,,22137-100000,,"WASHER 10,POLISHED",,,4,4,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",,,10,10,,,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",,,32,32,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",,,4,4,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,,16,16,,,,,,,,,,,,,, 
35,1,,22217-120000,,"WASHER 12,SPRING",,,6,6,,,,,,,,,,,,,, 
36,1,,26013-080162,,"BOLT W/WASHER M8X16",,,2,2,,,,,,,,,,,,,, 
37,1,,26013-100202,,"BOLT W/WASHER M10X20",,,2,2,,,,,,,,,,,,,, 
38,1,,26013-100202,,"BOLT W/WASHER M10X20",,,2,2,,,,,,,,,,,,,, 
39,1,,26106-100162,,"BOLT M10X 16 PLATED",,,4,4,,,,,,,,,,,,,, 
40,1,,26116-100162,,"BOLT M10X 16 PLATED",,,3,3,,,,,,,,,,,,,, 
41,1,,26116-100202,,"BOLT M10X 20 PLATED",,,29,29,,,,,,,,,,,,,, 
42,1,,26116-100202,,"BOLT M10X 20 PLATED",,,4,4,,,,,,,,,,,,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",,,16,16,,,,,,,,,,,,,, 
44,1,,26116-100352,,"BOLT M10X 35 PLATED",,,10,10,,,,,,,,,,,,,, 
45,1,,26116-120252,,"BOLT M12X 25 PLATED",,,6,6,,,,,,,,,,,,,, 



43 ;l,;-b.fJ/\- (:fi'/t:) 
Fig. FRAME COVER(CANOPY} 

-t;t--( t,:'L,,d-lttf 
SIDE LEVER SPEC. 

8 



1,1,,172212-61230,,"FASTENER, DIAL",1,,1,,,,,,,,,,,,,,, 
2,1,,172165-64400,,"MOUNT, SEAT",1,,1,,,,,,,,,,,,,,, 
2-1,1,,172165-64401,,"MOUNT, SEAT",1,,1,,,,S,,,M21381,,,,M21381,,,, 
3,1,,172165-64600,,"COVER COMP.,MOUNT",1,,1,,,,,,,,,,,,,,, 
3-1,1,,172165-64601,,"COVER, MOUNT",1,,1,,,,S,,,M21381,,,,M21381,,,, 
4,1,,172165-64690,,"PLATE, SEAT",1,,1,,,,,,,,,,,,,,, 
4-1,1,,172165-64691,,"PLATE, SEAT",1,,1,,,,S,,,M21381,,,,M21381,,,, 
5,1,,172165-64750,,"CAP 8,SCREW",4,,4,,,,Z,,,XXX,,,,XXX,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
7,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
8,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
9,1,,26577-050122,,"SCREW M 5X 12",2,,2,,,,,,,,,,,,,,, 
10,1,,26716-050002,,"NUT M 5",2,,2,,,,,,,,,,,,,,, 
11,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
12,1,,933110-58500,,"GROMMET 50",1,,1,,,,,,,,,,,,,,, 
13,1,,172162-64200,,"SEAT,OPERATOR",1,,1,,,,,,,,,,,,,,, 
14,2,,172162-64210,,"CUSHION ASSY",1,,1,,,,,,,,,,,,,,, 
15,2,,172162-64220,,"BACK ASSY",1,,1,,,,,,,,,,,,,,, 
16,2,,172162-64230,,"BACK (B) ASSY",1,,1,,,,,,,,,,,,,,, 
17,2,,172162-64240,,"PANEL,BACK",1,,1,,,,,,,,,,,,,,, 
18,3,,172162-64320,,"RUBBER A,EDGE",1,,1,,,,,,,,,,,,,,, 
19,3,,172162-64330,,"RUBBER B,EDGE",1,,1,,,,,,,,,,,,,,, 
20,2,,172162-64250,,"BRACKET R,SIDE",1,,1,,,,,,,,,,,,,,, 
21,2,,172162-64260,,"BRACKET L,SIDE",1,,1,,,,,,,,,,,,,,, 
22,2,,172162-64270,,"ADJUSTER,SEAT SLIDE",1,,1,,,,,,,,,,,,,,, 
23,2,,172162-64280,,"ADJUSTER,SEAT SLIDE",1,,1,,,,,,,,,,,,,,, 
26,2,,172162-64310,,"SCREW M5X10,TAPPING",3,,3,,,,,,,,,,,,,,, 
27,2,,26013-080202,,"BOLT W/WASHER M8X20",8,,8,,,,,,,,,,,,,,, 
28,2,,26022-080162,,"SCREW M 8X 16",4,,4,,,,,,,,,,,,,,, 
29,1,,22137-080000,,"WASHER 8, POLISHED",4,,4,,,,,,,,,,,,,,, 
29-1,1,,22137-080000,,"WASHER 8, POLISHED",6,,6,,,,K,,,M21490,,,,M21490,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
31,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
31-1,1,,26716-080002,,"NUT M 8",2,,2,,,,K,,,M21490,,,,M21490,,,, 
32,1,,172111-16890,,"GROMMET  9",3,,3,,,,,,,,,,,,,,, 
33,1,,172312-17260,,"GROMMET 22X2.3",1,,1,,,,,,,,,,,,,,, 
34,1,,172165-63200,,"PANEL ,INST",1,,1,,,,,,,,,,,,,,, 
34-1,1,,172165-63201,,"PANEL, INST",1,,1,,,,N,,,M21490,,,,M21490,,,, 
35,1,,172519-63240,,"BOLT  8X 16",10,,10,,,,,,,,,,,,,,, 
36,1,,172165-63250,,"PANEL(L), INSTRUMENT",1,,1,,,,,,,,,,,,,,, 
37,1,,172165-63280,,COVER,1,,1,,,,,,,,,,,,,,, 
38,1,,172165-64770,,NUT,2,,2,,,,W,,,M21490,,,,M21490,,,, 
39,1,,172165-63660,,CAP,1,,1,,,,W,,,M21490,,,,M21490,,,, 



44 ::;-t--, &::1-t--, y9:,,t--, (7 □ :,,t--, 1,.,/,-) 
Fig. SEAT & SEAT MOUNT(FRONT LEVER) 

Ji~ L No. 13 lcl:. ~tll L, No. 14 i:J' 1::i 28 ~-a-31-*To ,~ I Xa~~T~Y IJ PIA_sl~x, 
13~nc.14~28 '(f 11' 16- QATlQ!i_o_ .. 

15 I 
27~ 26 

'i--._ 

21 ' 

27~ 19 17 
18 

e ~2 
14 

~ 20 
-..... 

8 'J0 30 
2 27 31--! 

IB~ 
PREVIOUS 

~ 5-u 
I ~/t / :='---30 ___ _ 

. _/ ✓I ,,, 31-1 

V, 29-1 

33 30---@ 35 
32----i ® 38-® 7 

I 4- 1 
39---<:> >--I . a 36 

t ' ~I 

34 ,__..---~-.-- -
-::;---· 

1/ 35 12-e'-10 2 

C--~-,fa~-- ~ - >> 
-- ✓ v~:~/ ) ~~"' ' /// ~)~ ./ 

'\ ~~25·~::;~f 
I -· - 37 3~-

- __ __j/ -'---..... 1/ 



1,1,,172165-64190,,PLATE,1,,,,,,,,,,,,,,,,, 
2,1,,172165-64200,,MOUNT,1,,,,,,,,,,,,,,,,, 
3,1,,172165-64260,,"PLATE, SEAT",1,,,,,,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",4,,,,,,,,,,,,,,,,, 
5,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,,,,,,,,,,,,,,,, 
6,1,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,,,,,,,,,,, 
7,1,,26013-100302,,"BOLT M10X 30",2,,,,,,,,,,,,,,,,, 
8,1,,26013-100302,,"BOLT M10X 30",2,,,,,,,,,,,,,,,,, 
9,1,,26716-080002,,"NUT M 8",4,,,,,,,,,,,,,,,,, 
10,1,,933110-58500,,"GROMMET 50",1,,,,,,,,,,,,,,,,, 
11,1,,172165-64010,,"SEAT, OPERATOR",1,,,,,,,,,,,,,,,,, 
12,2,,172162-64210,,"CUSHION ASSY",1,,,,,,,,,,,,,,,,, 
13,2,,172162-64220,,"BACK ASSY",1,,,,,,,,,,,,,,,,, 
14,2,,172162-64230,,"BACK (B) ASSY",1,,,,,,,,,,,,,,,,, 
15,2,,172162-64240,,"PANEL,BACK",1,,,,,,,,,,,,,,,,, 
16,3,,172162-64320,,"RUBBER A,EDGE",1,,,,,,,,,,,,,,,,, 
17,3,,172162-64330,,"RUBBER B,EDGE",1,,,,,,,,,,,,,,,,, 
18,2,,172162-64250,,"BRACKET R,SIDE",1,,,,,,,,,,,,,,,,, 
19,2,,172162-64260,,"BRACKET L,SIDE",1,,,,,,,,,,,,,,,,, 
20,2,,172165-64020,,"ADJUSTER,SEAT SLIDE",1,,,,,,,,,,,,,,,,, 
21,2,,172165-64030,,"ADJUSTER,SEAT SLIDE",1,,,,,,,,,,,,,,,,, 
24,2,,172162-64310,,"SCREW M5X10,TAPPING",3,,,,,,,,,,,,,,,,, 
25,2,,26013-080202,,"BOLT W/WASHER M8X20",8,,,,,,,,,,,,,,,,, 
26,2,,26022-080162,,"SCREW M 8X 16",4,,,,,,,,,,,,,,,,, 
27,1,,172111-16890,,"GROMMET  9",3,,,,,,,,,,,,,,,,, 
28,1,,172312-17260,,"GROMMET 22X2.3",1,,,,,,,,,,,,,,,,, 
29,1,,172165-63201,,"PANEL, INST",1,,,,,,,,,,,,,,,,, 
30,1,,172519-63240,,"BOLT  8X 16",10,,,,,,,,,,,,,,,,, 
31,1,,172165-63250,,"PANEL(L), INSTRUMENT",1,,,,,,,,,,,,,,,,, 
32,1,,172165-63280,,COVER,1,,,,,,,,,,,,,,,,, 
33,1,,172165-63660,,CAP,1,,,,,,,,,,,,,,,,, 



4 5 :,;-t-- &:,;-!--- 79::; !--- ( J □::;" Lt H-) ( 1-5-ft~) 
Fig. SEAT & SEAT MOUNT (FRONT LEVER) (COOLER SPEC.) 



1,1,,172212-61230,,"FASTENER, DIAL",,1,,1,,,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",,1,,1,,,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",,1,,1,,,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",,1,,1,,,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",,1,,1,,,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",,1,,1,,,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",,1,,1,,,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",,1,,1,,,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET R,SIDE",,1,,1,,,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET L,SIDE",,1,,1,,,,,,,,,,,,,, 
11,2,,172162-64270,,"ADJUSTER,SEAT SLIDE",,1,,1,,,,,,,,,,,,,, 
12,2,,172162-64280,,"ADJUSTER,SEAT SLIDE",,1,,1,,,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",,3,,3,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",,8,,8,,,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",,4,,4,,,,,,,,,,,,,, 
18,1,,172165-64690,,"PLATE, SEAT",,1,,1,,,,,,,,,,,,,, 
18-1,1,,172165-64691,,"PLATE, SEAT",,1,,1,,,S,,,,,M22875,,,,M22875,, 
19,1,,172165-64750,,"CAP 8,SCREW",,4,,4,,,Z,,,,,M22875,,,,M22875,, 
20,1,,172165-64800,,"MOUNT, SEAT",,1,,1,,,,,,,,,,,,,, 
20-1,1,,172165-64801,,"MOUNT, SEAT",,1,,1,,,N,,,,,M22875,,,,M22875,, 
21,1,,172165-64930,,"MOUNT COMP",,1,,1,,,Z,,,,,M22875,,,,M22875,, 
22,1,,172165-64940,,COVER,,1,,1,,,,,,,,,,,,,, 
22-1,1,,172165-64601,,"COVER, MOUNT",,1,,1,,,S,,,,,M22875,,,,M22875,, 
23,1,,172165-64760,,"SPACER, SEAT",,2,,2,,,Z,,,,,M22875,,,,M22875,, 
24,1,,26116-080402,,"BOLT M 8X 40 PLATED",,2,,2,,,Z,,,,,M22875,,,,M22875,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,,,,,,,,,,,,,, 
25-1,1,,22137-080000,,"WASHER 8, POLISHED",,6,,6,,,K,,,,,M22875,,,,M22875,, 
26,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,,,,,,,,,,,, 
27,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,,,,,,,,,,,, 
28,1,,22217-080000,,"SPRING WASHER  8",,2,,2,,,Z,,,,,M22875,,,,M22875,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
30,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
31,1,,26577-050122,,"SCREW M 5X 12",,2,,2,,,,,,,,,,,,,, 
32,1,,26716-050002,,"NUT M 5",,2,,2,,,,,,,,,,,,,, 
33,1,,26716-080002,,"NUT M 8",,4,,4,,,,,,,,,,,,,, 
33-1,1,,26716-080002,,"NUT M 8",,2,,2,,,K,,,,,M22875,,,,M22875,, 
34,1,,26716-080002,,"NUT M 8",,4,,4,,,,,,,,,,,,,, 
35,1,,26716-080002,,"NUT M 8",,2,,2,,,Z,,,,,M22875,,,,N22875,, 
36,1,,194300-21460,,CAP,,1,,1,,,,,,,,,,,,,, 
37,1,,172519-63240,,"BOLT  8X 16",,16,,16,,,,,,,,,,,,,, 
38,1,,172165-63500,,"PANEL(R),INST(SI",,1,,1,,,,,,,,,,,,,, 
38-1,1,,172165-63501,,"PANEL(R),INST(SI",,1,,1,,,N,,,,,M21490,,,,M21490,, 
39,1,,172165-63550,,"PANEL(L), INSTRUMENT",,1,,1,,,,,,,,,,,,,, 
40,1,,172165-63600,,"COVER (R)",,1,,1,,,,,,,,,,,,,, 
41,1,,172165-63620,,"COVER (L)",,1,,1,,,,,,,,,,,,,, 
42,1,,172165-63650,,"PLUG 10,HOLE",,3,,3,,,,,,,,,,,,,, 
43,1,,22137-040000,,"WASHER 4, POLISHED",,4,,4,,,,,,,,,,,,,, 
44,1,,26716-040002,,"NUT M 4",,4,,4,,,,,,,,,,,,,, 
45,1,,26116-080202,,"BOLT M 8X 20 PLATED",,4,,4,,,Z,,,,,M22875,,,,M22875,, 
46,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,Z,,,,,M22875,,,,M22875,, 
47,1,,172165-64770,,NUT,,2,,2,,,W,,,,,M22875,,,,M22875,, 
48,1,,172165-63660,,CAP,,1,,1,,,W,,,,,M21005,,,,M21005,, 



4B :1-r-&:1-r-v?Yr- (-tf-1 ~[.;/,-) 
Fig. SEAT & SEAT MOUNT(SIDE LEVER) 

5 

JW:ILNo. 2 li.Jll±lLNo. 3 ti,.;17t--i!i1'-*"t• 
2inc.3~ 17 16~ ........... ..._ 15 

~ 10 • 

16~ 
6 

16 

3 ~--;.~,.,. ,_.." ✓.::M' 9 

42 36-Q 12 

4s--o-;; I 37 

38~ I I . !1s-1 

~""' ' • 29 

43~ ··4-25-44 ---8 • 
26-8 26 ~ 

40 30"1 

~~--· ~ v' 
18~ 
PREVIOUS 

3 
;..---( 6 35J. , 

28 

29 

37 
22-1 

~/~32' 

~I 
31~, 

~ 

20-1 

22 

:x/~ /"'?1-~ .-<_c·✓~-- ~. 

~I 
31 

-..__ 

(' . --· 

24 6 
~ 45 <_ (_ ·?1 .· 
--~ -----....\: 

39 

41 

37 

J, 

37 



1,1,,172165-64010,,"SEAT, OPERATOR",,1,,,,,,,,,,,,,,,, 
2,2,,172162-64210,,"CUSHION ASSY",,1,,,,,,,,,,,,,,,, 
3,2,,172162-64220,,"BACK ASSY",,1,,,,,,,,,,,,,,,, 
4,2,,172162-64230,,"BACK (B) ASSY",,1,,,,,,,,,,,,,,,, 
5,2,,172162-64240,,"PANEL,BACK",,1,,,,,,,,,,,,,,,, 
6,3,,172162-64320,,"RUBBER A,EDGE",,1,,,,,,,,,,,,,,,, 
7,3,,172162-64330,,"RUBBER B,EDGE",,1,,,,,,,,,,,,,,,, 
8,2,,172162-64250,,"BRACKET R,SIDE",,1,,,,,,,,,,,,,,,, 
9,2,,172162-64260,,"BRACKET L,SIDE",,1,,,,,,,,,,,,,,,, 
10,2,,172165-64020,,"ADJUSTER,SEAT SLIDE",,1,,,,,,,,,,,,,,,, 
11,2,,172165-64030,,"ADJUSTER,SEAT SLIDE",,1,,,,,,,,,,,,,,,, 
14,2,,172162-64310,,"SCREW M5X10,TAPPING",,3,,,,,,,,,,,,,,,, 
15,2,,26013-080202,,"BOLT W/WASHER M8X20",,8,,,,,,,,,,,,,,,, 
16,2,,26022-080162,,"SCREW M 8X 16",,4,,,,,,,,,,,,,,,, 
17,1,,172165-64260,,"PLATE, SEAT",,1,,,,,,,,,,,,,,,, 
18,1,,172165-64100,,"MOUNT, SEAT",,1,,,,,,,,,,,,,,,, 
19,1,,172165-64190,,PLATE,,1,,,,,,,,,,,,,,,, 
20,1,,22217-080000,,"SPRING WASHER  8",,4,,,,,,,,,,,,,,,, 
21,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,,,,,,,,,,,,,,, 
22,1,,26013-100302,,"BOLT M10X 30",,2,,,,,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",,2,,,,,,,,,,,,,,,, 
24,1,,26716-080002,,"NUT M 8",,4,,,,,,,,,,,,,,,, 
25,1,,194300-21460,,CAP,,1,,,,,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",,16,,,,,,,,,,,,,,,, 
27,1,,172165-63501,,"PANEL(R),INST(SI",,1,,,,,,,,,,,,,,,, 
28,1,,172165-63550,,"PANEL(L), INSTRUMENT",,1,,,,,,,,,,,,,,,, 
29,1,,172165-63600,,"COVER (R)",,1,,,,,,,,,,,,,,,, 
30,1,,172165-63620,,"COVER (L)",,1,,,,,,,,,,,,,,,, 
31,1,,172165-63650,,"PLUG 10,HOLE",,3,,,,,,,,,,,,,,,, 
32,1,,22137-040000,,"WASHER 4, POLISHED",,4,,,,,,,,,,,,,,,, 
33,1,,26716-040002,,"NUT M 4",,4,,,,,,,,,,,,,,,, 
34,1,,172165-63660,,CAP,,1,,,,,,,,,,,,,,,, 
35,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,,,,,,,,,,,,,,, 



4 7 ::J-r- & ::J-r- y1 rj:,, r- (-lf-1 t--: ~ 1,-) ( 1-5-frl) 
Fig. SEAT & SEAT MOUNT (SI DE LEVER) (COOLER SPEC. ) 



1,1,,172165-62100,,STEP,,1,,1,,,,,,,,,,,,,, 
2,1,,172165-62150,,STEP(T),,1,,1,,,,,,,,,,,,,, 
3,1,,172165-62190,,"MAT, FLOOR",,1,,1,,,,,,,,,,,,,, 
4,1,,172165-62300,,"STEP D",,1,,1,,,,,,,,,,,,,, 
5,1,,172165-62600,,"STEP C COMP.,SI",,1,,1,,,,,,,,,,,,,, 
6,1,,172165-62800,,"GROMMET 26",,1,,1,,,,,,,,,,,,,, 
7,1,,22417-320200,,"COTTER PIN 3.2X20",,2,,2,,,,,,,,,,,,,, 
8,1,,26013-100202,,"BOLT W/WASHER M10X20",,7,,7,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",,3,,3,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",,9,,9,,,,,,,,,,,,,, 
11,1,,26013-100202,,"BOLT W/WASHER M10X20",,6,,6,,,,,,,,,,,,,, 
12,1,,172142-62300,,"WING BOLT M10X15",,2,,2,,,,,,,,,,,,,, 
13,1,,172165-64300,,MOUNT,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-64360,,"MOUNT B COMP.,EP",,1,,1,,,,,,,,,,,,,, 
15,1,,172165-64390,,MOUNT,,1,,1,,,,,,,,,,,,,, 
16,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
17,1,,26013-080552,,"BOLT M 8X 55",,4,,4,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",,16,,16,,,,,,,,,,,,,, 
20,1,,172165-63600,,"COVER (R)",,1,,1,,,,,,,,,,,,,, 
21,1,,172165-63620,,"COVER (L)",,1,,1,,,,,,,,,,,,,, 
22,1,,172165-63700,,"PANEL(R),INST(EP",,1,,1,,,,,,,,,,,,,, 
23,1,,172165-63720,,"PANEL(L),INST(ER",,1,,1,,,,,,,,,,,,,, 
24,1,,22137-040000,,"WASHER 4, POLISHED",,4,,4,,,,,,,,,,,,,, 
25,1,,26716-040002,,"NUT M 4",,4,,4,,,,,,,,,,,,,, 
26,1,,172116-46630,,"KNOB, LOCK LEVER",,1,,1,,,,,,,,,,,,,, 
27,1,,172165-58800,,"PIN,LOCK",,1,,1,,,,,,,,,,,,,, 
28,1,,172165-58850,,"RETAINER,LOCK PIN",,1,,1,,,,,,,,,,,,,, 
29,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,2,,,,,,,,,,,,,, 
30,1,,172165-62630,,"RUBBER 90,EDGE",,1,,1,,,,,,,,,,,,,, 
31,1,,172122-17190,,CLIP,,,,5,,,,,,,,,,,,,, 
32,1,,172122-17190,,CLIP,,,,4,,,,,,,,,,,,,, 
33,1,,172157-54850,,"GROMMET 18",,,,1,,,,,,,,,,,,,, 
34,1,,172151-62240,,GROMMET,,,,2,,,,,,,,,,,,,, 
35,1,,172165-68250,,"PLUG,RUBBER",,,,1,,,,,,,,,,,,,, 



48 y-b-v1J::,Jb-&7'-f17 (AS) 
Fig. SEAT MOUNT & STEP(AS) 

REFER TO FIG.3O 

3 

16 . 
18 19 

2 6 15 9 

28 l 4 

- 9---8 
. ~ 6 9-3( lJ 

,p r1A '--
~ u ..,, ~ 

7 / 

3511 0 " 

"-......___ OCI 

Q 

~ 



1,1,,172122-17190,,CLIP,,,6,6,,,,,,,,,,,,,, 
2,1,,172122-17190,,CLIP,,,4,4,,,,,,,,,,,,,, 
3,1,,172165-62100,,STEP,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172165-62110-3,,"STEP A",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172165-62190,,"MAT, FLOOR",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172165-62200,,"STEP C CMP",1,,1,,,,,,,,,,,,,,, 
6-1,1,,172165-62201,,"STEP (C) ASSY",1,,1,,,,N,,,M21490,,,,M21490,,,, 
7,1,,172151-62240,,GROMMET,,,2,2,,,,,,,,,,,,,, 
8,1,,172165-62300,,"STEP D",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172165-62800,,"GROMMET 26",1,1,1,1,,,,,,,,,,,,,, 
10,1,,172165-62810,,"GROMMET 10",2,,2,,,,,,,,,,,,,,, 
11,1,,22272-000090,,"CIRCLIP E- 9",1,1,1,1,,,,,,,,,,,,,, 
11-1,1,,22417-320200,,"COTTER PIN 
3.2X20",1,1,1,1,,,S,,,M21005,,M21005,,M21005,,M21005,, 
12,1,,26013-100202,,"BOLT W/WASHER M10X20",7,7,7,7,,,,,,,,,,,,,, 
13,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,,,,,,,,,,,,, 
14,1,,26013-100202,,"BOLT W/WASHER M10X20",9,9,9,9,,,,,,,,,,,,,, 
15,1,,26013-100202,,"BOLT W/WASHER M10X20",6,6,6,6,,,,,,,,,,,,,, 
16,1,,26647-100152,,"WING BOLT M10X15",1,1,1,1,,,,,,,,,,,,,, 
16-1,1,,172142-62300,,"WING BOLT 
M10X15",1,1,1,1,,,S,,,M21005,,M21005,,M21005,,M21005,, 
17,1,,172165-62600,,"STEP C COMP.,SI",,1,,1,,,,1,,,,,,,,,, 
18,1,,172165-62350,,"STEP D",1,1,1,1,,,,,,,,,,,,,, 
18-1,1,,172165-62340,,COVER,1,1,1,1,,,N,,,M21381,,M21381,,M21381,,M21381,, 
19,1,,172157-54850,,"GROMMET 18",,,1,1,,,,,,,,,,,,,, 
20,1,,172165-68250,,"PLUG,RUBBER",,,1,1,,,,,,,,,,,,,, 
21,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172165-58800,,"PIN,LOCK",1,1,1,1,,,,,,,,,,,,,, 
23,1,,172165-58850,,"RETAINER,LOCK PIN",1,1,1,1,,,,,,,,,,,,,, 
24,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,, 
25,1,,172165-62630,,"RUBBER 90,EDGE",,1,,1,,,,1,,,,,,,,,, 
26,1,,172165-62150,,STEP(T),1,1,1,1,,,,,,,,,,,,,, 
27,1,,22272-000090,,"CIRCLIP E- 9",2,2,2,2,,,,,,,,,,,,,, 
27-1,1,,22417-320200,,"COTTER PIN 
3.2X20",2,2,2,2,,,S,,,M21005,,M21005,,M21005,,M21005,, 
28,1,,26647-100152,,"WING BOLT M10X15",2,2,2,2,,,,,,,,,,,,,, 
28-1,1,,172142-62300,,"WING BOLT 
M10X15",2,2,2,2,,,S,,,M21005,,M21005,,M21005,,M21005,, 
29,1,,172165-62830,,GROMMET,1,,1,,,,W,2,,M21381,,,,M21381,,,, 
30,1,,194145-04810,,"WASHER 10",1,1,1,1,,,W,,,M21381,,M21381,,M21381,,M21381,, 
31,1,,172165-62380,,COVER,1,1,1,1,,,W,,,M21381,,M21381,,M21381,,M21381,, 
32,1,,26013-100162,,"BOLT M10X 
16",1,1,1,1,,,W,,,M21381,,M21381,,M21381,,M21381,, 
33,1,,26647-100152,,"WING BOLT 
M10X15",1,1,1,1,,,W,,,M21381,,M21381,,M21381,,M21381,, 



Fig 49 J..=t'Y7 . STEP 

3 R D rtJl.,1t.t 
3RD VAL VE SPEC tf 
3 R D1{J1,:1 · 
3RD VALVE uuCH.,iPEt.t.ff C. 

26 28 

'..!.1 

l 
22 

6 

151 
24---i · f/ 1 1 , 

21 . 1· 

14 Ji . 
4 

11- l 

18-1 

i , 0 

, -, "Tltli 

, : c·' ,, / 7 
LTI SPEC, 

' : ·"'"~'' D,<Jo:1<J 
' ' ,, ,,, ' 7 ' ' : ' '' , , SPEC 

• u 

i 2'I 

"'"'~ '·yr . · _ 1 ~19 
J 20M 
C ',,, ' ' ' 

', ,, ., ' 
-- ULJ 

,· o-- l 

~~' 
', // 

// 

ra1n ,,/ ram 
PREVIDU ~EVIOUS 

~ 
l,'fft1i 
Tl SPEC 
D ,<Ji, :1 "'l 
ALVE IIULTIJl,S'ff± PEC. 



1,1,,172165-62100,,STEP,1,1,,,,,,,,,,,,,,,, 
2,1,,172165-62660,,STEP,1,1,,,,,,,,,,,,,,,, 
3,1,,172165-62190,,"MAT, FLOOR",1,1,,,,,,,,,,,,,,,, 
4,1,,172165-62400,,STEP,1,,,,,,,,,,,,,,,,, 
5,1,,172165-62690,,STEP,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-62300,,"STEP D",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-62800,,"GROMMET 26",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-62810,,"GROMMET 10",2,,,,,,,,,,,,,,,,, 
9,1,,22417-320200,,"COTTER PIN 3.2X20",1,1,,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",7,7,,,,,,,,,,,,,,,, 
11,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
12,1,,26013-100202,,"BOLT W/WASHER M10X20",9,9,,,,,,,,,,,,,,,, 
13,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
14,1,,172142-62300,,"WING BOLT M10X15",1,1,,,,,,,,,,,,,,,, 
15,1,,172165-62470,,STEP,,1,,,,,,,,,,,,,,,, 
16,1,,172165-62830,,GROMMET,1,,,,,,,2,,,,,,,,,, 
17,1,,194145-04810,,"WASHER 10",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-62340,,COVER,1,1,,,,,,,,,,,,,,,, 
19,1,,172165-62380,,COVER,1,1,,,,,,,,,,,,,,,, 
20,1,,26013-100162,,"BOLT M10X 16",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-62630,,"RUBBER 90,EDGE",,1,,,,,,1,,,,,,,,,, 
22,1,,26647-100152,,"WING BOLT M10X15",1,1,,,,,,,,,,,,,,,, 
23,1,,22217-120000,,"WASHER 12,SPRING",1,1,,,,,,,,,,,,,,,, 
24,1,,26116-120252,,"BOLT M12X 25 PLATED",1,1,,,,,,,,,,,,,,,, 
25,1,,26716-120002,,"NUT M12",1,1,,,,,,,,,,,,,,,, 



24 

50 A=t'Y7 (-7-5-frl) 
Fig. STEP(COOLER SPEC.) 

3 R D1{J1,:1tt:• 
3RD VALVE SPEC. 
3 R o,~Jv:1""<' 11,'ftt:• 
3RD VALVE MULTI SPEC. 

2 

"u 

~-( ~ L,.,1(-tt:.ft 
SIDE LEVER SPEC. 

23[/ · " 6 

9 

0/ 1·J u 4 ,>:: 
"-~, _,j u 

''Rbu 
' ~ 



1,1,,26116-100252,,"BOLT M10X 25 PLATED",6,6,6,6,,,,,,,,,,,,,, 
1-1,1,,26116-100202,,"BOLT M10X 20 
PLATED",6,6,6,6,,,R,,,M21199,,M21199,,M21199,,M21199,, 
2,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
3,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,,,,,,,,,,,,,, 
4,1,,26116-100252,,"BOLT M10X 25 PLATED",3,3,3,3,,,,,,,,,,,,,, 
4-1,1,,26116-100202,,"BOLT M10X 20 
PLATED",3,3,3,3,,,R,,,M21199,,M21199,,M21199,,M21199,, 
5,1,,194145-04810,,"WASHER 10",4,4,4,4,,,,,,,,,,,,,, 
6,1,,194145-04810,,"WASHER 10",12,12,12,12,,,,,,,,,,,,,, 
7,1,,172165-65100-3,,"BONNET A, EV",1,1,1,1,,,,,,,,,,,,,, 
8,1,,172734-65260,,"PIN, BONNET LEVER",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172734-65270,,"SPRING, CATCH",1,1,1,1,,,,,,,,,,,,,, 
10A,1,,172165-65300,,"BONNET B CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
10B,1,,172165-65300-1,,"BONNET B CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172124-65450,,"LEVER, LOCK",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172126-65460,,HOOK,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172124-65480,,CATCHER,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172124-65490,,"PLATE,CATCH",1,1,1,1,,,,,,,,,,,,,, 
15,1,,172112-65501,,"PIPE,EXH.EXTENSION",1,1,1,1,,,,,,,,,,,,,, 
15-1,1,,172165-65850,,"COVER 
COMPL.",1,1,1,1,,,N,,,M22393,,M22393,,M22393,,M22393,, 
16,1,,172126-65500,,KEY,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172126-65571,,"WASHER LOCK",1,1,1,1,,,,,,,,,,,,,, 
18,2,,26347-100002,,"U-NUT M10",1,1,1,1,,,,,,,,,,,,,, 
19A,1,,172165-65500,,"BONNET CL CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
19B,1,,172165-65500-1,,"BONNET CL CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
20A,1,,172165-65700,,"BONNET CR CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
20B,1,,172165-65700-1,,"BONNET CR CMP(EV",1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-65900,,"SPRING,GAS",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172137-69850,,SCREW,4,4,4,4,,,,,,,,,,,,,, 
22-1,1,,172519-63240,,"BOLT  8X 
16",2,2,2,2,,,K,,,M22230,,M22230,,M22230,,M22230,, 
22-2,1,,172519-63240,,"BOLT  8X 
16",4,4,4,4,,,K,,,M22393,,M22393,,M22393,,M22393,, 
23,1,,22117-080000,,"WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
24,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,, 
25,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  
8",4,4,4,4,,,Z,,,M22230,,M22230,,M22230,,M22230,, 
27,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,, 
28,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,,,,,,,,,,,,, 
29,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
31,1,,26013-100252,,"BOLT W/WASHER M10X25",12,12,12,12,,,,,,,,,,,,,, 
32,1,,26013-120352,,"BOLT M12X 35",5,5,5,5,,,,,,,,,,,,,, 
33,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
34,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
35,1,,933152-02900,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
36,1,,172165-66100-2,,"PLATE A",1,1,1,1,,,,,,,,,,,,,, 
37,1,,172165-66140-2,,"PLATE B",1,1,1,1,,,,,,,,,,,,,, 
38,1,,172165-66301-2,,"DUCT A, EV",1,1,1,1,,,,,,,,,,,,,, 
39,1,,172165-66341-2,,"DUCT B, EV",1,1,1,1,,,,,,,,,,,,,, 
40,1,,172165-66400-2,,"DUCT C, EV",1,1,1,1,,,,,,,,,,,,,, 
41,1,,172165-66640,,"BASE CMP",1,1,1,1,,,,,,,,,,,,,, 
42,1,,172165-66520-2,,"DUCT D, EV",1,1,1,1,,,,,,,,,,,,,, 
43,1,,172165-66580,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
44,1,,172165-66600,,STAY,1,1,1,1,,,,,,,,,,,,,, 
45,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,,,,,,,,,,,,,, 
46,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,,,,,,,,,,,,,, 
47,1,,22137-100000,,"WASHER 10,POLISHED",8,8,8,8,,,,,,,,,,,,,, 
48,1,,22157-080000,,"WASHER  8",4,4,4,4,,,,,,,,,,,,,, 
49,1,,22157-080000,,"WASHER  8",2,2,2,2,,,,,,,,,,,,,, 



50,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,, 
51,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
52,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
53,1,,22217-100000,,"SPRING WASHER 10",5,5,5,5,,,,,,,,,,,,,, 
54,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,, 
55,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,, 
56,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
57,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,,,,,,,,,,,,,, 
58,1,,26013-100352,,"BOLT M10X 35",1,1,1,1,,,,,,,,,,,,,, 
59,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,4,4,,,,,,,,,,,,,, 
60,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
61,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,5,5,,,,,,,,,,,,,, 
62,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,, 
63,1,,172165-66900,,"PLATE ASSY",1,1,1,1,,,W,,,M22230,,M22230,,M22230,,M22230,, 
63-1,1,,172165-66900,,"PLATE 
ASSY",1,1,1,1,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
64,1,,172165-66940,,"STAY A",1,1,1,1,,,W,,,M22230,,M22230,,M22230,,M22230,, 
64-1,1,,172165-66940,,"STAY A",1,1,1,1,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
65,1,,172165-66950,,"STAY B",1,1,1,1,,,W,,,M22230,,M22230,,M22230,,M22230,, 
65-1,1,,172165-66950,,"STAY B",1,1,1,1,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
66,1,,172165-66980,,"BOLT M 8X 
25",2,2,2,2,,,W,,,M22230,,M22230,,M22230,,M22230,, 
66-1,1,,172165-66980,,"BOLT M 8X 
25",2,2,2,2,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
67,1,,22217-100000,,"SPRING WASHER 
10",1,1,1,1,,,W,,,M22230,,M22230,,M22230,,M22230,, 
67-1,1,,22217-100000,,"SPRING WASHER 
10",1,1,1,1,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
68,1,,26013-080162,,"BOLT W/WASHER 
M8X16",3,3,3,3,,,W,,,M22230,,M22230,,M22230,,M22230,, 
68-1,1,,26013-080162,,"BOLT W/WASHER 
M8X16",3,3,3,3,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
69,1,,26051-080002,,"NUT M 8",2,2,2,2,,,W,,,M22230,,M22230,,M22230,,M22230,, 
69-1,1,,26051-080002,,"NUT M 8",2,2,2,2,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
70,1,,26716-100002,,"NUT M10",1,1,1,1,,,W,,,M22230,,M22230,,M22230,,M22230,, 
70-1,1,,26716-100002,,"NUT M10",1,1,1,1,,,Z,,,M22393,,M22393,,M22393,,M22393,, 
71,1,,194145-04810,,"WASHER 10",2,2,,,,,,1,,,,,,,,,, 
72,1,,172165-05300,,"BOX, TOOL",1,1,,,,,,1,,,,,,,,,, 
73,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,1,,,,,,,,,, 
74,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,1,,,,,,,,,, 
75,1,,26716-100002,,"NUT M10",2,2,,,,,,1,,,,,,,,,, 
76,1,,172165-79800,,"RUBBER 150",1,1,,,,,,1,,,,,,,,,, 



Fig.51 



1,1,,772165-68400-3,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,194080-01121,,"KNOB 8X17X30",4,4,,,,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",2,2,,,,,,,,,,,,,,,, 
5,2,,194145-04810,,"WASHER 10",3,3,,,,,,,,,,,,,,,, 
6,2,,172137-46210,,SCREW,2,2,,,,,,,,,,,,,,,, 
7,2,,194273-47910,,KNOB,1,1,,,,,,,,,,,,,,,, 
8,2,,172141-53350,,"GROMMET 26",1,1,,,,,,,,,,,,,,,, 
9,2,,194310-61610,,"GROMMET   9",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-67100,,"FRAME UNL ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
11,2,,172165-67170,,"FRAME UNR ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
12,2,,172165-67240,,"SPRING 16",4,4,,,,,,,,,,,,,,,, 
13,2,,172165-67250,,"SPRING, DISH",2,2,,,,,,,,,,,,,,,, 
14,2,,172165-67350,,SEAL,1,1,,,,,,,,,,,,,,,, 
15,2,,22217-080000,,"SPRING WASHER  8",5,5,,,,,,,,,,,,,,,, 
16,2,,172165-67370,,"TRIM,REAR",1,1,,,,,,,,,,,,,,,, 
17,2,,172137-68120,,PIN,2,2,,,,,,,,,,,,,,,, 
18,2,,172165-68400-3,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
19,2,,172162-69050,,"LOCK ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172162-69070,,COATHANGER,1,1,,,,,,,,,,,,,,,, 
21,2,,172165-69090,,COVER,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69170,,"TRIM, ROOM",1,1,,,,,,,,,,,,,,,, 
23,2,,172165-69180,,"COLLAR 6,GLASS",2,2,,,,,,,,,,,,,,,, 
24,2,,172165-69200,,"STOPPER R-UN",2,2,,,,,,,,,,,,,,,, 
25,2,,172141-68270,,"CLIP 8, TREE",4,4,,,,,,,,,,,,,,,, 
26,2,,172165-69220,,STOPPER,1,1,,,,,,,,,,,,,,,, 
27,2,,172165-69230,,"STOPPER L-UP",1,1,,,,,,,,,,,,,,,, 
28,2,,172165-69240,,COVER,1,1,,,,,,,,,,,,,,,, 
29,2,,172165-69250,,"COVER L-UP",1,1,,,,,,,,,,,,,,,, 
30,2,,172165-69260,,LEVER,1,1,,,,,,,,,,,,,,,, 
31,3,,172141-41360,,"BUSH 1415",1,1,,,,,,,,,,,,,,,, 
33,2,,172165-69290,,BRACKET,1,1,,,,,,,,,,,,,,,, 
34,2,,172165-69320,,"FRAME UPL,GLASS",1,1,,,,,,,,,,,,,,,, 
35,2,,172165-69410,,FRAME,1,1,,,,,,,,,,,,,,,, 
36,2,,172165-69500,,"ROLLER 35",4,4,,,,,,,,,,,,,,,, 
37,2,,172165-69510,,ROLLER,4,4,,,,,,,,,,,,,,,, 
38,2,,172165-69520,,"SUSH ASSY",1,1,,,,,,,,,,,,,,,, 
38-1,2,,172165-69521,,"SUSH ASSY",1,1,,,,,N,,,M21381,,M21381,,,,,, 
38A,3,,172165-67810,,"GLASS L480 FR",1,1,,,,,,,,,,,,,,,, 
38A-1,3,,172165-67811,,"GLASS L440 FR",1,1,,,,,F,1,,M21199,,M21199,,,,,, 
38B,3,,172165-67820,,"GLASS L450 RR",1,1,,,,,,,,,,,,,,,, 
38B-1,3,,172165-67821,,"GLASS L485 RR",1,1,,,,,S,,,M21199,,M21199,,,,,, 
38C,3,,172165-67850,,"CHANNEL CTR",1,1,,,,,,,,,,,,,,,, 
38D,3,,172165-67860,,"STRIP,WATER",1,1,,,,,,,,,,,,,,,, 
38E,3,,172162-69970,,"LOCK ASSY",2,2,,,,,,,,,,,,,,,, 
39,2,,172165-69530,,SPACER,6,6,,,,,,,,,,,,,,,, 
40,2,,172165-69540,,FINISHER,1,1,,,,,,,,,,,,,,,, 
41,2,,172165-69550,,SHAFT,4,4,,,,,,,,,,,,,,,, 
42,2,,172165-69560,,"SHAFT 14,ROLLER",2,2,,,,,,,,,,,,,,,, 
43,2,,172165-69570,,SHAFT,2,2,,,,,,,,,,,,,,,, 
44,2,,172165-69580,,GLASS(UP,1,1,,,,,,,,,,,,,,,, 
45,2,,172165-69590,,GLASS,1,1,,,,,,,,,,,,,,,, 
46,2,,172165-69600,,"ACRYL F",1,1,,,,,,,,,,,,,,,, 
47,2,,172165-69610,,GLASS,1,1,,,,,,,,,,,,,,,, 
48,2,,172165-69620,,"GLASS L",1,1,,,,,,,,,,,,,,,, 
49,2,,172165-69630,,GLASS,1,1,,,,,,,,,,,,,,,, 
50,2,,172137-69651,,"COLLAR, GLASS",10,10,,,,,,,,,,,,,,,, 
51,2,,172165-69660,,"SEAL,CAB ROOF",1,1,,,,,,,,,,,,,,,, 
51-1,2,,172165-69661,,"SEAL,CAB ROOF",1,1,,,,,N,,,M21091,,M21091,,,,,, 
52,2,,172165-69670,,SEAL,1,1,,,,,,,,,,,,,,,, 
52-1,2,,172165-69671,,SEAL,1,1,,,,,N,,,M21091,,M21091,,,,,, 
53,2,,172165-69680,,"SEAL L,CAB",1,1,,,,,,,,,,,,,,,, 
53-1,2,,172165-69681,,SEAL,1,1,,,,,N,,,M21091,,M21091,,,,,, 



54,2,,172165-69690,,SEAL,1,1,,,,,,,,,,,,,,,, 
54-1,2,,172165-69691,,SEAL,1,1,,,,,N,,,M21091,,M21091,,,,,, 
55,2,,172165-69720,,"SEAL,DOOR",1,1,,,,,,,,,,,,,,,, 
56,2,,172165-69731,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
57,2,,172165-69740,,"RUBBER UN-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
58,2,,172162-69750,,HANDLE,1,1,,,,,,,,,,,,,,,, 
59,2,,172165-69750,,RUBBER,1,1,,,,,,,,,,,,,,,, 
60,2,,172165-69760,,"RUBBER UP-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
61,2,,172165-69770,,RUBBER,1,1,,,,,,,,,,,,,,,, 
62,2,,172165-69780,,"RUBBER UP-R,CUSHION",1,1,,,,,,,,,,,,,,,, 
63,2,,172165-69790,,RUBBER,1,1,,,,,,,,,,,,,,,, 
64,2,,172165-69800,,"RUBBER UN,CUSHION",2,2,,,,,,,,,,,,,,,, 
65,2,,172165-69811,,RUBBER,5,5,,,,,,,,,,,,,,,, 
66,2,,172165-69830,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
67,2,,172137-69840,,SCREW,10,10,,,,,,,,,,,,,,,, 
68,2,,172165-69840,,PACKING,1,1,,,,,,,,,,,,,,,, 
69,2,,172165-69850,,"PACKING UP-R",1,1,,,,,,,,,,,,,,,, 
70,2,,172165-69860,,"PACKING UN-L",1,1,,,,,,,,,,,,,,,, 
71,2,,172165-69870,,"PACKING UN-R",1,1,,,,,,,,,,,,,,,, 
72,2,,172165-69890,,"LATCH L ASSY",2,2,,,,,,,,,,,,,,,, 
73,2,,172165-69960,,"LATCH R ASSY",2,2,,,,,,,,,,,,,,,, 
74,2,,172165-69980,,GUARD,4,4,,,,,,,,,,,,,,,, 
75,2,,26577-080122,,"SCREW M 8X 12",2,2,,,,,,,,,,,,,,,, 
76,2,,22137-060000,,"WASHER 6, POLISHED",9,9,,,,,,,,,,,,,,,, 
77,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
78,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
79,2,,22137-100000,,"WASHER 10,POLISHED",7,7,,,,,,,,,,,,,,,, 
80,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
81,2,,22137-140000,,"WASHER 14,POLISHED",1,1,,,,,,,,,,,,,,,, 
82,2,,22157-060000,,"WASHER  6",2,2,,,,,,,,,,,,,,,, 
83,2,,22157-080000,,"WASHER  8",10,10,,,,,,,,,,,,,,,, 
84,2,,172165-67380,,SHIM,2,2,,,,,,,,,,,,,,,, 
85,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
86,2,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
87,2,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
88,2,,22417-400250,,"COTTER PIN 4.0X25",1,1,,,,,,,,,,,,,,,, 
89,2,,22867-300080,,"SCREW 3X 8",2,2,,,,,,,,,,,,,,,, 
90,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,, 
91,2,,26013-080252,,"BOLT M 8X 25",4,4,,,,,,,,,,,,,,,, 
92,2,,26013-080302,,"BOLT M 8X 30",4,4,,,,,,,,,,,,,,,, 
93,2,,26013-100162,,"BOLT M10X 16",5,5,,,,,,,,,,,,,,,, 
94,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,,,,,,,,,,,,,, 
95,2,,26013-100252,,"BOLT W/WASHER M10X25",7,7,,,,,,,,,,,,,,,, 
96,2,,26116-060122,,"BOLT M 6X 12",8,8,,,,,,,,,,,,,,,, 
97,2,,26116-101002,,"BOLT M10X100",3,3,,,,,,,,,,,,,,,, 
98,2,,26450-080202,,"BOLT M 8X 20",8,8,,,,,,,,,,,,,,,, 
99,2,,26716-100002,,"NUT M10",2,2,,,,,,,,,,,,,,,, 
100,2,,26757-080002,,"LOCK NUT M 8 PLATED",5,5,,,,,,,,,,,,,,,, 
101,2,,26757-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,, 
102,2,,172162-69060,,STRIDER,1,1,,,,,,,,,,,,,,,, 
103,2,,172165-69490,,PLATE,1,1,,,,,W,,,M22179,,M22179,,,,,, 
104,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,W,,,M22179,,M22179,,,,,, 
105,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,W,,,M22179,,M22179,,,,,, 
106,2,,172165-67480,,CLIP,1,1,,,,,W,,,M21703,,M21703,,,,,, 
107,2,,172151-62240,,GROMMET,4,4,,,,,W,,,M21005,,M21005,,,,,, 
108,2,,172165-67500,,SEAL,1,1,,,,,W,,,M21005,,M21005,,,,,, 
109,2,,172165-69990,,SHIM,2,2,,,,,,,,,,,,,,,, 
110,2,,172165-68280,,COLLAR,1,1,,,,,W,,,M22179,,M22179,,,,,, 
111,2,,933171-17770,,"SHIM SET",2,2,,,,,,,,,,,,,,,, 
115,1,,172119-68600,,BUCK,1,1,,,,,,,,,,,,,,,, 
116,1,,22117-080000,,"WASHER  8",2,2,,,,,,,,,,,,,,,, 
117,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
118,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 





1,1,,772165-68420-3,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,194080-01121,,"KNOB 8X17X30",4,4,,,,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",2,2,,,,,,,,,,,,,,,, 
5,2,,194145-04810,,"WASHER 10",3,3,,,,,,,,,,,,,,,, 
6,2,,172137-46210,,SCREW,2,2,,,,,,,,,,,,,,,, 
7,2,,194273-47910,,KNOB,1,1,,,,,,,,,,,,,,,, 
8,2,,172141-53350,,"GROMMET 26",1,1,,,,,,,,,,,,,,,, 
9,2,,194310-61610,,"GROMMET   9",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-67100,,"FRAME UNL ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
11,2,,172165-67170,,"FRAME UNR ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
12,2,,172165-67240,,"SPRING 16",4,4,,,,,,,,,,,,,,,, 
13,2,,172165-67250,,"SPRING, DISH",2,2,,,,,,,,,,,,,,,, 
14,2,,172165-67350,,SEAL,1,1,,,,,,,,,,,,,,,, 
15,2,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,, 
16,2,,172165-67650,,"TRIM,REAR",1,1,,,,,,,,,,,,,,,, 
17,2,,172137-68120,,PIN,2,2,,,,,,,,,,,,,,,, 
18,2,,172165-68400-3,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
19,2,,172162-69050,,"LOCK ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172162-69070,,COATHANGER,1,1,,,,,,,,,,,,,,,, 
21,2,,172165-67600,,COVER,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69170,,"TRIM, ROOM",1,1,,,,,,,,,,,,,,,, 
23,2,,172165-69180,,"COLLAR 6,GLASS",2,2,,,,,,,,,,,,,,,, 
24,2,,172165-69200,,"STOPPER R-UN",2,2,,,,,,,,,,,,,,,, 
25,2,,172141-68270,,"CLIP 8, TREE",4,4,,,,,,,,,,,,,,,, 
26,2,,172165-69220,,STOPPER,1,1,,,,,,,,,,,,,,,, 
27,2,,172165-69230,,"STOPPER L-UP",1,1,,,,,,,,,,,,,,,, 
28,2,,172165-69240,,COVER,1,1,,,,,,,,,,,,,,,, 
29,2,,172165-69250,,"COVER L-UP",1,1,,,,,,,,,,,,,,,, 
30,2,,172165-69260,,LEVER,1,1,,,,,,,,,,,,,,,, 
31,3,,172141-41360,,"BUSH 1415",1,1,,,,,,,,,,,,,,,, 
33,2,,172165-69290,,BRACKET,1,1,,,,,,,,,,,,,,,, 
34,2,,172165-69320,,"FRAME UPL,GLASS",1,1,,,,,,,,,,,,,,,, 
35,2,,172165-69410,,FRAME,1,1,,,,,,,,,,,,,,,, 
36,2,,172165-69500,,"ROLLER 35",4,4,,,,,,,,,,,,,,,, 
37,2,,172165-69510,,ROLLER,4,4,,,,,,,,,,,,,,,, 
38,2,,172165-67480,,CLIP,1,1,,,,,,,,,,,,,,,, 
39,2,,172165-69530,,SPACER,6,6,,,,,,,,,,,,,,,, 
40,2,,172165-69540,,FINISHER,1,1,,,,,,,,,,,,,,,, 
41,2,,172165-69550,,SHAFT,4,4,,,,,,,,,,,,,,,, 
42,2,,172165-69560,,"SHAFT 14,ROLLER",2,2,,,,,,,,,,,,,,,, 
43,2,,172165-69570,,SHAFT,2,2,,,,,,,,,,,,,,,, 
44,2,,172165-69580,,GLASS(UP,1,1,,,,,,,,,,,,,,,, 
45,2,,172165-69590,,GLASS,1,1,,,,,,,,,,,,,,,, 
46,2,,172165-69600,,"ACRYL F",1,1,,,,,,,,,,,,,,,, 
47,2,,172165-69610,,GLASS,1,1,,,,,,,,,,,,,,,, 
48,2,,172165-69620,,"GLASS L",1,1,,,,,,,,,,,,,,,, 
49,2,,172165-69630,,GLASS,1,1,,,,,,,,,,,,,,,, 
50,2,,172137-69651,,"COLLAR, GLASS",10,10,,,,,,,,,,,,,,,, 
51,2,,172165-69661,,"SEAL,CAB ROOF",1,1,,,,,,,,,,,,,,,, 
52,2,,172165-69671,,SEAL,1,1,,,,,,,,,,,,,,,, 
53,2,,172165-69681,,SEAL,1,1,,,,,,,,,,,,,,,, 
54,2,,172165-69691,,SEAL,1,1,,,,,,,,,,,,,,,, 
55,2,,172165-69720,,"SEAL,DOOR",1,1,,,,,,,,,,,,,,,, 
56,2,,172165-69731,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
57,2,,172165-69740,,"RUBBER UN-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
58,2,,172162-69750,,HANDLE,1,1,,,,,,,,,,,,,,,, 
59,2,,172165-69750,,RUBBER,1,1,,,,,,,,,,,,,,,, 
60,2,,172165-69760,,"RUBBER UP-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
61,2,,172165-69770,,RUBBER,1,1,,,,,,,,,,,,,,,, 
62,2,,172165-69780,,"RUBBER UP-R,CUSHION",1,1,,,,,,,,,,,,,,,, 
63,2,,172165-69790,,RUBBER,1,1,,,,,,,,,,,,,,,, 
64,2,,172165-69800,,"RUBBER UN,CUSHION",2,2,,,,,,,,,,,,,,,, 



65,2,,172165-69811,,RUBBER,3,3,,,,,,,,,,,,,,,, 
66,2,,172165-69830,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
67,2,,172137-69840,,SCREW,10,10,,,,,,,,,,,,,,,, 
68,2,,172165-69840,,PACKING,1,1,,,,,,,,,,,,,,,, 
69,2,,172165-69850,,"PACKING UP-R",1,1,,,,,,,,,,,,,,,, 
70,2,,172165-69860,,"PACKING UN-L",1,1,,,,,,,,,,,,,,,, 
71,2,,172165-69870,,"PACKING UN-R",1,1,,,,,,,,,,,,,,,, 
72,2,,172165-69890,,"LATCH L ASSY",2,2,,,,,,,,,,,,,,,, 
73,2,,172165-69960,,"LATCH R ASSY",2,2,,,,,,,,,,,,,,,, 
74,2,,172165-69980,,GUARD,4,4,,,,,,,,,,,,,,,, 
75,2,,26577-080122,,"SCREW M 8X 12",2,2,,,,,,,,,,,,,,,, 
76,2,,22137-060000,,"WASHER 6, POLISHED",9,9,,,,,,,,,,,,,,,, 
77,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
78,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
79,2,,22137-100000,,"WASHER 10,POLISHED",7,7,,,,,,,,,,,,,,,, 
80,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
81,2,,22137-140000,,"WASHER 14,POLISHED",1,1,,,,,,,,,,,,,,,, 
82,2,,22157-060000,,"WASHER  6",2,2,,,,,,,,,,,,,,,, 
83,2,,22157-080000,,"WASHER  8",10,10,,,,,,,,,,,,,,,, 
84,2,,172165-67380,,SHIM,2,2,,,,,,,,,,,,,,,, 
85,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
86,2,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
87,2,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
88,2,,22417-400250,,"COTTER PIN 4.0X25",1,1,,,,,,,,,,,,,,,, 
89,2,,22867-300080,,"SCREW 3X 8",2,2,,,,,,,,,,,,,,,, 
90,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,, 
91,2,,26013-080252,,"BOLT M 8X 25",4,4,,,,,,,,,,,,,,,, 
92,2,,26013-080302,,"BOLT M 8X 30",4,4,,,,,,,,,,,,,,,, 
93,2,,26013-100162,,"BOLT M10X 16",5,5,,,,,,,,,,,,,,,, 
94,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,,,,,,,,,,,,,, 
95,2,,26013-100252,,"BOLT W/WASHER M10X25",7,7,,,,,,,,,,,,,,,, 
96,2,,26116-060122,,"BOLT M 6X 12",8,8,,,,,,,,,,,,,,,, 
97,2,,26116-101002,,"BOLT M10X100",3,3,,,,,,,,,,,,,,,, 
98,2,,26450-080202,,"BOLT M 8X 20",8,8,,,,,,,,,,,,,,,, 
99,2,,26716-100002,,"NUT M10",2,2,,,,,,,,,,,,,,,, 
100,2,,26757-080002,,"LOCK NUT M 8 PLATED",3,3,,,,,,,,,,,,,,,, 
101,2,,26757-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,, 
102,2,,172162-69060,,STRIDER,1,1,,,,,,,,,,,,,,,, 
103,2,,172165-69521,,"SUSH ASSY",1,1,,,,,,,,,,,,,,,, 
104,3,,172165-67811,,"GLASS L440 FR",1,1,,,,,,,,,,,,,,,, 
105,3,,172165-67821,,"GLASS L485 RR",1,1,,,,,,,,,,,,,,,, 
106,3,,172165-67850,,"CHANNEL CTR",1,1,,,,,,,,,,,,,,,, 
107,3,,172165-67860,,"STRIP,WATER",1,1,,,,,,,,,,,,,,,, 
108,3,,172162-69970,,"LOCK ASSY",2,2,,,,,,,,,,,,,,,, 
109,2,,172151-62240,,GROMMET,4,4,,,,,,,,,,,,,,,, 
110,2,,172165-67500,,SEAL,1,1,,,,,,,,,,,,,,,, 
111,2,,172165-69990,,SHIM,2,2,,,,,,,,,,,,,,,, 
112,2,,172165-68280,,COLLAR,1,1,,,,,,,,,,,,,,,, 
113,2,,933171-17770,,"SHIM SET",2,2,,,,,,,,,,,,,,,, 
117,1,,172119-68600,,BUCK,1,1,,,,,,,,,,,,,,,, 
118,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
119,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,,,,,,,,,,,,,,,, 





1,1,,772165-68411,,"CABIN ASSY",,1,,,,,,,,,,,,,,,, 
2,2,,194080-01121,,"KNOB 8X17X30",,4,,,,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",,1,,,,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",,2,,,,,,,,,,,,,,,, 
5,2,,194145-04810,,"WASHER 10",,3,,,,,,,,,,,,,,,, 
6,2,,172137-46210,,SCREW,,2,,,,,,,,,,,,,,,, 
7,2,,194273-47910,,KNOB,,1,,,,,,,,,,,,,,,, 
8,2,,172141-53350,,"GROMMET 26",,1,,,,,,,,,,,,,,,, 
9,2,,194310-61610,,"GROMMET   9",,1,,,,,,,,,,,,,,,, 
10,2,,172165-67100,,"FRAME UNL ASSY,GLASS",,1,,,,,,,,,,,,,,,, 
11,2,,172165-67170,,"FRAME UNR ASSY,GLASS",,1,,,,,,,,,,,,,,,, 
12,2,,172165-67240,,"SPRING 16",,4,,,,,,,,,,,,,,,, 
13,2,,172165-67250,,"SPRING, DISH",,2,,,,,,,,,,,,,,,, 
14,2,,172165-67350,,SEAL,,1,,,,,,,,,,,,,,,, 
15,2,,22217-080000,,"SPRING WASHER  8",,3,,,,,,,,,,,,,,,, 
16,2,,172165-67370,,"TRIM,REAR",,1,,,,,,,,,,,,,,,, 
17,2,,172137-68120,,PIN,,2,,,,,,,,,,,,,,,, 
18,2,,172165-67400,,CABIN,,1,,,,,,,,,,,,,,,, 
19,2,,172162-69050,,"LOCK ASSY",,1,,,,,,,,,,,,,,,, 
20,2,,172162-69070,,COATHANGER,,1,,,,,,,,,,,,,,,, 
21,2,,172165-69090,,COVER,,1,,,,,,,,,,,,,,,, 
22,2,,172165-69170,,"TRIM, ROOM",,1,,,,,,,,,,,,,,,, 
23,2,,172165-69180,,"COLLAR 6,GLASS",,2,,,,,,,,,,,,,,,, 
24,2,,172165-69200,,"STOPPER R-UN",,2,,,,,,,,,,,,,,,, 
25,2,,172141-68270,,"CLIP 8, TREE",,4,,,,,,,,,,,,,,,, 
26,2,,172165-69220,,STOPPER,,1,,,,,,,,,,,,,,,, 
27,2,,172165-69230,,"STOPPER L-UP",,1,,,,,,,,,,,,,,,, 
28,2,,172165-69240,,COVER,,1,,,,,,,,,,,,,,,, 
29,2,,172165-69250,,"COVER L-UP",,1,,,,,,,,,,,,,,,, 
30,2,,172165-69260,,LEVER,,1,,,,,,,,,,,,,,,, 
31,3,,172141-41360,,"BUSH 1415",,1,,,,,,,,,,,,,,,, 
33,2,,172165-69290,,BRACKET,,1,,,,,,,,,,,,,,,, 
34,2,,172165-69320,,"FRAME UPL,GLASS",,1,,,,,,,,,,,,,,,, 
35,2,,172165-69410,,FRAME,,1,,,,,,,,,,,,,,,, 
36,2,,172165-69500,,"ROLLER 35",,4,,,,,,,,,,,,,,,, 
37,2,,172165-69510,,ROLLER,,4,,,,,,,,,,,,,,,, 
38,2,,172165-67480,,CLIP,,1,,,,,,,,,,,,,,,, 
39,2,,172165-69530,,SPACER,,6,,,,,,,,,,,,,,,, 
40,2,,172165-69540,,FINISHER,,1,,,,,,,,,,,,,,,, 
41,2,,172165-69550,,SHAFT,,4,,,,,,,,,,,,,,,, 
42,2,,172165-69560,,"SHAFT 14,ROLLER",,2,,,,,,,,,,,,,,,, 
43,2,,172165-69570,,SHAFT,,2,,,,,,,,,,,,,,,, 
44,2,,172165-69580,,GLASS(UP,,1,,,,,,,,,,,,,,,, 
45,2,,172165-69590,,GLASS,,1,,,,,,,,,,,,,,,, 
46,2,,172165-69600,,"ACRYL F",,1,,,,,,,,,,,,,,,, 
47,2,,172165-69610,,GLASS,,1,,,,,,,,,,,,,,,, 
48,2,,172165-69620,,"GLASS L",,1,,,,,,,,,,,,,,,, 
49,2,,172165-69630,,GLASS,,1,,,,,,,,,,,,,,,, 
50,2,,172137-69651,,"COLLAR, GLASS",,10,,,,,,,,,,,,,,,, 
51,2,,172165-69661,,"SEAL,CAB ROOF",,1,,,,,,,,,,,,,,,, 
52,2,,172165-69671,,SEAL,,1,,,,,,,,,,,,,,,, 
53,2,,172165-69681,,SEAL,,1,,,,,,,,,,,,,,,, 
54,2,,172165-69691,,SEAL,,1,,,,,,,,,,,,,,,, 
55,2,,172165-69720,,"SEAL,DOOR",,1,,,,,,,,,,,,,,,, 
56,2,,172165-69731,,"SEAL,FRONT",,1,,,,,,,,,,,,,,,, 
57,2,,172165-69740,,"RUBBER UN-R,STOPPER",,1,,,,,,,,,,,,,,,, 
58,2,,172162-69750,,HANDLE,,1,,,,,,,,,,,,,,,, 
59,2,,172165-69750,,RUBBER,,1,,,,,,,,,,,,,,,, 
60,2,,172165-69760,,"RUBBER UP-R,STOPPER",,1,,,,,,,,,,,,,,,, 
61,2,,172165-69770,,RUBBER,,1,,,,,,,,,,,,,,,, 
62,2,,172165-69780,,"RUBBER UP-R,CUSHION",,1,,,,,,,,,,,,,,,, 
63,2,,172165-69790,,RUBBER,,1,,,,,,,,,,,,,,,, 
64,2,,172165-69800,,"RUBBER UN,CUSHION",,2,,,,,,,,,,,,,,,, 



65,2,,172165-69811,,RUBBER,,3,,,,,,,,,,,,,,,, 
66,2,,172165-69830,,"SEAL,FRONT",,1,,,,,,,,,,,,,,,, 
67,2,,172137-69840,,SCREW,,10,,,,,,,,,,,,,,,, 
68,2,,172165-69840,,PACKING,,1,,,,,,,,,,,,,,,, 
69,2,,172165-69850,,"PACKING UP-R",,1,,,,,,,,,,,,,,,, 
70,2,,172165-69860,,"PACKING UN-L",,1,,,,,,,,,,,,,,,, 
71,2,,172165-69870,,"PACKING UN-R",,1,,,,,,,,,,,,,,,, 
72,2,,172165-69890,,"LATCH L ASSY",,2,,,,,,,,,,,,,,,, 
73,2,,172165-69960,,"LATCH R ASSY",,2,,,,,,,,,,,,,,,, 
74,2,,172165-69980,,GUARD,,4,,,,,,,,,,,,,,,, 
75,2,,26577-080122,,"SCREW M 8X 12",,2,,,,,,,,,,,,,,,, 
76,2,,22137-060000,,"WASHER 6, POLISHED",,9,,,,,,,,,,,,,,,, 
77,2,,22137-080000,,"WASHER 8, POLISHED",,4,,,,,,,,,,,,,,,, 
78,2,,22137-100000,,"WASHER 10,POLISHED",,8,,,,,,,,,,,,,,,, 
79,2,,22137-100000,,"WASHER 10,POLISHED",,7,,,,,,,,,,,,,,,, 
80,2,,22137-100000,,"WASHER 10,POLISHED",,8,,,,,,,,,,,,,,,, 
81,2,,22137-140000,,"WASHER 14,POLISHED",,1,,,,,,,,,,,,,,,, 
82,2,,22157-060000,,"WASHER  6",,2,,,,,,,,,,,,,,,, 
83,2,,22157-080000,,"WASHER  8",,10,,,,,,,,,,,,,,,, 
84,2,,172165-67380,,SHIM,,2,,,,,,,,,,,,,,,, 
85,2,,22217-100000,,"SPRING WASHER 10",,2,,,,,,,,,,,,,,,, 
86,2,,22217-100000,,"SPRING WASHER 10",,3,,,,,,,,,,,,,,,, 
87,2,,22217-140000,,"SPRING WASHER 14",,2,,,,,,,,,,,,,,,, 
88,2,,22417-400250,,"COTTER PIN 4.0X25",,1,,,,,,,,,,,,,,,, 
89,2,,22867-300080,,"SCREW 3X 8",,2,,,,,,,,,,,,,,,, 
90,2,,26013-080162,,"BOLT W/WASHER M8X16",,4,,,,,,,,,,,,,,,, 
91,2,,26013-080252,,"BOLT M 8X 25",,4,,,,,,,,,,,,,,,, 
92,2,,26013-080302,,"BOLT M 8X 30",,4,,,,,,,,,,,,,,,, 
93,2,,26013-100162,,"BOLT M10X 16",,5,,,,,,,,,,,,,,,, 
94,2,,26013-100202,,"BOLT W/WASHER M10X20",,8,,,,,,,,,,,,,,,, 
95,2,,26013-100252,,"BOLT W/WASHER M10X25",,7,,,,,,,,,,,,,,,, 
96,2,,26116-060102,,"BOLT M 6X 10 PLATED",,8,,,,,,,,,,,,,,,, 
97,2,,26116-101002,,"BOLT M10X100",,3,,,,,,,,,,,,,,,, 
98,2,,26450-080202,,"BOLT M 8X 20",,8,,,,,,,,,,,,,,,, 
99,2,,26716-100002,,"NUT M10",,2,,,,,,,,,,,,,,,, 
100,2,,26757-080002,,"LOCK NUT M 8 PLATED",,3,,,,,,,,,,,,,,,, 
101,2,,26757-140002,,"LOCK NUT M14 PLATED",,2,,,,,,,,,,,,,,,, 
102,2,,172162-69060,,STRIDER,,1,,,,,,,,,,,,,,,, 
103,2,,172165-69490,,PLATE,,1,,,,,W,,,,,M22229,,,,,, 
104,2,,22137-100000,,"WASHER 10,POLISHED",,2,,,,,W,,,,,M22229,,,,,, 
105,2,,26013-100252,,"BOLT W/WASHER M10X25",,2,,,,,W,,,,,M22229,,,,,, 
105-1,2,,26013-100202,,"BOLT W/WASHER M10X20",,2,,,,,N,,,,,M22873,,,,,, 
106,2,,172165-69521,,"SUSH ASSY",,1,,,,,,,,,,,,,,,, 
107,3,,172165-67811,,"GLASS L440 FR",,1,,,,,,,,,,,,,,,, 
108,3,,172165-67821,,"GLASS L485 RR",,1,,,,,,,,,,,,,,,, 
109,3,,172165-67850,,"CHANNEL CTR",,1,,,,,,,,,,,,,,,, 
110,3,,172165-67860,,"STRIP,WATER",,1,,,,,,,,,,,,,,,, 
111,3,,172162-69970,,"LOCK ASSY",,2,,,,,,,,,,,,,,,, 
112,2,,172151-62240,,GROMMET,,4,,,,,,,,,,,,,,,, 
113,2,,172165-67500,,SEAL,,1,,,,,,,,,,,,,,,, 
114,2,,172165-69990,,SHIM,,2,,,,,,,,,,,,,,,, 
115,2,,172165-68280,,COLLAR,,1,,,,,W,,,,,M22229,,,,,, 
116,2,,933171-17770,,"SHIM SET",,2,,,,,,,,,,,,,,,, 
120,1,,172119-68600,,BUCK,,1,,,,,,,,,,,,,,,, 
121,1,,22117-080000,,"WASHER  8",,2,,,,,,,,,,,,,,,, 
122,1,,26116-080202,,"BOLT M 8X 20 PLATED",,2,,,,,,,,,,,,,,,, 
123,1,,26716-080002,,"NUT M 8",,2,,,,,,,,,,,,,,,, 



:\:-vl:::Y (AS) . 5 4 CABIN (AS) FI g. 

NTRY J p AS E 
g. No. 52 54 

47 



1A,1,,772165-69000,,"SIDE DOOR ASSY",1,1,,,,,,,,,,,,,,,, 
1B,1,,772165-69000-2,,"SIDE DOOR ASSY",1,1,,,,,,,,,,,,,,,, 
2A,2,,172165-69000,,"DOOR COMPL.",1,1,,,,,,,,,,,,,,,, 
2B,2,,172165-69000-2,,"DOOR ASSY    (GREEN)",1,1,,,,,,,,,,,,,,,, 
3A,3,,172137-69410,,HINGE,2,2,,,,,,,,,,,,,,,, 
3B,3,,172137-69410-2,,"HINGE      (GREEN)",2,2,,,,,,,,,,,,,,,, 
5A,4,,172137-66650,,HINGE(B),2,2,,,,,,,,,,,,,,,, 
5B,4,,172137-66650-2,,"HINGE (B)    (GREEN)",2,2,,,,,,,,,,,,,,,, 
6,4,,172122-69390,,HINGE,2,2,,,,,,,,,,,,,,,, 
7,2,,26757-100002,,"LOCK NUT M10 PLATED",2,2,,,,,,,,,,,,,,,, 
8,2,,172165-69141,,"COVER, DOOR",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-69190,,RUBBER,2,2,,,,,,,,,,,,,,,, 
10,2,,172162-69460,,"KEY ASSY, CYLINDER",1,1,,,,,,,,,,,,,,,, 
11,2,,172162-69480,,"LOCK ASSY",1,1,,,,,,,,,,,,,,,, 
12,2,,172162-69490,,PIN,1,1,,,,,,,,,,,,,,,, 
13,2,,172162-69500,,SPRING,1,1,,,,,,,,,,,,,,,, 
14,2,,172162-69510,,"HANDLE ASSY",1,1,,,,,,,,,,,,,,,, 
15,2,,172162-69520,,COVER,1,1,,,,,,,,,,,,,,,, 
16,2,,172162-69530,,"ROD ASSY",1,1,,,,,,,,,,,,,,,, 
17,2,,172162-69540,,"HANDLE,OUTER",1,1,,,,,,,,,,,,,,,, 
18,2,,172162-69550,,HOOK,1,1,,,,,,,,,,,,,,,, 
19,2,,172122-69620,,"KNOB, DOOR",1,1,,,,,,,,,,,,,,,, 
20,2,,172165-69640,,"GLASS UP,DOOR",1,1,,,,,,,,,,,,,,,, 
21,2,,172165-69650,,GLASS,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69700,,"SEAL UP,DOOR",1,1,,,,,,,,,,,,,,,, 
22-1,2,,172165-69701,,"SEAL UP,DOOR",1,1,,,,,N,,,M21091,,M21091,,,,,, 
23,2,,172165-69710,,SEAL,1,1,,,,,,,,,,,,,,,, 
23-1,2,,172165-69711,,SEAL,1,1,,,,,N,,,M21091,,M21091,,,,,, 
24,2,,172165-63650,,"PLUG 10,HOLE",5,5,,,,,,,,,,,,,,,, 
25,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,, 
26,2,,22217-050000,,"SPRING WASHER  5",8,8,,,,,,,,,,,,,,,, 
27,2,,22217-060000,,"SPRING WASHER  6",8,8,,,,,,,,,,,,,,,, 
28,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
29,2,,26557-060102,,"SCREW M 6X 10",2,2,,,,,,,,,,,,,,,, 
30,2,,26557-060162,,"SCREW M 6X 16",7,7,,,,,,,,,,,,,,,, 
31,2,,26559-050162,,SCREW,8,8,,,,,,,,,,,,,,,, 
32,2,,26559-050202,,SCREW,4,4,,,,,,,,,,,,,,,, 
33,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT M10",4,4,,,,,,,,,,,,,,,, 
35,2,,22137-050000,,"WASHER 5, POLISHED",8,8,,,,,,,,,,,,,,,, 
36,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 



5 5 =f 1' r:::; t-: y 
Fig. CABIN DOOR 

Jtl±IL.No.1I1.~l±IL.No.2-JJ,f:,35a-~,h.*"j"• 
l inc.2-35 

--~-- ~ -~-- ~--

rl~-~2-:/~ 
: n n n : f1 lJ :REFER TO FIG52,53,54 

·--~~/•' 
32 l19 24 6 

'--.... 34 

,,.;0' ~33 
13--~> 

3il 2163515 8 ~-
~-. 9 

/ 27 
_/ 27~ 

30~19--~-

10 

<' 
17 

36 

23 
21 



1,1,,772165-68100,,"CANOPY ASSY",,,1,1,,,,,,,,,,,,,, 
2,2,,172165-68100-3,,"POLE, CANOPY R",,,1,1,,,,,,,,,,,,,, 
3,2,,172165-68110-3,,"POLE, CANOPY L",,,1,1,,,,,,,,,,,,,, 
4,2,,172165-68300,,"ROOF, CANOPY",,,1,1,,,,,,,,,,,,,, 
4-1,2,,172165-68301,,"ROOF, CANOPY",,,1,1,,,R,,,,,,,M21005,,M21005,, 
5,2,,22217-140000,,"SPRING WASHER 14",,,8,8,,,,,,,,,,,,,, 
6,2,,26013-120402,,"BOLT M12X 40",,,6,6,,,,,,,,,,,,,, 
7,2,,172165-68180,,"BOLT, M14X 35",,,8,8,,,,,,,,,,,,,, 
8,1,,172165-68200-3,,"CANORY F",,,1,1,,,,,,,,,,,,,, 
9,1,,26013-120352,,"BOLT M12X 35",,,2,2,,,,,,,,,,,,,, 



J! 1:±1 L, N o . l f;t, 

1 inc. 2 ~ 7 

a t-v J l:: . 5 CANOPY f I g. 

2t.J,i; 7~*,tj.a:To ,!ll:±I L, N o. 

4 

6 ~ 

,, 

.-

"'- \ 

0 '-.. ', 

/ a ~ "'·•W 
/'·1 . 
l_9j 

. -,-~: _· 

--~~~- -- - -

~-.0 

3 



1,1,,772165-68000,,"CABIN MODIF. ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,172165-03301,,"LABEL,CAB",1,1,,,,,,,,,,,,,,,, 
3,2,,172165-03311,,LABEL,1,1,,,,,,,,,,,,,,,, 
4,2,,172165-03321,,LABEL,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-03460,,"LABEL, PATERN A",1,1,,,,,,,,,,,,,,,, 
6,2,,172137-16000,,WIRE,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-16540,,"HARNESS E",1,1,,,,,,,,,,,,,,,, 
8,2,,172165-16550,,"HARNESS (F)",1,1,,,,,,,,,,,,,,,, 
9,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
10,2,,172137-62970,,"GROMMET 16",2,2,,,,,,,,,,,,,,,, 
11,2,,172122-79890,,"CLAMP 350",1,1,,,,,,,,,,,,,,,, 
12,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
13,2,,933168-55770,,"BAND 146",3,3,,,,,,,,,,,,,,,, 
14,2,,22857-400100,,"SCREW 4X10",2,2,,,,,,,,,,,,,,,, 
15,2,,933113-05150,,"LAMP, ROOM",1,1,,,,,,,,,,,,,,,, 
16,3,,933113-05160,,"BULB (12V5W)",1,1,,,,,,,,,,,,,,,, 
17,2,,172734-17070,,"BLADE 450, WIPER",1,1,,,,,,,,,,,,,,,, 
18,2,,172165-17130,,ARM,1,1,,,,,,,,,,,,,,,, 
19,2,,172312-17250,,ASHTRAY,1,1,,,,,,,,,,,,,,,, 
20,2,,172151-17300,,COVER,1,1,,,,,,,,,,,,,,,, 
21,2,,172162-17330,,"SWITCH,WIPER",1,1,,,,,,,,,,,,,,,, 
22,2,,22867-400100,,"SCREW 4X10",3,3,,,,,,,,,,,,,,,, 
23,2,,26013-060122,,"BOLT M 6X 12",3,3,,,,,,,,,,,,,,,, 
24,2,,26022-050202,,"SCREW M 5X 20",1,1,,,,,,,,,,,,,,,, 
25,2,,933113-15000,,"CIGAR LIGHTER ASSY",1,1,,,,,,,,,,,,,,,, 
26,2,,172165-16200,,"MOTOR 520A, WIPER",1,1,,,,,,,,,,,,,,,, 
27,2,,172165-61420,,"COVER H ASSY",1,1,,,,,,,,,,,,,,,, 
28,2,,172165-61650,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,, 
29,2,,172165-61740,,COVER,1,1,,,,,,,,,,,,,,,, 
30,2,,172165-61780,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
31,2,,172165-61801,,PLUG,2,2,,,,,,,,,,,,,,,, 
32,2,,172519-63240,,"BOLT  8X 16",1,1,,,,,,,,,,,,,,,, 
33,2,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
34,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
35,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
36,2,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
37,2,,26116-100352,,"BOLT M10X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
38,2,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
39,2,,772165-68400-3,,"CABIN ASSY",1,1,,,,,,1,,,,,,,,,, 
40A,2,,772165-69000,,"SIDE DOOR ASSY",1,1,,,,,,2,,,,,,,,,, 
40B,2,,772165-69000-2,,"SIDE DOOR ASSY",1,1,,,,,,,,,,,,,,,, 
41,2,,172732-11510,,GROMMET,1,1,,,,,,,,,,,,,,,, 



5 7 t-v r:Ya~ 
Fig. CABIN REMODELING 

24 

~tll LN o. 1 11. ~:±11., No. 2 ti, G 41 ~~lt-*T" 
1 inc.2-41 
~ 

~' 
18 · 

41 
17 

~31 
27 r 37 

35 
4 

✓1 
-- 3 32 

---



1,1,,172148-71101,,"COVER, FLYWHEEL",1,1,1,1,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,6,6,,,,,,,,,,,,,, 
3,1,,26450-120402,,"BOLT M12X 40",3,3,3,3,,,,,,,,,,,,,, 
4,1,,172165-71200,,COUPLING,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172165-73100,,"PUMP ASSY,HYD OIL",1,1,1,1,,,,,,,,,,,,,, 
5-1,1,,172165-73101,,"BUMP ASSY, HYD. 
OIL",1,1,1,1,,,S,,,M22119,,M22119,,M22119,,M22119,, 
6,2,,172165-73110,,"SHAFT UNIT COMPL.",1,1,1,1,,,,,,,,,,,,,, 
7,3,,172165-73120,,SHAFT,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172165-73130,,"CASE, SEAL",1,1,1,1,,,,,,,,,,,,,, 
9,3,,172165-73140,,BEARING,1,1,1,1,,,,,,,,,,,,,, 
10,3,,22242-000280,,"CIRCLIP   28",1,1,1,1,,,,,,,,,,,,,, 
11,3,,22242-000300,,"CIRCLIP   30",1,1,1,1,,,,,,,,,,,,,, 
12,3,,172176-73130,,"SEAL ASSY",1,1,1,1,,,W,*,,M22392,,M22392,,M22392,,M22392,, 
14,3,,22252-000720,,"CIRCLIP   72",1,1,1,1,,,,,,,,,,,,,, 
16,3,,172162-73600,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
17,3,,26450-060162,,"BOLT M 6X 16",4,4,4,4,,,,,,,,,,,,,, 
18,3,,172162-73610,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172165-73210,,"ROTARY GROUP",1,1,1,1,,,,*,,,,,,,,,, 
29,2,,172165-73550,,"COVER UNIT COMPL.",1,1,1,1,,,,,,,,,,,,,, 
30,3,,172165-73560,,"PLATE, CONTROL",1,1,1,1,,,,,,,,,,,,,, 
31,3,,22312-060200,,"PARALLEL PIN 6X20",2,2,2,2,,,,,,,,,,,,,, 
32,3,,26450-120302,,"BOLT         M12X30",4,4,4,4,,,,,,,,,,,,,, 
33,3,,172165-73570,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
34,3,,172141-74430,,O-RING,4,4,4,4,,,,,,,,,,,,,, 
35,3,,172165-73580,,ORIFICE,3,3,3,3,,,,,,,,,,,,,, 
36,3,,172165-73590,,BEARING,1,1,1,1,,,,,,,,,,,,,, 
37,3,,172142-74650,,"PLUG 1/8",1,1,1,1,,,,,,,,,,,,,, 
38,3,,24315-000080,,"O-RING 1B P-8.0",2,2,2,2,,,,,,,,,,,,,, 
39,2,,172165-73600,,"CONTROL UNIT ASSY",1,1,1,1,,,,,,,,,,,,,, 
40,3,,172165-73610,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
41,3,,172165-73620,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
42,3,,172165-73630,,COVER,1,1,1,1,,,,,,,,,,,,,, 
43,3,,172165-73640,,"ADJUST SCREW",1,1,1,1,,,,,,,,,,,,,, 
44,3,,172165-73650,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
45,3,,172165-73660,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
46,3,,24311-000340,,"O-RING 1A P-34.0",1,1,1,1,,,,,,,,,,,,,, 
47,3,,26450-080302,,"BOLT M 8X 30",2,2,2,2,,,,,,,,,,,,,, 
48,3,,172165-73670,,"NUT M 6",1,1,1,1,,,,,,,,,,,,,, 
49,3,,172165-73680,,SHIM,2,2,2,2,,,,,,,,,,,,,, 
50,3,,172165-73690,,SHIM,2,2,2,2,,,,,,,,,,,,,, 
51,3,,172165-73700,,SHIM,2,2,2,2,,,,,,,,,,,,,, 
52,3,,172165-73710,,SHIM,2,2,2,2,,,,,,,,,,,,,, 
53,2,,172165-73720,,"PISTON UNIT ASSY",1,1,1,1,,,,,,,,,,,,,, 
54,3,,172165-73730,,CYLINDER,1,1,1,1,,,,,,,,,,,,,, 
55,3,,172165-73740,,PISTON,1,1,1,1,,,,,,,,,,,,,, 
56,3,,172165-73750,,"PARALLEL PIN",2,2,2,2,,,,,,,,,,,,,, 
57,3,,172165-73760,,"PALALLEL PIN 8",1,1,1,1,,,,,,,,,,,,,, 
58,3,,172142-74670,,"PLUG 3/8",1,1,1,1,,,,,,,,,,,,,, 
59,3,,26450-080252,,"BOLT M 8X 25",2,2,2,2,,,,,,,,,,,,,, 
60,3,,172165-73770,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
61,3,,172176-73160,,"O-RING ASSY",1,1,1,1,,,W,,,M22392,,M22392,,M22392,,M22392,, 
64,2,,172165-73800,,"GEAR PUMP",1,1,1,1,,,,,,,,,,,,,, 
65,3,,172165-73810,,"GSP2 GEAR PUMP",1,1,1,1,,,,,,,,,,,,,, 
66,4,,172165-73830,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
67,4,,172141-73220,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
68,4,,172141-73230,,GUIDE,2,2,2,2,,,,,,,,,,,,,, 
69,4,,172141-71550,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
70,4,,172141-71520,,RING,2,2,2,2,,,,,,,,,,,,,, 
71,4,,172141-71560,,RING,2,2,2,2,,,,,,,,,,,,,, 
72,4,,172141-73240,,"PIN, PARALLEL",4,4,4,4,,,,,,,,,,,,,, 
73,4,,26450-100902,,"BOLT M10X 90",2,2,2,2,,,,,,,,,,,,,, 
74,4,,26450-100852,,"BOLT M10X85,HEX.SCKT",2,2,2,2,,,,,,,,,,,,,, 



75,4,,172165-73840,,COUPLING,2,2,2,2,,,,,,,,,,,,,, 
76,4,,172141-73210,,CIRCLIP,1,1,1,1,,,,,,,,,,,,,, 
77,3,,172165-73820,,"G1 GEAR PUMP",1,1,1,1,,,,,,,,,,,,,, 
78,4,,172164-73250,,"O-RING 
ASSY",1,1,1,1,,,W,*,,M22342,,M22342,,M22342,,M22342,, 
81,4,,172141-73240,,"PIN, PARALLEL",2,2,2,2,,,,,,,,,,,,,, 
82,4,,172165-73860,,COUPLING,1,1,1,1,,,,,,,,,,,,,, 
83,4,,26450-080452,,"BOLT M 8X 45",4,4,4,4,,,,,,,,,,,,,, 
85,2,,172165-73890,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
85-1,2,,172165-73891,,ADAPTER,1,1,1,1,,,S,,,M21803,,M21803,,M21803,,M21803,, 
85-2,2,,172165-73891,,ADAPTER,1,1,1,1,,,Z,,,M22119,,M22119,,M22119,,M22119,, 
86,1,,24311-000180,,"O-RING 1A P-
18.0",1,1,1,1,,,Z,,,M22119,,M22119,,M22119,,M22119,, 
87,1,,172165-73900,,"SEAL SET",1,1,1,1,,,,,,,,,,,,,, 
88,2,,172165-73910,,"PUMP SEAL SET(GSP2",1,1,1,1,,,,,,,,,,,,,, 
89,2,,172165-73920,,"PUMP SEAL SET(G1",1,1,1,1,,,,,,,,,,,,,, 
90,1,,26013-120352,,"BOLT M12X 35",2,2,2,2,,,,,,,,,,,,,, 
91,1,,172164-73110,,VALVE,1,1,1,1,,,W,,,M21803,,M21803,,M21803,,M21803,, 



4 

85 85-

4 

9 l .__j 

7 

~ 17 

7675 

87 

• 
0~ 

@t?tz; 

64 

82 7 



1A,1,,172165-72250,,"CYLINDER ASSY,BOOM C",1,1,,,,,,,,,,,,,,,, 
1B,1,,172165-72250-1,,"CYLINDER ASSY,BOOM C",1,1,,,,,,,,,,,,,,,, 
1B-1,1,,172165-72201-1,,"CYLINDER,BOOM(GREEN)",1,1,,,,,N,,,M22281,,M22281,,,,,, 
2A,2,,172165-72600,,"TUBE,BOOM(C)YELLOW87",1,1,,,,,,,,,,,,,,,, 
2B,2,,172165-72600-1,,"TUBE,BOOM(C)(GREEN85",1,1,,,,,,,,,,,,,,,, 
2B-1,2,,172165-72610-1,,"TUBE,BOOM(C)(GREEN85",1,1,,,,,N,,,M22281,,M22281,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",1,1,,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
6A,2,,172165-72620,,"ROD W/BUSH, BOOM",1,1,,,,,,,,,,,,,,,, 
6A-1,2,,172165-72630,,"ROD W/BUSH, BOOM",1,1,,,,,N,,,M22281,,M22281,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",1,1,,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",1,1,,,,,,,,,,,,,,,, 
13A,3,,172151-71810,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
20,3,,933126-00500,,"RING 72, SPRING",1,1,,,,,,,,,,,,,,,, 
21,3,,172151-72290,,"LOCK WASHER",1,1,,,,,,,,,,,,,,,, 
22,3,,22252-000800,,"CIRCLIP   80",1,1,,,,,,,,,,,,,,,, 
23,3,,172151-71800,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
27,2,,172151-72330,,"CUSHION RING 62",1,1,,,,,,,,,,,,,,,, 
28,2,,172151-72250,,"PISTON 100",1,1,,,,,,,,,,,,,,,, 
29,2,,172151-72260,,"SPACER 100 39 20.5",1,1,,,,,,,,,,,,,,,, 
30,2,,172151-72270,,"U-NUT M39",1,1,,,,,,,,,,,,,,,, 
31,2,,933127-32001,,"PLUNGER 62, CUSHION",1,1,,,,,,,,,,,,,,,, 
32,2,,24764-020000,,NIPPLE,2,2,,,,,,,,,,,,,,,, 
33,1,,172162-61770,,"GUIDE,SLIDE",2,2,,,,,W,,,M22281,,M22281,,,,,, 
34,1,,172165-72351-1,,"COVER,SLIDE  (GREEN)",1,1,,,,,W,,,M22281,,M22281,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,W,,,M22281,,M22281,,,,,, 
36,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,W,,,M22281,,M22281,,,,,, 
37,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,,,W,,,M22281,,M22281,,,,,, 
38,1,,933168-14170,,"SPRING 16",2,2,,,,,W,,,M22281,,M22281,,,,,, 



59 7-b.~IJ'.,;lj (=t-tl::::Y) 
Fig. BOOM CYLINDER (CABIN) 

/-~ 
/-· 

,// 

35 
\: --~ 

i 37 -✓ 
36 34 k-

l 
1-1 
inc.2,2-1-32 

Jel±\ t...N0.1, 1-lli, 
~/:Jj t...N 0.2,2-TtJ,i:,32 
~~h*To 

18~ 
PREVIOUS 

4 5 

2 

30 



1A,1,,172165-72101,,"CYLINDER ASSY, BOOM",,,1,1,,,,,,,,,,,,,, 
1B,1,,172165-72101-1,,"CYLINDER,BOOM(GREEN)",,,1,1,,,,,,,,,,,,,, 
2A,2,,172165-72650,,"TUBE,BOOM(P)YELLOW87",,,1,1,,,,,,,,,,,,,, 
2B,2,,172165-72650-1,,"TUBE,BOOM(P)GREEN:85",,,1,1,,,,,,,,,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",,,1,1,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",,,2,2,,,,,,,,,,,,,, 
6,2,,172165-72630,,"ROD W/BUSH, BOOM",,,1,1,,,,,,,,,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",,,1,1,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",,,2,2,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",,,1,1,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",,,1,1,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",,,1,1,,,,,,,,,,,,,, 
13A,3,,172151-71810,,"SEAL SET, HEAD",,,1,1,,,,,,,,,,,,,, 
20,3,,933126-00500,,"RING 72, SPRING",,,1,1,,,,,,,,,,,,,, 
21,3,,172151-72290,,"LOCK WASHER",,,1,1,,,,,,,,,,,,,, 
22,3,,22252-000800,,"CIRCLIP   80",,,1,1,,,,,,,,,,,,,, 
23,3,,172151-71800,,"SEAL SET, PISTON",,,1,1,,,,,,,,,,,,,, 
27,2,,172151-72330,,"CUSHION RING 62",,,1,1,,,,,,,,,,,,,, 
28,2,,172151-72250,,"PISTON 100",,,1,1,,,,,,,,,,,,,, 
29,2,,172151-72260,,"SPACER 100 39 20.5",,,1,1,,,,,,,,,,,,,, 
30,2,,172151-72270,,"U-NUT M39",,,1,1,,,,,,,,,,,,,, 
31,2,,933127-32001,,"PLUNGER 62, CUSHION",,,1,1,,,,,,,,,,,,,, 
32,2,,24764-020000,,NIPPLE,,,2,2,,,,,,,,,,,,,, 
33,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,,1,1,,,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,,,,,,,,,,,,,, 
36A,1,,172165-72351,,"COVER,SLIDE",,,1,1,,,,,,,,,,,,,, 
36B,1,,172165-72351-1,,"COVER,SLIDE  (GREEN)",,,1,1,,,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",,,2,2,,,,,,,,,,,,,, 
38,1,,172162-61770,,"GUIDE,SLIDE",,,2,2,,,,,,,,,,,,,, 



Bo 7-b.ylJ'JJ-J (=Fi' Jr:) 
Fig. BOOM CYLINDER (CANOPY) 

32 



1A,1,,172151-72450,,"CYLINDER, ARM",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172151-72450-1,,"CYLINDER, ARM",1,1,1,1,,,,,,,,,,,,,, 
2A,2,,172151-72000,,"TUBE,ARM(YELLOW)(87)",1,1,1,1,,,,,,,,,,,,,, 
2B,2,,172151-72000-1,,"TUBE,ARM (GREEN)(85)",1,1,1,1,,,,,,,,,,,,,, 
4,3,,172151-72591,,"BUSH 50X60",1,1,1,1,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172151-72010,,"ROD ASSY, ARM",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-72591,,"BUSH 50X60",1,1,1,1,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,, 
10,2,,172151-72520,,"HEAD 80 50",1,1,1,1,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,,,,,,,,,,,,,, 
13,2,,172151-72020,,"CYLINDER KIT, ARM",1,1,1,1,,,,,,,,,,,,,, 
13A,3,,172151-71830,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,, 
18,3,,933126-00500,,"RING 72, SPRING",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172146-72270,,"LOCK WASHER 85",1,1,1,1,,,,,,,,,,,,,, 
20,3,,172151-71820,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172151-72550,,"PISTON 80 36",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172151-72560,,"SPACER 80 36 19",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172151-72580,,"U-NUT M36",1,1,1,1,,,,,,,,,,,,,, 
26,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,, 



rl~ 
I 

Fig. 81 y-b_yl)~lj ARM CYLINDER 

Q f::>, 
8 .(& 

?f 
9 



1A,1,,172151-72600,,"CYLINDER, BUCKET",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172151-72600-1,,"CYLINDER ASSY,BUCKET",1,1,1,1,,,,,,,,,,,,,, 
2A,2,,172151-72030,,"TUBE,BUCKET(YELLOW87",1,1,1,1,,,,,,,,,,,,,, 
2B,2,,172151-72030-1,,"TUBE,BUCKET(GREEN:85",1,1,1,1,,,,,,,,,,,,,, 
4,3,,172165-72320,,"BUSH 45X40",1,1,1,1,,,,,,,,,,,,,, 
5,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,,,,,,,,,,,,,, 
5-1,3,,172168-81410,,"SEAL 45X55X4, 
DUST",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
6,2,,172151-72040,,"ROD ASSY, BUCKET",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,, 
9,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,,,,,,,,,,,,,, 
9-1,3,,172168-81410,,"SEAL 45X55X4, 
DUST",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
10,2,,172151-72710,,"HEAD 75 50",1,1,1,1,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,,,,M,,,,,,,,,, 
11-1,3,,172151-72540,,"BUSH 50 35, ROD",1,1,1,1,,,,,,,,,,,,,, 
13,2,,172157-99420,,"CYLINDER KIT,BUCKET",1,1,1,1,,,,,,,,,,,,,, 
13A,3,,172151-71840,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,, 
18,3,,933111-26700,,"RING 65, SPRING",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172141-72190,,"WASHER 75",1,1,1,1,,,,,,,,,,,,,, 
20,3,,172148-72930,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172148-72050,,"PISTON 75",1,1,1,1,,,,,,,,,,,,,, 
24,2,,933111-20200,,"U-NUT M33",1,1,1,1,,,,,,,,,,,,,, 
25,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,, 
26A,2,,172151-72680,,TUBE,1,1,1,1,,,,,,,,,,,,,, 
26B,2,,172151-72680-1,,"PIPE (R), BUCKET",1,1,1,1,,,,,,,,,,,,,, 
27,2,,22217-120000,,"WASHER 12,SPRING",1,1,1,1,,,,,,,,,,,,,, 
28,2,,26116-120252,,"BOLT M12X 25 PLATED",1,1,1,1,,,,,,,,,,,,,, 
29,2,,22137-120000,,"WASHER 12,POLISHED",1,1,1,1,,,,,,,,,,,,,, 



Fig.82 /\71!'--::Jl)Y-1 BUCKET CYLINDER 

64 
y (ti,,·.. 2 

\ ' _I 

. -~'/ 

/~ 5 
~ 29 

, / a I 27 ~( ~ '-&J 28 

~ 

1 



1,1,,172151-72753-2,,"CYLINDER, SWING",1,1,,,,,,,,,,,,,,,, 
2,2,,172151-72070-2,,"TUBE, SWING",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-72310,,"BUSH 40X40",1,1,,,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",1,1,,,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",1,1,,,,,,,,,,,,,,,, 
13A,3,,172151-71860,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
20,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
21,3,,172151-72870,,"LOCK WASHER 90",1,1,,,,,,,,,,,,,,,, 
22,3,,22252-000561,,"CIRCLIP   56",1,1,,,,,,,,,,,,,,,, 
23,3,,172151-71850,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
28,3,,172142-72810,,"CIRCLIP 22",1,1,,,,,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",1,1,,,,,,,,,,,,,,,, 
30,2,,172151-72950,,"PISTON 90",1,1,,,,,,,,,,,,,,,, 
31,2,,172151-72960,,"SPACER 90 27 19",1,1,,,,,,,,,,,,,,,, 
32,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
33,2,,933127-23001,,"CUSHION PLUNGER 44 C",1,1,,,,,,,,,,,,,,,, 
34,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,,,,,,,,,,,,,,,, 
35,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,,,,,,,,,,,,,,,, 
36,2,,172135-72800,,"RING 40 B, CUSHION",1,1,,,,,,,,,,,,,,,, 
37,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
39,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
40,1,,172165-72401-3,,"COVER, SWING",,1,,,,,,1,,,,,,,,,, 
41,1,,22217-100000,,"SPRING WASHER 10",,1,,,,,,1,,,,,,,,,, 
42,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,,,,,1,,,,,,,,,, 
43,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,,,,,1,,,,,,,,,, 
44,1,,933168-14170,,"SPRING 16",,2,,,,,,1,,,,,,,,,, 



S 3 "J-.1 Y Jj:) IJ '.,; lj ( =f i7 I::: '.,; ) 
Fig. SWING CYLINDER(CABIN) 

!~=l 40 
43-<lli) 
44------=..1 

I ~:~\!r I J_P I~ I ~x, 
,. 

\ 

39~ / .. / 
38__. flYf / ! f;;1- ,, __ ~t 1 ~1 

~----- 1 "'-----...... ' 
inc. 2 -37 

Jil±i L N o . l l;l:, Jil±l L N o . 2 t,, ,; , 
37~"$11-*"to 

20 

6 

2 



1,1,,172151-72752,,"CYLINDER COMP.,SWING",,,1,1,,,,,,,,,,,,,, 
1-1,1,,172151-72753-2,,"CYLINDER, SWING",,,1,1,,,S,,,,,,,M00688,,M00688,, 
2,2,,172151-72050,,"TUBE W/BUSH, SWING",,,1,1,,,,,,,,,,,,,, 
2-1,2,,172151-72070-2,,"TUBE, SWING",,,1,1,,,S,,,,,,,M00688,,M00688,, 
4,3,,172165-72310,,"BUSH 40X40",,,1,1,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",,,2,2,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",,,1,1,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",,,1,1,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",,,2,2,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",,,1,1,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",,,1,1,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",,,1,1,,,,,,,,,,,,,, 
13A,3,,172151-71860,,"SEAL SET, HEAD",,,1,1,,,,,,,,,,,,,, 
20,3,,933111-26600,,"RING 55, SPRING",,,1,1,,,,,,,,,,,,,, 
21,3,,172151-72870,,"LOCK WASHER 90",,,1,1,,,,,,,,,,,,,, 
22,3,,22252-000561,,"CIRCLIP   56",,,1,1,,,,,,,,,,,,,, 
23,3,,172151-71850,,"SEAL SET, PISTON",,,1,1,,,,,,,,,,,,,, 
28,3,,172142-72810,,"CIRCLIP 22",,,1,1,,,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",,,1,1,,,,,,,,,,,,,, 
30,2,,172151-72950,,"PISTON 90",,,1,1,,,,,,,,,,,,,, 
31,2,,172151-72960,,"SPACER 90 27 19",,,1,1,,,,,,,,,,,,,, 
32,2,,172141-72250,,"U-NUT M27",,,1,1,,,,,,,,,,,,,, 
33,2,,933127-23001,,"CUSHION PLUNGER 44 C",,,1,1,,,,,,,,,,,,,, 
34,2,,172137-72710,,"COLLAR 40B, CUSHION",,,1,1,,,,,,,,,,,,,, 
35,2,,172137-72720,,"COLLAR 40A, CUSHION",,,1,1,,,,,,,,,,,,,, 
36,2,,172135-72800,,"RING 40 B, CUSHION",,,1,1,,,,,,,,,,,,,, 
37,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,1,1,,,,,,,,,,,,,, 
38,1,,172165-72400,,"COVER, SWING",,,1,1,,,,,,,,,,,,,, 
38-1,1,,172165-72401-3,,"COVER, SWING",,,1,1,,,S,,,,,,,M00688,,M00688,, 
39,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,,,,,,,,,,,,,, 
40,1,,22217-100000,,"SPRING WASHER 10",,,1,1,,,,,,,,,,,,,, 
41,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,,,,,,,,,,,,,, 
42,1,,933168-14170,,"SPRING 16",,,2,2,,,,,,,,,,,,,, 
43,1,,172165-72420,,"GUIDE,SLIDE",,,2,2,,,Z,,,,,,,M00688,,M00688,, 



41---V 
40--------® 
39-~ 
4 2 ______._..._ -, 

84 ::z--,::,_,~)lj::,_,5' (;\:;,) t:) 
Fig. SWING CYLINDER(CANOPY) 

18~ 
PREVIOUS 

. 43 

2 



1,1,,172151-71500-2,,"CYLINDER, BLADE",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172151-72920-2,,"TUBE, BLADE",1,1,1,1,,,,,,,,,,,,,, 
4,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,, 
5,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,,,,,,,,,,,,,, 
5-1,3,,172168-81410,,"SEAL 45X55X4, 
DUST",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
6,2,,172151-72930,,"ROD ASSY, BLADE",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-72670,,"BUSH 45 50",1,1,1,1,,,,,,,,,,,,,, 
9,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,,,,,,,,,,,,,, 
9-1,3,,172168-81410,,"SEAL 45X55X4, 
DUST",2,2,2,2,,,R,,,M21608,,M21608,,M21608,,M21608,, 
10,2,,172151-71590,,"HEAD 90 50",1,1,1,1,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,,,,M,,,,,,,,,, 
11-1,3,,172151-72540,,"BUSH 50 35, ROD",1,1,1,1,,,,,,,,,,,,,, 
13,2,,172151-72940,,"CYLINDER KIT, BLADE",1,1,1,1,,,,,,,,,,,,,, 
13A,3,,172151-71880,,"SEAL SET, HEAD",1,1,1,1,,,,,,,,,,,,,, 
18,3,,933111-26700,,"RING 65, SPRING",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172151-72870,,"LOCK WASHER 90",1,1,1,1,,,,,,,,,,,,,, 
20,3,,172151-71870,,"SEAL SET, PISTON",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172151-71610,,PISTON,1,1,1,1,,,,,,,,,,,,,, 
24,2,,172151-71620,,"SPACER 90 36 19",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172151-72580,,"U-NUT M36",1,1,1,1,,,,,,,,,,,,,, 
26,2,,172151-71640,,TUBE,1,1,1,1,,,,,,,,,,,,,, 
27,2,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
28,2,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,, 
29,2,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,,,,,,,,,,,,, 



~ 
26 

~/ 

21ft; 
25 



1,1,,172147-73300,,"MOTOR ASSY, DRIVING",2,2,2,2,,,,,,,,,,,,,, 
1-1,1,,172147-73301,,"MOTOR ASSY, DRIVING",1,1,1,1,,,N,,,XXX,,XXX,,XXX,,XXX,, 
2,2,,172124-70010,,BEARING,2,2,2,2,,,,,,,,,,,,,, 
4,2,,172123-70020,,BALL,4,4,4,4,,,,,,,,,,,,,, 
5,2,,172147-70640,,"SEAL KIT, REDUCTION",2,2,2,2,,,,*,,,,,,,,,, 
8,2,,172124-70030,,BALL,198,198,198,198,,,,,,,,,,,,,, 
9,2,,172147-70030,,"PLANETRY GEAR(B)",8,8,8,8,,,,,,,,,,,,,, 
10,2,,172147-70040,,"CAGE & ROLLER",8,8,8,8,,,,,,,,,,,,,, 
11,2,,172124-70050,,"RING NUT",2,2,2,2,,,,,,,,,,,,,, 
12,2,,172147-70050,,COLLAR,8,8,8,8,,,,,,,,,,,,,, 
13,2,,172147-70060,,"THRUST WASHER",8,8,8,8,,,,,,,,,,,,,, 
14,2,,172147-70070,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
15,2,,172147-70080,,"GEAR, SUN",2,2,2,2,,,,,,,,,,,,,, 
16,2,,172147-70090,,"SNAP RING",2,2,2,2,,,,,,,,,,,,,, 
17,2,,172147-70100,,HOLDER,2,2,2,2,,,,,,,,,,,,,, 
18,2,,172141-70110,,SCREW,8,8,8,8,,,,,,,,,,,,,, 
19,2,,172147-70110,,"GEAR(A), PLANETARY",6,6,6,6,,,,,,,,,,,,,, 
20,2,,172147-70120,,"GAUGE & ROLLER",6,6,6,6,,,,,,,,,,,,,, 
21,2,,172147-70130,,"RACE, INNER",6,6,6,6,,,,,,,,,,,,,, 
22,2,,172147-70140,,"PIN, SPRING",6,6,6,6,,,,,,,,,,,,,, 
23,2,,172147-70150,,"DRIVE GEAR",2,2,2,2,,,,,,,,,,,,,, 
24,2,,172147-70160,,PLATE,2,2,2,2,,,,1,,,,,,,,,, 
25,2,,172147-70170,,PLATE,2,2,2,2,,,,1,,,,,,,,,, 
26,2,,172147-70180,,PLATE,2,2,2,2,,,,1,,,,,,,,,, 
27,2,,172147-70190,,"COVER, SIDE",2,2,2,2,,,,,,,,,,,,,, 
28,2,,172147-70210,,WIRE,2,2,2,2,,,,,,,,,,,,,, 
29,2,,172147-70220,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
30,2,,172147-70230,,SHAFT,2,2,2,2,,,,,,,,,,,,,, 
31,2,,172147-70240,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,, 
32,2,,172147-70650,,"SEAL SET, MOTOR",2,2,2,2,,,,*,,,,,,,,,, 
39,2,,172147-70260,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
40,2,,172147-70680,,"BLOCK ASSY, CYLINDER",2,2,2,2,,,,*,,,,,,,,,, 
43,2,,172147-70280,,COLLAR,2,2,2,2,,,,,,,,,,,,,, 
44,2,,172147-70290,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
45,2,,172147-70300,,"WASHER,LOCK",2,2,2,2,,,,,,,,,,,,,, 
46,2,,172147-70310,,"RING, SNAP",2,2,2,2,,,,,,,,,,,,,, 
47,2,,172147-70320,,PIN,6,6,6,6,,,,,,,,,,,,,, 
48,2,,172147-70330,,"HOLDER, RETAINER",2,2,2,2,,,,,,,,,,,,,, 
49,2,,172147-70340,,"PLATE, RETAINER",2,2,2,2,,,,,,,,,,,,,, 
50,2,,172147-70360,,SPRING,4,4,4,4,,,,,,,,,,,,,, 
51,2,,172147-70370,,"PLATE VALVE",4,4,4,4,,,,,,,,,,,,,, 
52,2,,172147-70390,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,, 
53,2,,172122-70410,,PIN,4,4,4,4,,,,,,,,,,,,,, 
57,2,,23871-030000,,"PLUG PT3/8,SCREW",10,10,10,10,,,,,,,,,,,,,, 
58,2,,172122-70430,,"VALVE, CHECK",4,4,4,4,,,,,,,,,,,,,, 
59,2,,172147-70430,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
60,2,,172122-70440,,SPRING,4,4,4,4,,,,,,,,,,,,,, 
61,2,,172147-70440,,"SEAT, SPRING",4,4,4,4,,,,,,,,,,,,,, 
62,2,,172147-70450,,SPRING,4,4,4,4,,,,,,,,,,,,,, 
63,2,,172147-70460,,CAP,4,4,4,4,,,,,,,,,,,,,, 
64,2,,172147-70470,,ORIFICE,4,4,4,4,,,,,,,,,,,,,, 
65,2,,172141-70480,,PIN,2,2,2,2,,,,,,,,,,,,,, 
66,2,,172147-70490,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
67,2,,172147-70500,,PLUG,6,6,6,6,,,,,,,,,,,,,, 
68,2,,172147-70510,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
69,2,,172147-70520,,PLUG,2,2,2,2,,,,,,,,,,,,,, 
70,2,,172147-70530,,ORIFICE,8,8,8,8,,,,,,,,,,,,,, 
70-1,2,,172148-70340,,ORIFICE,8,8,8,8,,,N,,,XXX,,XXX,,XXX,,XXX,, 
71,2,,172147-70540,,"HEAD BOLT, SOCKET",16,16,16,16,,,,,,,,,,,,,, 
73,2,,172147-70560,,"VALVE ASSY, CONTROL",2,2,2,2,,,,,,,,,,,,,, 
75,2,,172147-70660,,"SEAL KIT, BLOCK",2,2,2,2,,,,*,,,,,,,,,, 
84,2,,172147-70590,,"PISTON, FREE",4,4,4,4,,,,,,,,,,,,,, 
85,2,,172147-70610,,"WASHER  12",2,2,2,2,,,,,,,,,,,,,, 



86,2,,172147-70620,,"HEAD BOLT, SOCKET",8,8,8,8,,,,,,,,,,,,,, 
87,2,,172122-73430,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
88,2,,23871-020000,,"PLUG PT1/4,SCREW",4,4,4,4,,,,,,,,,,,,,, 
89,2,,172147-70670,,SHIM,4,4,4,4,,,W,,,XXX,,XXX,,XXX,,XXX,, 
90,1,,22217-140000,,"SPRING WASHER 14",18,18,18,18,,,,,,,,,,,,,, 
91,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,18,18,,,,,,,,,,,,,, 



BB jEfi,:-1 
Fig. TRAVEL MOTOR 

REFER TO FIG40 ,41 

.- 90 

'"~ ·- .. , .//~...._..,_ Jl 
1//~ ~,\0121 
/ ~ 14 

9 
48 

~ ~ _ 23 

57 27 Wv="lil:l"-.' 39 
5 

-47 

8 

ll 2 >-\~ 
~ 

Q 

~ 

0~ 

111: \l 7 (:76 
-44 65 ~-

43 53~ 
0 5 

32 

68 70 62' 

64 "~<'-
69_...-CI e- ( 1) 

Cl) 73 

86 

(]) 



1,1,,172165-73300,,"MOTOR ASSY,SWING",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-73301,,"MOTOR ASY, 
TURNING",1,1,1,1,,,N,,,M22280,,M22280,,M22280,,M22280,, 
2,2,,172165-73320,,"PINION SHAFT",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172165-73330,,COLLER,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172165-73340,,"SEAL, GREASE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172165-73350,,BEARING,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172165-73360,,"GEAR CASE",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-73370,,"SEAL, OIL",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172165-73380,,BEARING,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172165-73390,,"HOLDER 2 ASSY",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172165-73400,,GEAR,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172165-73410,,"HOLDER 1 ASSY",1,1,1,1,,,,,,,,,,,,,, 
12,2,,172165-73420,,GEAR,1,1,1,1,,,,,,,,,,,,,, 
13,2,,26450-120802,,"BOLT M12X80",6,6,6,6,,,,,,,,,,,,,, 
14,2,,172162-71900,,COLLAR,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-71890,,"OIL SEAL",1,1,1,1,,,,,,,,,,,,,, 
16,2,,172165-73430,,BEARING,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-71870,,"PLATE,CAM",1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-71860,,"PLATE,RETURN",1,1,1,1,,,,,,,,,,,,,, 
19,2,,172162-71850,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-71750,,"PLATE,BALANCE",1,1,1,1,,,,,,,,,,,,,, 
21,2,,172165-73440,,BUSH,4,4,4,4,,,,,,,,,,,,,, 
22,2,,172165-73450,,"TEFLON RING",4,4,4,4,,,,,,,,,,,,,, 
23,2,,172165-73460,,"CONED DISC SPRING",4,4,4,4,,,,,,,,,,,,,, 
24,2,,172165-73470,,PISTON,2,2,2,2,,,,,,,,,,,,,, 
25,2,,172162-71710,,"BEARING,NEEDLE",1,1,1,1,,,,,,,,,,,,,, 
26,2,,172165-73480,,"SNAP RING",1,1,1,1,,,,,,,,,,,,,, 
27,2,,172162-71760,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
28,2,,172165-73490,,"RING GEAR",1,1,1,1,,,,,,,,,,,,,, 
29,2,,172162-71540,,PIN,1,1,1,1,,,,,,,,,,,,,, 
30,2,,172165-73500,,COLLER,2,2,2,2,,,,,,,,,,,,,, 
31,2,,172162-71670,,"PLUG PT3/8",1,1,1,1,,,,,,,,,,,,,, 
32,2,,172165-73510,,"TEFLON RING",2,2,2,2,,,,,,,,,,,,,, 
33,2,,172165-73520,,"RELIEF ASSY",2,2,2,2,,,,,,,,,,,,,, 
34,2,,172162-71960,,"PIN,STRAIGHT",2,2,2,2,,,,,,,,,,,,,, 
35,2,,26450-120302,,"BOLT         M12X30",4,4,4,4,,,,,,,,,,,,,, 
36,2,,24315-000260,,"O-RING 1B P-26.0",2,2,2,2,,,,,,,,,,,,,, 
37,2,,172162-71950,,"RING, BACK UP",2,2,2,2,,,,,,,,,,,,,, 
38,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,1,1,,,,,,,,,,,,,, 
39,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,,,,,,,,,,,,,, 
40,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,1,1,,,,,,,,,,,,,, 
41,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
42,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,8,8,,,,,,,,,,,,,, 
43,1,,172165-76600,,"CONNECTOR PT1/4",1,1,1,1,,,,,,,,,,,,,, 
44,1,,172165-78650,,"HOSE G806YY016S",1,1,1,1,,,,,,,,,,,,,, 
45,1,,23000-022000,,"CLAMP 22",2,2,2,2,,,,,,,,,,,,,, 
46,1,,22487-100200,,"PIN 10X20",1,1,1,1,,,,,,,,,,,,,, 



87 f@,:-:$1 
Fig. TURNING MOTOR 

~ (1) I-, ~35 3637 
33 17 ;: ' r:----£1 33 

37 I I O ~#>.-/ 
36 , ·1 --27~ 

34 (~ _-32 
23-------,® Jr-24 

~~ : e----20 
e~-25 
®------ 26 

t~ 
@------18 

&--(1) 

©-----17 
~--1~ 

~1) 

13~-~ -

14---ei 

30--------0 

8~ 
7-------@ 

~5 

0-----4 
@------3 i2 



1,1,,172147-73800,,"JOINT ASSY, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172147-73810,,SHAFT,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172147-73830,,"HUB, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172147-73850,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172122-73860,,"SPACER, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172122-73870,,"THRUST WASHER",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172147-73880,,"SEAL ASSY",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172122-73890,,"SEAL, SWIVEL",8,8,8,8,,,,,,,,,,,,,, 
9,3,,24311-000800,,"O-RING 1A P-80.0",1,1,1,1,,,,,,,,,,,,,, 
10,3,,24311-001000,,"O-RING 1A P-100.0",1,1,1,1,,,,,,,,,,,,,, 
11,3,,24321-000950,,"O-RING 1A G-95.0",1,1,1,1,,,,,,,,,,,,,, 
12,2,,22242-000700,,"CIRCLIP   70",1,1,1,1,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,4,4,,,,,,,,,,,,,, 
14,2,,26013-100402,,"BOLT M10X 40",4,4,4,4,,,,,,,,,,,,,, 
15,1,,26013-120502,,"BOLT M12X 50",4,4,4,4,,,,,,,,,,,,,, 



BB J..11'\)~:)~ 1 Y ~ 
Fig. SWIVEL JOINT 

I) 

1----2 

---------..::,, V 
- --- ( ~u~ 

: ~-- ~-, 
: /2 

i__A\ 

15 

4 

14 

0 

0 

7 



1,1,,172165-74100,,"VALVE COMP.,CONTROL",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-74101,,"VALVE ASSY, 
CONTROL",1,1,1,1,,,N,,,M22281,,M22281,,M22281,,M22281,, 
2,2,,172165-74130,,"RELIEF ASSY, MAIN",2,2,2,2,,,,,,,,,,,,,, 
3,3,,24311-000140,,"O-RING 1A P-14.0",2,2,2,2,,,,,,,,,,,,,, 
4,3,,172162-74330,,"RING, BACK UP",2,2,2,2,,,,,,,,,,,,,, 
5,3,,24315-240100,,"O-RING 1B P-10A",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172165-74140,,"RELIEF ASSY.,MAIN",1,1,1,1,,,,,,,,,,,,,, 
7,3,,24311-000140,,"O-RING 1A P-14.0",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172162-74330,,"RING, BACK UP",1,1,1,1,,,,,,,,,,,,,, 
9,3,,24315-240100,,"O-RING 1B P-10A",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172165-74150,,"RELIEF ASSY.,PORT",7,7,7,7,,,,,,,,,,,,,, 
10-1,2,,172165-74230,,"RELIEF ASSY, 
PORT",7,7,7,7,,,S,,,M22281,,M22281,,M22281,,M22281,, 
11,3,,24311-000140,,"O-RING 1A P-14.0",7,7,7,7,,,,,,,,,,,,,, 
12,3,,172162-74330,,"RING, BACK UP",7,7,7,7,,,,,,,,,,,,,, 
13,3,,24315-240100,,"O-RING 1B P-10A",7,7,7,7,,,,,,,,,,,,,, 
14,2,,172165-74160,,PLUG,3,3,3,3,,,,,,,,,,,,,, 
15,2,,172162-74350,,"VALVE ASSY, REDUCING",2,2,2,2,,,,,,,,,,,,,, 
16,3,,24311-000140,,"O-RING 1A P-14.0",2,2,2,2,,,,,,,,,,,,,, 
17,3,,24315-240100,,"O-RING 1B P-10A",2,2,2,2,,,,,,,,,,,,,, 
18,3,,24315-000090,,"O-RING 1B P- 9.0",2,2,2,2,,,,,,,,,,,,,, 
19,3,,172162-74370,,"RING, BACK UP",2,2,2,2,,,,,,,,,,,,,, 
20,2,,172162-74380,,"CAP,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
21,2,,172162-74390,,"COVER,SPRING",5,5,5,5,,,,,,,,,,,,,, 
22,2,,172162-74400,,SPRING,4,4,4,4,,,,,,,,,,,,,, 
23,2,,172162-74550,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-74410,,"GUIDE,SPRING",10,10,10,10,,,,,,,,,,,,,, 
25,2,,24311-240100,,"O-RING 1A P-10A",18,18,18,18,,,,,,,,,,,,,, 
26,2,,172162-74420,,"RETAINER,SEAL",10,10,10,10,,,,,,,,,,,,,, 
27,2,,172162-74430,,WIPER,10,10,10,10,,,,,,,,,,,,,, 
28,2,,172162-74440,,O-RING,10,10,10,10,,,,,,,,,,,,,, 
29,2,,26450-060122,,"BOLT M 6X 12",10,10,10,10,,,,,,,,,,,,,, 
30,2,,172162-74460,,CAP,1,1,1,1,,,,,,,,,,,,,, 
31,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
32,2,,172162-74470,,COVER,8,8,8,8,,,,,,,,,,,,,, 
33,2,,172162-74490,,SPACER,5,5,5,5,,,,,,,,,,,,,, 
34,2,,172162-74500,,"CAP,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
35,2,,172162-74510,,"GUIDE, SPRING",5,5,5,5,,,,,,,,,,,,,, 
36,2,,172162-74520,,O-RING,8,8,8,8,,,,,,,,,,,,,, 
37,2,,26450-060202,,"BOLT M 6X 20",24,24,24,24,,,,,,,,,,,,,, 
38,2,,172162-74540,,SPRING,5,5,5,5,,,,,,,,,,,,,, 
39,2,,172162-74560,,"NUT,HEX.",3,3,3,3,,,,,,,,,,,,,, 
40,2,,172162-74570,,SPACER,3,3,3,3,,,,,,,,,,,,,, 
41,2,,172162-74580,,SPACER,3,3,3,3,,,,,,,,,,,,,, 
42,2,,172162-74590,,"CAP,PLUNGER",3,3,3,3,,,,,,,,,,,,,, 
43,2,,172162-74600,,"GUIDE, SPRING",3,3,3,3,,,,,,,,,,,,,, 
44,2,,172162-74610,,"EYE F,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
45,2,,26450-060102,,"BOLT M 6X 10",10,10,10,10,,,,,,,,,,,,,, 
46,2,,172162-74620,,O-RING,4,4,4,4,,,,,,,,,,,,,, 
47,2,,172162-74630,,"CAP,PLUNGER",4,4,4,4,,,,,,,,,,,,,, 
48,2,,172162-74640,,COVER,4,4,4,4,,,,,,,,,,,,,, 
49,2,,172165-74170,,SPRING,16,16,16,16,,,,,,,,,,,,,, 
50,2,,172162-74660,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
51,2,,172162-74670,,"VALVE, CHECK",18,18,18,18,,,,,,,,,,,,,, 
52,2,,172162-71910,,CAP,4,4,4,4,,,,,,,,,,,,,, 
53,2,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,,,,,,,,,,,,,, 
54,2,,172165-74180,,CAP,2,2,2,2,,,,,,,,,,,,,, 
55,2,,172165-74190,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
56,2,,172165-74220,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
57,2,,24311-000140,,"O-RING 1A P-14.0",5,5,5,5,,,,,,,,,,,,,, 
58,2,,172162-74330,,"RING, BACK UP",3,3,3,3,,,,,,,,,,,,,, 
59,2,,24315-240100,,"O-RING 1B P-10A",3,3,3,3,,,,,,,,,,,,,, 



60,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
61,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,3,3,,,,,,,,,,,,,, 





1,1,,172165-74120,,"VALVE ASSY,CONTROL",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-74121,,"VALVE 
ASSY,CONTROL",1,1,1,1,,,N,,,M22281,,M22281,,M22281,,M22281,, 
2,2,,172165-74130,,"RELIEF ASSY, MAIN",2,2,2,2,,,,,,,,,,,,,, 
3,3,,24311-000140,,"O-RING 1A P-14.0",2,2,2,2,,,,,,,,,,,,,, 
4,3,,172162-74330,,"RING, BACK UP",2,2,2,2,,,,,,,,,,,,,, 
5,3,,24315-240100,,"O-RING 1B P-10A",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172165-74140,,"RELIEF ASSY.,MAIN",1,1,1,1,,,,,,,,,,,,,, 
7,3,,24311-000140,,"O-RING 1A P-14.0",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172162-74330,,"RING, BACK UP",1,1,1,1,,,,,,,,,,,,,, 
9,3,,24315-240100,,"O-RING 1B P-10A",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172165-74150,,"RELIEF ASSY.,PORT",8,8,8,8,,,,,,,,,,,,,, 
10-1,2,,172165-74230,,"RELIEF ASSY, 
PORT",8,8,8,8,,,S,,,M22281,,M22281,,M22281,,M22281,, 
11,3,,24311-000140,,"O-RING 1A P-14.0",8,8,8,8,,,,,,,,,,,,,, 
12,3,,172162-74330,,"RING, BACK UP",8,8,8,8,,,,,,,,,,,,,, 
13,3,,24315-240100,,"O-RING 1B P-10A",8,8,8,8,,,,,,,,,,,,,, 
14,2,,172165-74160,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-74350,,"VALVE ASSY, REDUCING",2,2,2,2,,,,,,,,,,,,,, 
16,3,,24311-000140,,"O-RING 1A P-14.0",2,2,2,2,,,,,,,,,,,,,, 
17,3,,24315-240100,,"O-RING 1B P-10A",2,2,2,2,,,,,,,,,,,,,, 
18,3,,24315-000090,,"O-RING 1B P- 9.0",2,2,2,2,,,,,,,,,,,,,, 
19,3,,172162-74370,,"RING, BACK UP",2,2,2,2,,,,,,,,,,,,,, 
20,2,,172162-74380,,"CAP,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
21,2,,172162-74390,,"COVER,SPRING",5,5,5,5,,,,,,,,,,,,,, 
22,2,,172162-74400,,SPRING,4,4,4,4,,,,,,,,,,,,,, 
23,2,,172162-74550,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-74410,,"GUIDE,SPRING",10,10,10,10,,,,,,,,,,,,,, 
25,2,,24311-240100,,"O-RING 1A P-10A",18,18,18,18,,,,,,,,,,,,,, 
26,2,,172162-74420,,"RETAINER,SEAL",10,10,10,10,,,,,,,,,,,,,, 
27,2,,172162-74430,,WIPER,10,10,10,10,,,,,,,,,,,,,, 
28,2,,172162-74440,,O-RING,10,10,10,10,,,,,,,,,,,,,, 
29,2,,26450-060122,,"BOLT M 6X 12",10,10,10,10,,,,,,,,,,,,,, 
30,2,,172162-74460,,CAP,1,1,1,1,,,,,,,,,,,,,, 
31,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
32,2,,172162-74470,,COVER,8,8,8,8,,,,,,,,,,,,,, 
33,2,,172162-74490,,SPACER,5,5,5,5,,,,,,,,,,,,,, 
34,2,,172162-74500,,"CAP,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
35,2,,172162-74510,,"GUIDE, SPRING",5,5,5,5,,,,,,,,,,,,,, 
36,2,,172162-74520,,O-RING,8,8,8,8,,,,,,,,,,,,,, 
37,2,,26450-060202,,"BOLT M 6X 20",24,24,24,24,,,,,,,,,,,,,, 
38,2,,172162-74540,,SPRING,5,5,5,5,,,,,,,,,,,,,, 
39,2,,172162-74560,,"NUT,HEX.",3,3,3,3,,,,,,,,,,,,,, 
40,2,,172162-74570,,SPACER,3,3,3,3,,,,,,,,,,,,,, 
41,2,,172162-74580,,SPACER,3,3,3,3,,,,,,,,,,,,,, 
42,2,,172162-74590,,"CAP,PLUNGER",3,3,3,3,,,,,,,,,,,,,, 
43,2,,172162-74600,,"GUIDE, SPRING",3,3,3,3,,,,,,,,,,,,,, 
44,2,,172162-74610,,"EYE F,PLUNGER",5,5,5,5,,,,,,,,,,,,,, 
45,2,,26450-060102,,"BOLT M 6X 10",10,10,10,10,,,,,,,,,,,,,, 
46,2,,172162-74620,,O-RING,4,4,4,4,,,,,,,,,,,,,, 
47,2,,172162-74630,,"CAP,PLUNGER",4,4,4,4,,,,,,,,,,,,,, 
48,2,,172162-74640,,COVER,4,4,4,4,,,,,,,,,,,,,, 
49,2,,172165-74170,,SPRING,16,16,16,16,,,,,,,,,,,,,, 
50,2,,172162-74660,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
51,2,,172162-74670,,"VALVE, CHECK",18,18,18,18,,,,,,,,,,,,,, 
52,2,,172162-71910,,CAP,4,4,4,4,,,,,,,,,,,,,, 
53,2,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,,,,,,,,,,,,,, 
54,2,,172165-74180,,CAP,2,2,2,2,,,,,,,,,,,,,, 
55,2,,172165-74190,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
56,2,,172165-74220,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
57,2,,24311-000140,,"O-RING 1A P-14.0",3,3,3,3,,,,,,,,,,,,,, 
58,2,,172162-74330,,"RING, BACK UP",1,1,1,1,,,,,,,,,,,,,, 
59,2,,24315-240100,,"O-RING 1B P-10A",1,1,1,1,,,,,,,,,,,,,, 



60,2,,172165-74110,,"VALVE ASSY, UNLOAD",1,1,1,1,,,,,,,,,,,,,, 
60-1,2,,172165-74240,,"VALVE ASSY, 
UNLOAD",1,1,1,1,,,S,,,M22281,,M22281,,M22281,,M22281,, 
61,3,,24311-000140,,"O-RING 1A P-14.0",1,1,1,1,,,,,,,,,,,,,, 
62,3,,172162-74330,,"RING, BACK UP",1,1,1,1,,,,,,,,,,,,,, 
63,3,,24315-240100,,"O-RING 1B P-10A",1,1,1,1,,,,,,,,,,,,,, 
64,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
65,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,3,3,,,,,,,,,,,,,, 





1,1,,172151-74610,,"VALVE ASSY,RMT.CONT.",2,2,2,2,,,,,,,,,,,,,, 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,8,8,,,,,,,,,,,,,, 
3,2,,172151-74870,,SPRING,8,8,8,8,,,,,,,,,,,,,, 
4,2,,172151-74880,,RETAINER,8,8,8,8,,,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,8,8,,,,,,,,,,,,,, 
6,2,,172151-74900,,PISTON,8,8,8,8,,,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,8,8,,,,,,,,,,,,,, 
8,2,,172151-74920,,COLLAR,8,8,8,8,,,,,,,,,,,,,, 
9,2,,172151-74930,,BOOT,2,2,2,2,,,,,,,,,,,,,, 
10,2,,172151-74940,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
11,2,,172151-74950,,UNION,2,2,2,2,,,,,,,,,,,,,, 
12,2,,172151-74960,,DISK,2,2,2,2,,,,,,,,,,,,,, 
13,2,,172151-74970,,NUT,2,2,2,2,,,,,,,,,,,,,, 
14,2,,172151-74980,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
15,2,,172151-74990,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
16,2,,24311-000200,,"O-RING 1A P-20.0",8,8,8,8,,,,,,,,,,,,,, 
17,2,,24311-000700,,"O-RING 1A P-70.0",2,2,2,2,,,,,,,,,,,,,, 
18,2,,26116-060202,,"BOLT M 6X 20",8,8,8,8,,,,,,,,,,,,,, 



REFER TO FIG.29 

~lvi:sl"~ '"~I i~~~ ........ t~yrr.lbiclpfA:IA_ssTI:lo;_XJXI 
~- . ~CA/illT!!..!!!iON...L.:_ -=-------------

~--=~ 1 "'~ ___,, 

~-----------

(1 ,,---_,,,. ) ~·· . / 

', ·-~ (_ __ / 
. / ~ 



1,1,,172165-74310,,"JOY-STICK R.H.",,1,,1,,,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,1,,1,,,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,1,,1,,,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,1,,1,,,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,4,,4,,,,,,,,,,,,,, 
8,2,,172165-74320,,ROD,,4,,4,,,,,,,,,,,,,, 
9,2,,172151-73430,,WASHER,,8,,8,,,,,,,,,,,,,, 
10,2,,172151-73440,,RETAINER,,4,,4,,,,,,,,,,,,,, 
11,2,,172151-73450,,WASHER,,4,,4,,,,,,,,,,,,,, 
12,2,,172151-73460,,SPRING,,4,,4,,,,,,,,,,,,,, 
13,2,,172165-74330,,SPRING,,4,,4,,,,,,,,,,,,,, 
14,2,,172151-73480,,JOINT,,1,,1,,,,,,,,,,,,,, 
15,2,,172151-73490,,PLATE,,1,,1,,,,,,,,,,,,,, 
16,2,,172151-73500,,"NUT, ADJUST",,1,,1,,,,,,,,,,,,,, 
17,2,,172165-74350,,"HANDLE, SUB",,1,,1,,,,,,,,,,,,,, 
20,3,,172151-73530,,"HANDLE, CAP",,1,,1,,,,,,,,,,,,,, 
32,2,,172151-73590,,BUSH,,1,,1,,,,,,,,,,,,,, 
33,2,,172151-73610,,TERMINAL,,2,,2,,,,,,,,,,,,,, 
34,2,,172151-73620,,BELLOWS,,1,,1,,,,,,,,,,,,,, 
35,2,,172151-73630,,"SEAL KIT, SUB",,1,,1,,,,,,,,,,,,,, 
36,3,,172151-73360,,"SEAL WASHER",,2,,2,,,,,,,,,,,,,, 
37,3,,172151-73420,,SEAL,,4,,4,,,,,,,,,,,,,, 
38,3,,24315-000200,,"O-RING 1B P-20.0",,4,,4,,,,,,,,,,,,,, 
39,3,,24341-000900,,"O-RING 1A S-90.0",,1,,1,,,,,,,,,,,,,, 
40,2,,22351-050010,,"SPRING PIN 5X10",,1,,1,,,,,,,,,,,,,, 
41,2,,26450-080302,,"BOLT M 8X 30",,2,,2,,,,,,,,,,,,,, 
42,2,,26756-140002,,"LOCK NUT M14 PLATED",,1,,1,,,,,,,,,,,,,, 
43,1,,26013-060252,,"BOLT M 6X 25",,4,,4,,,,,,,,,,,,,, 



7 2 1J1:J:J J,Jl,i 7 (15) (AS) 
Fi g. REMOTE CONTROL VAL VE (RIGHT) (AS) 

34 

~ili 1.., N o. l Ii:, Jllfj L, N o. (1) 1.J, i:;42 :Z~ij.~1'". 
1 inc.(l) ~42 ,. 

REFER TO FIG.30 



1,1,,172165-74300,,"JOY-STICK L.H.",,1,,1,,,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,1,,1,,,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,1,,1,,,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,1,,1,,,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,4,,4,,,,,,,,,,,,,, 
8,2,,172165-74320,,ROD,,4,,4,,,,,,,,,,,,,, 
9,2,,172151-73430,,WASHER,,8,,8,,,,,,,,,,,,,, 
10,2,,172151-73440,,RETAINER,,4,,4,,,,,,,,,,,,,, 
11,2,,172151-73450,,WASHER,,4,,4,,,,,,,,,,,,,, 
12,2,,172151-73460,,SPRING,,4,,4,,,,,,,,,,,,,, 
13,2,,172165-74330,,SPRING,,4,,4,,,,,,,,,,,,,, 
14,2,,172151-73480,,JOINT,,1,,1,,,,,,,,,,,,,, 
15,2,,172151-73490,,PLATE,,1,,1,,,,,,,,,,,,,, 
16,2,,172165-74340,,"HANDLE, SUB",,1,,1,,,,,,,,,,,,,, 
19,3,,172151-73530,,"HANDLE, CAP",,1,,1,,,,,,,,,,,,,, 
27,2,,172151-73620,,BELLOWS,,1,,1,,,,,,,,,,,,,, 
28,2,,172151-73630,,"SEAL KIT, SUB",,1,,1,,,,,,,,,,,,,, 
29,3,,172151-73360,,"SEAL WASHER",,2,,2,,,,,,,,,,,,,, 
30,3,,172151-73420,,SEAL,,4,,4,,,,,,,,,,,,,, 
31,3,,24315-000200,,"O-RING 1B P-20.0",,4,,4,,,,,,,,,,,,,, 
32,3,,24341-000900,,"O-RING 1A S-90.0",,1,,1,,,,,,,,,,,,,, 
33,2,,172151-73650,,"NUT, ADJUST",,1,,1,,,,,,,,,,,,,, 
34,2,,22351-050010,,"SPRING PIN 5X10",,1,,1,,,,,,,,,,,,,, 
35,2,,26450-080302,,"BOLT M 8X 30",,2,,2,,,,,,,,,,,,,, 
36,2,,26756-140002,,"LOCK NUT M14 PLATED",,1,,1,,,,,,,,,,,,,, 
37,1,,26013-060252,,"BOLT M 6X 25",,4,,4,,,,,,,,,,,,,, 



73 IJ=f:J:;/tJt,,7 (~) (AS) 
Fi g. REMOTE CONTROL VAL VE (LEFT) (AS) 

I ~:~~r~y jJ_Pl~IE_x, 

27 

Jllii L N o. l l;t:. Jtlii L No. ( l ) 'IJ, i; 36!-1\iHl:;"'t. 
> 1 inc.(1 )~36 

e-------------19 

REFER TO FIG.3O 



1,1,,172165-74650,,"MULTI VALVE KIT",,,1,,,,,1,,,,,,,,,, 
2,1,,172165-74660,,"MULTI VALVE KIT",1,,,,,,,2,,,,,,,,,, 
3,1,,172165-74670,,"MULTI VALVE KIT",,,,1,,,,3,,,,,,,,,, 
4,1,,172165-74680,,"MULTI VALVE KIT",,1,,,,,,4,,,,,,,,,, 
5,2,,172165-74200,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,1,1,,,,,,,,,,,,,, 
7,3,,172151-74700,,LEVER,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-74710,,COVER,1,1,1,1,,,,,,,,,,,,,, 
9,3,,172151-74720,,COVER,1,1,1,1,,,,,,,,,,,,,, 
10,3,,172151-74730,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
11,3,,172151-74740,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
12,3,,172151-74750,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
13,3,,172151-74760,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
14,3,,172151-74760,,WASHER,1,1,1,1,,,,,,,,,,,,,, 
15,3,,172151-74770,,"GASKET, CYL. HEAD",1,1,1,1,,,,,,,,,,,,,, 
16,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
17,3,,24190-100001,,"BALL 5/16, STEEL",1,1,1,1,,,,,,,,,,,,,, 
18,3,,24311-000280,,"O-RING 1A P-28.0",1,1,1,1,,,,,,,,,,,,,, 
19,3,,24321-000600,,"O-RING 1A G-60.0",2,2,2,2,,,,,,,,,,,,,, 
20,3,,26450-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
21,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
22,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
23,3,,26647-060202,,"WING BOLT M 6X20",1,1,1,1,,,,,,,,,,,,,, 
24,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
25,2,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,, 
26,2,,194145-04810,,"WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
27,2,,172165-62340,,COVER,1,1,1,1,,,,,,,,,,,,,, 
28,2,,172165-62380,,COVER,1,1,1,1,,,,,,,,,,,,,, 
29,2,,26013-100162,,"BOLT M10X 16",1,1,1,1,,,,,,,,,,,,,, 
30,2,,26647-100152,,"WING BOLT M10X15",1,1,1,1,,,,,,,,,,,,,, 
31,2,,172151-03550,,"LABEL,PATTERN B",,,1,1,,,,,,,,,,,,,, 
32,2,,172165-03471,,LABEL,1,1,,,,,,,,,,,,,,,, 



74 □-5'1J/\:J~7 (yJ~f--1-IY:/) 
Fig. ROTARY VALVE(MULTI CHANGE) 

I ~m: IDT-l~I ~ t=~~ 
28 1 

v'Jt,-r/Ov7'F~I-- (P FR) 
MULTI VALVE KIT(P FAl 
(172165-74650) 
Fig. 74 REF. No. I 

i nc.Fig.74 REF.No.6~3\ 
inc.Fig. 93 REF. No. 1~13 
inc. Fig. 95 REF. No. 1~14 

v'/l,-r/lA-74':Yt-- (C FRl 
MULTI VALVE KIT(C FR) 
( 172 \ 65-74660) 
Fig. 74 REF.No.2 

inc. Fig. 74 REF. No. 5~32 
inc.Fig.93 REF.No.1~13 
inc.Fig.95 REF.No.1~14 

v'A--rl,iv7=1'~ t-- (P SI l 
MULTI VALVE KIT(P Sil 
(172165-74670) 
Fig.74 REF.No.a 

inc.Fig. 74 REF.No.6~31 
inc.F,g.94 AEF.No.1~13 
inc. Fig.95 AEF.No. \~14 

v'/1,-rllJv:14'~1-- (C Sil 
MULTI VALVE KIT(C Sil 
1172165-7 4680) 
Fig. 74 REF.No.4 

inc.Fig. 74 REF. No. 5~32 
i nc.Fig.94 REF.No. 1~13 
inc. Fig. 95 REF. No. 1~14 

27 

5 

31,32 

23--~ 

14--@l , 20 

E 13 
<3---12 

~:i 
15~'!1' 21 

~8 

Q---18 

.._____, 6) 

11:1-0--~c 6) 

o-,, _ ___,19 

J-- 6) 

9 

22 



1,1,,172165-74702,,"VALVE ASSY, LOW-HIGH",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-74703,,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M21092,,M21092,,M21092,,M21092,, 
1-2,1,,172165-74704,,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M21703,,M21703,,M21703,,M21703,, 
2,2,,172151-74420,,"BOLT M 4X 10",3,3,3,3,,,,,,,,,,,,,, 
3,2,,172165-74710,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172165-74720,,"BOLT M5X16,HEX.SCKT.",2,2,2,2,,,,,,,,,,,,,, 
5,2,,172165-74730,,"BOLT M5X8,HEX.SCKT.",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172165-74740,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-74760,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172165-74770,,PACKING,2,2,2,2,,,,,,,,,,,,,, 
9,2,,172165-74780,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
10,2,,172165-74790,,COVER,1,1,1,1,,,,,,,,,,,,,, 
11,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,, 
11A,2,,23871-010000,,"PLUG 
PT1/8,SCREW",1,1,1,1,,,W,,,M21703,,M21703,,M21703,,M21703,, 
12,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,,,,,,,,,,,,, 



F i g 7 5 D-/ \ -1 I\ J~ 7 . LOW-HIGH VALVE 

1 
1- 1 
1-2 

0 --
,' ,1/ -· v;/ 

\ -~ •. :::/ 't' 
,,'" ~v-. ... 1 

.,,~ .. 
\ /'/ ,, 

~ 
12 



1,2,,172165-74750,,"MOUNT, PTO",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172165-74800,,"VALVE ASSY,PTO",1,1,1,1,,,,,,,,,,,,,, 
3,3,,172165-74710,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172165-74740,,SPRING,2,2,2,2,,,,,,,,,,,,,, 
5,3,,172165-74810,,"BOLT M5X25,HEX.SCKT.",2,2,2,2,,,,,,,,,,,,,, 
6,3,,172165-74820,,"BOLT M4X8,HEX.SCKT.",4,4,4,4,,,,,,,,,,,,,, 
7,3,,172165-74830,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172165-74840,,FLANGE,1,1,1,1,,,,,,,,,,,,,, 
9,3,,172165-74850,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
10,3,,24311-000220,,"O-RING 1A P-22.0",3,3,3,3,,,,,,,,,,,,,, 
11,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,, 
12,2,,26013-100162,,"BOLT M10X 16",2,2,2,2,,,,,,,,,,,,,, 



78 P. T. 0. /,J~7 
Fig. P. T.0.VALVE 



1A,1,,772165-75100,,"TANK ASSY, HYD.OIL",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,772165-75100-1,,"TANK ASSY, HYD.OIL",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172124-73700,,"BAR,FILTER SUPPORT",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172112-74801,,"STRAINER, SUCTION",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172112-74901,,"ELEMENT W/VALVE",1,1,1,1,,,,,,,,,,,,,, 
5,3,,172112-74911,,ELEMENT,1,1,1,1,,,,,,,,,,,,,, 
6,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,,,,,,,,,,,,, 
9,2,,26716-100002,,"NUT M10",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172165-75401,,"COVER CMP.,RESERVOIR",1,1,1,1,,,,,,,,,,,,,, 
12,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,, 
13,2,,172165-75340,,COLLAR,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172165-75350,,COVER,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,,,,,,,,,,,,,, 
16,3,,172122-75620,,BOLT,2,2,2,2,,,,,,,,,,,,,, 
17,3,,172122-75630,,GASKET,4,4,4,4,,,,,,,,,,,,,, 
18A,2,,172116-75850,,"PLUG, OIL FEED",1,1,1,1,,,,,,,,,,,,,, 
18B,2,,172116-75850-1,,"PLUG, OIL (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
19,2,,22134-240000,,"WASHER 24",1,1,1,1,,,Z,,,M22179,,M22179,,M22179,,M22179,, 
20,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,, 
21,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,1,1,,,,,,,,,,,,,, 
22,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,,,,,,,,,,,,,, 
23,2,,24321-001350,,"O-RING 1A G-135.0",1,1,1,1,,,,,,,,,,,,,, 
24,2,,24321-001900,,"O-RING 1A G-190.0",1,1,1,1,,,,,,,,,,,,,, 
25,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,, 
26,2,,933171-23042,,MAGNET,1,1,1,1,,,,,,,,,,,,,, 
27,2,,933171-23062,,"PLUG 24, DRAIN",1,1,1,1,,,,,,,,,,,,,, 
27-1,2,,172183-75750,,"PLUG 24, 
DRAIN",1,1,1,1,,,F,1,,M22179,,M22179,,M22179,,M22179,, 
28,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,, 
29,2,,172165-75450,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
30,2,,172165-75460,,GASKET,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172165-75480,,ELEMENT,1,1,1,1,,,,,,,,,,,,,, 
31-1,2,,172165-75481,,ELEMENT,1,1,1,1,,,R,,,M21967,,M21967,,M21967,,M21967,, 
32,2,,26022-050102,,"SCREW M 5X 10",3,3,3,3,,,,,,,,,,,,,, 
33,2,,172165-75500,,PIPE,1,1,1,1,,,,,,,,,,,,,, 
34,2,,172165-75530,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
34A,2,,24341-000300,,"O-RING 1A S-
30.0",1,1,1,1,,,W,,,M22179,,M22179,,M22179,,M22179,, 
35,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,,,,,,,,,,,,,, 
36,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,,,,,,,,,,,,,, 
37,1,,26116-140402,,"BOLT M14X 40 PLATED",4,4,4,4,,,,,,,,,,,,,, 
38,1,,933169-23070,,"SPACER (1.6)",4,4,4,4,,,,,,,,,,,,,, 
39,1,,933169-23080,,"SPACER (3.2)",4,4,4,4,,,,,,,,,,,,,, 
40,1,,172165-75490,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
41,1,,23080-010000,,"CLAMP 10",1,1,1,1,,,,,,,,,,,,,, 
42,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,,,W,,,M00611,,M00611,,M00611,,M00611,, 



Fig. 7 7 fi:i1J;B1'J '.,JIJ 
~m~No.1~ ~ HYO.OIL TANK 
l inc. ( 1) -34A tt:ll, N 0. (1) tJ, i:, 34A ~ft ~ --~ 

( 1 ) 

@)---19 

28-j 
20--e 

!~14 
32 

a~ ~ 29~18 

~24 30-----@ / 22 ~ 31-----e ,41 40 

1---7 ~;~-~:l 6} ~23~2 
4 

I- ·8 

5 f---2 
- ---: 
~13 

85~ L~ 27 

HEX36 taD 37 

PREVIOUS n ~,,;• 'f "
36 

,. 26 r--35 

34A-o 21 I 

~~-~- ~sL;~~ ~:{✓27-1 ! ~ .. --~ . --~ 

.- cJ -- -- __ 1/ 



1,1,,172142-76100,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172147-76100,,FLANGE,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172122-76131,,"CONNECTOR PT1/2-45",1,1,1,1,,,,,,,,,,,,,, 
4,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172157-76130,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,1,1,,,,,,,,,,,,,, 
7,1,,172165-76230,,"CONNECTOR PF1/2 CMP",1,1,1,1,,,,,,,,,,,,,, 
7A,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,, 
8,1,,172165-76300,,"CONNECTOR PT1/4 CMP",1,1,1,1,,,,,,,,,,,,,, 
8A,2,,24315-000140,,"O-RING 1B P-
14.0",1,1,1,1,,,W,,,M22615,,M22615,,M22615,,M22615,, 
9,1,,172165-76310,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
9-1,1,,172165-76311,,JOINT,1,1,1,1,,,N,,,M21890,,M21890,,M21890,,M21890,, 
10,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,,,,,,,,,,,,,, 
12,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172112-77360,,"CONNECTOR 
PF1/2PF1/2",1,1,1,1,,,Z,,,M00562,,M00562,,M00562,,M00562,, 
14,1,,172112-77360,,"CONNECTOR 
PF1/2PF1/2",1,1,1,1,,,Z,,,M00562,,M00562,,M00562,,M00562,, 
15,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
16,1,,23391-040000,,"JOINT RGI 1/2",1,1,1,1,,,,,,,,,,,,,, 
17,1,,23871-010000,,"PLUG PT1/8,SCREW",2,2,2,2,,,,,,,,,,,,,, 
18,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,, 
19,1,,24315-000180,,"O-RING 1B P-18.0",5,5,5,5,,,,,,,,,,,,,, 
20,1,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,,,,,,,,,,,,,, 
21,1,,24321-000400,,"O-RING 1A G-40.0",1,1,1,1,,,,,,,,,,,,,, 
22,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
23,1,,172165-76480,,TUBE,1,1,1,1,,,,,,,,,,,,,, 
24,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
25,1,,172165-78110,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
26,1,,172165-78120,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172165-78320,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172165-78330,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
29,1,,172142-78350,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
30,1,,172165-78390,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
31,1,,172165-78460,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
32,1,,172165-78470,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
33,1,,172112-78750,,"CLAMP (B), HOSE",3,3,3,3,,,,,,,,,,,,,, 
34,1,,23000-022000,,"CLAMP 22",4,4,4,4,,,,,,,,,,,,,, 
35,1,,23000-035000,,"CLAMP 35",4,4,4,4,,,,,,,,,,,,,, 
36,1,,23000-041000,,"CLAMP 41",4,4,4,4,,,,,,,,,,,,,, 
37,1,,23000-060000,,"CLAMP 60",4,4,4,4,,,,,,,,,,,,,, 
38,1,,23000-070000,,"CLAMP 70",4,4,4,4,,,,,,,,,,,,,, 
39,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,1,1,,,,,,,,,,,,,, 
40,1,,172165-76780,,BODY,2,2,2,2,,,W,,,M00562,,M00562,,M00562,,M00562,, 
41,1,,172165-76790,,"CONNECTOR 
1/4X1/2",2,2,2,2,,,W,,,M00562,,M00562,,M00562,,M00562,, 
42,1,,172165-76800,,CONNECTOR,2,2,2,2,,,W,,,M00562,,M00562,,M00562,,M00562,, 
42-1,1,,172165-76801,,CONNECTOR,2,2,2,2,,,N,,,M00653,,M00653,,M00653,,M00653,, 
43,1,,172146-76151,,JOINT,1,1,1,1,,,W,,,M00562,,M00562,,M00562,,M00562,, 
44,1,,23391-040000,,"JOINT RGI 
1/2",1,1,1,1,,,W,,,M00562,,M00562,,M00562,,M00562,, 



7 8 ;mEEltl (-$1:;1"'~:;1'"'"'HJ~ 7) 
Fig. HYO.OIL PIPING(TANK ~PUMP~ VALVE) 

REFER TO FIG 77 

REFER TO FIG.75 \ REFER TO FIG.69, 70 

28 
27 
30 



1,1,,172147-76270,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
4,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,,,,,,,,,,,,,, 
7,1,,24315-000180,,"O-RING 1B P-18.0",6,6,6,6,,,,,,,,,,,,,, 
8,1,,172165-78150,,GROMMET,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172165-78201,,"HOSE G208BC171",1,1,1,1,,,,,,,,,,,,,, 
10,1,,172165-78211,,"HOSE G208BC166",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172165-78221,,"HOSE G208BC171",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-78231,,"HOSE G208BC166",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172165-78241,,"HOSE G208BC166",2,2,2,2,,,,,,,,,,,,,, 
13-1,1,,172165-78241,,"HOSE 
G208BC166",1,1,1,1,,,K,,,M20872,,M20872,,M20872,,M20872,, 
13A,1,,172165-78170,,"HOSE G208 
B163",1,1,1,1,,,W,,,M20872,,M20872,,M20872,,M20872,, 
14,1,,172165-78700,,SUPPORT,1,1,1,1,,,,,,,,,,,,,, 
14-1,1,,172165-78701,,SUPPORT,1,1,1,1,,,S,,,M21803,,M21803,,M21803,,M21803,, 
14A,2,,172165-78780,,RUBBER,1,1,1,1,,,,,,,,,,,,,, 
14A-1,2,,172165-78781,,RUBBER,1,1,1,1,,,S,,,M21803,,M21803,,M21803,,M21803,, 
15,1,,172165-78740,,"COVER ASSY",1,1,1,1,,,,,,,,,,,,,, 
15-1,1,,172165-78741,,"COVER 
ASSY",1,1,1,1,,,S,,,M21803,,M21803,,M21803,,M21803,, 
15A,2,,172165-78780,,RUBBER,1,1,1,1,,,,,,,,,,,,,, 
15A-1,2,,172165-78781,,RUBBER,1,1,1,1,,,S,,,M21803,,M21803,,M21803,,M21803,, 
16,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,, 
17,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,, 
18,1,,26116-100802,,"BOLT M10X 80 PLATED",2,2,2,2,,,,,,,,,,,,,, 
19,1,,172165-79101,,SUPPORT,,1,,1,,,,1,,,,,,,,,, 
20,2,,172165-78781,,RUBBER,,1,,1,,,,1,,,,,,,,,, 
21,2,,172165-79130,,RUBBER,,1,,1,,,,1,,,,,,,,,, 



7 9 5mfflef (l\)li1....,-J-b) 
Fig. HYO.OIL PIPING(VALVE ~ BOOM) 

12 13 
3-1 

13 
13A 10 

REFER TO FIG.69, 70 

19 



1,1,,172730-75140,,ADAPTOR,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172730-75140,,ADAPTOR,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172730-75140,,ADAPTOR,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,1,1,,,,,,,,,,,,,, 
7,1,,172141-76180,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
8,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172147-76260,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172165-76280,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172165-76280,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-76350,,"CONNECTOR M17 PF3/8",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172165-76360,,"JOINT PF1/2",1,1,1,1,,,,,,,,,,,,,, 
15,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,,,,,,,,,,,,,, 
16,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,,,,,,,,,,,,,, 
17,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
18,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,1,1,,,,,,,,,,,,,, 
19,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,1,1,,,,,,,,,,,,,, 
20,1,,23393-040000,,"JOINT 90RGI 1/4",1,1,1,1,,,,,,,,,,,,,, 
21,1,,23393-040000,,"JOINT 90RGI 1/4",1,1,1,1,,,,,,,,,,,,,, 
22,1,,23394-020000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
23,1,,23394-040000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
24,1,,23394-040000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
25,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,, 
26,1,,24315-000140,,"O-RING 1B P-14.0",6,6,6,6,,,,,,,,,,,,,, 
27,1,,24315-000180,,"O-RING 1B P-18.0",8,8,8,8,,,,,,,,,,,,,, 
28,1,,933160-01370,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,, 
29,1,,933160-01370,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,, 
30,1,,172165-78250,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
31,1,,172165-78260,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
32,1,,172165-78270,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
33,1,,172165-78280,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
34,1,,172165-78290,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172165-78300,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
36,1,,172165-78400,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
37,1,,172165-78430,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
38,1,,172165-78440,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
39,1,,172165-79660,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
40,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 



8 0 ;mfflel ( HJv 7----- J.1 l'\Jv-----T--9) 
Fig. HYO.OIL PIPING(VALVE ~SWIVEL~ MOTOR) 

33 " 

17 ~ 
>: 

REFER TO FIG.63, 64 



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,,,,,,,,,,,,,, 
2,1,,172165-76140,,"JOINT COMPL.",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,1,1,,,,,,,,,,,,,, 
4,1,,172312-76190,,"NIPPLE 3/8X1/4",1,1,1,1,,,,,,,,,,,,,, 
5,1,,172165-76200,,"CONNECTOR PT1/2PF3/4",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172165-76210,,"CONNECTOR PT1/2-3/4",1,1,1,1,,,,,,,,,,,,,, 
7,1,,172141-76220,,NIPPLE,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172165-76220,,NIPPLE,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172165-76220,,NIPPLE,2,2,2,2,,,,,,,,,,,,,, 
10,1,,172142-76240,,"JOINT PF3/4",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172165-76270,,NIPPLE,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-76270,,NIPPLE,2,2,2,2,,,,,,,,,,,,,, 
13,1,,172165-76340,,"CONNECTOR M17 PF1/2",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172165-76380,,"CONNECTOR PF3/4M CMP",1,1,1,1,,,,,,,,,,,,,, 
16,2,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,,,,,,,,,,,,,, 
17,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,,,,,,,,,,,,,, 
18,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,, 
19,1,,23394-020000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
20,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,1,1,,,,,,,,,,,,,, 
21,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,, 
22,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,, 
23,1,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,,,,,,,,,,,,,, 
24,1,,26013-080252,,"BOLT M 8X 25",2,2,2,2,,,,,,,,,,,,,, 
25,1,,933171-24601,,"JOINT,SAFETY VALVE",1,1,1,1,,,,,,,,,,,,,, 
26,1,,172165-78340,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172165-78350,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172165-78360,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172165-78370,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
30,1,,172165-78380,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
31,1,,172165-78411,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
32,1,,172165-78420,,"HOSE G806YY027",1,1,1,1,,,,,,,,,,,,,, 
33,1,,172165-78450,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
34,1,,172165-78790,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
35,1,,23000-016000,,"CLAMP 16",3,3,3,3,,,,,,,,,,,,,, 
36,1,,23000-035000,,"CLAMP 35",3,3,3,3,,,,,,,,,,,,,, 
37,1,,23010-014000,,"CLAMP 14",1,1,1,1,,,,,,,,,,,,,, 
38,1,,172162-76850,,"PLUG PF3/8",2,2,2,2,,,,,,,,,,,,,, 
39,1,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,,,,,,,,,,,,,, 
40,1,,172165-76580,,"PLUG PF1/2,HEX.",2,2,2,2,,,,,,,,,,,,,, 
41,1,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,, 
42,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
43,1,,23897-020002,,"PLUG PF3/8",1,1,1,1,,,,,,,,,,,,,, 
43-1,1,,172165-76590,,"PLUG 
PF1/4",1,1,1,1,,,N,,,M00795,,M00795,,M00795,,M00795,, 
44,1,,29311-515000,,"GROMMET 
51X5",2,2,2,2,,,W,,,M21967,,M21967,,M21967,,M21967,, 



Fig. 81 ''°le~~IJ~-:;) . PIPING(RETURN) 
REFER TO FIG.77 



1,1,,172730-75140,,ADAPTOR,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",4,4,4,4,,,,,,,,,,,,,, 
3,1,,23391-040000,,"JOINT RGI 1/2",4,4,4,4,,,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,,,,,,,,,,,,,, 
5,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,,,,,,,,,,,,,, 
6,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,,,,,,,,,,,,,, 
6-1,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,2,2,,,S,,,XXX,,XXX,,XXX,,XXX,, 
7,1,,933152-24410,,"CONNECTOR (A)",2,2,2,2,,,,,,,,,,,,,, 
8,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,, 
9,1,,172165-78310,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
10,1,,172165-78180,,PLATE,2,2,2,2,,,Z,,,*1994.12,,*1994.12,,*1994.12,,*1994.12,, 
11,1,,22217-100000,,"SPRING WASHER 
10",2,2,2,2,,,Z,,,*1994.12,,*1994.12,,*1994.12,,*1994.12,, 
12,1,,26116-100162,,"BOLT M10X 16 
PLATED",2,2,2,2,,,Z,,,*1994.12,,*1994.12,,*1994.12,,*1994.12,, 
13,1,,172124-78321,,"HOSE G706BB140W",2,2,2,2,,,,,,,,,,,,,, 
14,1,,172147-78620,,HOSE,4,4,4,4,,,,,,,,,,,,,, 
15,1,,172147-78680,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
16,1,,172165-78480,,"HOSE P206AB066W",2,2,2,2,,,,,,,,,,,,,, 



. 8 2 ijJIEI ( tfi) 
Fig. HYO.OIL PIPING(TRAVEL) 

6-1 

~ 
16 /1/--1 

16 

)f''®®tl 
' ~ 

10 ~~ 
<'{~ 10 9 

18~ \ 11 

14 
.__PR_EV_ID_US __ l_2 ___ __J 

15 
15 

--- ' 

C
-- // // 

~-- - .... .,___ 
,------,--,---:;=:_ 

/, 

fRrv~ -~□R V /0 
. 

PREVIOUS 

15 

7 

7 



1A,1,,172112-76321,,"RETAINER    (YELLOW)",3,3,3,3,,,,,,,,,,,,,, 
1B,1,,172112-76321-1,,"RETAINER (GREEN",3,3,3,3,,,,,,,,,,,,,, 
2A,1,,172165-76510,,"TUBE(A), ARM",1,1,1,1,,,,,,,,,,,,,, 
2B,1,,172165-76510-1,,"TUBE(A), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
3A,1,,172151-76460,,"TUBE(B), ARM",1,1,1,1,,,,,,,,,,,,,, 
3B,1,,172151-76460-1,,"TUBE(B), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
4A,1,,172165-76400,,"TUBE(A), BUCKET",1,1,1,1,,,,,,,,,,,,,, 
4B,1,,172165-76400-1,,"TUBE(A),BUCKET(GREEN",1,1,1,1,,,,,,,,,,,,,, 
5A,1,,172165-76420,,"TUBE(B), BUCKET",1,1,1,1,,,,,,,,,,,,,, 
5B,1,,172165-76420-1,,"TUBE(B),BUCKET(GREEN",1,1,1,1,,,,,,,,,,,,,, 
6A,1,,172165-76530,,"CLAMP, TUBE",1,1,1,1,,,,,,,,,,,,,, 
6B,1,,172165-76530-1,,"CLAMP, TUBE  (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
7,1,,172165-76540,,"RUBBER CLAMP, TUBE",2,2,2,2,,,,,,,,,,,,,, 
8A,1,,172147-76750,,"CLAMP, PIPE(A)",1,1,1,1,,,,,,,,,,,,,, 
8B,1,,172147-76750-1,,"CLAMP,PIPE(A)(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
9A,1,,172147-76760,,"CLAMP, TUBE",1,1,1,1,,,,,,,,,,,,,, 
9B,1,,172147-76760-1,,"CLAMP,TUBE(B)(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
10,1,,172147-76770,,"CLAMP, RUBBER",2,2,2,2,,,,,,,,,,,,,, 
11,1,,172147-76780,,"CLAMP, RUBBER",2,2,2,2,,,,,,,,,,,,,, 
12A,1,,172151-76400,,"TUBE, BOOM",1,1,1,1,,,,,,,,,,,,,, 
12B,1,,172151-76400-1,,"TUBE, BOOM   (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
13A,1,,172151-76420,,"TUBE, BOOM",1,1,1,1,,,,,,,,,,,,,, 
13B,1,,172151-76420-1,,"TUBE, BOOM   (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172112-81720,,"CUSION RUBBER,PIPE",1,1,1,1,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",6,6,6,6,,,,,,,,,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
17,1,,26116-100602,,"BOLT M10X 60 PLATED",3,3,3,3,,,,,,,,,,,,,, 
18,1,,26716-080002,,"NUT M 8",6,6,6,6,,,,,,,,,,,,,, 
19A,1,,933155-09670,,"CLAMP, PIPE",1,1,1,1,,,,,,,,,,,,,, 
19B,1,,933155-09670-5,,"RETAINER (GREEN",1,1,1,1,,,,,,,,,,,,,, 
20,1,,172310-51290,,"SEAT, CLAMP",1,1,1,1,,,,,,,,,,,,,, 
21,1,,26013-100452,,"BOLT M10X 45",1,1,1,1,,,,,,,,,,,,,, 
22,1,,172124-78400,,"HOSE G208AB100W",2,2,2,2,,,,,,,,,,,,,, 
23,1,,23202-040801,,"PIPE  04X80",1,1,1,1,,,,,,,,,,,,,, 
24,1,,23202-040901,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
25,1,,23272-040701,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
25-1,1,,23202-040701,,"PIPE, HICH-
PRESS.",1,1,1,1,,,N,,,M22037,,M22037,,M22037,,M22037,, 
25-2,1,,172176-78260,,HOSE,1,1,1,1,,,N,,,M22164,,M22164,,M22164,,M22164,, 
26,1,,26116-100552,,"BOLT M10X 55 PLATED",3,3,3,3,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,, 
28,1,,23272-040701,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
28-1,1,,23202-040701,,"PIPE, HICH-
PRESS.",1,1,1,1,,,N,,,M22037,,M22037,,M22037,,M22037,, 



Fig.83 M~~ (7-b.) . 0 L p Ip I NG (BOOM) 

7-J,.',,'}:,,'' 
SOOM CYLINDER 



1,1,,172165-76440,,"PIPE(A), 3RD",,1,,1,,,,,,,,,,,,,, 
2,1,,172165-76460,,"PIPE(B), 3RD",,1,,1,,,,,,,,,,,,,, 
3,1,,172165-76650,,"JOINT, 3RD",,1,,1,,,,,,,,,,,,,, 
4,1,,172151-76790,,"PLATE, CLAMP",,1,,1,,,,,,,,,,,,,, 
5,1,,172142-76940,,"CLAMP 3/4",,3,,3,,,,,,,,,,,,,, 
6,1,,172151-76990,,CLAMP,,3,,3,,,,,,,,,,,,,, 
7,1,,22217-120000,,"WASHER 12,SPRING",,6,,6,,,,,,,,,,,,,, 
8,1,,23871-060000,,"PLUG PT3/4,SCREW",,1,,1,,,,,,,,,,,,,, 
9,1,,26013-100252,,"BOLT W/WASHER M10X25",,2,,2,,,,,,,,,,,,,, 
10,1,,26116-120552,,"BOLT M12X 55 PLATED",,2,,2,,,,,,,,,,,,,, 
11,1,,26116-120602,,"BOLT M12X 60 PLATED",,3,,3,,,,,,,,,,,,,, 
12,1,,26116-120902,,"BOLT M12X 90 PLATED",,1,,1,,,,,,,,,,,,,, 
13,1,,172151-78770,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,1,,172151-78780,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,1,,172151-78790,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172151-78800,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172151-76210,,JOINT,,1,,1,,,,,,,,,,,,,, 
17A,2,,172151-76010,,"SEAL SET",,1,,1,,,W,,,,,*1996.08,,,,*1996.08,, 
18,1,,172142-76280,,"JOINT 3/4, SWIVEL",,1,,1,,,,,,,,,,,,,, 
19,2,,172142-77050,,"SEAL SET",,1,,1,,,W,,,,,*1996.02,,,,*1996.02,, 
20,1,,23871-100000,,"PLUG PT1",,1,,1,,,,,,,,,,,,,, 



P/C NE S No: YOOK2781-4 
PUBL!SHED:1996/12 

B 4 ~ffEI ( P . T. 0. /\J~ -J, -J-b.) (AS) 
Fig. HYO.OIL PIPING(P.T.O.VALVE,BOOM) (AS) 

20 

COUNTRY JP AS EX 
Fig.No. 89 84 89 

11 7 --

ll 
_,,.>---•' 

: 

15 \ 

\ 

\ 
\ -------. L~-=] 

rl3 
17 -w------, 

~19 18 

3 



1,2,,172141-76090,,"CONNECTOR 3/4L",1,1,1,1,,,,,,,,,,,,,, 
2,3,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172165-76320,,"CONNECTOR PF3/4 CMP",1,1,1,1,,,,,,,,,,,,,, 
4,3,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,,,,,,,,,,,,,, 
5,2,,23391-060000,,"JOINT RGI 3/4",1,1,1,1,,,,,,,,,,,,,, 
6,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,,,,,,,,,,,,, 
7,2,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172165-76100,,"PIPE,3RD",1,1,1,1,,,,,,,,,,,,,, 
9,2,,26013-120252,,"BOLT M12X 25",2,2,2,2,,,,,,,,,,,,,, 
10,2,,172165-78500,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172165-79780,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
12,2,,23871-060000,,"PLUG PT3/4,SCREW",1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
13,2,,23871-100000,,"PLUG PT1",1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
14,2,,172165-76650,,"JOINT, 3RD",1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
15,2,,26013-100252,,"BOLT W/WASHER 
M10X25",2,2,2,2,,,W,,,M21199,,M21199,,M21199,,M21199,, 
16,2,,172151-78780,,HOSE,1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
17,2,,172151-78770,,HOSE,1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
18,2,,172151-76210,,JOINT,1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
18A,3,,172151-76010,,"SEAL 
SET",1,1,1,1,,,W,,,*1996.07,,*1996.07,,*1996.07,,*1996.07,, 
19,2,,172142-76280,,"JOINT 3/4, 
SWIVEL",1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
19A,3,,172142-77050,,"SEAL 
SET",1,1,1,1,,,W,,,*1996.02,,*1996.02,,*1996.02,,*1996.02,, 
20,2,,172151-76600,,"ADAPTER 
PF3/4,BLIND",1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 
21,2,,172151-76610,,"ADAPTER PF 1, 
BLIND",1,1,1,1,,,W,,,M21199,,M21199,,M21199,,M21199,, 



P/C. NEWS No :YOOK2781-4 
PUBLISHED:1996/12 

85 ~ff~ff(P. T.0.7~-bIY~) 
Fig. HYO.OIL PIPING(P. T.O.FRAME END) 

14 

18% 
PREVIOUS 

13 12 ~, 8__. 
COUNTRY JP AS EX 
Fig.No. 85 86 85 

P.T.O.~~~ (7~-bI~~) 
P. T.O.KIT(FRAME END) 
(172165-74600) 
Fig. 39 REF. No. 1 
inc.Fig.39 REF.No.2~41 

Fig. 85 REF. No. 1~21 



1,1,,172141-76090,,"CONNECTOR 3/4L",,1,,1,,,,,,,,,,,,,, 
2,2,,24315-000240,,"O-RING 1B P-24.0",,1,,1,,,,,,,,,,,,,, 
3,1,,172156-76110,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",,1,,1,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",,1,,1,,,,,,,,,,,,,, 
6,1,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
8,1,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
9,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
10,1,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
12,1,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
13,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
14,1,,172141-76220,,NIPPLE,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-76280,,"CONNECTOR PF1/2-3/8",,1,,1,,,,,,,,,,,,,, 
16,1,,172165-76280,,"CONNECTOR PF1/2-3/8",,1,,1,,,,,,,,,,,,,, 
17,1,,172165-76320,,"CONNECTOR PF3/4 CMP",,1,,1,,,,,,,,,,,,,, 
18,2,,24315-000240,,"O-RING 1B P-24.0",,1,,1,,,,,,,,,,,,,, 
19,1,,172112-77660,,"L-JOINT 1/8",,1,,1,,,,,,,,,,,,,, 
20,1,,172112-77660,,"L-JOINT 1/8",,1,,1,,,,,,,,,,,,,, 
21,1,,23391-060000,,"JOINT RGI 3/4",,1,,1,,,,,,,,,,,,,, 
22,1,,23391-020000,,"JOINT RGI1/4",,1,,1,,,,,,,,,,,,,, 
23,1,,23871-040000,,"PLUG PT1/2,SCREW",,1,,1,,,,,,,,,,,,,, 
24,1,,23871-030000,,"PLUG PT3/8,SCREW",,1,,1,,,,,,,,,,,,,, 
25,1,,24315-000110,,"O-RING 1B P-11.0",,3,,3,,,,,,,,,,,,,, 
26,1,,24315-000180,,"O-RING 1B P-18.0",,2,,2,,,,,,,,,,,,,, 
27,1,,172165-74110,,"VALVE ASSY, UNLOAD",,1,,1,,,,,,,,,,,,,, 
27-1,1,,172165-74240,,"VALVE ASSY, UNLOAD",,1,,1,,,S,,,,,M22281,,,,M22281,, 
28,1,,172165-76100,,"PIPE,3RD",,1,,1,,,,,,,,,,,,,, 
29,1,,26013-120252,,"BOLT M12X 25",,2,,2,,,,,,,,,,,,,, 
30,1,,172165-78490,,HOSE,,1,,1,,,,,,,,,,,,,, 
31,1,,172165-78500,,HOSE,,1,,1,,,,,,,,,,,,,, 
32,1,,172165-78510,,HOSE,,1,,1,,,,,,,,,,,,,, 
33,1,,172165-78520,,HOSE,,1,,1,,,,,,,,,,,,,, 
34,1,,172165-78540,,HOSE,,1,,1,,,,,,,,,,,,,, 
35,1,,172165-78550,,HOSE,,1,,1,,,,,,,,,,,,,, 
36,1,,172165-78560,,HOSE,,1,,1,,,,,,,,,,,,,, 
37,1,,23000-013000,,"CLAMP 13",,1,,1,,,,,,,,,,,,,, 
38,1,,172165-79780,,HOSE,,1,,1,,,,,,,,,,,,,, 



86 jfEB]t'B (P. T. 0. /\Jv7, 7v-b) (AS) 
Fig. HYO. OIL PIPING (P. T. 0. VALVE, FRAME) (AS) 

COUNTRY J P A S E X 
Fig.No. 85 86 85 

23\ ~/8 
29~ I I ,1,,,:ti ~ 31 

..,,ti. ~v / 
28 / 

REFER TO FIG58 

' 

~@ 
34 

19 

35 ~~- , . AfJt~ 
REFER TO 14 37 \ 32 ~ 30~~3 34 

FIGBI ~'),".--J.- ~ 6~l 25 REFER TO ·~r~~\ ~ ~ REF~1~~~Alif','? FIG76 

Vli'J____..l 31 r \ 8 I --J;;---S 
26- 2---;r 32 35 9 / 

2s : ~~ t---16 38 /Jo 13 4" \ ·sJ:~~~26(---J Avi.;i,,,/' 
33~~-25~2\ '!],'', ~-18 l ." - ,,,~33 \36 

36 ""'-\.~ REFER TO FIG 70 <IQ"~ 
' _,,_;:, \ 30 
~ 20 



1,1,,172165-74620,,"P.T.O. KIT, UNITE",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172156-76110,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,4,4,4,4,,,,,,,,,,,,,, 
5,3,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,, 
6,2,,172141-76220,,NIPPLE,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,2,2,,,,,,,,,,,,,, 
8,2,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,, 
10,2,,23391-020000,,"JOINT RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,, 
12,2,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,, 
13,2,,172165-74110,,"VALVE ASSY, UNLOAD",1,1,1,1,,,,,,,,,,,,,, 
13-1,2,,172165-74240,,"VALVE ASSY, 
UNLOAD",1,1,1,1,,,S,,,M22281,,M22281,,M22281,,M22281,, 
14,2,,172165-78490,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172165-78510,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172165-78520,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172165-78540,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172165-78550,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172165-78560,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
20,2,,23010-014000,,"CLAMP 14",1,1,1,1,,,,,,,,,,,,,, 
21,2,,172165-76300,,"CONNECTOR PT1/4 CMP",1,1,1,1,,,,,,,,,,,,,, 
22,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,, 
23,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172165-03212,,"LABEL, PTO SELECT",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172165-03280,,"LABEL, PTO SWITCH",1,1,1,1,,,,,,,,,,,,,, 
26,2,,172165-17000,,"SWITCH,ROTARY",1,1,1,1,,,,,,,,,,,,,, 
27,2,,172165-17010,,"HARNESS, P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
28,2,,172165-17020,,"SWITCH W/LAMP",1,1,1,1,,,,,,,,,,,,,, 
29,2,,119247-77100,,"RELAY, SAFETY",1,1,1,1,,,,,,,,,,,,,, 
30,2,,26022-060122,,"SCREW M 6X 12",1,1,1,1,,,,,,,,,,,,,, 



8 7 jmJifi3f ( P . T . 0 . ti) 
Fig. HYO.OIL PIPING(P. T.O.CONFLUENCE) 

P.T.0.*"1-(dl 
P. T.O. KIT(CONFLUENCEl 
(172165-7-4620) 

Fig. B7 REF. No. 1 
1 inc.Fig.87 REF.No.2~30 '4'. Fig. 76 REF.No. 1~12 

25 

28 

REFER TO FlG.58 1~ 

~22}21 



1,1,,172165-74640,,"P.T.O. KIT(MV, UNITE",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172156-76110,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,4,4,4,4,,,,,,,,,,,,,, 
5,3,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,, 
6,2,,172141-76220,,NIPPLE,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,2,2,,,,,,,,,,,,,, 
8,2,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,, 
10,2,,23391-020000,,"JOINT RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,, 
12,2,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,, 
13,2,,172165-74110,,"VALVE ASSY, UNLOAD",1,1,1,1,,,,,,,,,,,,,, 
13-1,2,,172165-74240,,"VALVE ASSY, 
UNLOAD",1,1,1,1,,,S,,,M22281,,M22281,,M22281,,M22281,, 
14,2,,26022-060122,,"SCREW M 6X 12",1,1,1,1,,,,,,,,,,,,,, 
15,2,,172165-78510,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172165-78520,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172165-78540,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172165-78550,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172165-78560,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
20,2,,23010-014000,,"CLAMP 14",1,1,1,1,,,,,,,,,,,,,, 
21,2,,172165-76300,,"CONNECTOR PT1/4 CMP",1,1,1,1,,,,,,,,,,,,,, 
22,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,, 
23,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172165-03212,,"LABEL, PTO SELECT",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172165-03280,,"LABEL, PTO SWITCH",1,1,1,1,,,,,,,,,,,,,, 
26,2,,172165-17000,,"SWITCH,ROTARY",1,1,1,1,,,,,,,,,,,,,, 
27,2,,172165-17010,,"HARNESS, P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
28,2,,172165-17020,,"SWITCH W/LAMP",1,1,1,1,,,,,,,,,,,,,, 
29,2,,119247-77100,,"RELAY, SAFETY",1,1,1,1,,,,,,,,,,,,,, 
30,2,,172165-78530,,HOSE,1,1,1,1,,,,,,,,,,,,,, 



88 ;fi)ffE~ (P. T. 0. amn (MV) 
Fig. HYO.OIL PIPING(P. T.O.CONFLUENCE) (MV) 

REFER TO FIG.58 

P. T. o. ,t,-,t-, Id) CMVI 25 
P.T.O. KIT(CONFLUENCE) OM 
I 172165-7-4640) 
Fig. 88 REF. No. 1 28 

1 inc.Fig.88 REF.No.2~30 
~ Flg. 76 REF. No. 1~12 

REFER TO 
6 

20 
FIG.8 I y r------ ____ 

#1~1 ~5 
11 ~7 

3 g.,..___12 
~-

16~3111 

19 ~~ 
~EFER TO FIG.69, 70 

REFER TO FIG.74 



1,1,,172165-74500,,"P.T.O.KIT(ARM END)",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172165-76440,,"PIPE(A), 3RD",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172165-76460,,"PIPE(B), 3RD",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172151-76650,,"VALVE SV-20,STOP",2,2,2,2,,,,,,,,,,,,,, 
4-1,2,,172151-76651,,"STOP VALVE",2,2,2,2,,,R,,,M22816,,M22816,,M22816,,M22816,, 
5,3,,172151-76660,,"BODY,VALVE",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
6,3,,172151-76670,,"RING,BACKUP",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
7,3,,172151-76680,,VALVE,2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
8,3,,172151-76690,,"RING,BACKUP",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
9,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
10,3,,22351-050012,,"PIN 
5X12,SPRING",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
11,3,,24325-000250,,"O-RING 1B G-
25.0",4,4,4,4,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
12,3,,24325-000300,,"O-RING 1B G-
30.0",2,2,2,2,,,Z,,,M22816,,M22816,,M22816,,M22816,, 
13,3,,172142-77150,,"SEAL SET",2,2,2,2,,,W,,,M22816,,M22816,,M22816,,M22816,, 
18,3,,22242-000300,,"CIRCLIP   
30",2,2,2,2,,,W,,,M22816,,M22816,,M22816,,M22816,, 
19,2,,172151-76790,,"PLATE, CLAMP",1,1,1,1,,,,,,,,,,,,,, 
20,2,,172151-76930,,"TUBE (H), 3RD",1,1,1,1,,,,,,,,,,,,,, 
21,2,,172142-76940,,"CLAMP 3/4",3,3,3,3,,,,,,,,,,,,,, 
22,2,,172151-76960,,"TUBE (I), 3RD",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172151-76990,,CLAMP,3,3,3,3,,,,,,,,,,,,,, 
24,2,,22217-120000,,"WASHER 12,SPRING",6,6,6,6,,,,,,,,,,,,,, 
25,2,,23871-060000,,"PLUG PT3/4,SCREW",2,2,2,2,,,,,,,,,,,,,, 
26,2,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,,,,,,,,,,,,,, 
27,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,2,2,,,,,,,,,,,,,, 
28,2,,26116-120602,,"BOLT M12X 60 PLATED",3,3,3,3,,,,,,,,,,,,,, 
29,2,,26116-120902,,"BOLT M12X 90 PLATED",1,1,1,1,,,,,,,,,,,,,, 
30,2,,172151-78790,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172151-78800,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
32,2,,172151-78810,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
33,2,,172151-78820,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
34,2,,172151-81270,,PLATE,3,3,3,3,,,,,,,,,,,,,, 
35,2,,172142-81520,,"STAY(D), PIPING",1,1,1,1,,,,,,,,,,,,,, 
36,2,,172142-81720,,"STAY ASSY",2,2,2,2,,,,,,,,,,,,,, 
37,2,,172142-81740,,"SEAT, SCREW",4,4,4,4,,,,,,,,,,,,,, 
38,2,,172151-76700,,"JOINT, 3RD",1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
39,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
40,2,,172151-78770,,HOSE,1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
41,2,,172151-78780,,HOSE,1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
42,2,,172151-76210,,JOINT,1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 
43,2,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,,,Z,,,XXX,,XXX,,XXX,,XXX,, 



8 9 5mEE"ff (P. T. 0. "P-bIY~) 
Fig. HYO.OIL PIPING(P.T.O.ARM END) 

t l 26 
37 

38 

--- ~ ------------

43 

IEIJ!j 
PREVIOUS 



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
6,1,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
7,1,,172165-76760,,BRACKET,1,,1,,,,,,,,,,,,,,, 
8,1,,172165-78590,,HOSE,1,,1,,,,,,,,,,,,,,, 
9,1,,172165-78670,,HOSE,1,,1,,,,,,,,,,,,,,, 
10,1,,172165-78680,,HOSE,2,,2,,,,,,,,,,,,,,, 
11,1,,172165-78690,,HOSE,1,,1,,,,,,,,,,,,,,, 
12,1,,172165-78800,,HOSE,1,,1,,,,,,,,,,,,,,, 
13,1,,172165-78820,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,1,,172165-78830,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,1,,172165-78840,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,1,,172165-78850,,HOSE,1,,1,,,,,,,,,,,,,,, 
17,1,,172165-78860,,HOSE,1,,1,,,,,,,,,,,,,,, 
18,1,,172165-78870,,HOSE,1,,1,,,,,,,,,,,,,,, 
19,1,,172165-78880,,HOSE,1,,1,,,,,,,,,,,,,,, 
20,1,,172165-78890,,HOSE,1,,1,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
23,1,,26116-100202,,"BOLT M10X 20 PLATED",2,,2,,,,,,,,,,,,,,, 
24,1,,172123-76120,,"CONNECTOR PF1/4",4,,4,,,,,,,,,,,,,,, 
25,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
26,1,,23393-020000,,"JOINT 90RGI1/4",1,,1,,,,,,,,,,,,,,, 
27,1,,194202-56460,,BAND,3,,3,,,,,,,,,,,,,,, 
28,1,,24311-000180,,"O-RING 1A P-18.0",8,,8,,,,,,,,,,,,,,, 
29,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,1,,,,,,,,,,,,,,, 
29A,2,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,W,,,M22615,,,,M22615,,,, 
30,1,,172162-76770,,"JOINT PF1/4",1,,1,,,,,,,,,,,,,,, 
31,1,,23391-020000,,"JOINT RGI1/4",2,,2,,,,,,,,,,,,,,, 
32,1,,23391-020000,,"JOINT RGI1/4",2,,2,,,,,,,,,,,,,,, 
33,1,,23871-010000,,"PLUG PT1/8,SCREW",1,,1,,,,,,,,,,,,,,, 
34,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
35,1,,172162-76770,,"JOINT PF1/4",4,,4,,,,,,,,,,,,,,, 
36,1,,172137-16560,,BAND,1,,1,,,,,,,,,,,,,,, 



90 ::::i::;~ □ -)~~ffi (J □ ::;~1.,,/t-, 5'11/?~) 
Fig. CONTROL PIPING(FRONT LEVER.DIRECT) 



1,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
6,1,,172165-76760,,BRACKET,,1,,1,,,,,,,,,,,,,, 
7,1,,172165-78680,,HOSE,,2,,2,,,,,,,,,,,,,, 
8,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
9,1,,172165-79220,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,1,,172165-79290,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,1,,172165-79300,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,1,,172165-79310,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,1,,172165-79320,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-79330,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-79340,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172165-79350,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172165-79360,,HOSE,,1,,1,,,,,,,,,,,,,, 
18,1,,172165-79370,,HOSE,,1,,1,,,,,,,,,,,,,, 
19,1,,172165-79380,,HOSE,,1,,1,,,,,,,,,,,,,, 
20,1,,172165-79390,,HOSE,,1,,1,,,,,,,,,,,,,, 
21,1,,24311-000180,,"O-RING 1A P-18.0",,8,,8,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",,2,,2,,,,,,,,,,,,,, 
23,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
24,1,,26116-100202,,"BOLT M10X 20 PLATED",,2,,2,,,,,,,,,,,,,, 
25,1,,172123-76120,,"CONNECTOR PF1/4",,4,,4,,,,,,,,,,,,,, 
26,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
27,1,,23393-020000,,"JOINT 90RGI1/4",,1,,1,,,,,,,,,,,,,, 
28,1,,194202-56460,,BAND,,3,,3,,,,,,,,,,,,,, 
29,1,,172165-76290,,"CONNECTOR PF1/4-1/4",,1,,1,,,,,,,,,,,,,, 
29A,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,W,,,,,M22615,,,,M22615,, 
30,1,,172162-76770,,"JOINT PF1/4",,1,,1,,,,,,,,,,,,,, 
31,1,,23391-020000,,"JOINT RGI1/4",,2,,2,,,,,,,,,,,,,, 
32,1,,23391-020000,,"JOINT RGI1/4",,2,,2,,,,,,,,,,,,,, 
33,1,,23871-010000,,"PLUG PT1/8,SCREW",,1,,1,,,,,,,,,,,,,, 
34,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
35,1,,172162-76770,,"JOINT PF1/4",,4,,4,,,,,,,,,,,,,, 
36,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
37,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 



91 =:r:; ~ □ -J~Iel (-Jt-1 ~ 1.,, H-, -111.,,1 ~) 
Fig. CONTROL PIPING(SIDE LEVER.DIRECT) 

I ~~~~ir lor-5101 
REFER TO FIG.7 I ..t.tJ, i;ji ,i;, 

VIEWED FROM UPPER 

21 
21 

8 
~21~ 

,. 

(L) 23 

it 
~;~~ 2;

3 
(RI 

~3~ 9 ~__;_'-'--"-'c.:_:_--_J 

20G ~24 
23 5 15 

3 
17 

4 
2 
10 

19 13 

~ 
27 I 

~' 

29A 
REFER TO FIG 75 29 

6 

18 
@ 
52 

2 

2 7 

l 6 33 
25 ~ 2422 26 11 

s s7 V 
:ir 

REFER TO FIG.69, 70 

2526 
34 16 

10 30 



1,1,,194202-56460,,BAND,,4,,4,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,12,,12,,,,,,,,,,,,,, 
3,1,,172165-76550,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
3A,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,W,,,,,M22615,,,,M22615,, 
4,1,,172165-76560,,ADAPTOR,,1,,1,,,,,,,,,,,,,, 
5,1,,172165-76570,,ELBOW,,1,,1,,,,,,,,,,,,,, 
6,1,,172165-76760,,BRACKET,,1,,1,,,,,,,,,,,,,, 
7,1,,172165-78680,,HOSE,,2,,2,,,,,,,,,,,,,, 
8,1,,172165-79220,,HOSE,,1,,1,,,,,,,,,,,,,, 
9,1,,172165-79290,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,1,,172165-79300,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,1,,172165-79310,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,1,,172165-79600,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,1,,172165-79620,,HOSE,,2,,2,,,,,,,,,,,,,, 
14,1,,172165-79640,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-79340,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172165-79350,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172165-79360,,HOSE,,1,,1,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",,12,,12,,,,,,,,,,,,,, 
19,1,,26116-100202,,"BOLT M10X 20 PLATED",,2,,2,,,,,,,,,,,,,, 
20,1,,23391-020000,,"JOINT RGI1/4",,2,,2,,,,,,,,,,,,,, 
21,1,,172165-79370,,HOSE,,1,,1,,,,,,,,,,,,,, 
22,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
23,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",,2,,2,,,,,,,,,,,,,, 
25,1,,23871-010000,,"PLUG PT1/8,SCREW",,1,,1,,,,,,,,,,,,,, 
26,1,,172123-76120,,"CONNECTOR PF1/4",,4,,4,,,,,,,,,,,,,, 
27,1,,172162-76770,,"JOINT PF1/4",,1,,1,,,,,,,,,,,,,, 
28,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
29,1,,172162-76770,,"JOINT PF1/4",,4,,4,,,,,,,,,,,,,, 
30,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
31,1,,23391-020000,,"JOINT RGI1/4",,2,,2,,,,,,,,,,,,,, 



REFER TO FIG.72 

18 

) v 
'Y" \.\ 18 
~2t~ 2 

2 
11 

i3®\l 

~~ 
~~413 

3A 

3 
REFER TO FIG 75 

( R) • FRONT 
( L) 



1,2,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
2,2,,172141-76180,,CONNECTOR,6,,6,,,,,,,,,,,,,,, 
3,3,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
4,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
5,2,,172165-78910,,HOSE,1,,1,,,,,,,,,,,,,,, 
6,2,,194202-56460,,BAND,7,,7,,,,,,,,,,,,,,, 
7,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
8,2,,172165-78930,,HOSE,1,,1,,,,,,,,,,,,,,, 
9,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
10,2,,172165-78950,,HOSE,1,,1,,,,,,,,,,,,,,, 
11,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
12,2,,172165-78970,,HOSE,1,,1,,,,,,,,,,,,,,, 
13,2,,24315-000110,,"O-RING 1B P-11.0",2,,2,,,,,,,,,,,,,,, 
14,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
15,1,,172165-78570,,HOSE,2,,2,,,,,,,,,,,,,,, 
16,1,,172165-78580,,HOSE,1,,1,,,,,,,,,,,,,,, 
17,1,,172165-78590,,HOSE,1,,1,,,,,,,,,,,,,,, 
18,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
19,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
20,1,,24311-000180,,"O-RING 1A P-18.0",8,,8,,,,,,,,,,,,,,, 
20-1,1,,24315-000180,,"O-RING 1B P-18.0",8,,8,,,,N,,,M21702,,,,M21702,,,, 
21,1,,23393-020000,,"JOINT 90RGI1/4",1,,1,,,,,,,,,,,,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
23,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,1,,,,,,,,,,,,,,, 
23A,2,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,W,,,M22615,,,,M22615,,,, 
24,1,,23391-020000,,"JOINT RGI1/4",2,,2,,,,,,,,,,,,,,, 
25,1,,172137-16560,,BAND,1,,1,,,,,,,,,,,,,,, 



9 3 :r:; t-- □-,~~I (7 □Y t-- y7 J~-f □ -1,1 J\J~ "1~-f IY::i J\J~ 7) 
Fig. CONTROL PlPlNG(FRONT MULTI ROW-HIGH VALVE~ 

I x~:n~: lol~s,E_xl 20 19 CHANGE VALVE) 
/\ I .t tJ, b §l-Q 

REFER TO FIG.7 I O Cl t m(l) VIEWED FROM UPPER 

.r~17 

... ~ 
/ t:'1-22 

20 , 15 (22:__,, '"J t@_ 1; (R) 

d 22:l 14-422_J 
T 14 ➔ 8 -f 14-@ L L-----'---'-'-~~----' 

1s 5--f I 1---fJ 
C @ ffi ~ 

21 
7/v'rmv7'1',:i r-- (P FR) 
MULTI VALVE KIT(P FRl 
( 172165-7 46 50l 
Fig. 74 REF.No. I 

inc.Fig. 74 REF.No.5-31 
inc.Fig.93 AEF.No.1-13 
inc.Fig.95 REF.No.1-14 

vJ~-r/\J~7:\',:il-- <C FRl 
MULTI VALVE KIT(C FR) 
(172165-74660) 
Fig.74 REF.No.2 

inc.Fig. 74 REF.No. 5-32 
inc.Fig.93 REF.No.1-13 
inc.Fig.95 AEF.No.1-14 

23 

REFER TO 
FIG.74 



1,2,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
2,2,,172141-76180,,CONNECTOR,,6,,6,,,,,,,,,,,,,, 
3,3,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
4,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
5,2,,194202-56460,,BAND,,3,,3,,,,,,,,,,,,,, 
6,2,,172165-78950,,HOSE,,1,,1,,,,,,,,,,,,,, 
7,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
8,2,,172165-78970,,HOSE,,1,,1,,,,,,,,,,,,,, 
9,2,,172165-79060,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,2,,172165-79070,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,2,,172165-79080,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,2,,172165-79090,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,2,,24315-000110,,"O-RING 1B P-11.0",,2,,2,,,,,,,,,,,,,, 
14,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
15,1,,172165-78580,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172165-78630,,HOSE,,2,,2,,,,,,,,,,,,,, 
17,1,,172165-78640,,HOSE,,1,,1,,,,,,,,,,,,,, 
18,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
19,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
20,1,,24311-000180,,"O-RING 1A P-18.0",,8,,8,,,,,,,,,,,,,, 
20-1,1,,24315-000180,,"O-RING 1B P-18.0",,8,,8,,,N,,,,,M21702,,,,M21702,, 
21,1,,23393-020000,,"JOINT 90RGI1/4",,1,,1,,,,,,,,,,,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
23,1,,172165-76290,,"CONNECTOR PF1/4-1/4",,1,,1,,,,,,,,,,,,,, 
23A,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,W,,,,,M22615,,,,M22615,, 
24,1,,23391-020000,,"JOINT RGI1/4",,2,,2,,,,,,,,,,,,,, 
25,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
26,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 



94 :::i:; ~ □-Jv~ff (-if1 i.,:71 Jv=f □-1,11,Jv 7 "-'=f I-YV 1,Jv 7) 
Fig. CONTROL PIPING{SIDE MULTI ROW-HIGH VALVE~ 

21 
-.,11,f-JU,7~'.YI-- (P SI l 
MULTI VALVE KIT(P S!I 
(172165-74670) 
Fig. 74 REF.No.a 

i nc.Fig.74 REF.No.6~31 
i nc.Fig.94 REF.No. 1~13 
i nc.Fig.95 REF.No. 1~14 

-.,11,f-ltJl,7~•:., 1-- !C S I) 
MULTI VALVE KIT lC Sil 
(172155-745B0) 
Fig.74 REF.No.4 

inc.Fig. 74 REF.No.5~32 
i nc.Fig.94 REF.No. 1~13 
inc.Fig. 95 REF. No. 1~14 

..ttJ, i;Jl-o 
VIEWED FROM UPPER 

23 

(L) 

CHANGE VALVE) 

19 
~20 

20.-0 
1820 

16 

17 22 
C 14 

22 
a 4 

14 



1,2,,172141-76180,,CONNECTOR,7,7,7,7,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",7,7,7,7,,,,,,,,,,,,,, 
3,2,,172165-76250,,CONNECTOR,1,1,1,1,,,,,,,,,,,,,, 
4,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172165-79740,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
6,2,,172165-78980,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-78990,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172165-79010,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172165-79020,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172165-79030,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172165-79040,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172165-79050,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
13,2,,23393-020000,,"JOINT 90RGI1/4",1,1,1,1,,,,,,,,,,,,,, 
14,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
15,1,,172123-76120,,"CONNECTOR PF1/4",4,4,4,4,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",8,8,8,8,,,,,,,,,,,,,, 
17,1,,172162-76770,,"JOINT PF1/4",5,5,5,5,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 



95 =i:;~ □-Jv~I (7 Jv-f-fI:;:.iHJv7~:J:;~ □ -Jv/\:Ju7) 
Fig. CONTROL PIPING{MULTICHANGE VALVE 

y/1,7/(J\,-:;f~'!II-- (P FR) 
MULTI VALVE KITIP FRI 
(172166-74660) 
Fig. 74 REF. No. 1 

inc.Fig. 74 REF.No.5~31 
inc. Flg. 93 REF. No. 1~13 
i nc. Fig. 95 REF. No. 1 ~14 

y/~'THJ~7~'!11-- (C FRJ 
MULTI VALVE KITIC FRl 
( I 72165-74660) 
Fig. 74 AEF.No.2 

inc.Fig. 74 REF.No.6~32 
inc.Fig.93 REF.No.1-13 
inc. Fig. 95 REF. No. 1~14 

y/v'T/~Jt,7~·~1-- (p Sil 
MULTI VALVE K!T(P Sil 
(172165-74670) 
Fig.74 REF.No.3 

inc.Fig. 74 REF.No.5~31 
i nc.Fig.94 REF.No. 1~13 
inc. Fig. 95 REF. No. 1~14 

y/L,'THJL,7~'!11-- (C SI l 
MULTI VALVE K!T(C Sil 
(172165-74680) 
Fig. 74 REF.No.4 

inc.Fig. 74 REF.No.5~32 
inc.Fig. 94 REF. No. 1~13 
inc.Fig.95 REF.No. 1~14 

~ CONTROL VALVE} 

REFER TO FIG.69, 70 



1,1,,172112-77660,,"L-JOINT 1/8",1,1,1,1,,,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,,,,,,,,,,,,,, 
3,1,,172142-77800,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172149-77811,,HOSE,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172312-77820,,"FITTING, GREASE",1,1,1,1,,,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,,,,,,,,,,,,, 



9 B -11J-y'J:f 
Fig. GREASING 



1A,1,,172165-81100,,"BOOM ASSY (YELLOW)",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172165-81100-1,,"BOOM W/BUSH",1,1,1,1,,,,,,,,,,,,,, 
1B-1,1,,172165-81101-1,,"BOOM 
W/BUSH",1,1,1,1,,,S,1,,M21890,,M21890,,M21890,,M21890,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,,,,,,,,,,, 
3,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,, 
4,1,,172124-81250,,"PIN (50-146)",1,1,1,1,,,,,,,,,,,,,, 
4-1,1,,172176-81620,,"PIN 50-155",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
5,1,,172124-81270,,"PIN (50-226)",1,1,1,1,,,,,,,,,,,,,, 
5-1,1,,172176-81540,,"PIN 50-230",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
6,1,,172124-81470,,"PIN (50-181)",1,1,1,1,,,,,,,,,,,,,, 
6-1,1,,172176-81580,,"PIN 50-183",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
7,1,,172165-82520,,"SHIM 45X80X0.5",1,1,1,1,,,,,,,,,,,,,, 
8,1,,172165-82530,,"SHIM 50X85X1.2",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172165-82540,,"SHIM 50X85X1.6",1,1,1,1,,,,,,,,,,,,,, 
10,1,,22417-800630,,"COTTER PIN 
8.0X63",3,3,3,3,,,Z,,,M21890,,M21890,,M21890,,M21890,, 
11,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172312-31120,,"BOLT M16X170",1,1,1,1,,,,,,,,,,,,,, 
13A,1,,172165-82300,,"BRACKET, BOOM",1,1,1,1,,,,,,,,,,,,,, 
13B,1,,172165-82300-1,,"BRACKET, BOOM",1,1,1,1,,,,,,,,,,,,,, 
13B-1,1,,172165-82301,,"BRACKET, 
BOOM",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
14,2,,172165-81710,,"BUSH 70X85",2,2,2,2,,,,,,,,,,,,,, 
15,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,2,2,,,,,,,,,,,,,, 
17,2,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,,,,,,,,,,,,,, 
18,1,,172165-82320,,"PIN 50X319 CMP",1,1,1,1,,,,,,,,,,,,,, 
18-1,1,,172176-81600,,"PIN 50-
321",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
19,1,,172124-82340,,"PIN (50-152)",1,1,1,1,,,,,,,,,,,,,, 
19-1,1,,172176-81620,,"PIN 50-
155",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
20,1,,172165-82340,,"PIN 40X122",1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-82350,,"PIN 70X400 COMPL.",1,1,1,1,,,,,,,,,,,,,, 
21-1,1,,172165-82360,,"PIN 70-400 
CMP",1,1,1,1,,,N,,,M22037,,M22037,,M22037,,M22037,, 
22,1,,172165-82580,,"SHIM 40X75X0.5",4,4,4,4,,,,,,,,,,,,,, 
23,1,,172165-82590,,"SHIM 40X75X1.2",4,4,4,4,,,,,,,,,,,,,, 
24,1,,172165-82600,,"SHIM 40X75X1.6",4,4,4,4,,,,,,,,,,,,,, 
25,1,,172151-83150,,"PIN 40 115",1,1,1,1,,,,,,,,,,,,,, 
25-1,1,,172164-81680,,"PIN 
40X111",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
26,1,,172117-83970,,"PLATE(C),LOCK(YELLOW",1,1,1,1,,,,,,,,,,,,,, 
27,1,,172112-87830,,"SHIM 70X4",2,2,2,2,,,,,,,,,,,,,, 
28,1,,22242-000700,,"CIRCLIP   70",1,1,1,1,,,,,,,,,,,,,, 
29,1,,22417-800630,,"COTTER PIN 
8.0X63",3,3,3,3,,,Z,,,M21890,,M21890,,M21890,,M21890,, 
30,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
31,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,,,,,,,,,,,,, 
32,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
33,1,,26716-160002,,"NUT M16",2,2,2,2,,,,,,,,,,,,,, 
34,1,,172146-82910,,SPACER,1,1,1,1,,,W,,,M21890,,M21890,,M21890,,M21890,, 
35,1,,172164-81670,,SPACER,2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
36,1,,172164-81670,,SPACER,3,3,3,3,,,W,,,M21890,,M21890,,M21890,,M21890,, 
37,1,,22157-120000,,"WASHER 12",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
38,1,,22157-120000,,"WASHER 12",3,3,3,3,,,W,,,M21890,,M21890,,M21890,,M21890,, 
39,1,,26013-120252,,"BOLT M12X 
25",1,1,1,1,,,W,,,M21890,,M21890,,M21890,,M21890,, 
40,1,,26013-120302,,"BOLT W/WASHER 
M12X30",3,3,3,3,,,W,,,M21890,,M21890,,M21890,,M21890,, 
41,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
42,1,,172165-82520,,"SHIM 45X80X0.5",8,8,8,8,,,,,,,,,,,,,, 



43,1,,172165-82530,,"SHIM 50X85X1.2",8,8,8,8,,,,,,,,,,,,,, 
44,1,,172165-82540,,"SHIM 50X85X1.6",8,8,8,8,,,,,,,,,,,,,, 
45A,1,,172165-81110,,"BOOM W/BUSH, 3RD V.",1,1,1,1,,,,1,,,,,,,,,, 
45B,1,,172165-81110-1,,"BOOM W/BUSH, 3RD V.",1,1,1,1,,,,1,,,,,,,,,, 
45B-1,1,,172165-81111,,"BOOM W/BUSH, 3RD 
V.",1,1,1,1,,,S,1,,M22037,,M22037,,M22037,,M22037,, 
46,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,1,,,,,,,,,, 
47,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,1,,,,,,,,,, 



3 RD, \Jv :1tt~ 
3RD VAL VE SPEC. 

97 7-b.&7-b.7571r--
Fig. BOOM & BOOM BRACKET 

7-J..~ ') :,,'f 
ARM CH I NDER 

IBM 
PREVIOUS 

33 

12 
18~ 
PREVIOUS 



1A,1,,172165-81200,,"ARM W/BUSH",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172165-81200-1,,ARM,1,1,1,1,,,,,,,,,,,,,, 
1B-1,1,,172165-81201,,"ARM 
W/BUSH",1,1,1,1,,,S,1,,M21890,,M21890,,M21890,,M21890,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,,,,,,,,,,, 
3,2,,172165-81700,,"BUSH 45X65",2,2,2,2,,,,,,,,,,,,,, 
4,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,,,,,,,,,,, 
5,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172112-83530,,"SPACER 49.5X33",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172112-87750,,"SEAL #DKIY 45X55X4",4,4,4,4,,,,,,,,,,,,,, 
7-1,2,,933126-44500,,"SEAL 
VAY45X55X4,DUST",4,4,4,4,,,R,,,M22164,,M22164,,M22164,,M22164,, 
8,1,,172125-81280,,"O-RING 81X8",2,2,2,2,,,,,,,,,,,,,, 
9,1,,172124-81420,,"PIN (50-119)",1,1,1,1,,,,,,,,,,,,,, 
9-1,1,,172176-81520,,"PIN 50-122",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
10,1,,172124-81440,,"PIN 45-109, BOOM",1,1,1,1,,,,,,,,,,,,,, 
10-1,1,,172176-81500,,"PIN 45-
112",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
11,1,,172165-82520,,"SHIM 45X80X0.5",1,1,1,1,,,,,,,,,,,,,, 
12,1,,172165-82530,,"SHIM 50X85X1.2",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172165-82540,,"SHIM 50X85X1.6",1,1,1,1,,,,,,,,,,,,,, 
14,1,,172165-82550,,"SHIM 45X1.2",1,1,1,1,,,,,,,,,,,,,, 
15,1,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,,,,,,,,,,,,,, 
16,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,,,,,,,,,,,,,, 
17,1,,22417-800630,,"COTTER PIN 
8.0X63",2,2,2,2,,,Z,,,M21890,,M21890,,M21890,,M21890,, 
18,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
19A,1,,172165-81300,,"ARM (L), BUCKET",1,1,1,1,,,,,,,,,,,,,, 
19B,1,,172165-81300-1,,"ARM(L),BUCKET(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
20A,1,,172165-81310,,"ARM, BUCKET",1,1,1,1,,,,,,,,,,,,,, 
20B,1,,172165-81310-1,,"ARM, BUCKET  (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
21,1,,172165-81500,,"KIT, ARM PIN",1,1,1,1,,,,,,,,,,,,,, 
22,2,,172165-81320,,"PIN 45X204 CMP",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172165-82550,,"SHIM 45X1.2",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,,,,,,,,,,,,,, 
25,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,,,,,,,,, 
26,2,,933110-86600,,"NUT M24, NYLON",2,2,2,2,,,,,,,,,,,,,, 
27,2,,933171-29760,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
28,2,,172165-81340,,"PIN 45X204 CMP",1,1,1,1,,,,,,,,,,,,,, 
29A,1,,172147-84400,,"LINK,BUCKET(YELLOW)",1,1,1,1,,,,,,,,,,,,,, 
29B,1,,172147-84400-1,,"LINK,BUCKET(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
29B-1,1,,172147-84401,,"LINK 
COMP.,BUCKET",1,1,1,1,,,N,,,M22717,,M22717,,M22717,,M22717,, 
30,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,,,,,,,,,,,,, 
31,2,,172112-86250,,"BUSH 45X39, PIN",2,2,2,2,,,,,,,,,,,,,, 
32,2,,172112-87750,,"SEAL #DKIY 45X55X4",6,6,6,6,,,,,,,,,,,,,, 
32-1,2,,933126-44500,,"SEAL 
VAY45X55X4,DUST",6,6,6,6,,,R,,,M22164,,M22164,,M22164,,M22164,, 
33,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,,,,,,,,,,,,,, 
34,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
35,1,,172164-81670,,SPACER,2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
36,1,,22157-120000,,"WASHER 12",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
37,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
38A,1,,172165-81210,,ARM,1,1,1,1,,,,1,,,,,,,,,, 
38B,1,,172165-81210-1,,ARM,1,1,1,1,,,,1,,,,,,,,,, 
38B-1,1,,172165-81211,,ARM,1,1,1,1,,,S,1,,M22037,,M22037,,M22037,,M22037,, 
39,2,,172147-81451,,"BUSH 50X75",2,2,2,2,,,,1,,,,,,,,,, 
40,2,,172165-81700,,"BUSH 45X65",2,2,2,2,,,,1,,,,,,,,,, 
41,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,2,2,,,,1,,,,,,,,,, 
42,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,,,1,,,,,,,,,, 
43,2,,172112-83530,,"SPACER 49.5X33",1,1,1,1,,,,1,,,,,,,,,, 
44,2,,172112-87750,,"SEAL #DKIY 45X55X4",4,4,4,4,,,,1,,,,,,,,,, 



44-1,2,,933126-44500,,"SEAL 
VAY45X55X4,DUST",4,4,4,4,,,R,1,,M22037,,M22037,,M22037,,M22037,, 



3 R D 1 '\J&, ::f tt4' 
3RD VAL VE SPEC. 

F i g . 9 8 ]7-b & I\ '7 iv ~ lj::,,,,, 
ARM & BUCKET LINK 

~ 

IBff IBff -1 
PREVIOUS PREVIOUS 

~~--1 

2
30 3 

v-,3132 f 
32 

29 

34 

' 

17 ----JI 9 

1~ 

6\;4 
17 

-



1,1,,772125-81403-2,,"BUCKET, 700",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
6,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
8,2,,772122-91303,,"TEETH ASSY.",4,4,4,4,,,,,,,,,,,,,, 
9,3,,172151-81400,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
10,3,,172151-81410,,"SHIM SET, TEETH",4,4,4,4,,,,,,,,,,,,,, 
14,3,,172137-86780,,NUT,8,8,8,8,,,,,,,,,,,,,, 
15,3,,172112-91303,,TEETH,4,4,4,4,,,,,,,,,,,,,, 
16,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
16-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
17,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
17-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
18,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
18-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
19-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
21,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
22,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
23,2,,172124-81940,,"SHIM 45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
24,1,,772151-81600,,"SIDE CUTTER S 
ASSY",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
25,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
26,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
27,2,,172151-86240,,"BOLT M16X 
32",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
28,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
29,1,,172112-87101,,"PIN ASSY, BUCKET",1,1,1,1,,,,2,,,,,,,,,, 
29-1,1,,172176-81560,,"PIN 45X271 
CMP",1,1,1,1,,,S,2,,M21966,,M21966,,M21966,,M21966,, 
30,1,,172112-87840,,"SHIM 45X1",1,1,1,1,,,,2,,,,,,,,,, 
31,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,2,,,,,,,,,, 
32,1,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,2,,,,,,,,,, 
32-1,1,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,2,,M21966,,M21966,,M21966,,M21966,, 
32-2,1,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,2,,M22119,,M22119,,M22119,,M22119,, 
33,1,,172176-81640,,COLLAR,2,2,2,2,,,W,2,,M21966,,M21966,,M21966,,M21966,, 
34,1,,26716-100002,,"NUT M10",4,4,4,4,,,W,2,,M21966,,M21966,,M21966,,M21966,, 



99 /\711--. 
. BUCKET FI g. 

34 ~ 

33 ----</;ffe ___ 
32-1---4; ------~ 

30 1~7 
29-1 

A 1-'5 •J7tt~ tu ST RA l l_!A_JS~P~E C~. ---

31 

1 (700) 

8 
j 

I I 
I I I 

10 14 15 9 

rf@" 
32 I -----~ 

30 ~ 

29 ~ 
31 

1-'5 1)7 tt~ 
fusfRAL I A SPEC. 

IEl!n 
PREVIOUS 



1,1,,172112-87840,,"SHIM 45X1",4,4,4,4,,,,,,,,,,,,,, 
2,1,,172151-94102,,"BLADE ASSY",1,1,1,1,,,,,,,,,,,,,, 
2-1,1,,172151-94103,,"BLADE ASSY",1,1,1,1,,,S,,,M21890,,M21890,,M21890,,M21890,, 
3,2,,172112-87750,,"SEAL #DKIY 45X55X4",4,4,4,4,,,,,,,,,,,,,, 
3-1,2,,172168-81410,,"SEAL 45X55X4, 
DUST",4,4,4,4,,,R,,,M21490,,M21490,,M21490,,M21490,, 
4,1,,172312-94260,,"PIN 45-119, BLADE",2,2,2,2,,,,,,,,,,,,,, 
4-1,1,,172164-81650,,"PIN ASSY 
45X122",2,2,2,2,,,S,,,M21890,,M21890,,M21890,,M21890,, 
5,1,,172124-94300,,"PIN 45-157, BLADE",2,2,2,2,,,,,,,,,,,,,, 
6,1,,172124-94310,,"PLATE, LOCK",2,2,2,2,,,,,,,,,,,,,, 
7,1,,22417-800630,,"COTTER PIN 
8.0X63",2,2,2,2,,,Z,,,M21890,,M21890,,M21890,,M21890,, 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
9,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,, 
10,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
11,1,,172164-81670,,SPACER,2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
12,1,,22157-120000,,"WASHER 12",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 
13,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,,,W,,,M21890,,M21890,,M21890,,M21890,, 



0 7l..t-~ . 1 0 BLADE F1 g. 



1,1,,772124-38401,,"CRAWLER ASSY, 400",2,2,2,2,,,,1,,,,,,,,,, 
2,2,,172124-38250,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
3,2,,172112-38111,,"PIN, COTTER",2,2,2,2,,,,,,,,,,,,,, 
4,2,,172124-38401,,"SHOE 400 ASSY, FLAT",2,2,2,2,,,,,,,,,,,,,, 
5,3,,172112-38130,,"BOLT, SHOE",296,296,296,296,,,,,,,,,,,,,, 
6,3,,172112-38140,,"NUT, SHOE",296,296,296,296,,,,,,,,,,,,,, 
7,3,,172112-38651,,"CRAWLER, FLAT",74,74,74,74,,,,,,,,,,,,,, 
8,3,,172124-38111,,"LINK ASSY, TRUCK",2,2,2,2,,,,,,,,,,,,,, 
9,4,,172112-38041,,"LINK (L), TRACK",72,72,72,72,,,,,,,,,,,,,, 
10,4,,172112-38051,,"LINK (R), TRACK",72,72,72,72,,,,,,,,,,,,,, 
11,4,,172112-38081,,BUSH,74,74,74,74,,,,,,,,,,,,,, 
12,4,,172112-38091,,"PIN, TRACK",72,72,72,72,,,,,,,,,,,,,, 
13,4,,172124-38260,,"LINK (L), MASTER",2,2,2,2,,,,,,,,,,,,,, 
14,4,,172124-38270,,"LINK (R), MASTER",2,2,2,2,,,,,,,,,,,,,, 
15,1,,172124-38420,,"FLAT SHOE, MASTER",2,2,2,2,,,,,,,,,,,,,, 
16,2,,172112-38130,,"BOLT, SHOE",8,8,8,8,,,,,,,,,,,,,, 
17,2,,172112-38140,,"NUT, SHOE",8,8,8,8,,,,,,,,,,,,,, 
18,2,,172112-38651,,"CRAWLER, FLAT",2,2,2,2,,,,,,,,,,,,,, 
19,2,,172124-38300,,"LINK, MASTER",2,2,2,2,,,,,,,,,,,,,, 
20,3,,172112-38081,,BUSH,2,2,2,2,,,,,,,,,,,,,, 
21,3,,172124-38260,,"LINK (L), MASTER",2,2,2,2,,,,,,,,,,,,,, 
22,3,,172124-38270,,"LINK (R), MASTER",2,2,2,2,,,,,,,,,,,,,, 
23,1,,772124-38501,,"CRAWLER ASSY, 460",2,2,2,2,,,,1,,,,,,,,,, 
24,2,,172124-38520,,"CRAWLER ASSY,MASTER",2,2,2,2,,,,,,,,,,,,,, 
25,2,,172124-38501,,"SHOE 460 ASSY",2,2,2,2,,,,,,,,,,,,,, 
26,3,,172112-38550,,"CRAWLER, TRIANGLE",74,74,74,74,,,,,,,,,,,,,, 
27,3,,172124-38511,,"LINK ASSY, TRACK",2,2,2,2,,,,,,,,,,,,,, 
28,4,,172112-38081,,BUSH,74,74,74,74,,,,,,,,,,,,,, 
29,4,,172112-38091,,"PIN, TRACK",72,72,72,72,,,,,,,,,,,,,, 
30,4,,172124-38260,,"LINK (L), MASTER",2,2,2,2,,,,,,,,,,,,,, 
31,4,,172124-38270,,"LINK (R), MASTER",2,2,2,2,,,,,,,,,,,,,, 
32,4,,172112-38440,,"LINK (L), TRACK",72,72,72,72,,,,,,,,,,,,,, 
33,4,,172112-38450,,"LINK (R), TRACK",72,72,72,72,,,,,,,,,,,,,, 
34,2,,172112-38111,,"PIN, COTTER",2,2,2,2,,,,,,,,,,,,,, 
35,2,,172124-38250,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
36,1,,172124-38170,,"PLATE, SLIDE",4,4,4,4,,,,1,,,,,,,,,, 
37,1,,26013-100252,,"BOLT W/WASHER M10X25",16,16,16,16,,,,1,,,,,,,,,, 



22i9J17 
15 18~,S;;;:_~ 

16~ ~mr11 

=•• TRIANGLE SHOE 

REPAIR PART 



1,1,,772147-81411-2,,"BUCKET, 450",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
6,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
8,2,,772112-91303,,"TEETH ASSY",3,3,3,3,,,,,,,,,,,,,, 
9,3,,172151-81400,,BOLT,6,6,6,6,,,,,,,,,,,,,, 
10,3,,172151-81410,,"SHIM SET, TEETH",3,3,3,3,,,,,,,,,,,,,, 
14,3,,172137-86780,,NUT,6,6,6,6,,,,,,,,,,,,,, 
15,3,,172112-91303,,TEETH,3,3,3,3,,,,,,,,,,,,,, 
16,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
16-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
17,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
17-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
18,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
18-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
19-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
20A,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
20B,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
20C,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
21,1,,772125-81471-2,,"BUCKET, 600",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
26,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
27,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
28,2,,772112-91303,,"TEETH ASSY",4,4,4,4,,,,,,,,,,,,,, 
29,3,,172151-81400,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
30,3,,172151-81410,,"SHIM SET, TEETH",4,4,4,4,,,,,,,,,,,,,, 
34,3,,172137-86780,,NUT,8,8,8,8,,,,,,,,,,,,,, 
35,3,,172112-91303,,TEETH,4,4,4,4,,,,,,,,,,,,,, 
36,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
36-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
37,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
37-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
38,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
38-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
39,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
39-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
39-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
40,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
41,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
42,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
42A,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
43,1,,772151-81600,,"SIDE CUTTER S 
ASSY",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



44,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
45,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
46,2,,172151-86240,,"BOLT M16X 
32",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
47,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



102 /~'71f' (?11f-iYf') 
Fig. BUCKET(ATTACHMENT) 

(450) 6 7 4 5 5 8 

208~ 

20A~ 
19-1-yj {f) 

-...efl 17 -1 

45 43 
/;J 47 
~ ~ 4647 

16-1 

1/~j]//i'j 
~-~~,? • 44 26 27 24 

I -------:---z,i) 
• 

r • 
-tJ- 1 r 1J •:, ~ ASY ~ 7°:,, 3 "-' 

SIDE CUTTER ASY OPTION 

(600) 

42~ 

41~ 
39-1\[J ~ 

--ef1 37 - l 

36-1 

_ I I I '1 I 
r1• 15 9 10 

21 

25 

LJl 
I 

1am !c PREVIOUS 

19~-----~ 17 

18 °~ 
16 20 

28 
I 

I 
1am 
PREVIOUS 

39 (9J-...__~ 37 

38 ~ 
36 40 



1,1,,772124-81401-2,,"BUCKET, 650",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
6,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
8,2,,772112-91303,,"TEETH ASSY",4,4,4,4,,,,,,,,,,,,,, 
9,3,,172151-81400,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
10,3,,172151-81410,,"SHIM SET, TEETH",4,4,4,4,,,,,,,,,,,,,, 
14,3,,172137-86780,,NUT,8,8,8,8,,,,,,,,,,,,,, 
15,3,,172112-91303,,TEETH,4,4,4,4,,,,,,,,,,,,,, 
16,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
16-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
17,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
17-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
18,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
18-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
19-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
19-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
20A,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
20B,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
20C,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
21,1,,772147-81441-2,,"BUCKET, 750",1,1,1,1,,,,,,,,,,,,,, 
23,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
25,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
26,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
27,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
28,2,,772112-91303,,"TEETH ASSY",5,5,5,5,,,,,,,,,,,,,, 
29,3,,172151-81400,,BOLT,10,10,10,10,,,,,,,,,,,,,, 
30,3,,172151-81410,,"SHIM SET, TEETH",5,5,5,5,,,,,,,,,,,,,, 
34,3,,172137-86780,,NUT,10,10,10,10,,,,,,,,,,,,,, 
35,3,,172112-91303,,TEETH,5,5,5,5,,,,,,,,,,,,,, 
36,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
36-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
37,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
37-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
38,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
38-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
39,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
39-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
39-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
40,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
41,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
42,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
42A,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
43,1,,772151-81600,,"SIDE CUTTER S 
ASSY",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



44,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
45,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
46,2,,172151-86240,,"BOLT M16X 
32",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
47,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



(650) 

208~ 

20A~ 
19-1'\0 f} 

,'1]7-1 

42~ 

41~ 
110 39-1'1} 7 

,§!137-1 

38- ~ 

40 

23 
,.,,,.,,,. 27 
"o '®-----26 

18~ 
/ PREVIOUS 

39 (fe).._____~ 37 

38 ~ 
36 40 



1,1,,172151-81700-2,,"BUCKET (450S)",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172151-81710-2,,"BUCKET (450S)",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,772151-81610,,"TEETH ASSY",3,3,3,3,,,,,,,,,,,,,, 
6,3,,172151-81610,,"ADAPTER, ETHER START",3,3,3,3,,,,,,,,,,,,,, 
7,3,,172151-81600,,POINT,3,3,3,3,,,,,,,,,,,,,, 
8,3,,172151-81620,,"PIN ASSY, LOCK",3,3,3,3,,,,,,,,,,,,,, 
9,4,,172151-81630,,PIN,3,3,3,3,,,,,,,,,,,,,, 
10,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,3,3,,,,,,,,,,,,,, 
11,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
12,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
13,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
14,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
14-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
15,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
15-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
16,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
16-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
17,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
17-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
17-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
18,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
18A,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
18B,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
18C,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
19,1,,172151-82000-2,,"BUCKET (750S)",1,1,1,1,,,,,,,,,,,,,, 
20,2,,172151-82010-2,,"BUCKET (750S)",1,1,1,1,,,,,,,,,,,,,, 
21,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
22,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
23,2,,772151-81610,,"TEETH ASSY",5,5,5,5,,,,,,,,,,,,,, 
24,3,,172151-81610,,"ADAPTER, ETHER START",5,5,5,5,,,,,,,,,,,,,, 
25,3,,172151-81600,,POINT,5,5,5,5,,,,,,,,,,,,,, 
26,3,,172151-81620,,"PIN ASSY, LOCK",5,5,5,5,,,,,,,,,,,,,, 
27,4,,172151-81630,,PIN,5,5,5,5,,,,,,,,,,,,,, 
28,4,,172151-81640,,"LOCK,RUBBER BIN",5,5,5,5,,,,,,,,,,,,,, 
29,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
30,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
31,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
32,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
32-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
33,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
33-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
34,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
34-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
35,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
35-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
35-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
36,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
37,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
38,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 



38A,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
39,1,,772151-81600,,"SIDE CUTTER S 
ASSY",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
40,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
41,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
42,2,,172151-86240,,"BOLT M16X 
32",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
43,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



104 /\7'Yf'S917 CP1'Y-J-)(Yf') 
Fig. BUCKETS TYPE(ATTACHMENT) 

(450S) 2 12 13 4 5 11 

18B~ 

lBA=-@ 
17-1"9 (jJ 

,efJ 15 -1 

32-1 

.+--, 
8 6 7 

,-..l.., 

urn~ !c PREVIOUS 

J7q>'-~ 15 

16 a~ 

14 18 

I I I 
21 31 30 

I 
IBM 

In'! PREVIOUS 

3s3z------~ 
~ 3N~ 

32 36 



1,1,,172151-81500-2,,"BUCKET (700S)",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172151-81510-2,,"BUCKET (700S)",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
5,2,,772151-81610,,"TEETH ASSY",4,4,4,4,,,,,,,,,,,,,, 
6,3,,172151-81610,,"ADAPTER, ETHER START",4,4,4,4,,,,,,,,,,,,,, 
7,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
8,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,,,,,,,,,,,,,, 
9,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 
10,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
11,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
12,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
13,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
14,1,,172151-81900-2,,"BUCKET (650S)",1,1,1,1,,,,,,,,,,,,,, 
15,2,,172151-81910-2,,"BUCKET (650S)",1,1,1,1,,,,,,,,,,,,,, 
16,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
18,2,,772151-86610,,"TEETH ASSY.",4,4,4,4,,,,,,,,,,,,,, 
19,3,,172151-81610,,"ADAPTER, ETHER START",4,4,4,4,,,,,,,,,,,,,, 
20,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
21,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,,,,,,,,,,,,,, 
22,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 
23,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
24,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
25,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
26,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
27,1,,172151-81800-2,,"BUCKET (600S)",1,1,1,1,,,,,,,,,,,,,, 
28,2,,172151-81810-2,,"BUCKET (600S)",1,1,1,1,,,,,,,,,,,,,, 
29,2,,172162-82820-2,,"CUTTER L, SIDE",1,1,1,1,,,,,,,,,,,,,, 
30,2,,172162-82840-2,,"CUTTER R, SIDE",1,1,1,1,,,,,,,,,,,,,, 
31,2,,772151-81610,,"TEETH ASSY",4,4,4,4,,,,,,,,,,,,,, 
32,3,,172151-81610,,"ADAPTER, ETHER START",4,4,4,4,,,,,,,,,,,,,, 
33,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
34,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,,,,,,,,,,,,,, 
35,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 
36,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
37,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,6,,,,,,,,,,,,,, 
38,2,,172162-82940,,"NUT M16",6,6,6,6,,,,,,,,,,,,,, 
39,2,,22217-160000,,"SPRING WASHER 16",6,6,6,6,,,,,,,,,,,,,, 
40,1,,172165-81510,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
40-1,1,,172176-81950,,"PIN KIT, 
BUCKET",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
41,2,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,,,,,,,,,,,,, 
41-1,2,,172124-81930,,"SHIM 
45X0.8",2,2,2,2,,,N,,,M21966,,M21966,,M21966,,M21966,, 
42,2,,172112-87101,,"PIN ASSY, BUCKET",2,2,2,2,,,,,,,,,,,,,, 
42-1,2,,172176-81560,,"PIN 45X271 
CMP",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
43,2,,22417-800630,,"COTTER PIN 8.0X63",2,2,2,2,,,,,,,,,,,,,, 
43-1,2,,26116-100802,,"BOLT M10X 80 
PLATED",2,2,2,2,,,S,,,M21966,,M21966,,M21966,,M21966,, 
43-2,2,,26116-100752,,"BOLT M10X 75 
PLATED",2,2,2,2,,,N,,,M22119,,M22119,,M22119,,M22119,, 
44,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
45,2,,172176-81640,,COLLAR,2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
46,2,,26716-100002,,"NUT M10",4,4,4,4,,,W,,,M21966,,M21966,,M21966,,M21966,, 
46A,2,,172124-81940,,"SHIM 
45X1.2",2,2,2,2,,,W,,,M21966,,M21966,,M21966,,M21966,, 
47,1,,772151-81600,,"SIDE CUTTER S 
ASSY",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
48,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



49,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
50,2,,172151-86240,,"BOLT M16X 
32",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 
51,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,6,,,W,1,,M22474,,M22474,,M22474,,M22474,, 



105 /\1T11'--S117 CP-91-f-iYI'--) 
Fig. BUCKETS TYPE(ATTACHMENT) 

I I I I 
2 12 13 4 

15 25 26 17 
28 38 39 30 

46--4 
45~ 

43-i/ 4tf 
46A 

I 
5 
18 
31 

.--+----, 

l (700S) 
14 (650S) 
Z( (600S) 

I 
11 
24 
37 

8 6 7 
21 19 20 
34 32 33 
,l-, 

10 9 
23 22 1~ 

I l 
3 13 12 
16 26 25 
29 39 38 

ff," ! 
43 41 

laM 
PREVIOUS 

40 
42 

a 49 t 67 51 47 

~' ..__,P-t.' I ~ ~, 
-It -1 I" 1:J •;, 9 ASY ::t 7· :,- 3 ;., 

SIDE CUTTER ASY OPTION 



1,2,,194145-04810,,"WASHER 10",2,,,,,,,,,,,,,,,,, 
2,2,,172165-05300,,"BOX, TOOL",1,,,,,,,,,,,,,,,,, 
3,2,,172122-13400,,"CLAMP,RADIATOR HOSE",1,,,,,,,,,,,,,,,,, 
4,2,,172165-13600,,HOSE,1,,,,,,,,,,,,,,,,, 
5,2,,172165-48100,,LEVER,1,,,,,,,,,,,,,,,,, 
6,2,,172165-48130,,PIN,1,,,,,,,,,,,,,,,,, 
7,2,,172165-48170,,BRACKET,1,,,,,,,,,,,,,,,,, 
8,3,,172141-41360,,"BUSH 1415",2,,,,,,,,,,,,,,,,, 
10,2,,172165-61890,,COVER,1,,,,,,,,,,,,,,,,, 
12,3,,172165-61930,,EV,1,,,,,,,,,,,,,,,,, 
13,2,,172165-62400,,STEP,1,,,,,,,,,,,,,,,,, 
14,2,,172165-62660,,STEP,1,,,,,,,,,,,,,,,,, 
15,2,,172165-64190,,PLATE,1,,,,,,,,,,,,,,,,, 
16,2,,172165-64200,,MOUNT,1,,,,,,,,,,,,,,,,, 
17,2,,172165-64260,,"PLATE, SEAT",1,,,,,,,,,,,,,,,,, 
18,2,,172165-67600,,COVER,1,,,,,,,,,,,,,,,,, 
19,2,,172165-79800,,"RUBBER 150",1,,,,,,,,,,,,,,,,, 
20,2,,22137-080000,,"WASHER 8, POLISHED",1,,,,,,,,,,,,,,,,, 
21,2,,22137-100000,,"WASHER 10,POLISHED",2,,,,,,,,,,,,,,,,, 
22,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,, 
23,2,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,, 
24,2,,22217-120000,,"WASHER 12,SPRING",1,,,,,,,,,,,,,,,,, 
25,2,,24761-040000,,"NIPPLE B,GREASE",1,,,,,,,,,,,,,,,,, 
26,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,,,,,,,,,,, 
27,2,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,, 
28,2,,26116-080202,,"BOLT M 8X 20 PLATED",1,,,,,,,,,,,,,,,,, 
29,2,,26116-100202,,"BOLT M10X 20 PLATED",1,,,,,,,,,,,,,,,,, 
30,2,,26116-120252,,"BOLT M12X 25 PLATED",1,,,,,,,,,,,,,,,,, 
31,2,,26716-100002,,"NUT M10",2,,,,,,,,,,,,,,,,, 
32,2,,26716-120002,,"NUT M12",1,,,,,,,,,,,,,,,,, 
33,2,,172165-62690,,STEP,1,,,,,,,,,,,,,,,,, 



?-:,-4'-•:,I- (FR) 
COOLER KIT (FR) 
(172165-08010) 
Fig, ll REF.No.! 
inc.FiQ.13 REF. No. 5~34 

Fia.15 REF.No.1~53 
Fig.16 REF.No. 1~55 
Fig.22 REF.Nu.1~11 
fig.!D6 REF.Nu.1~32 

?-5-~-:,, I- (FR. V) 
COOLER Ki T (FR. V) 
(172165-08030) 
Fig.13 REF.No. 3 
inc.Fig. 13 REF. Mo. 5~34 

FiQ.15 REF. No. !~SJ 
FiQ.16 REF.No.1~55 
Fig. 22 REF.No.1~11 
FiQ.106 REF.Nu.1~33 

>----27 

27 



1,2,,194145-04810,,"WASHER 10",,2,,,,,,,,,,,,,,,, 
2,2,,172165-05300,,"BOX, TOOL",,1,,,,,,,,,,,,,,,, 
3,2,,172122-13400,,"CLAMP,RADIATOR HOSE",,1,,,,,,,,,,,,,,,, 
4,2,,172165-13600,,HOSE,,1,,,,,,,,,,,,,,,, 
5,2,,172165-47950,,BAR,,1,,,,,,,,,,,,,,,, 
6,2,,172165-61890,,COVER,,1,,,,,,,,,,,,,,,, 
8,3,,172165-61930,,EV,,1,,,,,,,,,,,,,,,, 
9,2,,172165-62470,,STEP,,1,,,,,,,,,,,,,,,, 
10,2,,172165-62660,,STEP,,1,,,,,,,,,,,,,,,, 
11,2,,172165-64100,,"MOUNT, SEAT",,1,,,,,,,,,,,,,,,, 
12,2,,172165-64190,,PLATE,,1,,,,,,,,,,,,,,,, 
13,2,,172165-64260,,"PLATE, SEAT",,1,,,,,,,,,,,,,,,, 
14,2,,172165-67600,,COVER,,1,,,,,,,,,,,,,,,, 
15,2,,172165-79800,,"RUBBER 150",,1,,,,,,,,,,,,,,,, 
16,2,,22137-080000,,"WASHER 8, POLISHED",,1,,,,,,,,,,,,,,,, 
17,2,,22137-100000,,"WASHER 10,POLISHED",,2,,,,,,,,,,,,,,,, 
18,2,,22217-080000,,"SPRING WASHER  8",,1,,,,,,,,,,,,,,,, 
19,2,,22217-120000,,"WASHER 12,SPRING",,1,,,,,,,,,,,,,,,, 
20,2,,26013-100202,,"BOLT W/WASHER M10X20",,2,,,,,,,,,,,,,,,, 
21,2,,26013-100302,,"BOLT M10X 30",,4,,,,,,,,,,,,,,,, 
22,2,,26116-080202,,"BOLT M 8X 20 PLATED",,1,,,,,,,,,,,,,,,, 
23,2,,26116-120252,,"BOLT M12X 25 PLATED",,1,,,,,,,,,,,,,,,, 
24,2,,26716-100002,,"NUT M10",,2,,,,,,,,,,,,,,,, 
25,2,,26716-120002,,"NUT M12",,1,,,,,,,,,,,,,,,, 
26,2,,172165-62690,,STEP,,1,,,,,,,,,,,,,,,, 



107 Q-5-=F1~ (-!f-1") 
Fig. COOLER KIT(SIDE) 

?-5-~•:, t- (SI) 
COOLER KIT (SI) 
(171165-0 8020) 
Fiu.13 REF.Na. 2 
inc.Fig.13 REF.No. 5~34 

Fig. IS REF.No. 1~53 
Fig.16 REF.No. 1~55 
Fig. 22 REF.No.1~9 
Fig. !OJ REF.No.1~15 

26 
" 

" 
' 1i:±i± 

'.r...1' 

?-5-~-:, t- (SI. V) 
COOLER KIT (S1.V) 
(17216HBU.O) 
Fig.13 REF.llo.4 
inc.Fig.13 REF.No.5~34 

Fig.IS REF.No.1~53 
Fig, I& REF.Na.1~55 
Fig. 22 REF. Na.1~9 
Fig.107 REF. No.1~26 

I ~:~~!r n;r-s1e_x1 

-~ 



1,1,,172165-08500,,"P.T.O. KIT",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,172165-74600,,"P.T.O.KIT(FRAME END)",1,1,1,1,,,,2,,,,,,,,,, 
3,2,,172165-74500,,"P.T.O.KIT(ARM END)",1,1,1,1,,,,3,,,,,,,,,, 
4,2,,172165-74640,,"P.T.O. KIT(MV, UNITE",1,1,1,1,,,,4,,,,,,,,,, 



Ji!;fiNo. 000Y00K2781-3 
~fi:lj::Jj : 1996. 09 
REVISED: Sap., 1996 108 P.T.0.=F~I---

Fig. P. T.O.KIT 

p_ T.O.=F'Yr- (7~-bIY~) 
P. T.O.K!T(FRAME END) 

2 (172165-74600) 
lnc.Flg.39 REF.No.2~41 
inc.Fig.85 REF.No.1~21 

85 ~ffE!{P. T.O. 7v-hIYt-=) 
Fi;. HYO.OIL PIPING 

(p. T. 0. FRAME END) 

~@ ~ O)~§ ~ ~ttll.J * L, "IE. o 

THIS F!GURE IS NEWLY ADDED. 

P_T.O.=F'Yr­
P. T.O.K!T 

1 (172165-08500) 
lnc.Flg.39 REF.No. I 

Fig_ag REF.No. I 
Flg.88 REF.No. I 

P. T.O.~'Yr- (Y-bIY~) 
P. T.0.KIT(ARM ENDl 

3 (172165-74500) 
lnc.Flg.89 REF.No.2~37 

89 ~ffE! (P. T. 0. J'-hIYt-=l 
ig. HYO.OIL PIPING(P. T.O.ARM ENDJ 

~.T.O_., ► (P-.0.,:~lf) 1=:.:-1,;r.:1;.i 1' ~r~:-• 2f' 
ui.11 •. 1-. 1'2 
1 ...... :1-11 

"' 

,. . 
(~• a~ 

.. 

P. T - 0. ~'Yr- ( .g-.)j\'f) ( M V) 
P. T. 0. KIT !CONFLUENCE) (MVl 

4 (172165-74640) 
Inc.Fig.BS REF.No.2~30 
Inc. Fig. 76 REF. No.1 ~ 12 

88 ~IEE! (P. T. 0.1siil (MVl 
Fig. HYO.OIL PIPING 

(P. T. 0. CONFLUENCE) (Ml/l 

7B P. T. 0. !W1 
Fig. P. T.0.1/ALI/E 



[Info] 
PcNo=Y00K2781 
PcName=B50-2(JP,AS)(»²¼Õ³) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 


	preface.pdf
	How to read this Parts Catalog
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No,
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-107


